ALAN M. ARAKAWA TRACY TAKAMINE, P.E.
Mayor Solid Waste Division

KYLE K. GINOZA, P.E. ERIC NAKAGAWA, P.E.
Director Wastewater Reclamation Division

MICHAEL M. MIYAMOTO

Deputy Director ) ) AUG 2 3 2012
."’n,." ,__.-'; /' o e e
W OF W by
' : 1N
COUNTY OF MAUI F 5 QE: b@ '} ? 'I!?
DEPARTMENT OF -
ENVIRONMENTAL MANAGEMENT =
2200 MAIN STREET, SUITE 100 e
WAILUKU, MAUI, HAWAII 96793 N 3
July 25, 2012 L
o]
Mr. Gary Hooser, Director N

Office of Environmental Quality Control
235 South Beretania Street, Suite 702
Honolulu, Hawaii 96813

Dear Director Hooser:

SUBJECT: WAILUKU-KAHULUI WASTEWATER RECLAMATION FACILITY SHORELINE
PROTECTION EXTENSION, KAHULUI, (TMK NO. (2) 3-8-001:188)

With this letter, the County of Maui, Department of Environmental Management (DEM)
hereby transmits the documents package for the Draft Environmental Impact Statement (EIS)
for the Proposed Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection
Extension situated at TMK (2)3-8-001:188, in the Wailuku District on the island of Maui for
publication of a notice of availability for public comment for 45-days in the next available
edition of the Environmental Notice. The Draft EIS has included copies of all written comments
received during the early consultation period and during the 30-day statutory public
consultation period for the FEA-EISPN.

Also enclosed is a distribution list for the verification of OEQC under Section 11-200-20,
Hawaii Administrative Rules. Upon receiving verification from OEQC (along with the bulletin
proof of the notice containing the pertinent details for commenters), we will make the Draft EIS
and the bulletin proof available to those so indicated on the distribution list so that they will
have the full 45-day statutory period to review and comment on the Draft EIS.

Finally, enclosed is a completed OEQC Publication Form, two (2) copies of the Draft
EIS, an Adobe Acrobat PDF file of the same, and an electronic copy of the publication form in
MS Word. Simultaneous with this letter, we have submitted the summary of the action in a text
file by electronic mail to your office.

Notary Certification Attached



Mr. Gary Hooser
Page 2 of 2
July 25, 2012

If there are any questions, please contact the consultant Mr. Mich Hirano, AICP,
Senior Vice President, with Munekiyo & Hiraga, Inc. at (808) 244-2015 or the County
Project Manager, Mr. Juan A. Rivera, P.E. at 270-7268.

Y

Kyle K. Ginoza
Director
Department of Environmental Management

KG

Encl.

cc:  Juan Rivera, Department of Environmental Management (w/out enclosures)
Rob Sloop, Moffat Nichol (w/out enclosures)
Mich Hirano, Munekiyo & Hiraga, Inc. (w/enclosures)



MUNEKIYO HIRAGA, INC. DMy
L)

!jll
"2 ME -6 P15
5 ) F%
FILE COPY @ ..
TO: Gary Hooser, Director DATE: August 3, 2012

Office of Environmental Quality . .
Control SUBJECT: Proposed Wailuku-Kahului
State of Hawaii Wastewater Reclamation Facility
235 South Beretania Street, Suite 702 Shoreline Protection Extension

Honolulu, Hawaii 96813

Enclosed is/are:

Copies Date Description
Orig. 7/125/12 Transmittal Letter from Department of Environmental Management
2+ 1(CD) August2012 Draft Environmental Impact Statement (EIS)

1 - OEQC Publication Form with Project Summary
For your information For your use
X  For necessary action As requested
For your review For your signature
For your files Returning

REMARKS: The attached documents are provided for publication in the next OEQC
Bulletin on August 23, 2012.

Should you have any questions, please do not hesitate to call me at (808) 244-2015.

Signed: //41/ 'A

Colleen Suyama(”/
Senior Associate

CS:yp
Copy to: Juan Rivera, Department of Environmental Management (w/out
enclosures)

Rob Sloop, Moffatt and Nichol (w/out enclosures)
K\DATAWMoffattNichohWK WWRF\Aug 2012 Draft EIS\DraftEiS OEQC trans doc

305 High Street, Suite 104+ Wailukn, Hawaii 96793 - ph: (808)244-2015 - fax: (808)244-8729 - planning@mbhplanning.com - www.mhplanning.com



Agency Action EIS
Chapter 343, HRS
Publication Form

Project Name Proposed Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection
Extension DEIS

Island: Maui

District: Wailuku

TMK: (2)3-8-001:188

Permits: Department of Army Permit, Conservation District Use Permit, Section 401 Water

Quality Certification, National Pollutant Discharge Elimination System Permit, Coastal
Zone Management Consistency Approval, Special Management Area Use Permit,
Shoreline Setback Variance, Flood Hazard Area Development Permit

Proposing

Agency: County of Maui, Department of Environmental Management, 2200 Main Street, Suite
200, Wailuku, Hawaii 96793, Kyle Ginoza, Director , (808) 270-8230

Accepting

Authority: County of Maui, Department of Environmental Management, 2200 Main Street, Suite
200, Wailuku, Hawaii 96793, Kyle Ginoza, Director, (808) 270-8230

Consultant: Munekiyo & Hiraga, Inc., 305 High Street, Suite 104, Wailuku, Hawaii 96793, Mich
Hirano, AICP, Senior Vice President, (808) 244-2015

Status: (To be completed by OEQC)

Summary (Provide proposed action and purpose/need in less than 200 words. Please keep the
summary brief and on this one page):

The County of Maui Department of Environmental Management proposes to extend the existing
shoreline protection at the Wailuku-Kahului Wastewater Reclamation Facility (WKWWRF). In
accordance with recommendations for a 1,500 foot revetment from the Army Corps of Engineers to
protect the facility, a 450-foot portion of the rock revetment was constructed in 1979. The proposed
project entails completing the revetment with an extension of 1,200 feet of new revetment to the west
of the existing revetment. A short section of the revetment extension where it connects to the existing
revetment will be aligned seaward of the certified shoreline, then it follows an inland alignment to
minimize impacts on the shoreline. Additional landward extensions will be required at each end of the
revetment to prevent flanking. The crest of the new revetment will be between elevations of +10 to
+13 feet Mean Lower Low Water (MLLW) and the toe of the revetment will be set at -3 feet MLLW.
The crest elevation of the existing revetment will be raised to match the new revetment crest height to
provide additional sea-level rise capacity. At the base of the revetment will be a layer of geotextile
filter fabric, then a layer of bedding stones and two (2) layers of armor stone. Any required fill will be
of beach-quality sand, and any additional sand will be used to cover the revetment.

Revised February 2012

KADATAWoffattNicho WK WWRR\DraftEIS\DraftElS OEQC Publication Form' doc



Office of Environmental Quality Control
EA / EIS DISTRIBUTION LIST

Distribution Draft EA Final EA EISPN Draft EIS Final EIS
Accepting Authority M (HC) M (HC) M (HC) M (3 HC + CD) M (HC)
OEQC M (HC+CD) [ M (HC+CD) | M(HC+CD) | M(HC+CD) | M (HC+CD)
State Agencies
Dept of Agriculture R O O M 0
Dept of Accounting and General Serv R O] O] M O]
Dept of Bus, Econ. Dev. and Tourism R 0 0 M (HC) 0
DBEDT - Energy Division R O O M O
DBEDT - Office of Planning R 0 0 M (HC+CD) O
Dept of Defense R @) 0] M @)
Dept of Education R O] 0 M O]
Dept of Hawaiian Home Lands R O] 0 M O]
Dept of Health R-3 O] R-3 M-3 O]
Dept of Human Services R 0 O] M 0]
Dept of Labor and Industrial Relations R 0 0 M 0]
Dept of Land and Natural Resources R-5 0 R-5 M- 0
DLNR — Historic Preservation Div R (HC) 0] R M (HC) 0]
Dept of Transportation R O R M O
Hawaii Housing Fin. and Dev. Corp. R 0 O] M O
Office of Hawaiian Affairs R 0 R M O]
UH Environmental Center R 0 0 M (2HC+2CD) M (HC)
Federal Agencies
US Army Engineer Division 0 0 0 O CD 0
US Geological Survey O] O 0] O] O
US Fish and Wildlife Service M (HC) 0 o] M (HC) 0
US National Marine Fisheries Service 0 0 O O cD 0
US National Park Service 0 0] 0 0 O
US Natural Resources Cons Serv 0 0] O] 0 O
US Naval Base, Pearl Harbor 0 0] 0] 8] 0
US Federal Aviation Administration 8] 0] O O cD 0
US Federal Highway Administration O] O 0 O] O
US Coast Guard 0] @) 0 0] 0
US EPA - Pacific Islands Office 0 0] 0] O 0]

All documents should be sent for review on CD in pdf format, unless a hardopy is noted

CD = pdf format on a CD
HC = Hard Copy

M = Mandatory

O = Optional

R = Recommended

OEQC EA/EIS Distribution List 2010
Pursuant to 11-200-9(A(6); (9)(B)(5); and 11-200-21, HAR




Office of Environmental Quality Control
EA / EIS DISTRIBUTION LIST

*City and County of Honolulu Draft EA Final EA EISPN Draft EIS Final EIS

Board of Water Supply

Dept of Community Services

Dept of Design and Construction

Dept of Environmental Services

S E=E

Dept of Facility Maintenance

Dept of Planning and Permitting

=
ol

Dept of Parks and Recreation

Dept of Transportation Services

Fire Dept

o|o|=|=|F|m|x|x|x|w
olo|o|olo|o|ololo|o
o|o|=|x|E|=|m|o|o|m
=
o|o|o|olo|o|o|olo|o

ololE=x

Police Dept

*County of Hawaii

Dept of Environmental Management

Dept of Parks and Recreation

Dept of Public Works

Dept of Research and Dev

Dept of Water Supply

Fire Dept

Office of Housing and Community Dev

=

Planning Dept

&
=

O[Z|®|o|=m|o|=m|m|D
o|o|o|o|o|o|o|olo
O[Z|o|o|=m|o|m|o|=m
ofz|z|o|zlolz|z|z
o|S|o|o|o|ojo|ojo

Police Dept

*County of Kauai

Dept of Parks and Recreation

Dept of Planning

Dept of Public Works

Dept of Transportation

Dept of Water

Fire Dept

ollelp PP 4l
O|0|0|0o|0|0|0
O|0|a|O|(A|a|o
O[0IZIEIEIE=E
iollelle][e]le][e]]e]

Police Dept

*County of Maui

Dept of Environmental Management

Dept of Fire and Public Safety

O
O

Dept of Housing and Human Concerns

Dept of Parks and Recreation

Dept of Planning

Dept of Transportation

R IR

Dept of Water Supply

O\ Z(0|0|O|T
O|O|O|O|0|0|0|0
(@lpslpslpslpsipsiielps)
O|0|0|0|0|0|0|0

Police Dept

*For actions in the respective county Department of Public Works CD (5)
Mayor
All documents should be sent for review on CD in pdf format, unless a hardopy is noted

CD = pdf format on a CD
HC = Hard Copy

M = Mandatory

O = Optional

R = Recommended

OEQC EA/EIS Distribution List 2010
Pursuant to 11-200-9(A(6); (9)(B)(5); and 11-200-21, HAR




Office of Environmental Quality Control
EA / EIS DISTRIBUTION LIST

Libraries Draft EA Final EA EISPN Draft EIS Final EIS
*Kauai Community College Library o) 0 o) X4 M (HC)
*Maui Community College Library 0] 0] 8] M (HC) M (HC)
*Nearest State Library M (HC) O R M (HC) O
*UH Hilo 0 0 O AKX M (HC)
*Municipal Library, Honolulu o) o) 0 AXEOK M (HC)
Legislative Reference Bureau 0] O O M (HC) M (HC)
State Main Library 0 0 0 M (HC) M (HC)
UH Hamilton 0] 0 0 M (HC) M (HC)
News Media

Honolulu Star Advertiser 0] 0 R M M
*Hawaii Tribune Herald 0 0 R XX M
*Garden Island 0 0 R XX M
*Maui News 0 0 R M M
*Molokai Dispatch 0 0 R XX M
Elected Officials

US Senator 0 0 0 XX O
US Representative 0 O 0 XX O
State Senator 0] 0] O XX 0
State Representative 0] 0] 0] XX O
County Council member 0 0 R R HC+CD O
Neighborhood Board Chair O 0 R RBX O
Utility Companies

Electric 0 0] 0] OcCD 8]
Telephone 0 0 0 Oocb 0
Gas 0 0 O XX O
Citizen Groups, Individuals, and Maui Tomorrow cD

Consulted Parties

*For actions in the respective county

All documents should be sent for review on CD in pdf format, unless a hardopy is noted

CD = pdf format on a CD
HC = Hard Copy

M = Mandatory

O = Optional

R = Recommended

OEQC EA/EIS Distribution List 2010
Pursuant to 11-200-9(A(6); (9)(B)(5); and 11-200-21, HAR




GARY HOOSER

NEIL ABERCROMBIE DIRECTOR

GOVERNOR OF HAWA! |

STATE OF HAWAI

OFFICE OF ENVIRONMENTAL QUALITY CONTROL
235 SOUTH BERETANIA STREET
LEIOPAPA A KAMEHAMEHA, SUITE 702

HONOLULU, HAWAI'l 96813
Telephone {808) 586-4185
Facsimile (808) 586-4186

Electronic Mail: OEQC@doh.hawaii.gov

August 14, 2012

Mr. Kyle Ginoza, Director Mr. Mich Hirano, AICP
County of Maui, Department of Environmental Management Munekiyo & Hiraga, Inc.
2200 Main Street, Suite 100 305 High Street, Suite 104
Wailuku, Hawai'i 96793 Wailuku, Hawai‘i 96793

Dear Messrs. Ginoza and Hirano:

This is in response to the County of Maui, Department of Environmental Management's July 25, 2012, letter, filing the
Draft Environmental Impact Statement and ancillary documents with the Office of Environmental Quality Control for the Wailuku-
Kahului Wastewater Reclamation Facility Shoreline Protection Extension, Kahului, situated in the district of Wailuku, at TMK (2)
3-8-001: 188. The Office of Environmental Quality Control has reviewed the distribution list and finds that the following
agencies/regional libraries need to be included on the distribution list (please see Exhibit 4-1 in the Guide to the
Implementation and Practice of the Hawai‘i Environmental Policy Act, 2012).
1. U. S. Department of the Interior, Geological Survey, 677 Ala Moana Boulevard, Suite 415, Honolulu, Hi 96813
2. U.S. Department of Commerce, National Marine Fisheries Service, Pacific Islands Regional Office, 1611 Kapi‘olani
Boulevard, Suite 1110, Honolulu, HI 96814
3. U. S. Department of the Interior, National Parks Service, Pacific Islands Support Office, 300 Ala Moana Boulevard,
Room 6-226, Honolulu, HI 96850
4. U. S. Department of Agriculture, National Resources Conservation Service, Pacific Islands Area Office, P.O. Box
50004, Honolulu, HI 96850
5. U. S. Department of Homeland Security, U. S. Coast Guard, Commander, 14 Coast Guard District, 300 Ala Moana
Boulevard, Room 9-204, Honolulu, HI 96850-4982
6. State of Hawaii, Kaimuki Regional Library, 1041 Koko Head Avenue, Honolulu, HI 96813
7. State of Hawaii, Kane‘ohe Regional Library, 45-829 Kamehameha Highway, Kaneohe, HI 96744
8. State of Hawaii, Pearl City Regional Library, 1138 Waimano Home Road, Pearl City, HI 96782
9. State of Hawaii, Hawai‘i Kai Regional Library, 249 Lunalilo Home Road, Honolulu, HI 96825
10. State of Hawaii, Hilo Regional Library, 300 Waianuenue Avenue, Hilo, HI 96720
11. State of Hawaii, Kahului Regional Library, 90 School Street, Kahului, HI 96732
12. State of Hawaii, Lihu‘e Regional Library, 4344 Hardy Street, Lihu‘e, HI 96766
With the addition of the twelve agencies/regional libraries above, the Office of Environmental Qualitry Control
verifies the accuracy of the distribution list pursuant to Section 11-200-21, Hawai'‘i Administrative Rules. If there are any
questions or concems, please call me at (808) 586-4185.

Most respectfully,

Leslie Segundo 2

Environmental Health Specialist IlI



ALAN M. ARAKAWA TRACY TAKAMINE, P.E.
Mayor ESICICry Solid Waste Division

ERIC NAKAGAWA, PE.
Wastewater Reclamation Division

KYLE K. GINOZA, PE,
Diractar

MICHAEL M. MIYAMOTO
Deputy Director

COUNTY OF MAUI
DEPARTMENT OF

ENVIRONMENTAL MANAGEMENT
2200 MAIN STREET, SUITE 100
WAILUKU, MAUI, HAWAIl 96793

July 25, 2012

Mr. Gary Hooser, Director

Office of Environmental Quality Control
235 South Beretania Street, Suite 702
Honolulu, Hawaii 96813

Dear Director Hooser:;

SUBJECT: WAILUKU-KAHULUI WASTEWATER RECLAMATION FACILITY SHORELINE
PROTECTION EXTENSION, KAHULUI, (TMK NO. (2) 3-8-001:188)

With this letter, the County of Maui, Department of Environmental Management (DEM)
hereby transmits the documents package for the Draft Environmental Impact Statement (EIS)
for the Proposed Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection
Extension situated at TMK (2)3-8-001:188, in the Wailuku District on the island of Maui for
publication of a notice of availability for public comment for 45-days in the next available
edition of the Environmental Notice. The Draft EIS has included copies of all written comments
received during the early consultation period and during the 30-day statutory public
consuitation period for the FEA-EISPN.

Also enclosed is a distribution list for the verification of OEQC under Section 11-200-20,
Hawaii Administrative Rules. Upon receiving verification from OEQC (along with the bulletin
proof of the notice containing the pertinent details for commenters), we will make the Draft EIS
and the bulletin proof available to those so indicated on the distribution list so that they will
have the full 45-day statutory period to review and comment on the Draft EIS.

Finally, enclosed is a completed OEQC Publication Form, two (2) copies of the Draft
EIS, an Adobe Acrobat PDF file of the same, and an electronic copy of the publication form in
MS Word. Simultaneous with this letter, we have submitted the summary of the action in a text
file by electronic mail to your office.

Nofary Certification Attached



Mr. Gary Hooser
Page 2 of 2
July 25, 2012

If there are any questions, please contact the consultant Mr. Mich Hirano, AICP,
Senior Vice President, with Munekiyo & Hiraga, Inc. at (808) 244-2015 or the County
Project Manager, Mr. Juan A. Rivera, P.E. at 270-7268.

G S —

Kyle K. Ginoza
Director
Department of Environmental Management

KG

Encl.

cc:  Juan Rivera, Department of Environmental Management (w/out enclosures)
Rob Sloop, Moffat Nichol (w/out enclosures)
Mich Hirano, Munekiyo & Hiraga, Inc. (w/enclosures)



Draft Environmental Impact
Statement

PROPOSED SHORELINE
PROTECTION EXTENSION
AT WAILUKU-KAHULUI
WASTEWATER RECLAMATION
FACILITY

Prepared for:

County of Maui,
Department of Environmental Management

Accepting Authority:

County of Maui,
Department of Environmental Management

August 2012

Copyright © 2012,
by Munekiyo & Hiraga, Inc.




CONTENTS

PROJECT SUMMARY ... i ittt e ees Page i
L PROJECT OVERVIEW ... i i Page 1
A. PROJECT LOCATION, EXISTING USE, AND OWNERSHIP ........ Page 1
B. HISTORICAL CONTEXT ... .. i Page 4
1. History of the Facility ........... . ..o, Page 4
2. Central Maui Wastewater Reclamation Facility Study .......... Page 7
3. Maui County Council Actiononthe Study ................... Page 9
C. PROJECTNEED . ... . it Page 11
D. PROPOSED ACTION .. ... i e Page 16
E. CONSTRUCTION METHODOLOGY . ......coiiiiiiiiii i, Page 18
F. CHAPTER 343, HAWAII REVISED STATUTES COMPLIANCE .... Page 22
G. PERMITTING REQUIREMENTS ... ... ..., Page 24
1. Chapter 343, HRS, Environmental Impact Statement (EIS) .. ... Page 24
2. Special Management Area (SMA) Use Permit and Shoreline

Setback Variance (SSV) ... ... . o Page 24
3. Conservation District Use Permit (CDUP) .................. Page 24
4, U.S. Department of the Army Permit ...................... Page 24
5. Water Quality Certification .............. .. ... ... ... .. ... Page 25
6. Coastal Zone Management (CZM) Consistency Approval ...... Page 25
H. PROJECT COST AND IMPLEMENTATION SCHEDULE .......... Page 25

IL. EXISTING ENVIRONMENT, POTENTIAL IMPACTS, AND MITIGATION
MEASURES ... e Page 26
A. PHYSICAL ENVIRONMENT ....... ... i Page 26
1. Surrounding Land Use . ......... ... i, Page 26
2. Climate, Topography,and Soils ... ......... ... ... ... ... Page 27
3. Flood and Tsunami Hazard ............... .. ... .. .. ... ... Page 31
4. Coastal Processes . ... ..o Page 34
5. FloraandFauna ........ ... ... o i i Page 41
6. Streamsand Wetlands ............ ... i, Page 46
7. Nearshore Marine Environment ... ........................ Page 48
8. Relative SeaLevel Rise ........... .. .o, Page 50
9. Historical and Archaeological Resources ................... Page 51
10. Cultural ASSESSIENT . . .. .. it r ittt Page 54
11, AIrQualify . ...ovtii i i e e Page 60
12. Noise Characteristics .......... ... ... Page 60
13. WaterQuality .. . ... .. e Page 61




1.

14. Scenic and Open Space Resources . ........... ... Page 66

B. SOCIO-ECONOMIC ENVIRONMENT ... ... ... oot Page 67
1. Population and Demographic . .............. ... ..ol Page 67
2. ECOnOmy .....ccuiiiiiii i i e Page 68
C. PUBLIC SERVICES ... ... i i Page 69
1. Recreational Facilities .. .......... .. ... . i .. Page 69
2. Police and Fire Protection .............. ... .. ... ... . ..., Page 69
3. SolidWaste ..... ... i e Page 70
4, Medical Services ...t Page 71
5. SChools . ..o e Page 71
D. INFRASTRUCTURE ... . i Page 72
1. Roadways .. ... i e Page 72
2. AT C 7 7] U Page 73
3. T ..ttt e e e e Page 73
4, Drainage ... ..ottt e Page 74
5. Electricity, Telephone, and Cable Television Systems ......... Page 77
E CUMULATIVE AND SECONDARY IMPACTS .................. Page 77
1. Context for Cumulative Impact Analysis. ............. ... ... Page 77
2. Cumulative Impact Evaluation Parameters .................. Page 77
3. Methodology for Addressing Cumulative Impacts ............ Page 78
4. Cumulative Impact Assessment . .........cooiiiien i Page 79
RELATIONSHIP TO GOVERNMENTAL PLANS, POLICIES, AND
CONTROLS . e e e e i Page 86
A. STATE LAND USEDISTRICTS . ... ..ot Page 86
B. CONSERVATION DISTRICTUSE ANALYSIS ........... ... ... .. Page 86
C. HAWAILSTATE PLAN ... i e Page 91
D. MAUI COUNTY GENERAL PLAN ... .. ... .ot Page 93
E. WAILUKU-KAHULUI COMMUNITY PLAN ........ ... ......... Page 97
F. COUNTY ZONING . ... e e i i Page 98
G. COASTAL ZONE MANAGEMENT CONSIDERATIONS .......... Page 98
1. Recreational Resources . ......... .. . .., Page 98
2. Historical/Cultural Resources .............. .. ... oot Page 100
3. Scenic and Open Space Resources . .. ..................... Page 101
4. Coastal Ecosystem .......... ..ot inniian.n. Page 102
5. EconomicUse ... ... ... Page 103
6. Coastal Hazards ........... .. ... .. oo i, Page 104
7. Managing Development . ........... . ... i Page 105
8. Public Participation . ............. i, Page 106
9. Beach Protection ............ ... 0 iiiiiiieiienenn., Page 106
10, Marine Resources . .......... ittt i Page 107
H. SHORELINE SETBACK VARIANCE .. ......... ... o il Page 113
L OTHER REGULATORY REQUIREMENTS .................... Page 117
1. Historical Shoreline Analysis of Coastal Erosion and Accretion Rates

Page ii



IV.

VI

VIL

VIIIL

................................................... Page 117

2. Shoreline Type . ... oot i i Page 118
3. SIte MaPS .« oot e Page 118
4. BeachProfiles ....... ... . ... .o i i Page 118
5. Existing Walls . ... ... Page 118
6. Description of Improvements . .. ............ .o . Page 118
7. Coastal Hazard History ........ ... .. .. i .. Page 119
8. Wavesand Currents .. ...... .. .. . i i Page 119
9. Sediment Movement . ............... ... iiriniinennnn. Page 119
10.  Thirty-year ErosionHazard ............... ... ... ... ..., Page 119
11.  Photographs ......... ... .ot Page 119
12, Alernatives ........vervim i et s Page 119
13.  Professional Engineer Seal . ............... ... .. it Page 120
SUMMARY OF UNAVOIDABLE ENVIRONMENTAL IMPACTS ........ Page 121
ALTERNATIVES TO THE PROPOSED ACTION .......... ... ... ..., Page 122
A. ALTERNATIVES FOR CENTRAL MAUI’'S WASTEWATER NEEDS Page 122
1. Preferred Alternative .. ...... ... ... i Page 122
2. Alternatives Considered . .. ...... . ... ... . il Page 122
3. Site Location Options . ......... ..oty Page 124
4. Non-Structural Alternative . ........ ... ... o i, Page 125
B. ALTERNATIVES FOR SHORELINE PROTECTION AT THE EXISTING
FACILITY . e e e e e Page 125
1. Preferred Alternative .. ... ... ...t Page 125
2. Rock Mound Revetment Alternative . ..................... Page 126
3. Beach Nourishment Alternatives .. ....................... Page 126
4. Rock Mound Revetment with Beach Nourishment ........... Page 127
5. Onsite Strategic Retreat of Facilities Alternative . ........... Page 127
6. Other Alternatives .. ....... ottt Page 127
7. No Action Alternative ......... ... oo iinnenaann Page 128
8. Deferred Action Alternative . ... ... ... ... L. Page 128

IRREVERSIBLE AND IRRETRIEVABLE COMMITMENTS OF
RESOURCES .. i e Page 129

RELATIONSHIP BETWEEN THE SHORT-TERM USES OF THE ENVIRONMENT
AND THE MAINTENANCE AND ENHANCEMENT OF LONG-TERM

PRODUCTIVITY o e e e e Page 130
UNRESOLVEDISSUES . ... . e Page 131
A WATER QUALITY AND MARINE RESOURCES ............... Page 131
B. BEACHEROSION . ... .. e Page 131

Page iii



XL

XIL

XIIL

PUBLIC INFORMATIONAL MEETING . .. ....... ..o Page 132

A. PUBLIC INFORMATIONAL MEETING TO REVIEW ENVIRONMENTAL
ASSESSMENT/ENVIRONMENTAL IMPACT PREPARATION NOTICE

......................................................... Page 132
LIST OF PERMITS AND APPROVALS .. ... ... o Page 134
AGENCIES AND ORGANIZATIONS CONSULTED IN THE PREPARATION
OF THEDRAFT ELS . . ..o e Page 135
LIST OF ENVIRONMENTAL IMPACTS STATEMENT PREPARERS . .. .. Page 232
REFERENCES . i e e e ettt e Page i

KADAT A\MoffattNichoN\WK WWRF\DraftEIS\DrafiEIS.rpt.wpd

Page iv



Figure 1.
Figure 2.
Figure 3.
Figure 4.
Figure 5.
Figure 6.
Figure 7.

Figure 8.
Figure 9.

LIST OF FIGURES

Regional Location Map ........ ... it
Property Location Map ........... ..o,
Aerial Photograph of Project Site and Surrounding Area .............
Photographs of Existing Revetment .. . .............. ... ... ... ..
Annual Erosion Hazard Rate Map . ............... ... ..o it
Threatened Infrastructure Based on 2007 Certified Shoreline Map .. ...
Revised Threatened Infrastructure Based on 2011 Certified Shoreline

Typical New Revetment Sections ............. . ...

Figure 10.  Existing Revetment Improvement Section ........................
Figure 11.  Potential Construction Baseyard, Storage, and Staging Areas..........

Figure 12.  Soil AssociationMap . ........ . i
Figure 13.  Soil Classification Map ....... ... ... it
Figure 14. FloodInsurance Rate Map . ........ ... .. it
Figure 15.  Photographs of Tsunami Damage ................. ... ... ... ...,
Figure 16.  State Land Use Designation . ........... .. ... i

Figure 17.  Community Plan Designation .............. .. ... oo
Figure 18,  Site and Revetment with Shoreline and Shoreline Setback . ... .......

Table 1.
Table 2.

Table 3.

Table 4.

Table 5.

LIST OF TABLES

Long-Term Sediment Transport Rates at the WKWWRF .. ...............
Summary (Means) of Marine Water Quality Characteristics of WWRF
Shoreline . ...... ... i e
Summary (Geometric Means) of Nutrients, and Chlorophyli ¢ in Marine
Waters Off of the WKWWREF Site .......... ... . it
State of Hawaii Water Quality Criteria for Class A, Marine Open Coastal
VTS ..ot s
Criteria for Evaluating Cumulative Impacts ................. ... ... ...

Table 6. Evaluation Criteria Matrix ... ... it et e et e s

Table 7.

Wastewater Treatment Concept Alternatives . ............ ... oot

Page v



Appendix A.

Appendix B.
Appendix C.
Appendix D.

Appendix D-1.

Appendix E.

Appendix F,
Appendix G.
Appendix H.
Appendix 1.

Appendix J.

Appendix J-1.
Appendix J-2.

Appendix J-3.
Appendix K,
Appendix L.

LIST OF APPENDICES

Conservation District Use Application Approval Letter for Existing
Revetment

Declaration of Exemption, January 13, 2009

Central Maui Wastewater Reclamation Facility Shoreline Evaluation Report
Wailuku-Kahului WWRF Preliminary Engineering Report, Shoreline Erosion
Control

Preliminary Engineering Report; Addendum No. 1

Maui County Council Resolution No. 06-12, “Accepting the Central Maui
Wastewater Reclamation Facility Study and Concurring Recommendations
and Long Term Plan”

April 1, 2010 Letter from Department of Land and Natural Resources
April 7, 2010 Letter from Office of Environmental Quality Control

April 21, 2010 Letter from Office of the Mayor

Biological and Water Quality Survey for the Wailuku-Kahului Wastewater
Reclamation Facility Shoreline Protection, Maui, Hawail

Letter Report on an Archaeological Field Inspection of Portions of the
Central Maui Wastewater Reclamation Facility

Archaeological Assessment Survey

A General Archacological Monitoring Plan for Scheduled Tsunami
Improvements Project at the County of Maui Wastewater Treatment Plant at
Kanaha, Wailuku Ahupuaa, Wailuku District, Maui Island

State Historic Preservation Division Approval Letter of Monitoring Plan
Cultural Interview Summaries

Certified Shoreline Survey

Page vi



Project Summary

Project Name: Proposed Wailuku-Kahului Wastewater Reclamation Facility
Shoreline Protection Extension

Type of Document: Draft Environmental Impact Statement

Legal Authority: Chapter 343, Hawaii Revised Statutes
Chapter 200, Title 11, Department of Health Administrative
Rules, Enviromental Impact Statement Rules

Agency Determination: Environmental Impact Statement

Applicable Environmental

Assessment review “Trigger”: Use of County and State Lands and County Funds
Work within the State Land Use Conservation District
Action within the Shoreline and Shoreline Setback Area

Location: T™MK: (2) 3-8-001:188
Kahului
Island of Maui

Applicant: Department of Environmental Management,
County of Maui

2200 Main Street, Suite 200

Wailuku, Hawaii 96793

Contact: Juan A. Rivera, P.E., Engineer
Phone: (808) 270-7268

Accepting Authority: Department of Environmental Management
County of Maui
2200 Main Street, Suite 200
Wailuku, Hawaii 96793
Contact: Juan A. Rivera, P.E., Engineer
Phone: (808) 270-7268

Consultant: Munekiyo & Hiraga, Inc.
305 High Street, Suite 104
Wailuku, Hawaii 96793
Contact: Mich Hirano, AICP, Senior Vice President
Phone: (808) 244-2015

Pagei



Project Summary:

The applicant, the County of Maui, Department of
Environmental Management, proposes to extend the existing
shoreline protection structure at the Wailuku-Kahului
Wastewater Reclamation Facility (WKWWREF).  The
WKWWRPF is located on a shore-fronting parcel to the east of
Kahului Harbor.

The shoreline seaward of the WKWWRF is experiencing
significant rates of erosion, Annual Erosion Hazard Rate
(AEIR), from the Hawaii Shoreline Study, ranges from 1.0
to 2.5 feet per year according to the County of Maui Shoreline
Erosion maps. However, from 2007 to 2011, during which
time the facility was hit by the tsunami caused by the March
2011 earthquake off the Pacific Coast of Japan, the average
annual erosion for the site is 3.7 feet per year, with a
maximum annual erosion rate of 6.7 feet per year. Erosion
threatens several structures at the WKWWRF, including
structures which cannot be moved.

Correspondence between the County of Maui and the U.S.
Army Corps of Engineers (USACE) indicates that in 1978,
the County of Maui requested that the USACE complete a
feasibility study for providing emergency shoreline protection
at the WKWWRF under Section 103A of the River and
Harbor Act of 1962. The study cited erosion rates as high as
10 feet per year and concluded that the erosion had reached a
critical state. It further recommended that a 1,500 foot long
rock revetment be constructed along the entire seaward side
of the WKWWRF. In 1979, USACE authorized the design
and construction of the revetment under Section 14 of the
Flood Control Act of 1946. At that time, Federal funding
participation was limited to $250,000.00, and only a 450 feet
section of the revetment was completed seaward of the
holding pond. The Board of Land and Natural Resources
(BLNR) approved the County’s Conservation District Use
Application (CDUA) for the 450-foot rock revetment in 1979.

The preferred alternative proposed in the Environmental
Assessment and Environmental Impact Statement Preparation
Notice (EA/EISPN) published on January 23, 2011, involved
completing the revetment with a 1,200-foot extension along
the beach scarp to the west and landward extensions on both
sides. Since the publication of the EA/EISPN, the
development plans have been modified to minimize impacts
to the beach and a new alignment, further inland and closer to

Page ii



the edge of the WKWWREF, has been adopted. The revised
project entails completing the revetment along the seaward
side of the facility with an extension of approximately 1,100
feet of new rock mound revetment to the west. Additional
landward extensions will also be put in place at each end of
the revetment to prevent flanking. The revetment will be
constructed just seaward of the WKWWRF. The crest of the
new tevetment will be at an elevation of +13 feet Mean
Lower Low Water (MLLW) with an earthen cap to +15 feet
MLLW and the toe of the revetment will be set at -3 feet
MLLW. The crest elevation of the existing revetment will be
raised to match the new revetment crest height at +13 feet
MLLW to provide additional sea-level rise capacity. At the
base of the revetment will be a layer of geotextile filter fabric,
then a layer of bedding stone and six (6) feet of 2-ton armor
stone. There will be both excavation and fill required to
prepare the slope for the new revetment. Any required fill
will be of beach-quality sand, and any surplus sand will be
used to cover a portion of the revetment. To ensure public
access to the beach, a stairway will be incorporated into the
exposed portion of the revetment.

The construction baseyard, storage and staging areas will be
onsite.

Construction will begin upon receipt of applicable permits
and approvals, which is anticipated to be in 2013.
Anticipated cost of the initial construction is estimated to be
approximately $4.5 million (2012 dollars). The project will
be carried out in one (1) phase and is anticipated to take
twelve (12) months to complete.

Page iii



AEHR

ALISH

AOA

BENR

BMP

BS

BWS

CDUA

CDUP

CFS

CIA

Cm

CZM

DA

DEM

DLNR

DO

DOFAW

DOH

DWS

EA/EISPN

ACRONYMS

Annual Erosion Hazard Rate

Agricultural Lands of Importance to the State of Hawaii

Apartment Owners Association
Board of Land and Natural Resources
Best Management Practice

Beach Soils

Board of Water Supply

Conservation District Use Application
Conservation District Use Permit
Cubic Feet Per Second

Cultural Impact Assessment
Centimeter

Coastal Zone Management

U. S. Department of the Army

Department of Environmental Management

Department of Land and Natural Resources

Dissolved Oxygen

Hawaii Division of Forestry and Wildlife

Department of Health

Department of Water Supply

Environmental Assessment and Environmental Impact Statement Preparation

Notice

Page iv



EIS

ESA

FAA

Fd

FIRM

GPD

HAR

HC&S

HCZMP

HDOT

HRS

JeC

KPWS

MCC

MGD

MLLW

MPD

MPH

MSL

NASKA

NMEFS

NOAA

Environmental Impact Statement
Endangered Species Act

Federal Aviation Administration

Fill Lands

Flood Insurance Rate Map

Gallons Per Day

Hawaii Administrative Rules
Hawaiian Commercial & Sugar Company
Hawaii Coastal Zone Management Program
Hawaii Department of Transportation
Hawaii Revised Statutes

Jaucus Sand

Kanaha Pond Wildlife Sanctuary
Maui County Code

Million Gallons Per Day

Mean Lower Low Water

Maui Police Department

Miles Per Hour

Mean Sea Level

Naval Air Station Kahului

Nattonal Marine Fisheries Service

National Oceanic and Atmospheric Administration

Page v



NPV
OCCL
OEQC
PER
pH
PSU
SHPD
SLUC
SMA

SSV

TP

TSS
UH-Maui
USACE
USFWS
USGS
WKWWRF
WWII
WWRD

WWRF

Net Present Value

Office of Conservation and Coastal Lands
Office of Environmental Quality Control
Preliminary Engineering Report
Phosphorus

Practical Salinity Units

State Historic Preservation Division

State Land Use Commission

Special Management Area

Shoreline Setback Variance

Total Nitrogen

Total Phosphorus

Total Suspended Solids

University of Hawaii — Maui College
U.S. Army Corps of Engineers

U.S. Fish and Wildlife Service

U.S. Geological Survey

Wailuku-Kahului Wastewater Reclamation Facility
World War 11

Wastewater Reclamation Division

Wastewater Reclamation Facility

Page vi



I. PROJECT OVERVIEW



I. PROJECT OVERVIEW

PROJECT LOCATION, EXISTING USE, AND OWNERSHIP

The Wailuku-Kahului Wastewater Reclamation Facility (WKWWREF) is located on the
northern coastline of the island of Maui at 281 Amala Place in Kahului. See Figure 1. The
WKWWREF site covers an area of 18.755 acres. The subject property is identified by Tax
Map Key (2) 3-8-001:188. See Figure 2. The subject property is a shore fronting parcel and
is surrounded by Kanaha Beach Park to the east, Amala Place to the south, the Kanaha Pond
Wildlife Sanctuary (KPWS) further south, and Kahului Harbor to the west. Access to the
WKWWREF is provided by Amala Place.

The subject property is located in the State Land Use Conservation District. Lands within
the Conservation District fall within the purview of the Department of Land and Natural
Resources (DLNR), Office of Conservation and Coastal Lands (OCCL). The subject
property is designated for Public/Quasi-Public use in the Wailuku-Kahului Community Plan
map. Although the subject property was zoned “AP-Airport” district by Maui County
Zoning, as it is part of the State Conservation District, there is no County zoning jurisdiction
attached to the property.

The WKWWRF provides secondary treatment of sewage and features an activated sludge
biclogical treaiment process, secondary clarification, and filtration. The principle solids
treatment and handling processes are aerobic digestion and centrifuge dewatering. The final
R-2 effluent is disposed of primarily via eight (8) gravity injection wells. The balance of the
effluent (approximately 182,000 gallons per day (gpd) in FY 2009) is recycled for plant use,
irrigation, and dust control.

The subject property is owned by the State of Hawaii. On April 19, 1980, the Governor of
the State of Hawaii, through Executive Order No. 3006, sct aside the subject property for
sewage treatment purposes and vested control and management of the property with the
County of Maui. Further, a portion of the proposed revetment extension connecting to the
existing revetment will be located seaward of the certified shoreline on lands under the
jurisdiction of the State of Hawaii. Approval from the Board of Land and Natural Resources
(BLNR) will be required for the use of State lands.

Page 1



uageso[EUoFaASIIYEICTEMM SIMAIOYIINTIEION

yusmofeuey [wuawuonAuy jo juswlaedaq ‘mepy Jo Ajuno) o) pasedarg

e dejNy uoneoo] 1BUOISYY
AI1o8,] UOIIBWR[OY ISJeMI)SeA\ IN[nUed-NN[IeA) Je
VDS OL LON UOISUAIXE UON0101J QUI[2I0YS Pasodor] [ 23]
7 5

AN
>

v * spenbodoy, (-¢ w03

N4
\ ) _.\_ _

g

P X

aoay) sBe|Ix ._oncw.m.,.m. £l

A x} M/w tbv ]

| S
_ o P £
A a0 S

b °Y
== elEd 49




2301 AURdoItS [T AE A HANOUDINIELOW

dejN uorneso] Aadoid
AIIoe,] UONBWER[INY JIIBMIISEA\ Injnyed-nn[iepy e
TTVIS OL 10N UOISUSIXY UON030Ld ourpioys pasodoid

wameSeue jmusmuenAny o judwidedaq ‘mep Jjo Auno) :taoy pasedarg

7 QI3

10 815

Foljlaa ROILYXYL GHOJ3 £

aUW XVl - .
oL 158
WYAYH 30 20¥IE RIS isiniiteg et s R
AYIENG SAVIV NOIVIVA I KEVIRIN Tadns
HOWYTYL 40 LHITILIYIN

0
‘@ ener Laprs

L
AT oo iR EEIf it PO Fal e re L0r wpedibd B oM

e Al Apiag AT ",
a
g we
)

ety ve yidncs Y
SAWEay @ A B
. ey oeseoe
N oDy
[—_—
ez ot I
| e

ot e o mades g
LPARERT cep g IIGE Swesiyy s

il puiie spel I ON

IR
Iy | O ¢ F n i
» iz

- M [RNL N
e [0 L N —

SE|YY A3edy 90anog




B.

HISTORICAL CONTEXT

History of the Facility

The WKW WRE was constructed in 1973 to serve the Central Maui region, including
the areas defined by the developed areas of Waichu, Wailuku, Kahului,
Spreckelsville, and Paia. The plant has an existing treatment capacity of 7.9 million
gallons per day (mgd) average dry-weather flow. According to projections, the
facility will reach capacity around 2029 and will need plant upgrades and the
currently proposed shoreline erosion protection measures to accommodate more
growth of residents and businesses in the Central Maui service area.

Since its original construction, the plant has been upgraded to provide increased
capacity as well as structural measures to protect the facility from tsunami and
shoreline erosion hazards. In 1979, the U. S. Army Corps of Engineers (USACE)
constructed 450 feet of a planned 1,500 foot-long revetment to provide emergency
shoreline erosion protection. See Figure 3 and Figure 4. The Conservation District
Use Application (CDUA), File No. MA-7/28/78-1074, was approved prior to
construction. Sce Appendix “A”. With the plant upgrades the existing retention
pond is now used for emergency overflow and the processing of sewage is handled
in the sludge holding tanks which are located above ground.

Improvements were completed at the WKWWRF for tsunami protection. The
tsunami protection measures included below grade structural reinforcement of the
concrete slab foundation to prevent underscouring and wave action erosion of the
shoreward side of the Operations Building. The Centrifuge Control Room was
relocated above the 100-year tsunami wave height. Refer to Figure 3.
Improvements at the Tanks and Headworks Building included thickening of the slab
below grade, addition of walls and flood doors at grade level, and reinforcing
footings below the scourline to protect against wave action erosion. These projects
were separate and distinct from the scope of this shoreline protection project. On
January 13,2009, based on the County of Maui’s exemption list approved on January
10, 2007, an exemption from Chapter 343, Hawaii Revised Statutes (HRS), was
issued for the upgrades by the Department of Environmental Management (DEM).
See Appendix “B”.

Page 4



oloyd [PHOR\STTYRIAIIMM SMVOYOINHELON
*BNT VS Y Ml ORI 0K JusweSeue]y [BjudwucIAUg Jo judunaeddq ‘NEJy jo Ajuno) :loj paaedasg

B3Iy Sulpunorumg pue 9§ 300fo1d jo ydeiSoloyq [eroy
avosorton  AJI[I0R,] UOBWR[O0Y IOJBMIISBA\ IN[NUR-NN[TEA\ IE
UOISU9IXH UOI93101J QuI[IoyS pasodoi] ¢ a3

[OYDIN pu® NEJJOIA] :92IN0S

J0q.IeH Innyeyy

Suipying syHoMpea[] ° HQQ _. ctﬁm
BAIY SYUBL Q
Suip[ing suoneradp 0
puod uonusioy Q

puod uonuay JIMM
JB JUSUNOADY SUNSIXY mmmm=

AN




East Flank of Ex1st1ng Reveﬁhént

Wést ‘Flank of Existing Revetment

Source: Moffatt & Nichol

Figure 4 Proposed Shoreline Protection
Extension at Wailuku-Kahului

Wastewater Reclamation Facility
Photographs of Existing Revetment

Prepared for: County of Maui, Department of Environmental Management MUNEK I‘Y 0'& HIRAGA, INGC.

Moffatt\Nicho\WK WWRF\DraftEIS\ExistingRevetmentPhotos




Central Maui Wastewater Reclamation Facility Study

In 2005, the County of Maui, DEM (“Applicant™) completed the Central Maui
Wastewater Reclamation Facility (WWRF) Study (Study) to identify alternatives to
meet the long-term wastewater infrastructure requirements of the region (Austin,
Tsutsumi & Associates, 2006). The three (3) main issues at the WKWWREF are
available treatment capacity, shoreline erosion, and potential tsunami impacts. The
Study included the following elements to address these issues and to develop
alternative solutions:

L Community Participation through assembly of a Core Working Group
(CWQG), consisting of stakeholders and community members

o Existing Wastewater Infrastructure and Capacity

] Options for Effluent and Biosolids Disposal

® Shoreline Issues
. Wastewater Reclamation Facility Structural Issues
® Alternatives for Future Wastewater Infrastructure Needs

. Public Qutreach
L Financial Plan

Twenty-one new capacity treatment alternatives were generated, considering multiple
effluent disposal options for new capacity. Three (3) system wide demand-side
management alternatives were also considered, which included the following:

1. Initiate a water conservation program;
2. Replace existing high-use water fixtures (e.g., toilets and showerheads); and
3. Expand the existing Infiltration and Inflow reduction program.

The County team ranked these options in order to identify the top ten (10) ranked
alternatives for further cvaluation. The evaluation criteria included cost,
environmental impacts, reclamation potential, and other items. The No Build
alternative was ranked last of the 21 alternatives. The three (3) demand-side

Page 7



management alternatives have all been implemented by the County.

After a thorough evaluation analysis, the highest ranked wastewater treatment
concept alternative (Alternative 1) was to: Expand the existing Wailuku/Kahului
WWRF for future capacity, strengthen the WWRF for tsunami/erosion concerns, and
utilize injectionwells for effluent disposal. The Study recommended implementation
of the following plan:

. Implement Alternative 1 to protect the County’s major financial investment
in the existing facility by mitigating the tsunami impact risk and armoring the
shoreline fronting the facility.

L Continue the Wastewater Reclamation Division’s (WWRD) program to
reduce Infiltration/Inflow into the wastewater collection system.

L Implement a comprehensive water conservation program through a
partnership between the WWRD and the County Board of Water Supply
(BWS).

L Reconsider water reuse opportunities for Central Maui.

The Study notes in its recommendations that Alternative 1 has the least financial
impact on the community and wastewater rate payers at a capital cost of $30 million
(in 2005 dollars) or a $8.68 per billing cycle increase in sewer users’ fees. The
alternative of building a new Central Maui wastewater reclamation facility was
estimated to cost in the range of $350 million to $475 million (in 2005 dollars).

The Central Maui WWRF Study included a Shoreline Evaluation Report, which
reviewed potential alternatives for shoreline protection of the facility. See Appendix
“C”. The Report considered multiple alternatives for shoreline protection. These
included beach nourishment, beach nourishment augmented with sand retention
structures, armor rock revetment, and other alternatives. The beach nourishment
options included placing additional sand on the beach over two (2) different lengths.
The beach nourishment augmented with sand retention structures would entail
placing additional sand on the beach as well as construction of T-groin structures.
The revetment options included an extension of the existing revetment, with or
without the placement of additional sand over the structure. The other alternatives
included coral rubble fill and a vertical seawall/revetment hybrid structure. A
detailed description of these alternatives is provided in Chapter V of this EIS
document.

Page 8§



These alternatives were evaluated based on the following nine (9) criteria.

° Construction Cost
e Maintenance Cost
L Public Access and Usage

L Design Life

° Regulatory Compliance

® Aesthetics

® Impacts to Kahului Harbor

L Environmental Impacts — Biology

. Environmental Impacts - Adjacent Shorelines

The criteria were weighted for importance and each alternative was assessed on the
value assigned to each criteria. Net present value costs were estimated over a S0-year
project lifetime. Based on this evaluation, the first preferred alternative was the
buried revetment, with an estimated total cost of $5.4 million (in 2005 dollars). This
was followed by an extension of the existing revetment, with an estimated total cost
of $1.6 million (in 2005 dollars).

In 2008, a more detailed analysis and revised costs were presented in the Preliminary
Engineering Report (PER) for Shoreline Erosion Control. See Appendix “D”. The
total cost for the revetment extension was revised and estimated at $4.2 million (in
2008 dollars).

Maui County Council Action on the Study

The Maui County Council Public Works Committee met on January 9, 2006 to
consider Resolution No. 06-12, “ACCEPTING THE CENTRAL MAUI
WASTEWATER RECLAMATION FACILITY STUDY AND CONCURRING
RECOMMENDATIONS AND LONG TERM PLAN”. See Appendix “E”. The
Committee met with the Director of Finance; the Deputy Director of Public Works

Page 9



and Environmental Management'; the Wastewater Reclamation Division Chief,
Department of Public Works and Environmental Management; Deputy Corporation
Counsel; and Study consultants. The Committee also accepted public testimony.

The Director of Finance responded to Committee questions about the County’s
ability to finance the various options considered by the Study. The Finance Director
stated that the original facility had been constructed with the assistance of State and
Federal funds, but the current assessment concluded that no significant portion of
future expenses would be available external to the County. The Committee discussed
the process used to involve the community in the Study, the Study’s
recommendation, and its adequacy. The Committee also reviewed the arguments in
support of maintaining the facility in its current location, rather than relocating the
facility. The Committee expressed a concern about determining whether the facility
should be maintained at its current site or moved without full Council discussion.
After discussing whether to refer the resolution to the Committee of the Whole, defer
it to hold Council public hearings, or recommend adoption of the resolution, the
Committee voted to recommend adoption of the resolution.

On February 17, 2008, the Maui County Council voted to adopt Resolution No. 06-
12. The resolution states that shoreline crosion is one (1) of three (3) primary
concemns regarding the future of the WKWWRF and that the “County of Maui must
decide how it will meet its wastewater treatment and disposal needs for the Central
Maui Region for the next 20 to 30 years”. The resolution further states that the
Council “accepts the Study” and concurs with the Department of Public Works and
Environmental Management recommendations. This includes the recommendation
to “mitigate shoreline erosion through the construction of shoreline erosion structures
or beach nourishment”. Refer to Appendix “E”.

In January 2011, the project’s EA/EISPN was submitted for publication in the
January 23, 2011 Environmental Notice, published twice monthly by the Office of
Environmental Quality Control (OEQC). The EA/EISPN presented an alternative
that called for an “exposed” rock mound revetment extension west of the existing
shoreline protection structure along the beach scarp. In response to agency
comments, the rock mound revetment alternative in the EA/EISPN document has

! In 2006, the functional responsibilities of the Department of Public Works and Environmental Management were split
into two (2) departments: Department of Public Works and Depariment of Environmental Management. The Wastewater
Reclamation Division is now within the Department of Environmental Management.

Page 10



since been revised with a new alignment further inland. An addendum to the PER
that provides a detailed analysis of the proposal facility improvements and revised
costs was prepared in April 2012 by Moffat & Nichol. See Appendix “D”, This
new inland revetment alignment has been determined to be the preferred alternative.
The environmental effects of this new alternative are further studied and presented
herein.

PROJECT NEED

The need for shoreline erosion protection has been identified and documented by the County
of Maui since the completion of the WKWWRF in 1976. From 1976 to 1978, the County
of Maui and USACE worked together and evaluated the erosion at the site, performed a
Feasibility Study, and designed a protective revetment. This resulted in the CDUA approval
and construction of the existing revetment in 1979. The original intention was to protect the
whole facility, but funding limitations reduced the actual constructed length to the most
critical area at the time, a 450-feet section seaward of and partially flanking the east side of
the facility’s retention pond.

The Shoreline Evaluation Report included in the Central Mani WWRF Study delineated the
shoreline erosion issues at the facility and potential causes of the erosion. Refer to
Appendix “C”. The north shore of Maui has historically experienced erosion and resultant
shoreline recession, including the stretch fronting the WKWWREF. The report discussed
long-term shoreline changes over the 13,000-ft long beach extending east from Kahului
Harbor towards Spreckelsville. This stretch of beach is broken into a series of pocket
beaches by manmade groins, natural lava points, and beachrock points. The report also
discussed changes in the shoreline from Kahului Harbor to Kaa Point, which is a subsection
of the 13,000-ft beach, over shorter periods of time.

Much of the change in beach configuration is attributed to sand mining operations in the arca
from the early 1900s through the 1970s. Sand was mined for use as cement aggregate for
construction and in the production of lime for sugar cane processing. Other natural potential
contributors to shoreline erosion include relative sea level rise, elevated sea levels during
storms, and changes in reef production of coralline sand. Man-induced influences other than
sand mining include the structures and dredging practices of Kahului Harbor, World War II
(WWII) training exercises along the beach, and dune destruction. Refer to Appendix “C”.

Shoreline erosion in the area of the WKWWRF has been documented for over 100 years,

Page 11



The County of Maui Shoreline Erosion Maps were compiled using aerial photography and
historic T-sheets. The erosion map including the WKWWREF shoreline indicates the extent
of erosion for over 100 years. See Figure 5. The map indicates that the Annual Erosion
Hazard Rate (AEHR), which is calculated by the Coastal Geology Group at the School of
Coastal and Earth Science and Technology, University of Hawaii at Manoa, ranges from -1.0
to -2.5 feet per year (ft./yr.) directly in front of the WKWWRF. However, the existing
revetment built in 1979 has halted further shoreline erosion for that particular section, which
results in the average AEHR being under-reported along the WK'WWRF property. The
average AEHR is -2.4 ft./yr.

Independent studies of the shoreline have been conducted over the past decade and include
multiple Certified Shoreline Surveys. Review of past shoreline surveys indicates that the
shoreline west of the existing revetment is eroding at a rate of up to -6.0 ft./yr. (Brown and
Caldwell, 2002). In addition to on-going erosion, there are seasonal shifts in the shoreline
position that range from 25 to 55 feet. These shifts increase the likelihood of erosion and
property loss when the beach is narrow, typically in the winter months.

The 2007 certified shoreline and a 2002 site map of the WKWWRF from Brown and
Caldwell were analyzed to determine when the first structures at the WKWWRT could be
threatened if no additional protection is put in place based on the seasonal shoreline position
shifts and annual erosion rates. The existing injection wells located makai of the access road
could be threatened without additional shoreline protection in less than three (3) years. See
Figure 6. Although the County is studying options to reuse the treated wastewater, the
existing injection wells continue to be necessary, therefore, protecting the shoreline will be
necessary for the continued protection of the injection wells. The existing injection Well No.
2 is already at risk of damage based on the worst-case seasonal recession and erosion rates.
The access road could be threatened in only one (1) year and the existing studge holding
tanks in as few as four (4) years. These structures could possibly be relocated within the
WEKWWRF property. However, the northeast corner of the chlorine contact tank and
effluent meter structure is located approximately 120 feet from the existing fence line. The
size of this structure and its position in the wastewater treatment cycle would prohibit it from
being relocated elsewhere on the property. See Figure 7. As calculated in 2008 assuming
the worst case scenario of maximum seasonal recession and annual erosion, the chlorine
contact tank and effluent meter could be threatened by 2022. Refer to Appendix “D”.

Page 12



uoisote[enuu/STHRICA/TIMM SM/IOUIINBEHON

ONI ‘VOVuIH. $. 0 AIN3 N AW JUdWaSeuRA [PIuswuoLAUY Jo Judmpaedo( ‘IneJp Jo £yuno)) :a0j patedosg
dejy 918y plezeq UOISOI{ [eNUUY
TIVOSOLION 1[I0k, UOIIRWR[OY IOJeMI)SeA\ IN[nUeS[-nyniep e
UOISUdIX U0N03)0Id dulaioys pasodoig ¢ 2mS3ig

BOUBJA] 18 lleMEH JO A)ISIaATU[) ‘AS0[0UyI], puUE IUIIDY
1ey pug uead(Q Jo [ooyds ‘dnoin) £50[035) [e)sBO) :
A T Vel

se&i..!ﬁ?azgmiioosgxsa@oii:tim._a;{n_-sus.a_i,aﬂ_o_ziix Y . %
pspuBs 2 0 swkieuy d1eyioy 1661 Bupseutus veg O

‘2002 PUE 0961 UOBMIG BSERI0BD %6 B U]
SBUY 9104} JOGIBY U} JO BPISNO BIUM LIPIM LBRG BRIaAE Ul 3580100D e & paousadxe [
S8y Jogiey au} episul '4oReg INines| 4oeaq j0 i 006 Alejewixosdde Jo ssojouy

Uf POLINS®) dAEY U0IS0I0 PUR BUBLD LIPIM 4OEEQ ‘POI[RISUL LGS] GARY SIUBIONSS BIOUM
2002 pUe 0961 UBBMIE] %0 POSED.SD Sey BoIe APNS J0qIBH ININYEY OL) Ut e seje
0} 8U1 O} au UogEieBan U} o4 SOUBISIP eI0ZLI0Y SBeleNE BUj. ‘iU Yoeeq o610

"BUIIBIONS JO UORIBS SIf J /
«1661 ‘Bunieeuibu3z ees Aq peynuep; puss} oyl Uit secsBe Jequinu St A ZZ- 10 HHIY 5P
5RIONE UE UM 6681 BOUIS UDISOID 010ASS Sey (vel - €9 ous Apms £ #E

Uy 10 UORIOd SILL, "USBM-JBA0 BABM PUE LIOISOI0 WO ANiIoe) 8U1 JO PuOd BUIES BULj0 9PIS | e NS

PIeRESS SU 120104d OF JING SEM UBLLIBNR) & /861 PUB /61 U9OMIRE UOIBR: SIUL JO Jeju

Ul Ul POJENYS S1 .£/6L PUR G/61 USSMISQ “Aigoey 4
ey npyRTNIEM 9UL j001 Buibul) opim € S 010US}O "SuIIB 18pINOG BAY AQ PEZUBIORIEYD )

E-. nnu §§m< ».!vuouhﬂmuim 283} 0} JUiOd UCIGOH Woyj Spusixe yoeeq Apues aliym ebie| e *joqueH Ininyey| Jo se:
PUB 6681 UGOAIOQ D0UI|0I04S JuowidojeAep 1K) G0~ 40 HHIY 8bRIONE UE LM BUIK JOAO LOISOIe BJIePOU 0} Bl PeousiedX
[R8800 Jo3inses & 8 JoiEas o108 elideoq . sey eese Apnis oy} Jo UOROSS SIYL "Piel LoD © pur SuswWIeAs: dei-du Aq pajeiedes
cermn o seyoeaq Apues Aq pezueloeieyo si Bese SIL (29 - 0 SIoesUES) J0gIEH INjAYEy J0 UokIod
Wiaisam oyl l Pajeoo] 938 ikd BUOBOH PuB yoreg INfnue)| 1A/ 9'L- J0 HHIY ebesan
Ue UM 6681 ©OUIS U0ISO.9 BJ0ASS O} §IRIBPOW PeouBLiedxe Sey Be.. Bu} 'ejoum B Sy

wiep Buunp ﬂ».‘a!_.i—loags A,..
SIONURL BLIOS * !!%s, ‘posoquinu ¢ 'sesod:nd uopduosep 1o} SUCHOLS O Clu} Bese Apmis By SepIAD X
!-invco«oo-.lhi!n-g Aloewixoxdde GANRS g 2 ‘0161 Ul Buiuuibeq Pelonisuod ‘J0gIeH ININYEY 18 JUi0d UOIGOH SeINjons Peseeubue
o3 U0 848q Pe0jod ydeB weiBojey jejieied LK ¥ A ~ 410 snoiea pug aueIoys piey ‘uoreq Apues Jo PasudLCo S| BUIRSEOD AU L e LoRed BuRUE

iy & 3 10 pUd 1SaM DL 1 “BR) O} jSed
461U03 04} O} POUBISSE B1EJ POLIOOUIS OLY LRI ot 4 » oo
| 1-8-9-6-1 :PayBiem sie 831008uRs oy) ‘BB000id WAk g P
3 Uy 4 v
8nonBuco eald "80124 UOKB0Ie peiEinajes

% Ajfeneds e {(pa.) oy pazuy uoISOI3
1y ISPUUY oY) "SioeBuURY JRLIOU BJoys Mook Aq
P P 041 0s0Y | ys o Buop:

W 02 £4070 PeNGLOLI 9.8 903R: UOIBOIT

{4HIV) 8018Y PJEZT UCISOST BNUUY my

U01}I9101J
JUI[I0YS
Jo syrry




AIMINISEJU[PAURNLIN 1 /STTYRI/TIMM MM/ IOUDINHEGOIY

“ONI ‘VOVMIH.% OAIMANNMW UL WIS LUBA [BIUSWHOIIAUT JO Judurpieda( ‘A Jo uno) 10y pasedaag

- %E SUI[AIOYS PagII_) LOOT UO paseq QIMONNSBIU] POUSIeaIy],
HIVOSOLLON AIoR] UONBWER[OYY IOJBMIISBA\ mpnyey-mnrep
Je UOISURIXH UOI0910IJ SUI[aIoyS pasodoid 9 AINS3I]

|I§u QQN —Q——sz % t«baz NOQ.—n-Om

% S

; |
I |

Il ol
N

Suipping
93e.10)S

£,_squeL 3

—
o

UIP[O]

o Aet .
o - il

S

(L00T ‘T 1290190 o320 T)
uoneId3IA Jo 93pY pue e
juegq doJ, Suo[y smofjof dsurproqgy -

Juo JEN|

chu,.mn.nwasobwu;
T Uone)a3IA Su

[ury




[10ZACNRINONLSEHUIPIUIEAIY T /STHYRIQ/TIMM M/ IOYOINHELOIN

TR e m—— JUOWITLUBA [BUSWUOIIAUY JO Judunpieda( “IneIA Jo Ayuno)) :u0j paiedodd

m,w? OUI[AIOYS PAYILId) [[(Z UO Paseqd QIMONISBIJU] PAUSIBAIY],
AIoe] UONBWER[OSY IOJBMIISBA\ INJNUBS-NYN[IBA
e UOISUIIXY UOI}09)01d Sulfaioys pasodol L 2m3ig

e Z10T [OYOIN % HEJJOJN 201108

ATVOS OL LON

(©

durI0YS PAYNII)
IWEUNS]-)SO




As part of ongoing shoreline studies, further shoreline surveys have been conducted. These
included two (2) surveys before the tsunami of March 2011, which resulted from the
earthquake off the Pacific Coast of Japan: one (1) in February 2008 and one (1) in January
2011. In May 2011, following the tsunami, a shoreline certification survey was conducted.
A comparison of the pre-tsunami (January 2011) and post-tsunami (May 2011) shorelines
indicates an average retreat of 9.8 feet along the WKWWREF shoreline, with a maximum
retreat of 14.4 feet. The average recession rate from October 2007 to May 2011 is 3.7 ft./yr.
However, because of the short averaging period and the magnifying effects of the March
2011 tsunami, the values, which are slightly higher than the long-term erosion rates
recommended for facility planning, are not considered to be more accurate than previous
averages. Refer to Appendix “D-1”.

As demonstrated by the tsunami of March 2011, catastrophic events, also including large
hurricanes, or an increase in the rate of sea level rise could significantly reduce the foregoing
time estimates. Given the unpredictability of future storms and tsunamis, as well as the
typical time required to design, permit, and construct a shoreline protection project (three (3)
to five (5) years), it was recommended that a shoreline protection alternative be selected and
implemented as soon as possible. The no build alternative puts the facility at a high risk of
damage due to erosion, which would threaten the facility’s ability to meet the wastewater
treatment needs of Central Maui, and presents a significant potential environmental hazard.

PROPOSED ACTION

The County of Maui, DEM, WWRD proposes to extend the existing shoreline protection at
the WKWWREF, located in Kahului, Maui, Hawaii. The proposed project consists of the
construction of an approximately 1,100-ft. rock mound revetment extension to the west of
the existing revetment with short landward returns to prevent flanking erosion which will be
partially covered with the excess excavated beach sand. See Figure 8. It is noted that the
proposed action has been modified from the preferred alternative presented in the January
2011 EA/EISPN, which involved a 1,200-foot “exposed” rock mound revetment extension
along the beach scarp to the west of the existing revetment. The proposed action follows a
revised alignment more inland of the previously proposed alternative. The revised
alternative will minimize the impacts to biological resources, recreational beach area, and
adjacent beaches by locating the revetment as far landward as possible. Over 800 linear feet
of the revetment will be installed landward of the shoreline. Material excavated during the

Page 16



s -50 0
~~~~~~~~~~~ ROCK PLACED ON TOP OF EXISTNG REVETMENT
- UP TO +13 MULW
Ty
\| sligleslslls B
x8%2 © gl E Ind & &
I silglsiglls g
i g didiad 313 2 v%?mc‘
i x8 > > > > > e OLDINGS
\ | ™ HHHHHE N 4
i S — = o » I o =
59 F s X208
’ p Nar x88 EUSTING PPE GALLERY
- Y Fd
W \Ekh
:..' : N\ :"
X538 x85 e
<’ 5 . = & - o
& 2 / A
= % a & 4 e
. N . e
. s ||l & !§§”§f¢ -
5 b i E AR it
" 2 ¢ e il g {i |/ x7
4 = i = /
L \-
NN Y " WRF REVETMENT PLAN
5 Noxw i i AR N
Source: Moffatt & Nichol 2012 1 1 & [ 1l — I | I i b

-100

POST-TSUNAMI
CERTAIED
MAY 2011(RED)

50

—10-
-20

=30
-150

16+00

40

10+

-100

=50

EARTHEN CAP TO.
13 iw: ™ }
i T o 25’
/-rm m% 0
B E T
_(J//mxvnm s é // )
43 wuw 2 |

| & FT THOC 2-Tow ROk

i X i X L (! 1 4 1

+ + + + + } + }

WRF REVETMENT SECTIONS

SCALE: 1°=20"

50

T EO

: EXCAVATION LIMITS:
- %

=3 MULW

-100

P

50

Figure 8

Prepared for: County of Maui, Department of Environmental Management

Prbposed S

horeline

Protection Extension
at Wailuku-Kahului Wastewater Reclamation Facility

Proposed Revetment Preliminary Site Plan

NOT TO SCALE

MUNEKIYO' & HIRAGA, INC.

MoftattNicho\WK WWREF\DraftEIS\ProposedRevetmentPreSitePlan(Revised)



construction of the revetment will be replaced on top of the revetment, resulting in a
reduction of “exposed” armored shoreline by almost 70 percent. To ensure public access to
the beach, a stairway will be incorporated into the exposed portion of the revetment.

The revetment would require approximately 29,000 tons of armor and under layer rock. The
extension would be constructed as far inland as practicable. The crest of the new revetment
will be at elevation of +13 feet Mean Lower Low Water (MLLW) and the toe of the
revetment set at -3 feet MLLW. See Figure 9. At the base of the revetment will be a layer
of geotextile filter fabric, then a layer of bedding stone and six (6) feet of 2-ton armor stone.
There will be excavation required to prepare the stope for the new revetment. Any required
fill will be of beach-quality sand with the excess excavated sand used to partially cover the
revetment. Refer to Figure 9. This structure would be located within the County of Maui
Shoreline Setback Area.

The crest elevation of the existing revetment will be raised to maich the new revetment crest
height to provide additional sea-level rise capacity. See Figure 10.

CONSTRUCTION METHODOLOGY

An onsite construction baseyard, storage, and staging areas will be established within open
areas available on the WKWWREF site. See Figure 11.

The construction of the revetment will be performed using typical land-based equipment for
rock/excavation work. Itis anticipated that the contractor will mobilize, stage and access the
project site from the WKWWRF property.

The existing vegetation will be cleared and grubbed to the extent that is required for access
and working space. All removed vegetation debris will be hauled off site and disposed of
at an appropriate landfill or recycling location.

The slope of the embankment will be prepared with excavators and filter fabric will be
placed by hand. The bedding stone, underlayer stone, and armor stone will be delivered to
the site by rock hauling trucks, transported onsite by a front-end loader and placed with a
backhoe excavator. Modifications to the existing revetment will be made from the top of the
slope using an excavator.

Page 18



——————————————————————————————————————— TOP OF REVETMENT +12°

iy
LN W\/ S
T RS AN A
AAARNG

L

)

N\

AN

Y '
P VP Ve e e e e e Sy e Wy e
A AR

o L

GEQTEXTILE FABRIC

East Section

12 FT

2 FT MINIMUM SAND COVER
/ OVER NEW REVETMENT

Source: Moffatt & Nichol

e TOP OF REVETMENT +13°

AR RS A

AN AN

EXISTING GRADE (VARIES)

2 LAYERS OF 2-TON EXCAVATION LIMITS

Az
[

GEOTEXTILE FABRIC

West Section

L ) S AN 9 v D - %
NN N R Z N A RN

Figure 9

Proposed Shoreline Protection Extension

at Wailuku-Kahului Wastewater Reclamation Facility
Typical New Revetment Sections

Prepared for: County of Maui, Department of Environmental Management

[
g

R

HIRAGA, INC.

(Wl o
MUNEKIYO 4§

MoffattNicho \WK WWRF\DraftEIS\Typical New Revetment Sections




12 FT

ADDITIONAL CREST

ARMOR STONE HQL/’»}

AR -/,,;;“)L A ) Y

— — TOP OF REVETMENT +13

N 1 )
Ry o N N N e T
VAR ARV A A e Dol TR =
Ay A /// /) <5 .4;})\ ?}J{‘}q\ .
< P i

}"/ A A ey, “rrth
E e
. R A ) s l\f i e

BADKFILL~

Existing Revetment Improvements

Source: Moffatt & Nichol

Figure 10 Proposed Shoreline Protection Extension e

at Wailuku-Kahului Wastewater Reclamation Facility ’
Existing Revetment Improvement Section

Prepared for: County of Maui, Department of Environmental Management

MoffastNicholWEK WWRFDrafiEIS\ExistingRevetmentImprovementSection




SECONDARY CLARIFIER 8
W
SECONDARY CLARIFIER 4

Blower
—"'_ﬂ ~—Building

OPERATION BUILDING

- —

@

<« ” N
Septage 'R g o et
Receiving =1l £ 2 4 *i;n] et b
; Station & 'é g Salll & [‘—_”——
afl 2
= HH R
= =] =]
ellE]
5 3 (>} Q
: l< << Ammm'rm
INFLUENT|
Headworks
Buildin
1 o el

—~— KEY
\ s . .
S - Potential Construction
: e R i Base.yard, Storage, and
g, Staging Areas

| a ]
1
|

Injection Injection

Well #8 Well #7

Acc Ro/a_d
N

(7T -2

D ‘/To W

i&{nala Placg _

R

Source: County of Maui, Department of Environmental Management

Figure 11

ap

Proposed Shoreline Protection Extension

at Wailuku-Kahului Wastewater Reclamation Facility
Potential Construction Baseyard, Storage, and Staging Area

Prepared for: County of Maui, Department of Environmental Management

NOT TO SCALE

MUNEKIYO & HIRAGA, INC.

MoffattNicho\WK WWRF\DraftEIS\Potential ConstructionBaseyardStorageandStagingAreas




The majority of the work will be performed from the top of the slope, but the contractor will
be required to place excavators and similar machinery on the beach during favorable tide,
wind, and wave conditions. Sand may need to be moved around to provide a level working
pad for the equipment. When working on the beach, the contractor will provide appropriate
signage and public safety measures. Disturbed areas in the vicinity of the project will be
restored to its natural condition with the excess excavated sand covering a portion of the rock
mound revetment. The maximum onsite construction period is estimated to be 12 months,
however, the actual construction period is anticipated to be shorter.

CHAPTER 343, HAWAII REVISED STATUTES COMPLIANCE

The proposed project involves three (3) actions which trigger the environmental review
process. They are the use of County and State lands and County funds, work within the State
Conservation District, and action within the Shoreline and Shoreline Setback Area. In
accordance with Chapter 343, Hawaii Revised Statutes (HRS), this Environmental Impact
Statement (EIS) is being prepared to assess the project’s impact. This EIS is prepared in
accordance with Chapter 200 of Title 11, Department of Health Administrative Rules,
Environmental Impact Statement Rules.

Due to the multiple jurisdictions involved in the project, potential accepting authoritics
include the DEM; the Maui County Planning Commission; or the DLNR, OCCL. By letter
dated March 10, 2010, DEM requested the opinion of Office of Environmental Quality
Control (OEQC) as to whether the DEM could be the Accepting Authority based on the fact
that the DEM has control and management of the property. The DEM also requested, by
letter dated March 10, 2010, the Department of Land and Natural Resources (DLNR)
concurrence with DEM being the Accepting Authority. By letter dated April 1, 2010, the
DLNR concurred with DEM being the Accepting Authority. See Appendix “F”. By letter
dated April 7, 2010, OEQC opined that since DEM has control of the property through an
Executive Order, DEM can be the Accepting Authority. OEQC further stated that according
to Section 11-200-4(a)(2), Hawaii Administrative Rules (HAR), whenever an agency
proposes an action, the final authority to accept a statement is the mayor, or an authorized
representative, of the respective county. See Appendix “G”. By letter dated April 21,2010,
Mayor, Charmaine Tavares designated the DEM as the mayor’s authorized representative to
process and accept the EIS for the project. See Appendix “H”.

Chapter 343, HRS, ensures that environmental concerns are given appropriate consideration
in decision making along with economic and technical considerations. This EIS is a

Page 22



disclosure document which identifies the potential environmental effects and mitigative
measures necessary to minimize these effects. The EIS will serve as the primary technical
supporting document for the regulatory permitting applications.

The EA/EISPN was filed with the OEQC and published in the Environmental Notice on
January 23, 2011. Publication of the EA/EISPN initiated the thirty (30) day period in which
agencies, groups, or individuals may request to become a consulted party and to make written
comments regarding the environmental effects of the proposed action. Substantive
comments received have been responded to in writing and are included in this Draft EIS.

On February 16, 2011, during the 30-day public comment period, the DEM held a public
informational meeting at Maui Waena Intermediate School in Kahului, Maui to review the
EISPN. Comments received at the meeting are included in Chapter IX of this document.

This Draft EIS is being filed with the OEQC for publication in the Environmental Notice,
notifying agencies, groups, and individuals of the availability of this document for review
and comment. The period for public review and for submitting written comments
commences from the date notice of availability of the Draft EIS is published in the
Environmental Notice and shall continue for a period of 45 days.

Substantive comments received will be responded to in writing and included in the Final EIS.
Pursuant to the EIS Rules, a statement shall be deemed to be an acceptable document by the
Accepting Authority only if all of the following criteria are satisfied:

1. The procedures for assessment, consultation process, review, and the preparation and
submission of the statement, have all been completed satisfactorily as specified in
Chapter 343, HRS;

2. The content requirements described in Chapter 343, HRS, have been satisfied; and

3. Comments submitted during the review process have received responses satisfactory
to the accepting authority, or approving agency, and have been incorporated in the
statement.

Upon decision to accept the Final EIS, the DEM will file the Final EIS with the OEQC to
complete the environmental review process. The Final EIS may be appealed through judicial
review in the courts upon filing of an appeal within sixty (60) days of its notice in the
Environmental Notice.

Page 23



G.

PERMITTING REQUIREMENTS

The following regulatory compliance and approvals will be required for project
implementation:

1. Chapter 343, HRS, Environmental Impact Statement (EIS)

As discussed above, Chapter 343, HRS is invoked due to three (3) triggers: the use
of County and State lands and County funds, work with the State Conservation
District, and action within the Shoreline and Shoreline Setback Area.

Due to the sensitive marine environment and anticipated environmental impacts
associated with the proposed action, an EIS is being prepared to assess the proposed
action. As such, an EA/EISPN has been issued by the Accepting Authority, DEM.

2. Special Management Area (SMA) Use Permit and Shoreline Setback Variance
(SSV)

The project is located within the County of Maui, Special Management Area (SMA)
and the Shoreline Setback Area. As such, the SMA Use Permit and Shoreline
Setback Variance (SSV) approvals are required from the Maui Planning
Commission.

3. Conservation District Use Permit (CDUP)

The project is located within the State Conservation District. As such, a
Conservation District Use Permit (CDUP) is required from the BLNR. A portion of
the improvements will be located in the shoreline area and on State lands, which will
require an easement from the BLNR.

4. U.S. Department of the Army Permit

The project area affects the navigable waters of the U.S. which are under the
jurisdiction of the U.S. Department of the Army (DA). In accordance with Section
10 of the Rivers and Harbors Act of 1899 and Section 401 and Section 404 of the
Clean Water Act, a DA Permit will be required for the proposed action.

Page 24



5. Water Quality Certification

A portion of the project construction occurs within range of waters protected by
Section 401 of the Clean Water Act. In accordance with the Act, a Section 401
Water Quality Certification will be required from the State of Hawaii, Department
of Health (DOH).

6. Coastal Zone Management (CZM) Consistency Approval

As previously noted, the project is located within the County SMA and involves
federal permitting approval by the DA. Assuch, a Coastal Zone Management (CZM)
Consistency Approval must be obtained from the State Department of Business,
Economic Development, and Tourism, Office of Planning.

PROJECT COST AND IMPLEMENTATION SCHEDULE

Construction will begin upon receipt of applicable permits and approvals, which is
anticipated to be in early 2013. The estimated cost for the revetment is approximately $4.5
million (in 2012 dollars). The Net Present Value (NPV) cost, which includes the anticipated
maintenance costs adjusted for inflation for an expected lifetime of 50 years, is estimated to
be $4.9 million (in 2012 dollars). Refer to Appendix “D-1”. The project will be carried out
in one (1) phase and is anticipated to take a maximum of 12 months to complete.

Page 25



II. EXISTING
ENVIRONMENT,
POTENTIAL IMPACTS,
AND MITIGATION
MEASURES



A.

II. EXISTING ENVIRONMENT, POTENTIAL
IMPACTS, AND MITIGATION MEASURES

PHYSICAL ENVIRONMENT

1.

Surrounding Land Use

Existing Conditions

The project site is located in Kahului, the island of Maui’s center of
commerce. Kahului is home to Kahului Harbor, the island’s only deep water
port, and to the Kahului Airport, the second busiest airport in the State. With
jts proximity to the harbor and airport, the Kahului region has emerged as the
focal point for heavy industrial, light industrial, and commercial activities and
services, such as warehousing, baseyard operations, automotive sales and
maintenance, and retailing for equipment and materials suppliers. The region
is considered Central Maui’s commercial retailing center with Queen
Kaahumanu Center, Maui Mall, Kahului Shopping Center, and Maui
Marketplace located within proximity of the project site. Refer to Figure 1.

Surrounding this commercial core is an expansive residential area comprised
principally of single-family residential units. Residential uses encompass the
arca extending from Maui Memorial Medical Center to Puunene Avenue
located to the west of the project site. The nearest residential areas to the
project site are east of Puunene Avenue, located just over one (1) mile away
and Spreckelsville to the cast, located approximately 1.8 miles away.

The area immediately west of the WKWWREF is considered to be a heavy
industrial areca and includes oil tank farms, auto storage yards, warchouses,
and a power plant. The port facilities at Kahului Harbor are located
approximately 0.5 mile to the west of the WKWWRF. The Kahului Airport
is located approximately one (1) mile east of the WKWWREF and Kanaha
Beach Park is located to the east of the WKWWRF. The Kanaha Pond
Wildlife Sanctuary (KPWS) is located to the south across Amala Place road.
The WKWWRF site is bounded on the north by Kahului Bay.

Page 26



Potential Impacts and Mitigation Measures

The project site is located in an area of heavy industrial uses related to
Kahului Harbor and in proximity to the Kahului Airport as well as
recreational uses related to beach activities and the KPWS. The WKWWRF
has been in use since 1973 and is complementary to other public/quasi-public
uses at the Kahului Harbor and Airport. The proposed project will provide
protection for the WKWWRF from damage due to shoreline erosion and
mitigate potential adverse impacts to surrounding land uses from erosion
damage to the wastewater facility. It is anticipated that the shoreline
protection will not adversely impact the character of the surrounding land
uses.

2. Climate, Topography, and Soils

a.

Existing Conditions

Like most areas of Hawaii, Maui’s climate is relatively uniform year-round.
Characteristic of Hawaii’s climate, the project site experiences mild and
uniform temperatures year round, moderate humidity, and a relatively
consistent northeasterly tradewind. Variation in climate on the island is
largely left to local terrain.

Average temperatures recorded at the neighboring Kahului Airport range
from lows in the 70"s to highs in the 80°s. September is historically the
warmest month, while February is the coolest. Rainfall in the area averaged
approximately 19 inches in 2008 (Maui County Data Book, 2010). Winds in
the Kahului region are predominantly out of the north-northeast and
northeast.

The existing site is relatively flat and ranges in elevation from six (6) to ten
(10) feet above mean seca level (msl) (Austin, Tsutsumi & Associates, Inc.,
2006).

Underlying the project site is soil of the Pulehu-Ewa-Jaucas soil association.
See Figure 12. This association occurs in basins and on alluvial fans and

Page 27



LEGEND

Hana-Makaatae-Kailua association

Waiakoa-Keahua-Molokai association Pauwela-Haiku association

Pulehu-Ewa-Jaucas association

Honolua-Olelo association l.aumaia-Kaipoipoi-Olinda association

Rock land-Rough mountainous land association HI@I“ Keawakapu-Makena association
Puu Pa-Kula-Pane association W .
MR\ Kamaole-Oanapuka association

Hydrandepts-Tropaquods association

Project
Vicinity

Map Source: USDA Soil Conservation Service

Figure 12 Proposed Shoreline Protection

Extension at Wailuku-Kahului NOT TO SCALE
Wastewater Reclamation Facility
Soil Association Map N
% ) i S"f"wﬁwﬁfwmu

, . M TEFHIR . c.
Prepared for: County of Maui, Department of Environmental Management UNEKIYO AGA. IN

MoffattNichohWK WWRF\DraftEIS\soils



is characterized by well-drained and excessively drained soils that have a
moderately-fine to coarse-textured subsoil or underlying material.

Specifically, the project site contains Jaucus sand, saline (JcC), 0 to 12
percent slope soils, Fill lands (Fd), and Beach soils (BS). See Figure 13.
JeC soils occur near the ocean in areas where the water table is near the
surface and salts have accumulated. This soil is used for pastures, wildlife
habitat, and urban development. It is poorly drained in depressions but
excessively drained on knolis. Fill Land (Fd) are located in the western
portion of the parcel. Beach soils (BS) front the subject property.

The Detailed Land Classification-Island of Maui establishes a soil
productivity rating ranging from “A” to “E”, with “A” representing the
highest level of productivity and “E” being very poor for agricultural
production. This rating system is based on factors including machine
tillability, stoniness, texture, clay properties, drainage, rainfall, elevation, and
slope. The land underlying the project site is unclassified, as it is situated
within an existing urbanized area.

In 1977, the State Department of Agriculture established a classification
system for identifying Agricultural Lands of Importance to the State of
Hawaii (ALISH), primarily, but not exclusively, on the basis of soil
characteristics. The three (3) classes of ALISH lands are: “prime”, “unique”,
and “other important” agricultural land with the remaining non-classified
lands designated as “unclassified”. The subject property is “unclassified” by

the ALISH system, with no agricultural uses.

Potential Impacts and Mitigation Measures

The site is developed and the WKWWRF has been established on the site
since 1973. The proposed revetment could have potential impacts on the
sand soils. The revetment will change the topography of the site in the area
between the beach and WKWWRF structures where it will be constructed.
The elevation of the existing grade at the backbeach line is approximately
+10 feet MLLW, while landward of the beach berm the ground elevation
varies, but is generally higher in elevation. The elevation of the top of the
revetment will be at +13 feet MLLW and alignment of the

Page 29



mm.xo:.”,ﬂ_.ue..s“:”m”}w_v”_,“_oﬁ_.zhamoz_ MaNNW JUSUIATBOBIA] [RIUSWUCAIAUT JO Judwaedaq ‘el 30 L3unoy 10} paaedasg
N ‘.««%ﬁm%ﬁ
) dejn uoneoyisse[) [10S
avosorton  AJI[IOB,] UONBWIB[OAY ISJBMIISBA\ IN[nUe-MNIep) Je
UOISUSIXF UOI}09J01d SuidIoyg pasodoid €1 2In31q
2 [0S ‘vasn

1a0an0g

© chrempoueg SpPIM
puoJ eqeueyy

SRR
-~ x.@(m.x;i

;
i
mﬂm%m

St

Apradou
339[qng

il

P




major portion (800 feet) of the revetment will be landward of the beach berm.
This landward section of the revetment will be covered by an approximately
2-foot earthern cap. This cap will not adversely impact topography or public
view planes in and around the project site.

3. Flood and Tsunami Hazard

a. Existing Conditions

The project site is located within Flood Zone VE, with base flood elevations
of 15 to 20 feet above mean sca level (msl), as established by the applicable
Flood Insurance Rate Map (FIRM) for Maui County. See Figure 14. Flood
Zone VE is a coastal flood zone with velocity hazard from wave action and
determined base flood elevations. Regarding tsunami hazard, the tsunami
evacuation map for the region produced by the State Civil Defense Agency
indicates the tsunami evacuation area extends from the shoreline up to
Keolani Place and Haleakala Highway. The project site is, therefore, situated
within the tsunami evacuation area.

When a tsunami strikes, the maximum vertical height of the water in relation
to sea level is referred to as run-up and the maximum horizontal distance is
referred to as inundation. The 2010 Maui Muliti-Hazard Mitigation Plan lists
the greatest run-up experienced in Kahului as 12 feet. The most destructive
tsunami occurred in May 1960 when “the waves washed inland for a distance
of about 3,000 feet to ground elevations of about six (6) feet”. Refer to
Appendix “D”.

The March 11, 2011 magnitude 8.9 carthquake off the coast of Japan and
subsequent tsunami resulted in high wave activity off the north shore of Maui
which overtopped the existing rock revetment. The tsunami wave passed
through the WKW WREF site across Alamaha Place into the KPWS. Causing
moderate loss of beach and soils and minor damage to the facility. See
Figure 15 and refer to Exhibit “D-1”. The possibility will always exist that
future tsunamis of greater destructive power than those previously recorded
may reach the island.

Structural tsupami protection improvements were completed as a

Page 31



Approximate
Limits of Subject

£

;
o
b

oS
¥ %2

Federal Emer; . ',‘F Sfe 5

Figure 14 Proposed Shoreline Protection
Extension at Wailuku-Kahului

Wastewater Reclamation Facility
Flood Insurance Rate Map

NOT TO SCALE

Prepared for: County of Maui, Department of Environmental Management M UN EIIGLY O H IFRIA G AL, NG

MoffattNicho\WK WWRF\DraftEIS\FIRM




Photo No. 1: Scouring at West End of Revetment (pictured on the right)

Photo No. 2: Erosion from Behind the East Flank, Which Undermined
the Chain Link Fence Footings

Map Source: USDA Soil Conservation Service

Figure 15 Proposed Shoreline Protection

Extension at Wailuku-Kahului NOT TO SCALE
Photographs of Tsunami Damage

MUNEKIYO & HIRAGA, INC.

Prepared for: County of Maui, Department of Environmental Management

MoftattNicho\WK W WRF\DraftEIS\Photographsof TsunamiDamage



separate project at the WKWWRF. The tsunami protection measures were
reviewed by the Department of Planning and a SMA Exemption (SM5
2008/00347)was issued in 2008. The tsunami protection measures included
below grade structural reinforcement of the concrete slab foundation to
prevent underscouring and wave action erosion of the shoreward side of the
Operations Building. Refer to Figure 3. The Centrifuge Control Room in
the Operations Building was relocated above the 100-year tsunami wave
height. Improvements at the Tanks and Headworks Building included
thickening of the slab below grade, addition of walls and flood doors at grade
level, and reinforcing footings below the scourline to protect against wave
action erosion.

Potential Impacts and Mitigation Measures

The proposed revetment is specifically intended to provide additional
protection against severe storms and tsunamis, helping to mitigate their
impact. Without the shoreline protection measures, the beach would continue
to erode and threaten the upland area, creating a greater potential flood and
tsunami hazard at the site as well as loss of land. All vertical construction
will be implemented in accordance with Maui County Code, Chapter 19.62
relating to Flood Hazard Areas, as applicable. Where required, standards of
development set forth in Chapter 19.62 will be incorporated in the shoreline
protection design.

Coastal Processes

Existing Conditions

The project site is fronted on the north by approximately 1,350 linear feet of
shoreline. There is an existing 450-foot rock revetment on the east side of the
property. The beach fronting the project site is part of the 13,000-foot long
beach that extends east from Kahului Harbor towards Spreckelsville Beach.
This beach is broken into a series of pocket beaches separated by manmade
groins, natural beachrock, and lava points. Sand ranges in size from medium-
sized grains to cobbles. The beaches in this area are primarily used by locals
and visitors for world-class windsurfing, kitesurfing, as well as fishing and
regular beach recreation.

Page 34



There is a large fringe reef just offshore that extends for several miles along
this beach. The reef is characterized by a wide crest (one-half (0.5) mile to
one (1) mile in width) that extends from a shallow nearshore toe to depths
ranging from 10 to 30 feet. Closer to Kahului Harbor, the reef is narrow or
absent. Refer to Appendix “C” and Appendix “D”.

The coastal processes influencing shoreline conditions fronting the
WK WWRF site involves long-term changes in the beach caused by long-term
fluctuations in sediment supply and littoral transport which are augmented by
seasonal fluctuations in beach conditions. Other factors which influence the
coastal processes fronting the project site include wind transport, the coastal
dune system, coral reef system and rising sea levels in and around the project
area. A summary of the coastal processes along the shoreline fronting the
project site is provided below.

The primary source of sediment which enters the coastal system in and
around the project site is from biological production with foraminifers and
other small marine organisms transported in from the reef edge. Sand is also
transported by winds and waves, and additional sand enters the littoral system
as the beaches retreat and the underlying substrate erodes. The littoral system
refers to the deposition and erosion of sediments such as sand along the
coastline. Human intervention that has affected the littoral system along the
shoreline in the vicinity of the project site include the construction of Kahului
Harbor and its east breakwater, past sand mining which supported the sugar
industry and later concrete manufacturing; subsequent beach replenishment
east of the project site at Sugar Cove; damage to the coastal dune system;
construction of revetments and groins along the shoreline; and a possible
decrease in reef productivity resulting from ocean warming and/or increased
turbidity in nearshore waters.

Historical Context

The shoreline changes in the vicinity of the WKWWRF have been
documented for over 100 years. Refer to Moffatt & Nichol Report, Appendix
“C” and Appendix “D”. In 1954, Doak Cox, a preeminent geophysicist in
Hawaii during the middle of the 20® Century affirmed that the shoreline
between Kahului and Paia had been in the process of eroding for at least 50

Page 35



years, since shortly after the turn of the last century. Cox stated the only
portion of the shoreline that was not eroding was the area east of the Kahului
Harbor East breakwater where the beach had been accreting over the length
of a 2,400-foot segment. This was a result of the construction of the Kahului
Harbor breakwaters and the longshore transport of sediment flow from east
to west. Other reports which outline early erosional trends along the project
area include a report by geologist Ralph Moberly in 1963, which states that,
“the lines of beachrock awash at the waterline as much as 800 feet offshore
show the historical record of erosion is merely latest stage in a process
operating over the last few hundred years” (Moberley, etal, 1963). Another
report by the USACE and the State of Hawaii describes the beach as having
“moderate to minor erosion in recent years” (U.S. Army Engineer District,
1964).

The east breakwater of Kahului Harbor was originally constructed in 1900
and the first breakwater improvements were constructed by the USACE in
1913. Based on review of historical T-sheets and aerial photographs it is
clear that the breakwater and groin to the east caused accretion to the adjacent
WK WWRF beach in the early years of the twentieth century.

Sand mining for lime production in support of the sugar industry and later
mining by others for cement manufacturing and aggregate had a significant
effect on the beaches between Kahului Harbor and the mining site at the lime
kilns near Baldwin Beach. Mining began around 1900 and ended sometime
between 1960 and 1975. In 1954, it was estimated that approximately 12,000
cubic yards per year of sand had been mined from the beach area to the east
of the project site (Cox, 1954). It was also reported by Moffatt & Nichol,
that dredging during sand mining efforts offshore of the lime kilns changed
the bathymetry of the nearshore area, creating “new deep water areas”, as
stated by Levin (1970). It may have also caused turbidity which can also
affect the adjacent reef system. Since the cessation of the sand mining, the
erosion rate in the area has substantially lessened.

Recently, Sugar Cove Apartment Owners Association (AOA) replenished the
beach at Sugar Cove which is located 3 to 3.5 miles to the east of the
WKWWRE site. Between 1996 to 2002, approximately 17,000 cubic yards
of sand were placed at Sugar Cove to replenish the beach. This

Page 36



replenishment project significantly added to the local beach width and
introduced a new source of sand into the coastal system.

Apart from the beach nourishment project, according to Moberly (1963),
biological production is responsible for all new natural sediment entering the
littoral system east of Kahului Harbor. The chief constituent of the biological
sediment is foraminifers which are small marine organisms that are
transported in from the reef edge. It has been speculated by Sea Engineering
(1991) and Guild (1999) that the reefs located offshore of the Spreckelsville
Beach area may not be as productive as they have been in the past. If this
assessment is accurate, then there would be a decrease in the coralline sand
washed onshore from the fringing reef offshore fronting the WKWWRF site.

Shoreline Erosion

The County of Maui Shoreline Erosion Maps, compiled by the University of
Hawaii, Coastal Geology Group, also provide a historical record of the
coastal profile fronting the project site over several year intervals from as
early as 1899 to 2002. Based on the tracking of the shoreline over this
period, the AEHR for the section of coast from Hobron Point (to the west) to
Kaa (in the east) has been established. Directly fronting the project site, the
historic long-term AEHR is shown to range between -1.0 and -2.5 ft. per year
(f./yr.). The AEHR increases gradually from the western edge of the subject
property from -0.5 ft./yr. to almost -4.0 ft./yr. at the eastern portion of the
subject property. Refer to Figure 5. Based on existing data and review of
the coastal processes in and around the project site, Moffatt & Nichol
recommend use of a typical long-term erosion rate of -2.4 ft./yr. and a
maximum long-term erosion rate of -6 ft./yr. for planning purposes.

The March 2011 tsunami, caused by the earthquake off of the Pacific shore
of Japan, hit Maui’s north and western shores during Moffat & Nichol’s
ongoing shoreline study. As part of the continued study, two (2) surveys had
been conducted before the tsunami of March 2011, the earlier survey in
February 2008 and another in January 2011. In May 2011, following the
tsunami, a shoreline certification survey was conducted. A comparison of the
pre-tsunami (January 2011) and post-tsunami (May 2011) shorelines
indicates an average retreat of 9.8 feet along the WKWWRE shoreline, with

Page 37



a maximum retreat of 14.4 feet. The average recession rate from October
2007 to May 2011 is 3.7 ft./yr. However, because of the short averaging
period and the magnifying effects of the March 2011 tsunami, the values,
which are slightly higher than the long-term erosion rates recommended for
facility planning, are not considered to be more accurate than previous
averages. The ongoing value of -2.4 ft./yr. is slightly larger than the County’s
AEHR at the WKWWRF site and slightly smaller than the AEHR
immediately east of the revetment, in the areas at risk of outflanking.

Longshore Sediment Transport

Longshore sediment transport is defined as the transport of nearshore
sediments by waves and currents paraliel to or along the shoreline. Moffatt
& Nichol reviewed the historical and more recent trends in longshore
sediment transportation along the shoreline between the rocky headlands
immediately east of Sugar Cove (about 3.5 miles east of the WKW WRF site)
to the Kahului Harbor breakwater (1o the west of the WKWWRF site) fo
arrive at a sediment budget for the shoreline. Refer to Appendix “D”. The
sediment budget calculates the annual average input of sediment to and loss
of sediment from this shoreline zone. The long-term sediment transport rates
at the WKWWREF beach were calculated for two (2) periods: “before” and
“after” the beach retreat associated with sand mining. In addition, two (2)
cases were developed for the sediment budget: the first case assumed the sand
mining operations were carried out between 1912 and1975; and the second
case assumed that the sand mining operations were carried out between 1912
and 1960. The results of the sediment budget analysis for the two (2) periods
and for the two (2) cases are summarized in Table I, below.

Page 38



Table 1. Long-Term Sediment Transport Rates at the WKWWRF

Transport Rate
Interval (Cubic Yards Per Year)

Case 1

1912 - 1975 7,100
1975 - 2002 5,400
Case 2

1912 - 1960 8,500
1960 - 2002 6,000

The long-term sediment transport analysis indicates that for Case 1, before
beach retreat (during the period of sand mining from 1912-1975), the average
volume of sediment transported along the shoreline was calculated to be
approximately 7,100 cubic yards per year. After beach retreat (1975-2002),
the average volume of sediment was approximately 5,400 cubic yards per
year. In Case 2, before beach retreat (during the period of sand mining from
1912-1960), the average volume of sediment transported along the shoreline
was calculated to be approximately 8,500 cubic yards per year and after beach
retreat the average volume of sediment was approximately 6,000 cubic yards
per year. Moffatt & Nichol further noted that the shoreline did not stabilize
until about 1987, and the transport rate probably decreased compared to the
long-term average shown in Table 1, above. Taking into account recent
trends and stabilization of the beach, Moffatt & Nichol concluded the
transport rate has probably decreased compared to the long-term average
shown in Table 1, above. The net rate of sediment transport at the shoreline
adjacent to the WKWWREF site is estimated currently between 1,300 to 4,000
cubic yards per year and is likely to continue in the future.

Beach Dimensions

The Sugar Cove AOA compiled one of the most comprehensive data sets for
modern beach dimensions on the stretch of beach fronting their property
(approximately 3 to 3.5 miles to the east of the WKWWRF site) for their
beach nourishment project. Sand has been added to the beach at Sugar Cove
since 1996. Based on the set of beach profiles at Sugar Cove the following

Page 39



typical estimates have been developed for the beaches along the north coast
of Maui.

. The elevation of the backbeach line (the upper limit of the active
beach) relative to the local sea level datum is +10 to +12 feet.

L Elevation of the shorebase (approximate depth of closure, beyond
which no seasonal or short-term changes in the sea bed are observed)
relative to the local sea level datum is -8 to -10 feet.

° Horizontal distance from the shoreline (at local sea level datum) to
the shorebase is 250 to 400 feet.

From this set of data, Moffatt & Nichol has concluded that the vertical extent
of the active littoral zone ranges from 20 to 22 feet. The backbeach at the
WKWWREF is slightly lower than elsewhere, and therefore it is assumed that
the vertical extent of the active littoral zone in front of the WKWWREF is at
the lower end of the range (20 feet).

The coastline stretching from Kahului Harbor towards Spreckelsville Beach
in the east experiences net longshore sediment transport in the east to west
direction. Itappears very unlikely that the direction of net sediment transport
would reverse to be east-directed. Refer to Appendix “C”. Historical sand
mining in the area created a sediment deficit, and the significant effects of
this are seen through the lack of sediment input from the upcoast beaches to
the east. As mentioned previously, the net rate of longshore sediment
transportation in the WKWWREF littoral cell is currently estimated to be
between 1,300 and 4,000 cubic yards per year from east to west. This rate is
likely to continue into the future. Refer to Appendix “C”.

Erosion has occurred along a majority of the north shore, and is not a result
of the existing revetment at the WKW WRF retention pond. The highest
erosion rates along the WKWWRF occurred before the existing revetment
was constructed in the 1970s. The largest contribution to the long term
erosion of the north shore beaches has been the past removal of sand for lime
production as well as cement manufacturing and aggregate. This permanent
removal of sand from the littoral system resulted in a deficit in the sediment
budget and erosion over the length of beach from Kahului Harbor (in the
west) to Baldwin Beach (in the east). Refer to Appendix “C”.

Page 40




The area in the vicinity of the project site has experienced moderate to severe
erosion over the years. Along the WKWWRF property, the average AEHR
is -2.4 ft./yr. Review of past shoreline surveys indicates that the shoreline
west of the existing revetment is eroding at a rate of up to -6.0 ft./yr. In
addition to ongoing erosion, there are seasonal shifts in the shoreline position
ranging from 25 to 55 feet in width. Refer to Figure S.

b. Potential Impacts and Mitigation Measures

The proposed project is intended to protect the shoreline fronting the
WKWWRF from further erosion. It would protect the WKWWREF from
threats posed by erosion, allowing the facility to continue serving Central
Maui’s wastewater needs into the future.

In order to minimize the potential impacts on coastal processes, the alignment
of the proposed revetment has been revised, moving the revetment inland and
off the beach as much as possible. The portion of the revetment on the beach
has the potential to limit longshore transport if the adjacent beaches recede
to the point that sand can no longer pass around the revetment. However,
there are indications that this is already occurring due to the existing
revetment. The proposed increased revetment length should have minimal
impact. Furthermore, on shorelines that experience net long term erosion or
are subject to relative sea level rise, the shorelines adjacent to hard structures
can migrate landward, resulting in “passive erosion”, which can limit lateral
access to adjacent beaches (Griggs, 2005).

Flora and Fauna

a. Existing Conditions

A biological survey was carried out for the project by AECOS, Inc. and the
findings are summarized as follows. See Appendix “I”. The vegetation on
the beach and dunes within the project site includes beach naupaka (Scawvola
sericea) which grows along the entire length of the property along the upper
bank of the beach; tree heliotrope (Tournefortia argentea) and akiaki
(Sporobolus viginicus) also commonly occurs on the project site. Sourbush
(Pluchea carolinensis), Indian fleabane (Puchea indica), and sea purslane or
akulikuli (Sesuvium portulacastrum) are also present on the project site.

Page 41



Tronwood (Casuarina equisetifolia) and koa haole (Leucaena leucocephala)
are present landward of the beach. Beach morning glory (Ipomoea violacea)
cover the sand dunes in a few areas devoid of larger vegetation. The seaward
edge of the strip of land from the existing rock revetment is dominated by sea
purslane (Sesuvium portulacastrum). A few grasses (S. virginicus, Chloris
barbata, Cynodon dactylon) and dicot herbs like alena (Boerhavia repens)
and seaside heliotrope (Helitropium curassavicum) grow in the fill area as
well. Indian fleabane also occurs in the area around the existing revetment.
Goosefoot (Chenopodium murale) is common landward of the revetment’s
western end. Pigweed (Portulaca oleracea), tree tobacco (Nicotiana glauca),
beach morning glory, white morning glory, and golden crown-beard
(Veresina enceliodes) are also present on the project site. A single nehe
(Lipochaeta succulenta) plant was the only endemic species identified during
the field survey.

The green sea turtle was not encountered during the field survey, but are
known to frequent the waters fronting the WKWWRT site. Refer to
Appendix “I”. The green sea turtle is listed as a “threatened” species under
the Endangered Species Act (ESA). Additionally the green sea turtle is
protected under Hawaii Revised Statutes (HRS), Chapter 195 D and Hawaii
Administrative Rules (HAR), 13-24. No other protected, endangered or
threatened species are anticipated to utilize the project site nor the nearshore
waters fronting the WKWWRF,

Further description of the marine biota is covered in Section 7, below.

Terrestrial fauna in the vicinity of the project site include introduced species,
such as rats, feral cats, mongoose, and dogs. Avifauna typically found in this
area include the mynah, spotted dove, zebra dove, barred dove, Japanese
white-eye, cardinal and red-crested cardinal, gray francolin, house finch,
chickens, nutmeg mannikin, African silverbill, chestnut mannikin, sparrow,
and the kolea.

It is noted that the adjacent KPWS is home to the Ilawaiian stilt and
Hawaiian coot, which are both endangered endemic birds. The pond is also
a critical habitat for the endangered Blackburn’s sphinx moth.

Page 42



Potential Impacts and Mitigation Measures

The flora in the area of the proposed revetment extension consists of a mix
of coastal and ruderal species common to the beaches in the Hawaiian
Islands. Only one (1) endemic plant specimen, a small nehe, was identified
in the project site. This species is not a federally listed threatened or
endangered species. A tree tobacco plant was found growing near the fence
line above the existing revetment. The tree tobacco plant is reported to host
Blackburn’s sphinx moth (Manduca blackburni), an endangered species
native to Hawaii with a known population in the area and sometimes
observed around the KPWS (USFWS, 2010). Examination of the singie tree
tobacco plant on the project site revealed no Blackburn’s sphinx moth larvae
feeding on the leaves at the time of the survey (AECOS 2010). This plant
will require removal prior to construction of the seawall extension.
Therefore, before removal, the plant will be observed for eggs and caterpillars
(larvae). If Blackburn’s sphinx moth eggs or larvae are present,
arrangements will be made with U.S. Fish and Wildlife Service (USFWS) to
protect these eggs or larvae from adverse impacts from project
implementation. Protection may involve moving the larvae, under the
supervision of USFWS and a professional entomologist, to another tree
tobacco plant out of harms way.

The principal potential threats to the green sea turtle, identified above as
likely to frequent the project area, are those associated with construction
activity. The potential threats to the threatened and protected green sea turtle
include the following construction activities:

L Noise

° Pollutants entering the ocean

* Lighting associated with nighttime construction activities

. Impact to nesting habitats

L Unintentional harassment or harm to turtles by construction

equipment or personnel

The following Best Management Practices (BMPs) will be followed to avoid
and minimize adverse impacts to threatened and endangered species of sea

Page 43



turtle that may be observed during construction. The following list of BMPs
are based on recommended practices by the USFWS and the National
Oceanic and Atmospheric Administration (NOAA), National Marine
Fisheries Service (NMFS), Pacific Islands Regional Office:

1. Trained biological monitors will inspect the beach each morning
during the green sea turtle nesting period, between the months of May
to November. If nests of the green sea turtle are found, the USFWS
shall be contacted and as may be necessary appropriate measures shall
be implemented to protect the nests.

2. Prior to the initiation of construction, a marine conservation-training
program will be developed, and all construction and onsite
managers will be required to attend training.

3. To minimize collateral damage to areas outside of the construction
area, the special Contract Requirements will mandate that all
construction activity be restricted to within the clearly delineated
disturbance area.

4, Filling in the marine/aquatic environment will be minimized and the
loss of special aquatic site habitat (wetlands etc.)and the unavoidable
loss of such habitat will be compensated for;

5. All project-related materials and equipment (backhoes etc.) to be
placed near the water will be cleaned and free of pollutants;

6. Project-related materials (fill, revetment rock, etc.) will not be
stockpiled near the water (intertidal zones, reef flats, stream channels,
wetlands etc.);

7. All debris removed from the marine/aquatic environment shall be
disposed of at an approved upland dumping site;

8. No contamination (trash or debris disposal, alien species
introductions etc.) of adjacent marine/aquatic environments (reef
flats, channels, open ocean, stream channels, wetlands, etc.) will
result from project-related activities;

9. Fueling of project-related vehicles and equipment will take place
away from the water and a contingency plan to control petroleum
products accidentally spilled during the project will be developed.
Absorbent pads and containment booms will be stored on-site, if
appropriate, to facilitate the clean-up of accidental petroleum

Page 44



10.

11.

12,

13.

14.

releases;

Any under-layer fills used in the project will be protected from loss
with armor stones or concrete armor units as soon after placement as
practicable;

Any soil exposed near water as part of the project will be protected
from erosion (with plastic sheeting, filter fabric, etc.) after exposure
and stabilized as soon as practicable;

Any construction-related debris that may pose an entanglement
hazard to marine protected species must be removed from the project
site if not actively being used and/or at the conclusion of the
construction work;

Return flow of or run-off from excavated material stored at inland
dewatering or storage sites will be prevented; and

Avoid drift of project-related materials to waterways and non-targeted
sites.

Also, during the construction period, industry-standard BMPs will be
employed to further avoid or minimize adverse effects on marine resources.

The selected contractor will ensure employees maintain constant vigilance for

the presence of ESA-listed marine species during all aspects of construction,

particularly activities in or near the shoreline such as excavation, subgrade

preparation, and placement of rock. The contractor will implement the

following additional BMPS for the protection of ESA-listed marine species:

The project manager will designate an appropriate number of
competent observers to survey the areas adjacent to the proposed
action for ESA-listed marine species.

Surveys will be made prior to the start of work each day, and prior to
resumption of work following any break of more than one half hour.

All'work will be postponed or halted when ESA-listed marine species
are within 50 yards of the proposed work, and will only begin/resume
after the animals have voluntarily departed the area. If ESA-listed
marine species are noticed within 50 yards after work has already
begun, that work may continue if, in the best judgment of the project
supervisor, that there is no way for the activity to adversely affect the
animal(s). For example; workers performing surveys, or conducting

Page 45



over-water work would likely be permissible, whereas operation of
heavy equipment for rock placement is not.

4. Rock placement sites will be devoid of live corals, sea grass beds, or
other significant resources.

5. Prior to construction employees during orientation will be informed
not to attempt to feed, touch, ride, or otherwise intentionally interact
with any ESA-listed marine species.

The incorporation of these BMP measures during construction will greatly
avoid or minimize the potential for project related adverse impacts to marine
TESOUICES.

Streams and Wetlands

a. Existing Conditions

There are no streams or wetlands located within the project site, however, the
KPWS lies across Amala Place to the south of the WKWWRF. The pond
was historically a natural pond which was used by carly Hawaiians.
However, due to drainage alterations in the area, water in the pond is now
supplemented by an underground source pumped into KPWS. Since the early
1900s, it has served as a waterfowl refuge, however, parts of the sanctuary
were used as a disposal site for dredged material during construction of the
Kahului Harbor. In 1952, the site was designated as a wildlife sanctuary. In
1971, it was placed on the National Registry of Historical Natural Landmarks
by the U.S. Department of the Interior, National Park Service (U.S. Army
Corps of Engineers, 2003).

The KPWS is home to two (2) endangered endemic birds, the Hawaiian Stilt
(Aeo) and the Hawaiian coot, along with a number of other migratory species.
The sanctuary is also designated as a critical habitat for the endangered
Blackburn’s sphinx moth (U. S. Army Corps of Engineers, 2003).

b. Potential Impacts and Mitigation Measures

The construction of the proposed revetment extension would increase the
level of protection along the shoreline of the project site and would further
protect a portion of Kanaha Pond fronting the WKWWRF from wave

Page 46



overtopping. The March 11, 2011 magnitude 8.9 earthquake off the Pacific
coast of Japan and subsequent tsunami resulted in waves overtopping the
existing rock revetment and passing through the WKWWREF and into the
KPWS. The proposed revetment expansion is intended to provide additional
protection against high wave activity and tsunamis.

Potential impacis to the Hawaiian Stilt and Hawaiian Coot frequenting the
Kanaha Pond from the proposed project are those associated with
construction activity.

In order to minimize impacts to listed seabirds, all existing and additional
lighting will be down-shielded. The development and implementation of a
Seabird Response Plan will be prepared and followed during construction.
The following information and protocols will be included in the plan as
recommended by USFWS:

L Site preparation and construction of facilities will be assessed with
respect to their risk of creating collision hazards for flying birds.

° Response plan for circling/downed birds: lights may be turned off
temporarily if it is safe for workers and if birds are circling lights.

o Seabird awareness training for construction staff.
° Provision of an on-site list of qualified bird rescue contact(s) such as

a local veterinarian or rehabilitation center and Hawaii Division of
Forestry and Wildlife (DOFAW) representative.

L Procedures for active searching for downed birds around the project
site.
. Maintenance of a pet carrier on site at all times with instructions on

how and where to keep covered birds.

L Maintenance of a log of seabird incidences that will be submitted to
the USFWS and DOFAW at regular intervals.

The Seabird Response Plan will be submitted to the USFWS for review and
approval prior to commencement of construction.

Page 47



Nearshore Marine Environment

a. Existing Conditions

There is a large fringe reef just offshore of the project site that extends for
several miles along this beach. The reefis characterized by a wide crest (one-
half {0.5) mile to one (1) mile in width} that extends from a shallow
nearshore toe to depths ranging from 10 to 30 feet. Refer to Appendix “C”.
Closer to Kahului Harbor, the reef is narrow or absent. The NOAA (2007)
recently completed a characterization of the geomorphology and biology of
the nearshore regions around Maui. The biological coverage maps indicate
that the area fronting the WK WWRF contains pavement, scattered coral and
rock, and sand. In this sense, the pavement is flat, solid carbonate rock that
is often covered by a thin sand veneer.

The marine biota of the nearshore environment likely to be affected by the
proposed project was surveyed by AECOS, Inc. in December 2009. Refer to
Appendix “1”. Three (3) transects, with a total of 89 quadrat counts, were
used to calculate bethnic community composition. Results of the point-
intercept quadrat surveys show that zoanthids, sand, and algae (turf and
foliose), make up the majority of the bottom (roughly 25 percent coverage for
each within the survey arca). The invasive red Algae (Rhodopyta),
Acanthophora spicifera, and green alga(Chlorophyta), Byropsis pennata, are
commonly observed growing on the hard substrata. Also common is the
encrusting coralline red alga, Hydrolithon reinboldii. Present in low
abundance are the red algal species Amansia glomerata, Hydrolithon
reinboldii, Martensia fragilis, Pterocladiella capillacea, Wranglia
elegantisssima, and the brown algae, Dictyota friablis, and Sphacelaria
rigidula. Two endemic species (Dotyella hawaiiensis and Wranglia
elegantissima) are present but rare. Smaller amounts of rubble (15 percent),
crustose coralline algae ( 3 percent) and bare limestone (6 percent) are
present. Only two (2) of the 89 quadrats surveyed contained live coral heads,
both occurring on the eastern transect. Two (2) species of coral were
identified: lace coral (Pocillopora damicornis) and cauliflower coral (P.
meandring). Coral cover accounts for less than one (1) percent of the area
sampled by the transects, as calculated from the quadrat surveys. Refer to
Appendix “I”.

Page 48



Zoanthids (Palythoa caesia and Zoanthus spp.) are common in the surveyed
area, found growing on exposed hard surfaces and partially buried in sand.
Other invertebrates surveyed were surveyed in small numbers accounting for
only about 0.2 percent of bottom cover. Glass anemone (dipfasia pulchella),
the most common, is found in crevices and growing alongside zoanthids,
Turf tubeworms (Mesochaetopterus sagittarius), false opihi (Siphonaria
normalis), and nerite snail (Nerita picea) is sighted occasionally. Other
invertebrates seen rarely throughout the survey include the whitespotted
cucumber (Actinopyga mauritiana), cone snails (Conus sp.), brown purse
shells (Isognomon perna), spiny brittle star (Ophiocoma erinaceus), pebble
crab (Liomera sp.), and thin shelled rock crab (Grapsus tenuicrustatus). The
black foot opihi (Cellana exarta) is the only endemic invertebrate species
observed during the marine survey. Fishes are uncommon in the project area.
The rock-mover wrasse (Novaculichthys taeniourus), striped mullet (Mugi
cephalus), racoon butterflyfish (Chaetodon lunula), bright-eye damselfish
(Plecctorgylphidodon imparipennis), and the black tail snapper (Lutjanus
Julvus) are among the few fishes sighted during the survey. The Hawaiian
green lionfish (Dendrochirus barberi) and the ornate wrasse (Halichoeres
ornatissimus), both endemic to Hawaii, occur hiding in rubble. Refer to
Appendix “I”. No green sea turtles were observed during the marine surveys
but are known to frequent the waters fronting the WKWWRF.

Potential Impacts and Mitigation Measures

The marine life occurring in the project area likely to be impacted by the
project is largely made up of algae, zoanthids, other invertebrates, and a few
species of fish. Two (2) corals colonies were located in the area of potential
effect. Both colonies were small and located approximately S0 feet offshore.
Maintaining water quality through construction BMPs and avoiding directly
impacting coral colonies by construction activities will avoid loss, damage
and adversely impacting the coral colonies. Refer to BMP plan for
construction in Section 5 (Flora and Fauna).

Short-term impacts from construction include the potential for increased
turbidity of the coastal waters and excavation of sand to construct the
revetment. Sand excavated during the construction of the revetment will be
placed on top of the revetment upon its completion. As previously stated in
Section 5 of Chapter IT BMPs during construction will be implemented to

Page 49



minimize turbidity and to protect ESA-listed marine species.

8. Relative Sea Level Rise

a. Existing Conditions

Relative sea level changes in the Hawaiian Islands are caused by rising sea
levels, as a result of global warming and land subduction. Land subduction
is caused by the plate movements of the islands. Globally, the mean sea level
(msl) has risen by 4 to 12 inches over the last century. Sea level is projected
to rise twice this amount (2 feet) over the 21st Century (Fletcher, et al. 2002).

In the Hawaiian Islands, the long-term trend of sea level rise caused by land
subduction decreases from the island of Hawaii to the northwest (D. Jeon,
1995). Therefore, the island of Maui subsides faster than Oahu and Kauai,
since it is located closer to Hawaii. Tide gauge data from Kahului, Maui
shows a relative sea level rise of 0.97 inches (£0.09) per decade.

Several studies indicate that future sea level rise may increase considerably
(Fletcher, 1992 and Fletcher ef al., 2002). The median sea level increase on
Maui is predicted to be 9.1 inches over the next 50 years and over 19 inches
over the next century.

More recent work by Fletcher indicates that a sea level rise of 40 inches by
2100 is “highly likely” (Fletcher, 2008). The risk of sea level rise to Maui’s
critical infrastructure is highlighted in Norcross-Nu'u, Charles Fletcher, et al.
2008, Bringing Sea-Level Rise Into Long-Range Planning Considerations on
Maui, Hawaii, where the WKWWRF is explicitly identified.

At the Kahului Beach area, the U. S. Geological Survey (USGS) profile data
indicate the shoreline slope is approximately 10 feet horizontal to one foot
vertical (Brown & Caldwell, 2002). With this slope, a one-inch change in sea
level relates to a 9.7- inch change in the relative shoreline position per decade
(approximately 0.081 feet per year, or 0.97 inch per year). Over time, the
erosive effects of storms could be enhanced because of the rising sea levels.

Page 50



Potential Impacts and Mitigation Measures

The proposed project itself will not affect the sea level. However, rising sca
level could potentially impact the shoreline fronting the facility and pose a
further risk to the WKWWRF itself. The latest research from the University
of Hawaii Coastal Geology Group on sea level rise and coastal erosion has
been reviewed as well as other reference material on this subject. The
findings indicate a net addition of 0.002 inch per year or 0.072 inch per year
over the next 50 years (design life of the WKWWREF shoreline protection
project) to present sea fevel rise rate can be expected. As such the revetment
height will need to be raised by approximately 36 inches to accommodate for
sea level rise. The design height of the revetment structure has been
increased from +10 feet msl to +13 feet MLLW to accommodate for
anticipated future sea level rise.

9. Historical and Archaeological Resources

a.

Existing Conditions

An archaeological field inspection was conducted on portions of the
WKWWRF property in 2007 by Xamanek Researches, LLC for the tsunami
protection project. See Appendix “J”. A wave cut bank was inspected near
the boundary of the parcel closest to the shoreline. The inspection revealed
previously disturbed sand; no cultural materials were noted in the cut bank.

Sand dune deposits were noted in all the non-built areas of the subject
property, as well as along Amala Place. Of note was adjacent Kanaha Pond
which has traditional cultural value and is identified by the State Historic
Preservation Inventory Site No. 50-50-05-1783.

An Archacological Assessment Survey (AAS) was conducted by Xamanek
Researches LLC on the approximate one (1) acre project area of the proposed
WKWWREF shoreline revetment extension. See Appendix “J-1”. The
project area consisted of sand, sand dunes and vegetation. No historic sites
or cultural resources were identified along the project alignment during the
AAS.

Page 51



Historical Context

Kanaha Pond and Mauoni Pond

Kanaha Pond and Mauoni Pond were directly across Amala Place and the
WKWWRF and is designated State Inventory of Historic Properties (SIHP)
No. 50-50-05-1783. Both Kanaha Pond and Mauoni Pond are shown on a
1881 Alexander map. However, between 1881 and 1922, Mauoni Pond was
apparently filled. These ponds were built in a natural wetland that was located
in this area. According to Samuel Kamakau, Maui high chief Kiha-a-Piilani
was involved in the initial construction of a rock wall that originally divided
these two (2) ponds, which is shown on the 1881 map. The two (2) ponds are
also associated with an early 18th century Oahu high chief, Ka-pii-oho-o-
kalani who ordered construction at the ponds, naming them for his son,
Kanaha-o-ka-lani, and his daughter, Kahama-lui-hii-ke-ao-ihi-lani.

A narrow extension of the pond on its northwestern corner was said to have
connected to the ocean near an old landing to the west of the present Pier 1
in Kahului Harbor. The pond area was again impacted by human activity
around 1910 when Kahului Harbor was first dredged.

In the late 1970s, the USACE approved a flood control project which created
a network of drainage canals that served to channel groundwater out of the
developing Kahului Industrial Area to the ocean. One (1) of these drainage
canals exits to the ocean west of the WKWWRE.

Kahului Railroad

The Kahului Railroad originated from the harbor to Wailuku Sugar Mill
parallel to Lower Main Street and was one of the first commercial projects to
impact the dune on the south side of Iao Stream. The remnants of this old
railroad bed can still be noted in a few places along Lower Main Street and
along Kahului Beach Road.

The most striking architectural remnants of the railway system is located
along Kahului Beach Road near its intersection with Kanaloa Avenue on the
mauka side of the roadway. There are five (5) concrete pillars and arches of

Page 52



the former Makaweli Rock Crusher Mill, the most visible one impressed with
the date “1921”.

The railroad also connected Kahului Harbor to the Spreckelsville and Haiku
areas. The 1881 map identifies the route of the railroad running parallel to
the ocean following the alignment of Amala Place near the WKWWRE and
Kanaha Pond.

Potential Impacts and Mitigation Measures

Due to the presence of sand deposits and the location of the project near the
shoreline, construction of the proposed action would include precautionary
archaeological monitoring. A general Archaeological Monitoring Plan was
prepared and submitted to the State Historic Preservation Division (SHPD)
for review and approval prior to ground disturbing activity for the proposed
tsunami protection project. See Appendix “J-2”. The SHPD approved the
Archaeological Monitoring Plan. See Appendix “J-3”. In their approval the
SHPD noted that any future onsite improvements planned for the WKWWRF
will be covered by this approved Monitoring Plan but will require the
submittal of phased monitoring reports. As such, the current Monitoring Plan
will be used to cover the shoreline protection project at the WKWWREF and
a phased monitoring report will be submitted to SHPD as set out in SHPD
approval letter.

Due to the realignment of the revetment further inland, an AAS was prepared
in 2012. Refer to Appendix “J-1”. The AAS indicated the project area has
been impacted by previous and current earth moving activities associated
with the WKWWREF as well as natural occurring activities such as the tides
and the March 2011 tsunami.

The significance evaluation for the WKWWRF is based on the Rules
Governing Procedures for Historic Preservation Review (DLNR 1996;
Chapter 275) which includes the following criterion:

Criterion “a”: Be associated with events that have made an
important coniribution to the broad patterns of our history;

Criterion “b”: Be associated with the lives of persons

Page 53



important in our past;

Criterion “c”: Embody the distinctive characteristics of a
type, period, or method of construction; represent the work of
a master; or possess high artistic value;

Criterion “d”: Have yielded, or is likely to yield, important
information for research on prehistory or history;

Criterion “e”: Have an important traditional cultural value
to the native Hawaiian people or to another ethnic group of
the state due to associations with traditional cultural
practices once carried out, or still carried out, at the property
or due o associations with traditional beliefs, events or oral
accounts.

The AAS did not locate any above ground surface remains or significant
subsurface material remains. As previously stated, precautionary monitoring
is recommended, due to the presence of intact marine sand deposits in
portions of all test trenches excavated on the project area.

Further, should any archacological remains be encountered during
construction, work in the vicinity of the find will be stopped and the SHPD
will be contacted to establish appropriate mitigation measures in accordance
with Chapter 6E, Hawaii Revised Statutes.

10. Cultural Assessment

a. Settlement Patterns and Existing Conditions

The WKWWREF site is a developed property that has been heavily altered
since it was constructed in 1973. The project site falls within the limits of
what was once called Kaa Lands, or Wailuku Commons, a region which
covered about 24,000 acres between Wailuku and Paia (Monsarratt, 1882).
In 1882, Claus Spreckels acquired fee simple title to all of Wailuku ahupuaa,
including the Commons (Kennedy et al., 1993). Later that year, Spreckels
founded Hawaiian Commercial and Sugar Company (HC&S), and within a
short time, developed a state-of-the-art sugar mill, as well as a support system
of railways and irrigation ditches (Kennedy et al, 1993).

A 1882 map of Kahului Harbor (Monsarratt, 1882) shows the Commons as

Page 54



vacant land south of Kahului town, which was then a mixture of about 20
buildings and a wharf (Jackson, 1881). Around the same time, the area was
described as “a complete desert, a great, barren stretch of sand and dust
spread from Wailuku to Paia, except for a little cattle grazing around the
present location of Spreckelsville” (Burns, 1991). A 1881 map by Jackson
of the surrounding area shows “undulating sand hills” crossed only by dirt
roads and the railroad line to Paia, while a 1910 map by Shoemaker shows
the seaward half of the area as “pasture”.

In 1942, the U.S. Government annexed 3,800 acres at Puunene and Kahului
for the construction of naval air stations. At Kahului, 1,350 acres were leased
from HC&S for Naval Air Station Kahului (NASKA). Remnants of an old
WWII pill box from Navy use of the area remain offshore in front of the
treatment plant. In the early 1950°s, NASKA was taken over by civilian
authorities for public airport purposes (present-day Kahului Airport). In
recent decades, the Kahului Airport has been expanded into today’s
configuration.

Traditional and customary native Hawaiian rights exercised in the area relate
to access to beach and marine resources and access to the adjacent Kanaha
Pond, a significant cultural resource. The proposed project will not limit,
alter, or interfere with access to Kanaha Pond.

Potential Impacts and Mitigation Measures

The Cultural Impact Assessment (CIA) was conducted in accordance with the
State of Hawaii Office of Environmental Quality Control (OEQC)
Guidelines for Assessing Cultural Impacts (1997) and includes oral
interviews with knowledgeable native Hawaiian practitioners familiar with
the surrounding area. See Appendix “K”.

The following are summaries of the cultural interviews conducted between
June and September, 2010.

1. Clifford Naeole

Clifford Naeole is the Cultural Advisor to the Ritz-Carlton Kapalua
Resort and was born and raised on Maui. Mr. Naeole’s paternal

Page 55



grandfather was of Hawaiian descent and lived in Waihee as a taro
farmer. Mr. Naeole recalled that it was common for his paternal
grandfather to go diving the length of Kanaha beach to Paukiikalo,
often in the span of a single afternoon. Mr. Naeole’s maternal
grandfather, Henry Ching, was of Chinese descent and an avid
fisherman. Mr. Naeole recalled that his maternal grandfather once
claimed a catch that numbered a total of one-hundred and twenty-
eight fish. It was from his maternal grandfather, Henry Ching, that
Mr. Naeole ultimately learned how to fish—how to spot fish in the
water and where the best places to fish were.

As a youth, Mr. Naeole frequently played amongst the beaches of
Kahului, from the harbor all the way up to NASKA. In those days,
Mr. Naeole recalled the town of Kahului being a small town with
limited development. He lived in a house on Temple Street which
serviced a total of only 5 homes. Across the street from his house
was a sausage making company and a few commercial office
buildings lay scattered throughout the area. The Kahului Railroad,
which his grandfather worked for, ran right through town, passing
right next to their house. The few families that lived there were
fishing families, including the Aikaus (of Eddie Aikau fame) and the
Melamai’s.

According to Mr. Naeole, fishing was a widespread practice in this
area. It was the favorite place of ulua fishermen and Mr. Naeole
himself would often fish from a pier in the harbor. He remembers
that there were plenty of fish in the area, including Halalu, Manini,
Aholehole, Kawakawa, and even Barracuda. Besides fishing, other
activities such as crabbing, opthi picking, and limu gathering were
commonly performed. According to Mr. Naeole, in those days there
were many different varieties of limn. However, since dredging of
the harbor began, the production of limu began to change. Since
around the early 80’s, Mr. Nacole observed a strange increase in the
growth of foreign limu, with Vaivaiole as the predominant species.
He believes that the influx of limu dampened fishing practices in the
area.

Page 56



Mr. Nacole cites the dredging of Kahului harbor as having a major
impact on Kahului waters. Before the dredging occurred, he
explained that waters at Kanaha and Kahului were clear and clean.
After the dredging however, water inside the harbor became milky-
colored and dirty, and the water quality outside the harbor changed
too. The dredging of the harbor also seemed to affect changes in
wave breaks of the area.

Now, Mr. Naeole says the fishing and limu gathering in the Kahului
area are not as plentiful as they were before. However, Mr. Naeole
knows that people still use the area for fishing, diving, surfing, canoe
paddling, and shoreline gathering. He isn’t aware of any other
cultural activities in the vicinity of the project site.

The only concerns that Mr. Naeole has in regards to the project is
whether or not the Wailuku-Kahului Wastewater Treatment Plant’s
facilities are up to date. He recalled an incident that happened about
six years ago when run-off from the treatment plant spilled over onto
the road. He hopes that appropriate measures will be taken to ensure
that something like that will not happen again.

Hokulani Holt

Hokulani Holt, the Director of Cultural Programs at the Maui Arts
and Cultural Center, was raised in Waiehu. Ms. Holt’s familial roots
in the area go back six generations and, as a result, she is very
familiar with historical and current cultural practices that occur in the
area.

As a youth, Ms. Holt recalled that her grandparents would often take
her to the various beaches from Waihee to Kaa, or Kanaha, for
shoreline gathering. Her family would also frequent the Kanaha area
and would often partake in limu gathering, fishing, and collecting
kiawe. Ms. Holt explained that historically, land in the vicinity of the
WKWWRF was actively used by many fishing families for net-
laying, diving and throw-netting. There were also many families in
the area, primarily of Hawaiian, Japanese, and Portuguese descent,

Page 57



that lived in Quonset huts built for the Naval Air Station.

Ms. Holt acknowledged that in recent years limu growth in the area
has subsided, most likely due to the construction of a drainage ditch,
located to the west of the WKWWREF, which empties out into the
waters off Kanaha. She believes that the drainage ditch altered the
quality of the ocean waters and affected limu growth in the area.
However, Ms. Holt explained that there are still people who continue
to utilize the area today. Kaunaoa, a native Hawaiian plant which is
bright orange and stringy in appearance, is often gathered along
Kanaha beach for hula and lei-making. Other cultural practices such
as diving, shoreline fishing, and kiawe cutting for imu preparation are
still performed in the area.

Ms. Holt does not believe that the proposed project will impact
coastal waters, however, she is concerned that implementing a
revetment would lead to increased erosion of the beach. Ms. Holt
also wants to ensure that public access to the beach area will be
maintained, to allow the continuation of cultural practices within the
area, as well as to ensure that future cultural practices will be allowed
to flourish. Finally, Ms. Holt voiced her concerns for fishing koa, or
fishing houses, that may be located offshore of the project site. She
explained that the fishing koa are used as fishing sites for local
fisherman familiar within the area. She expressed concern that wave
action and underscouring at the toe of the revetment will affect off-
shore currents and impact marine habitats and the fishing koa sites.

Ki'ope Raymond

Ki'ope Raymond was born in Lahaina, Maui, sharing the same
birthplace as his mother. Ilis father was from Kauai. As Mr.
Raymond grew older, he moved from island to island. After
attending college on the mainland at Oregon State, he developed a
renewed passion for Hawaii and the Hawaiian culture. As a native
Hawaiian himself, Mr. Raymond pursued a growing interest in
Hawaiian studies, collecting knowledge from family members and
taking classes at Maui Community College (now the University of

Page 58



Hawaii-Maui College) and the University of Hawaii at Manoa. He
continues to share his knowledge with others, having taught in the
Hawaiian Studies program at University of Hawaii - Maui College
(UH-Maui), as well as participating in a variety of community
organizations, such as the Lahaina Restoration Foundation, the
Friends of Haleakala, and Surfrider Foundation. In addition, Mr.
Raymond serves as the President of the Kilakila O Haleakala
Organization.

Historically, the land in the vicinity of the WKWWRF was used by
the Hawaiian people for providing sustenance. Few people lived in
the immediate area, but the area was frequently visited by the people
of Wailuku. Kanaha Pond and the neighboring Mauoni Pond were
used for aquaculture to raise fish for the alii and the populace. Mr.
Raymond explained that the Hawaiian word naha literally means “to
burst out”. During periods of heavy rain, the waters would flow out
of Kanaha Pond towards the ocean.

Nowadays, there is no formalized aquaculture in the ponds.
However, the coastal area from Spreckelsville to Waihee is still
recognized for its resources. In the area by the WKWWRE, Mr.
Raymond noted that people perform a variety of cultural practices,
such as gathering limu (seaweed), fishing by shore-casting and net-
laying, and catching tako (octopus). The nearby area is also a popular
site for surfing and kite surfing, as Mr. Raymond and many others
often visit the adjacent Kanaha Beach Park to take part in these
activities.

Mr. Raymond does not believe that the proposed project will have
impacts related to the historical uses of Kanaha Pond, since the
WKWWREF is already there. However, his main concemn is the
possible impacts to cultural use from beach loss. Impacts to Kanaha
Beach Park would affect him personally, since he surfs and spends
time there. He doesn’t believe the project would change the surf
break, but the project could disrupt fishing and gathering practices if
it leads to a loss of sand. He also requested that careful attention be
given to any significant archacological finds discovered during the

Page 59



construction of the project.

Based on the information provided the proposed project is not anticipated {0
adversely impact native Hawaiian cultural practices. The exposed crest of the
revetment structure would allow lateral shoreline access fronting the
WKWWREF site should beach loss occur and a stairway incorporated in the
exposed portion of the revetment structure will provide access to the beach.

In accordance with Section 6E-43.6, Hawaii Revised Statutes, and Chapter
13-300, Hawaii Administrative Rules, if any significant cultural deposits or
human skeletal remains are encountered during construction, work will stop
in the immediate vicinity and the SHPD will be contacted. Specific protocols
will be incorporated into the Archaeological Monitoring Plan.

11. Air Quality

a. Existing Conditions

Air quality in the Wailuku-Kahului region is considered good, as point
sources (e.g., Maui Electric Power Plant, HC&S Mill) and non-point sources
(e.g., automobiles) of emissions do not generate problematic high
concentrations of pollutants. The relatively high quality of air can also be
attributed to the region’s constant exposure to the northeast trade winds
ranging from 10 to 25 mph which quickly disperse emissions.

b. Potential Impacts and Mitigation Measures

Short-term impacts on air quality may result from construction-related
activities. BMPs will be implemented such as dust fences and watering to
control wind-blown dust, to minimize such impacts. The revetment
extension will not generate additional emissions and in the long term, adverse
impacts to air quality associated with the proposed project are not anticipated.

12. Noise Characteristics

a. Existing Conditions

Traffic noise generated by vehicles traveling along Hana Highway and
Kaahumanu Avenue is a source of background noise in the vicinity of the

Page 60



plant. The predominant factor in noise quality is aircraft traffic utilizing the
Kahului Airport. Ambient noise in the vicinity is also generated by wind and
surf from the adjacent marine environment.

Potential Impacts and Mitigation Measures

Ambient noise conditions may be temporarily affected by construction
activities in the short term. Potential noise impacts from equipment will be
mitigated by maintenance of mufflers or noise attenuated equipment and on
equipment engines. In the long term, adverse noise impacts associated with
the proposed project are not anticipated.

13. Water Quality

a

Existing Conditions

The coastal nearshore waters fronting the project site are classified “Class A”
waters according to the State Department of Health Water Quality Standards
Map of the Island of Maui (October 1987). Pursuant to Hawaii
Administrative Rules (HAR) Chapter 11-54, it is the objective of Class A
waters that their use for recreational purposes and aesthetic enjoyment be
protected. Any other use shall be permitted as long as it is compatible with
the protection and propagation of fish, shellfish, and wildlife, and with
recreation in and on these waters.

An assessment of the inshore and offshore water quality in the project was
carried out for the EIS. Refer to Appendix “I”. Water samples were
collected in and around the project site and analyzed for temperature,
salinity, dissolved oxygen (DO), phosphorus (pH) values, as well as for
turbidity and total suspended solids (TSS), and concentrations of ammonia
nitrate-nitrite, total nitrogen (TN), total phosphorus (TP) and chlorophyll.

Water samples were collected and field parameters measured at three (3)
water quality stations off the shore fronting the proposed project arca on three
(3) sampling events in December (11, 17 and 22), 2009. One station was
located near the western end of the project area, a mid station was located
approximately in the middle of the project area, and an eastern station was
located off of the eastern portion of the existing rock revetment.

Page 61



A summary of the water quality results (means) for temperature, salinity, pH

and dissolved oxygen are presented in Table 2.

Table 2. Summary (Means) of Marine Water Quality Characteristics of

WKWWRF Shoreline*
Temp. Salinity DO Sat.**
Station o {(PSU) pH DO (mg/l) (%)
West 25.1 33.43 8.05 6.88 101
Mid 25.0 33.40 7.97 6.88 101
East 254 33.15 8.12 6.85 101

** Saturation

Source: AECOS, Inc. 2010

* From three (3} Sample Events

For complete results, refer to Appendix “A” of AECOS, Inc 2010 report in
Appendix “I” of this report.

The stations had very similar water temperature, dissolved oxygen (DO), pH
and salinity. The pH was normal for seawater and similar at all three (3)
stations. Mean salinities were 33 PSU (practical salinity units), typical for

seawater.

Geometric means were calculated for particulates (turbidity and TSS) and for
nutrients. The results are presented in Table 3.

Page 62



Table 3. Summary (Geometric Means) of Nutrients, and Chlorophyll « in Marine Waters Off of

the WKWWRF Site*
Nitrate + Total Total
TSS Turbidify | Ammonia | Nitrate (pg | Nitrogen Phosphorus Chl, ¢
STA. (mg/L) {NTU) (ng N/L) N/L) (ug N/L) {(ng P/L) (ng/L)
West 10.14 6.32 4.48 59.42 253.87 2541 0.50
Mid 11.11 5.36 4.90 61.94 248.90 21.86 0.97
East 11.39 7.00 7.36 144.45 378.24 30.72 0.80
* From three (3) Sample Events

Source: AECOS, Inc. 2010

For comparison purposes, the State of Hawaii water quality criteria for Class
A, marine open coastal waters are presented in Table 4.

Page 63



Table 4. State of Hawaii Water Quality Criteria for Class A, Marine Open Coastal Waters

Nitrate
+
Nitrite Total Total
Parameter Turbidity | Ammonia (ng Nitrogen Phosphorus | Chl o
units (NTU) (pg N/L) N/L) (ug N/L) (ng P/L) (ng/L)

Geometric mean Wet* 0.50 3.50 5.060 150.00 20.00 0.30
not to exceed given
value Dry** 0.20 2.00 3.50 110.00 16.00 0.15
Value not to be Wet* 1.25 8.50 14.00 250.00 40.00 0.90
exceeded more
than 10% of the | prysx | g.50 500 | 10.00 180.00 30.00 0.50
time
Value not to be Wet* 2.00 15.00 25.00 350.00 60.00 1.75
exceeded more
than 2% of the Dry**
time
* Wet criteria apply when the average fresh water inflow from the land equals or exceeds one percent of

the embayment volume per day.
** Dry criteria apply when the average fresh water inflow from the land is less than one percent of the

embayment volume per day.
The following non-specific criteria are applicable to both “wet” and “dry” conditions.
. pH shall not deviate more than 0.5 units from 8.1, except at coastal locations where and when freshwater

may depress the pH to a minimum of 7.0.
* Dissolved oxygen shall not be less than 75% saturation.
. Temperature shall not vary more than 1 °C from ambient.
. Salinity shall not vary more than 10 percent from natural or seasonal changes.
Source: Hawaii Administrative Rules, &11-54-6(b)(3). Department of Health, 2004

In comparison to the State standards, TSS, turbidity, and concentrations of
ammonia, nitrate+nitrite, total nitrogen and total phosphorus were elevated
at all three stations. The eastern station means for nitrate+nitrite and total
nitrogen were especially elevated. The Chlorophyll « in the water column
gives an indication of the phytoplankton biomass present and was high at all
three stations, ranging from 0.80 to (.97 ug/L.

b. Potential Impacts and Mitigation Measures

Water quality (measured on three sampling events) in front of the
WKWWREF project site showed temperatures, DO, pH and salinity values
within the normal ranges. The salinity values (in the range of 33.4 PSU)

Page 64




indicate that fresh or brackish water inputs were evident along the surveyed
shoreline. TSS, turbidity and concentrations of TN, TP, nitrate + nitrite and
chlorophyll were clearly elevated with respect to State Water Quality criteria
at all three stations. The proximity of the sampling stations to the shore
where the heavy wave and surge activity may explain the elevated TSS and
turbidity by suspending bottom sediments. The concentrations of ammonia,
nitrate+nitrite, TN and TP values at the Eastern Station were especially high.
The AECOS, Inc report indicated the elevated nutrient levels may reflect
groundwater inputs at the shore. Refer to Appendix “I”. Sources of
groundwater could include the injection well, and the asphalt pond upland
from the revetment, at the WKWWRF and Kanaha Pond, mauka of the
project site. Rainwater and irrigation water applied to fertilized agricultural
lands in central Maui drain into Kahului Bay and surrounding waters through
the aquifer and surface waterways like Kalialinui Gulch located 2,100 feet
to the east of the project site can also elevate nutrient levels and influence
salinities (Brown and Caldwell, 2004). The proposed extension of the
revetment is not connected or related to the sources of the elevated nutrient
levels found off shore to the WKWWRF site. Therefore, the proposed
project is not anticipated to have an adverse effect on the nutrient levels in the
nearshore environment.

Construction of a revetment structure and construction activities involving
mechanical equipment in the vicinity of the shoreline can lead to turbidity
during the construction period. Typically, this type of turbidity is short term,
limited in spatial extent, and similar to the turbidity experienced in a high-
wind event.

A water quality monitoring program will be implemented for the project. The
program will include collection of baseline water quality data prior to the
initiation of construction in order to measure any degradation of water quality
that may be attributable to the construction activity. BMPs will also be
followed during construction to mitigate adverse impacts to water quality and
to minimize sediment and storm water runoff from entering the nearshore
marine environment. The BMPs will include but not be limited to the
following practices: silt containment devices around the area of construction,
no construction material will be stock piled near the shoreline, fueling of
project related vehicles and equipment will take place away from the

Page 65



shoreline, underlayer fills will be protected from erosion with filter fabric as
soon after placement is practical, return flow or runoff from excavated
material will be stored at inland dewatering or storage sites, all debris
removed from the shoreline environment will be disposed of at an upland
dumping site, and any soil exposed near the water will be protected from
erosion after exposure and stabilized as soon as practicable.

Temporary increases in turbidity as a result of construction activities will
cease once the project is completed. Further, the proposed rock mound
revetment is anticipated to reduce the amount of sand sediment input into the
marine environment currently resulting from beach erosion. More
importantly, the revetment is designed to prevent erosion and damage that
could lead to alarge-scale release of sewage and/or treatment byproducts into
the marine environment. Coordination with the State Department of Health,
Clean Water Branch, will be undertaken to address applicable permitting
requirements for the proposed action.

14. Scenic and Open Space Resources

a.

Existing Conditions

Scenic and open space resources to the south of the project site include the
KPWS, and beyond, the West Maui Mountains. Toward the east is Kanaha
Beach Park, while the Pacific Ocean and a stretch of sandy beach lie to the
north. The majority of undeveloped lands in the Central Maui isthmus is
utilized for sugar cane cultivation. This agricultural use creates a vast
expanse of sugar cane fields that establishes and dominates the open space
character of the region. The stretch of sandy beach fronting and to the north
and east of the project site also establishes the open space character along the
coastline. There is a public beach access to the cast of the subject property.

The site currently has a 450-ft rock revetment in front of the WKWWRF
Retention Pond. This existing revetment has been in place for over 30 years.

Potential Impacts and Mitication Measures

The site is located in an area that is both industrial and natural. Public use of
the shoreline in front of the WKWWREF is, however, limited relative to

Page 66



neighboring beaches. The public beach access to the east of the subject
property will not be adversely impacted by the proposed project. Due to the
existing revetment, a portion of the shoreline already has a rock structure.
The extension of the revetment would not adversely impact the visual and
open space resources in the area. The beach along this section of coastline
is experiencing annual erosion rates ranging from nil to over five (5) feet per
year. The AEHR fronting the project site is -2.4 feet per year. The revetment
structure will protect the property from erosion. However, the revetment was
moved inland to reduce potential impacts to the sandy beach fronting the
WKWWRE.

B. SOCIO-ECONOMIC ENVIRONMENT

1. Population and Demographic
a. Existing Conditions

Maui County has experienced strong growth in recent years. From 2000 to
2010 the population in Maui County increased 20.9 percent from 128,094 to
154,834 residents (U. S. Census, 2010). Growth in the County 1s expected
to continue with the resident population projected to increase to 174,450
residents by 2020 and 199,550 residents by 2030 (County of Maui, June
2006). In order to accommodate this growth, the County of Maui has
established the parameters for future growth in the Draft Maui Island Plan to
the target year of 2030. The County of Maui has determined the shoreline
protection, as well as capacity upgrades at the WKW WRF will be necessary
to ensure the facility will be able to meet the anticipated increases in
wastewater flow in the Central Maui region.

Potential Impacts and Mitigation Measures

The proposed project is not a direct generator of population, nor will it alter
the demographic characteristics of the area. With the proposed shoreline
protection in place, the WKWWREF will be better equipped to serve the long-
term wastewater needs of Central Maui residents. The WKWWRF will also
be able to provide its services without vulnerability to interruption or damage
to the facility caused by erosion.

Page 67



2.

Economy

a.

Existing Conditions

The Kahului region is the island’s center of commerce. Combined with
neighboring Wailuku, the region’s economic character encompasses a broad
range of commercial, service, and governmental activities. In addition, the
region is surrounded by significant agricultural acreages, which include sugar
cane ficlds. The vast expanse of agricultural land, managed by HC&S, is
considered a key component of the local economy.

Visitor arrivals on the island of Maui were at 2,692,068 in 2010, with the vast
majority arriving by air (Maui County Data Book, 2011).

The unemployment rate for Maui County and Maui Island were 6.5 and 6.3
percent respectively, in April 2012 (Hawaii Workforce Informer, June 2012).
The unemployment rate for the same period in 2011 for Maui County and
Maui Island were 7.5 and 7.4 percent, a decrease of 1.0 and 1.1 percent,
respectively.

Potential Impacts and Mitigation Measures

Short-term economic benefits are expected as aresult of project construction.
Beyond the short-term effects, the proposed project will also have indirect
positive impacts on the economy by protecting long-term wastewater
handling capacity in the Central Maui Region. An anticipated additional
positive impact resulting from project implementation is increased safety for
the public due to the reduction of risk of damage to the WKWWRF from
shoreline erosion. The proposed revetment would also provide a last line of
defense against a tsunami. The proposed action has been identified as the
most cost-effective solution for the facility and it does not place an undue
burden on taxpayers, especially in comparison to other alternatives
considered, including relocating the facility inland.

Page 68



C.

1.

2.

PUBLIC SERVICES

Recreational Facilities

Existing Conditions

County recreational facilities are administered and maintained by the
Department of Parks and Recreation. The Wailuku-Kahului region contains
a network of recreational facilities comprised of mini-parks, as well as
neighborhood and district parks. The region’s seven (7) mini-parks are
distributed uniformly throughout the area, while the region’s eleven (11)
neighborhood and three (3) district parks provide a wide range of facilities to
meet the recreational needs of the community.

In the vicinity of the project site, a wide range of shoreline and ocean
recreation activities such as boating, fishing, diving, surfing, canoeing,
kayaking, picnicking, kitesurfing, and windsurfing are available at the
Kahului Harbor and nearby beach parks. County parks in the vicinity include
Kanaha Beach Park, Baldwin Beach Park, Hoalcha Park, Kahului
Community Center, Keopuolani Park, and the War Memorial Sports
Complex. The site is alse within proximity of the State’s lao Valley Park.

Potential Impacts and Mitigation Measures

The shoreline fronting the facility sees only limited use by the public. The
proposed project has potential impacts on the stretch of shoreline fronting the
facility as well as the adjacent shoreline. These include possible beach loss
and loss of lateral access due to passive erosion. Although there may be loss
of beach and access, the proposed improvements will protect a critical public
facility and ensure the public’s health and safety over the long term. The
exposed crest of the revetment structure would allow lateral access by the
public should beach loss occur and a stairway incorporated in the exposed
portion of the revetment structure will provide access to the beach.

Police and Fire Protection

Existing Conditions

Police protection for the Wailuku-Kahului region is provided from the Maui

Page 69



Police Department (MPD) headquarters in Wailuku, approximately 2.5 miles
from the project site. The region is served by the Department’s Central Maui
patrol.

Fire prevention, suppression, and protection services for the Wailuku-Kahului
region are provided by the Department of Fire and Public Safety’s Wailuku
Station, located in Wailuku Town about three (3) miles from the project site,
and the Department’s Kahului Station, which is located on Dairy Road less
than one (1) mile to the south of the subject property.

b. Potential Impacts and Mitigation Measures

The proposed project is limited in scope to provide shoreline erosion
protection at the existing WKWWRE. It is not anticipated to have an adverse
impact on police and fire services. The proposed structure will not extend
existing service limits for emergency services.

3. Solid Waste

a. Existing Conditions

Single-family residential solid waste collection service is provided by the
County of Maui on a regular basis. Residential solid waste collected by
County crews is disposed of at the County’s Central Maui Landfill, located
four (4) miles southeast of the Kahului Airport. In addition to County-
collected refuse, the Central Maui Landfill accepts commercial waste from
private collection companies. Refuse collection for the WKWWRF is
provided by County refuse collection service.

b. Potential Impacts and Mitigation Measures

The proposed project is limited in scope to provide shoreline crosion
protection at the existing WK'WWREF. Itis not anticipated to have an adverse
impact on solid waste services. Construction waste will be minimal. Other
excavated material will either be stockpiled onsite or trucked to the Maui
Disposal construction waste site for disposal, as necessary.

Page 70



4. Medical Services

Existing Conditions

Maui Memorial Medical Center, the only major medical facility on the island,
services the Wailuku-Kahului region. Acute, general, and emergency care
services are provided by the 231-bed facility. In addition, numerous privately
operated medical/dental clinics and offices are located in the area to serve the
region’s residents.

Potential Impacts and Mitigation Measures

The proposed project is limited in scope to provide shoreline erosion
protection at the WKWWRF. The proposed project is not anticipated to
adversely impact medical services.

3. Schools

a.

Existing Conditions

The Wailuku-Kahului region is served by the State Department of
Education’s public school system, as well as several privately operated
schools accommeodating elementary, intermediate, and high school students.
Department of Education facilities in the Kahului area include Lihikai,
Pomaikai, and Kahului Elementary Schools (Grades K to 5), Maui Waena
Intermediate School (Grades 6 to 8), and Maui High School (Grades 9 to 12).
Existing facilities in the Wailuku area include Wailuku Elementary School
(Grades K to 5), Iao Intermediate School (Grades 6 to 8), and Baldwin High
School (Grades 9 to 12).

Potential Impacts and Mitigation Measures

The proposed project is not a generator of population. As such, no impacts
to existing schools and educational services are anticipated from the proposed
action.

Page 71



D.

INFRASTRUCTURE

1.

Roadways

a.

Existing Conditions

The Wailuku-Kahului region is served by a roadway network which includes
arterial, collector, and local roads. Major roadways in the vicinity of the
project site include Hana Highway, Dairy Road, Keolani Place, and Hobron
Avenue.

Access to the project site is provided by Amala Place via Hana Highway and
Hobron Avenue through the Kahului Harbor industrial area.

In proximity of the project site, Hana Highway has an east-west orientation
and functions as a four-lane, major divided State arterial highway which links
East Maui and Central Maui. The posted speed limit on Hana Highway is 45
miles per hour {mph) at the approaches to the Dairy Road and Hobron
Avenue intersections.

Amala Place is a two-lane, east-west County road that provides access to the
KPWS and Kanaha Beach Park. The posted speed limit on Amala Place is
30 mph. The project site is located to the north of Amala Place.

Potential Impacts and Mitigation Measures

Traffic to and from the WKWWRF will, for the most part, be limited to
vehicles of operations personnel and employees. Traffic resulting from these
sources will be intermittent and is not anticipated to significantly impact
existing traffic conditions along Hobron Avenue, Amala Place, or other area
roadways. A construction traffic management plan will be prepared and
submitted to the Department of Public Works and Police Department for
review and approval during the permitting process to address the increased
construction traffic and transport of boulders to the site. Increased
construction traffic will be temporary and intermittent duration and will be
mitigated by the construction management plan. The proposed shoreline
protection measures are not anticipated to increase traffic at the WKWWRF
in the long term. The proposed project would provide a benefit to Amala

Page 72



Place by preventing further shoreline erosion along this section of roadway
in to the future.

Wastewater

Existing Conditions

Domestic wastewater generated in the Wailuku-Kahului and Paia regions are
conveyed to the WKWWRF. As previously mentioned, the design capacity
of the facility is 7.9 million gallons per day (MGD). Cumulative wastewater
flow currently allocated is approximately 6.6 MGD.

Potential Impacts and Mitigation Measures

The proposed improvements will not involve any increase in wastewater
flows. The proposed project will protect the WKW WRE site from shoreline
erosion and result in the long-term viability of the facility to meet the
wastewater processing requirements for Central Maui in an efficient and cost-
effective manner. Taking action to protect the facility from shoreline erosion
is critical, and the no action alternative is highly undesirable because it places
the facility and the nearshore environment at a high risk of damage.

Based on the DEM’s Central Maui Wastewater Reclamation Facility Study
(Austin, Tsutsumi & Associates, 2006}, the demand for additional wastewater
treatment capacity would be triggered in 2029, when the existing WKWWRF
is projected to reach its design capacity of 7.9 MGD.

Existing Conditions

Domestic water for the Wailuku-Kahului region is provided by the
Department of Water Supply’s (DWS) Central Maui Water System.

The project area is served by the DWS system. The source for this water is
the Waihee wells that were developed by the Central Maui Source Joint
Venture. The three (3) developed wells currently have a total capacity of 13.5
MGD. The water storage tanks that serve the system for this area are located
in Wailuku.

Page 73



Potential Impacts and Mitigation Measures

The proposed shoreline protection structure is not anticipated to increase
water demand at the project site. It is not located near the water source and
would not have an impact on source water quality.

Drainage

a.

Existing Conditions

Currently there are no drainage improvements at the WKWWRF project site.
The existing site is generally flat and the total surface runoff generated from
the site is approximately 39.03 cubic feet per second (cfs). The subject
property can generally be broken into four (4) drainage areas. Runoff from
a small portion of the subject property (approximately 1.23 cfs) currently
sheetflows off the site in a northerly direction towards the shoreline. The
runoff from the other drainage areas sheetflows over the property towards the
existing roadway, Amala Place, and to the adjacent properties (SSFM, 2008).

Potential Impacts and Mitigation Measures

The revetment structure could affect the drainage from the portion of the
project site that currently sheet flows towards the shoreline by creating a
barrier to the existing drainage flow. However, the runoff towards the
shoreline is small compared to the total runoff from the property and is not
anticipated to adversely impact drainage on the site.

During construction appropriate BMPs will be implemented to protect water
quality and the marine environment from construction activity and
stormwater runoff. The following recommended BMPs will be implemented:

BMPS to prevent contamination of the marine environment from project-
related activities:

1. A contingency plan to control toxic materials will be developed and
implemented.
2. Appropriate materials to contain and clean potential spills will be

stored at the work site and be readily available.

Page 74



10.

11,

12.

No project-related materials (fill, sediment stockpile, rock, etc.) will
be stockpiled near the water (intertidal zones, reef flats, stream
channels, wetlands etc.). A material staging and storage area will be
designated within the WKWWRF and equipped with sediment
control BMP’s to prevent loss of material due to erosion or leaks.

All project-related materials and equipment placed in the water will
be free of pollutants.

Any materials or equipment to be used to carry out the authorized
work must be cleaned of pollutants before use in or over the water.

The project manager and heavy equipment operators will perform
daily pre-work equipment inspections for cleanliness and leaks. All
heavy equipment operations will be postponed or halted should a leak
be detected, and will not proceed until the leak is repaired and
equipment cleaned.

Fueling of land-based vehicles and equipment will take place at least
50 feet away from the water, preferably over an impervious surface.

Turbidity and siltation from project-related work will be minimized
and contained through the appropriate use of erosion control
practices, effective silt containment devices, and the curtailment of
work during adverse weather and tidal/flow conditions.

The Contractor will conduct daily visual observations to ensure that
control measures are in place and functioning properly. If an activity-
related plume is observed outside of the silt curtain, the Contractor
will stop that activity and take immediate corrective action. Activity
will resume only after the problem is corrected.

In addition to daily visual observations, the Contractor will conduct
periodic water quality monitoring during periods of in-water
construction to validate the effectiveness of the containment device.

The contractor will employ construction debris control devices such
as booms, tarpaulins, floats, or other devices as necessary to prevent
construction debris from entering the water and airborne materials
from leaving the immediate vicinity of the site.

All debris removed from the marine/aquatic environment will be
disposed of at an approved upland dumping site.

Page 75



BMPS to prevent contamination from stormwater runoff:

1. The construction entrance and roadways will be stabilized to prevent
tracking of materials from the project site.

2. Specific and contained areas will be designated for vehicle and
equipment cleaning and fueling to prevent discharges of polluted
wash water, fuel spills or leaks.

3. Prevent, reduce, or eliminate the discharge of pollutants from material
delivery and storage to the stormwater system or marine environment
by minimizing the storage of hazardous materials onsite, storing
materials in watertight containers and/or a completely enclosed
designated area, installing secondary containment, conducting regular
inspections, and training employees and subcontractors.

4. Stockpiles will be located away from the marine environment or any
stormwater facility and equipped with erosion prevention BMPs such
as plastic coverings to protect against wind or rainfall, and
containment BMPs such as berms, siit fences, or dikes to protect
stockpiled material from run-on.

5. Existing vegetation will be preserved to the extent practible outside
of the project footprint to avoid any unnecessary disturbance to native
materials.

6. During earthwork activities, sediment control BMP’s such as silt

fences, straw wattles, and sandbags will be used to prevent discharge
of sediment laden discharge.

7. At the completion of work, hydraulic mulch or hydroseed will be
applied to disturbed areas to encourage re-establishment of
vegetation.

The implementation of appropriate water quality and stormwater runoff
mitigation, including BMPs required in accordance with County drainage
regulations, is anticipated to minimize the impacts of contaminants and
runoff into the ocean.

Page 76



5. Electricity, Telephone, and Cable Television Systems

a. Existing Conditions

Electrical, telephone, and cable television services to the project site are
available though Maui Electric Company, Hawaiian Telcom, and Oceanic
Time Warner Cable, respectively.

b. Potential Impacts and Mitigation Measures

No impacts to the electrical, telephone, and cable television systems are
anticipated from the proposed project.

E. CUMULATIVE AND SECONDARY IMPACTS

1. Context for Cumulative Impact Analysis

Pursuant to Section 11-200-2 of the HAR, Chapter 200, entitled Environmental

Impact Statement Rules, a cumulative impact means:

The impact on the environment which results from the incremental
impact of the action when added to other past, present, and
reasonably foreseeable future actions regardless of what agency or
personundertakes such other actions. Cumulative impacts canresult
from individually minor but collectively significant actions taking
place over a period of time.

A key element in understanding the requirement for assessing cumulative impacts,
therefore, is the need to recognize what constitutes “reasonably foreseeable actions”.

2. Cumulative Impact Evaluation Parameters

To ensure that cumulative impacts are analyzed in a structured and systematic
manner, parameters described in Table 5 have been used to address cumulative

effects.

Page 77



Table 5. Criteria for Evaluating Cumulative Impacts

Assessment Criteria Basis for Impact Evaluation

Time Crowding Effects of frequent and repetitive actions on the
environment

Time Lags Delayed effects of a proposed action

Space Crowding Effects of spatial density on the environment

Cross Boundary Effects of an action occurring away from the source

Fragmentation Effects or changes in landscape pattemn

Compounding Effects Effects arising our of multiple pathways

Indirect Effects Secondary effects

Triggers and Thresholds Effects defined by agency laws, policies or
regulations

Methodology for Addressing Cumulative Impacts

A list of potential cumulative impact issues and concerns were identified through full
review of comment letters received on the EA/EISPN. While the issues and concerns
addressed a broad range of impact considerations, screening of these issues and
concerns was required to ensure that the scope of the cumulative impact assessment
fell within the scope of a “cumulative impact” analysis, as set forth in Section 11-
200-2 of the HAR, Chapter 200. Pre-screened issues and concerns relating to

cumulative impacts, as well as secondary impacts are listed below:

1. Impacts on natural resources, particularly given the location of the proposed
improvements.
2. Impacts of the proposed action on neighboring land uses, in particular

Kahului Harbor, KPWS and Kanaha Beach Park.

3. Infrastructure impacts associated with the proposed improvement.

4, Impacts of the proposed action on shoreline access and recreational use of the
shoreline.

5. Impacts to the County’s long range land use plans.

Page 78




4.

6. Impacts to the County’s water resources.

The next step in the analysis involved the identification of applicable evaluative
criteria to each of the issues and concerns raised. This step resulted in the
formulation of an evaluative criteria matrix, as presented in Table 6.

Table 6. Evaluation Criteria Matrix

Assessment Criteria Basis for Impact Evaluation

Time Crowding a. Impacts to natural resources
b. Impacts to archaeological and cultural resources
¢. Impacts to shoreling access and recreation

Time Lags a. Impacts on State land use plan
b. Impacts on County land use plans

Space Crowding a. Impacts to neighboring land uses
b. Impacts on natural resources

Cross Boundary a. Effects on County land use plans
Fragmentation a. Impacts upon neighboring land uses
Compounding Effects a. Impacts to land use

b. Impacts to infrastructure systems

Indirect Effects a. Impacts to Central Maui region

Triggers and Thresholds a. Effects on State land use plan
b. Effects on County land use plans

Cumulative Impact Assessment

Based on the methodology described in the previous sections, an analysis of each
assessment criteria was undertaken for each applicable issue/concern. The analysis
is presented below.

a. Time Crowding Effects on Natural, Archaeological and Cultural
Resources and on Shoreline Access and Recreation

Time crowding refers to the repetitive and frequent effects from an action
upon a particular component of the environment. For example, from a
natural resource perspective, time crowding effects may be possible depletion
of a resource or opportunity based on recurring impacts on that resource or

Page 79



opportunity.

Natural Resources: Natural resources having a potential time crowding
relationship to the proposed improvements include marine waters, marine
biota, flora, and fauna. The time crowding effect associated with marine
waters, for example, includes potential water quality degradation, with
repetitive contributions of stormwater runoff from the project site and erosion
of the shoreline area, The time crowding effect on flora and fauna relates to
displacement of onsite flora and fauna and their habitat on an incremental
basis over the construction period.

With respect to marine waters, appropriate contaminant and stormwater
runoff mitigation measures, including BMPs noted in Section 4 will be
implemented during construction. Also, BMPS will be required in
accordance with County drainage regulations to minimize the impacts of
sediment and runoff into the ocean.

With regard to the marine biota, appropriate mitigation measures are
proposed in order to minimize impacts on the green sea turtle and other
endangered marine species that frequent the near shore area. Also, flora,
fauna and their habitat were limited to one (1) endemic plant, the nehe, and
a trec tobacco plant found on the project site. The nehe plant is not a
federally listed threatened or endangered species, while the tree tobacco plant
is a habitat for the endangered Blackburn’s sphinx moth. Examination of the
plant revealed no evidence of the Blackburn’s sphinx moth. Refer to
Appendix “I”.

Archacological and Cultural Resources: Archaeological work in 2007 and
2012 revealed no historic sites or cultural resources. However, due to the
sand deposits and project location, a general Archaeological Monitoring Plan
was approved by SHPD and will be implemented during any ground
disturbing activity with a monitoring report submitted to SHPD. Based on
information provided, the project will not adversely impact native Hawaiian
cultural practices. However, if any historic or cultural resources are
discovered, all construction activity will stop and coordination will be carried
out with the appropriate agencies to mitigate potential adverse impacts.

Page 80



Shoreline Access and Recreation: There may be cumulative impacts of the
proposed action which may lead to beach loss and a reduced supply of sand
for beaches downdrift from the project site. On shorelines that experience net
long-term erosion or are subject to relative sea level rise, such as that fronting
the WKWWREF, the shoreline will eventually migrate landward beyond the
stable hardened structure, resulting in the loss of the beach due to “passive
erosion”. This can limit lateral access to the adjacent beaches (Griggs, 2005).
Lateral public shoreline access will be maintained during project completion
along the earthen cap covering a portion of the revetment and by the crest of
the exposed portion of the revetment and proposed stairway to the beach.

Time Lag Effects on State and County Land Use Plans

Time lag effects refer to changes to the environment which may occur over
a longer duration. Such effects, for example, may include changes in
microclimates resulting from changes in land cover characteristics. Such
changes may not be immediately identified, but may, over a period of time,
become apparent. The applicability of time lag effects to cumulative impact
issues has been evaluated with regard to the State’s and County’s land use
plans.

The WKWWREF is located in the State Conservation District and the
proposed improvements will require a Conservation District Use Permit from
the Board of Land and Natural Resources. However, the use of the property
will not change and will continue as the WKWWRE.

The extension of the shoreline revetment will protect an existing major
infrastructure facility to ensure the continued operation of waste-disposal
services for the Central Maui region. The project site is identified for
“Public/Quasi-Public” use in the Wailuku-Kahului Community Plan and the
proposed revetment extension is ancillary to the WKWWREF.

As such, the proposed improvements will not affect the land use plans of the
State and County.

Space Crowding Effects on Neighboring Land Uses

Space crowding effects on the neighboring land uses may include the need for

Page 81



additional infrastructure and public services resulting from increased
population in the project area that may result in the degradation of existing
public infrastructure and services. The proposed improvement is limited to
the protection of the WKWWRF and is not considered a generating
component for the population nor will it place additional burden upon
infrastructure or public services.

Cross Boundary Effects on the County’s I.and Use Plan

Cross boundary refers to effect the proposed action will have on areas outside
the limits of the affected action. For example, the withdrawal of water in one
aquifer may affect the water level in an adjacent aquifer or over pumping of
a well in close proximity to another well can result in less pumpage from the
adjacent well.

The evaluative criteria for cross boundary effect are whether the proposed
action will affect future land uses in the Central Maui region. Future land
uses are guided by the County’s general plans including the community plans.
The project site is identified for “Public/Quasi-Public” use and has been
utilized as the WKWWRT since 1973. The Maui County Council (Council)
by Resolution declared the WKW WRF would remain in its current location
and that shoreline protection for the facility should be pursued as an
immediate priority.

The proposed shoreline revetment is in keeping with the use of the property
as the WK'WWRF and is implementation of the Council’s directive. Failure
to protect the facility may result in loss of critical infrastructure components
of the WKWWRF and future degradation of the environment. The
WKWWRE is the primary wastewater treatment and disposal system for the
Central Maui region and failure to provide a reliable facility in this regard
will adversely impact public health and safety for existing and future users.

Fragmentation Effects on Neighboring Land Uses

Fragmentation refers to changes to landscape patterns as a result of a
proposed action. For example, fragmentation of a historic district may occur
if development approvals for a project having non-historic architectural
design elements are approved and developed adjacent to such district.

Page 82



Fragmentation may also result with the construction of a new highway
through a habitat area, where the functional continuity of the habitat may be
disrupted by the highway.

The evaluative criteria for fragmentation are whether the proposed shoreline
revetment will adversely affect the regional landscape pattern of the Central
Maui region in a significant way. The proposed revetment is an extension of
an existing revetment and is not expected to adversely affect the neighboring
industrial and recreational land uses.

Compounding Effects on Land Use and Infrastructure Systems

Compounding effects relate to the additive and synergistic effects of impacts
arising out of multiple pathways. For example, the implementation of new
infrastructure which will ultimately serve new residential communities must
be analyzed not only in terms of the project itself, but also the reasonable
foreseeable future developments which may develop as a result of the new
development.

With regard to the shoreline revetment, compounding effects were assessed
in connection with anticipated growth within the Central Maui region. As
stated previously, failure to protect the facility may result in loss of the
WK WWRF and future degradation of the environment. The WKWWRF is
the primary wastewater treatment and disposal system for the Central Maui
region and failure to provide a reliable facility in this regard will adversely
impact public health and safety for existing and future users.

Indirect Effects to Central Maui Region

Indirect effects are also referred to as secondary impacts. According to
Section 11-200-2 of the Hawaii Administrative Rules, Chapter 200, entitled
Environmental Impact Statement Rules, a secondary impact or indirect effect
means:

Effects which are caused by the action and are later in time
or farther removed in distance, but are still reasonably
Jforeseeable. Indirect effects may include growth inducing
effects and other effects related 1o induced changes in the
pattern of land use, population density or growth rate, and

Page 83



related effects on air and water and other natural systems,
including ecosystems.

The indirect effect associated with the shoreline revetment pertains tfo its
implications for future growth in the Central Maui region. As stated
previously, failure to protect the facility may result in loss of the WKWWRF
and future degradation of the environment. The WKWWREF is the primary
wastewater treatment facility for the Central Maui region and failure to
provide a reliable facility in this regard will adversely impact public health
and safety for not only existing users but future users. Lack of a reliable
facility will indirectly result in the failure to accommodate future population
growth in Central Maui.

Triggers and Thresholds on Water Quality

Triggers and thresholds refer to impacts which may be tied to indicators
established through laws, policies, regulations, or standards. Triggers and
thresholds may include standards which identify key indicators which, when
exceeded, would require special study or mitigation efforts. In traffic
analyses, for example, the Level of Service (LOS) “F” reflects a worst case
condition in terms of traffic operations. Such a level of service would require
that traffic mitigation be implemented to bring conditions back within the
acceptable range of operations, generally considered to be LOS *A” to LOS
“C”.

Regarding the proposed shoreline revetment, the parameter identified as
requiring evaluation with respect to triggers and thresholds is the effect of the
project on ocean water quality. To minimize impact on the ocean the
proposed shoreline revetment extension has been sited further inland of the
certified shoreline. Also, the excess excavated sand will be used to cover the
revetment so the finished work will resemble as much as possible the original
site conditions.

Sand placement and construction activities may lead to temporary increased
turbidity. The revetment is anticipated to require a Section 401 water quality
permit and DA permit that will evaluate the effects in greater detail which
may result in the imposition of conditions to mitigate such effects.

Page 84



Summary

The evaluation of cumulative and secondary impacts addressed key issues raised
through the EIS process. Each issue has been analyzed with respect to applicable
cumulative impact evaluative criteria. In general, appropriate mitigation measures
and/or regulatory oversight processes have been identified to ensure that cumulative
impacts for each key issue arc managed to the extent practicable, such that adverse
conditions affecting the natural and man-made environments are minimized.

Page 85



III. RELATIONSHIP TO
GOVERNMENTAL PLANS,
POLICIES, AND
CONTROLS



III. RELATIONSHIP TO GOVERNMENTAL
PLANS, POLICIES, AND CONTROLS

STATE LAND USE DISTRICTS

Pursuant to Chapter 205, Hawaii Revised Statutes (HRS), all lands in the State have been
divided and placed into one (1) of four (4) land use districts by the State Land Use
Commission. These land use districts have been designated “Urban”, “Rural”,
“Agricultural”, and “Conservation”. The project site is located within the State
“Conservation” district. See Figure 16. The existing wastewater reclamation facilities are
covered under Conservation District Use Permit (CDUP) MA-3047. A CDUP, approved by
the Board of Land and Natural Resources (BLNR), will be required for the proposed
extension of the revetment. Based on the Department of Land and Natural Resources
(DLNR) Conservation Subzone map, the subject property falls within the “Limited” subzone.
Pursuant HRS to Chapter 13-5-22 (P-6), permitted uses within the “Limited” subzone
include:

Land uses undertaken by the State of Hawaii or the counties to fulfill a
mandated government function, activity, or service for public benefit and in
accordance with public policy and the purpose of the conservation district.

The proposed project meets the permitted uses definition in the “Limited” subzone.

A portion of the shoreline revetment extension connecting to the existing revetment will be
located seaward of the certified shoreline on lands under the jurisdiction of the State of
Hawaii. Approval from the BLNR will be required for the use of State lands.

CONSERVATION DISTRICT USE ANALYSIS

A Conservation District Use Application (CDUA) File No. MA-7/28/78-1074, was approved
for the original revetment in 1979. Refer to Appendix “A”.

The subject project, which is an identified permitted use within the “Limited” subzone of the
Conservation District, requires a Conservation District Use Permit from the BLNR.
Accordingly, a CDUA for the project will be prepared in accordance with HAR, Title 13.

Page 86



Project

. . S SO S /
& Kanaha Pond . ,

g
¥

. ‘Wildlife Sanctuary
TV B TR

bk,

MR
MceGerrowVillage !

i

Map Source: State Land Use Commission Map

A Agricultural

C Conservation
U Urban

e

ptnenes

Y SR SE N N N T P

Figure 16 Proposed Shoreline Protection
Extension at Wailuku-Kahului

. i NOT TO SCALE
Wastewater Reclamation Facility
State Land Use Designation o
Prepared for: County of Maui, Department of Environmental Management muREKIYO SR AGA, INC,

MoffauNichohWK WWRFSLUD



Thus, with regard to the subject property’s consistency with the purposes of the Conservation
District, the following criteria are addressed below.

1. The proposed land use is consistent with the purpose of the Conservation
District:

The proposed project is consistent with the purposes of the Conservation District.
The subject property is not located near a watershed area and will not, therefore,
impact watersheds or water sources. The proposed project has been part of an
established land use since 1973 and is located adjacent to industrial and recreational
areas. There is an existing revetment that was built in 1979. The extension of this
revetment is consistent with the character of this area. Scenic resources and
viewplanes will not be significantly affected by the construction of the revetment.

Existing coastal access to the east of the subject property will be maintained.
However, the shoreline may see passive erosion due to continuing shoreline erosion
of the beach limiting lateral access. Appropriate lateral public access over the
revetment will be provided to maintain access along the shoreline. The beach
fronting the WKW WRF is not heavily used by the public.

The proposed action will provide erosion control to protect the land on which the
WKWWREF is located. Shoreline protection is critical to the continued operation of
the facility, the ability to provide for Central Maui’s wastewater needs, and the
prevention of a potential large-scale environmental issue.

2. The proposed land use is consistent with the objectives of the subzone of the
land on which the use will occur:

The proposed project is the continuation of an armor rock revetment as a shoreline
protection measure within the “Limited” subzone of the Conservation District.
Erosion control and other hazard prevention devices are permissible uses within the
“Limited” subzone of the Conservation District. Erosion control is critical to the
safety and integrity of the facility and its ability to meet Central Maui’s wastewater
treatment needs.

3. The proposed land use complies with provisions and guidelines contained in
Chapter 205A, HRS, entitled “Coastal Zone Management”, where applicable:

The subject project complies with provisions and guidelines in Chapter 205A, HRS.

Page 88



An application for a Special Management Area (SMA) Use Permit for the subject
project will be prepared and submitted to the County of Maui, Department of
Planning for processing. Issuance of SMA approval for the project is anticipated to
occur prior to the 180-day processing deadline on the CDUA.

The proposed land use will not cause substantial adverse impacts to existing

natural resources within the surrounding area:

The strip of land designated for “Park” use on the Wailuku-Kahului Community Plan
in front of the facility, where the existing beach is located, is currently threatened by
crosion and relative sea level rise. See Figure 17. The proposed action is designed
to prevent additional shoreline erosion in front of the WK'WWRF., Beach loss,
passive erosion, and a decreased supply of sediment material for beaches downdrift
is an existing problem which will continue after the revetment is constructed. Best
Management Practices (BMPs) relating to endangered marine species, drainage and
erosion control measures will be implemented to ensure that potential adverse
impacts to existing natural resources in the area are appropriately mitigated during
construction. Consequently, the proposed action is not anticipated to cause
substantial adverse impact to local natural resources within the surrounding area,
community, or region.

The proposed land use, including buildings, structures, and facilities shall be
compatible with the locality and surrounding areas, appropriate to physical
conditions and capabilities of the specific parcel or parcels:

The WKWWRF has been an established land use since 1973. The proposed action
is Hmited in scope and scale, consisting of a previously identified extension to an
existing revetment at the site. The proposed action is deemed a viable and cost-
effective alternative in protecting the WKWWREF and its ability to provide for
Central Maui’s wastewater treatment needs. As the WKWWREF shoreline protection
project extends an existing revetment located adjacent to an industrial use, and the
beach fronting the facility has limited use by the public, the proposed improvements
are considered compatible with the surrounding area.

The existing physical and environmental aspects of the land. such as natural

beauty and open space characteristics, will be preserved or improved upon,

whichever is applicable:

The proposed action includes the extension of an armor rock revetment between the

Page 89



CANTAASTTYEHDLE MM HTAUOYIINIRHOW

“ONI Jua WS ULy B3I WUoHAUY J0 Juawaeda(] ‘ingpy Jo Suno)) a0} pasedarg

uoreudIsa(] ueld ANUNUIUo))
svosoLion  AJI[IOB] UOTIBWIR[OY I9JeMIISBA\ INjnyURS-MN[IBA\ Je
UOISUIXF UO0D3)01] JUI[AI0YS pasodoid /1 2In3i]

nog
"y

UB[J ANURWWO) IN[NYEN-NYATIBAY 931
. Jletih

Axenjoueg
2L LY 70\ S

i Wuu{m@

e

oHqnJ-IsEnO/aNg

o oreg 2d

ooedg uadp SO

feruspisay Aprweg-nmnpy AW
rersnpup Sy Il
Imog H

rerosnpuy Aseoy  [H
[BIDIDIINIO )/SsouIsng

AHM

S

&




existing revetment on the east side of the WK'WWRF property and the industrial area
to the west of the WKWWRF property. As such, it is aesthetically compatible with
the existing improvements present in the area. The proposed action will not obstruct
any viewplanes or impede upon open space characteristics. As a result, physical,
open space, and environmental aspects of the land will not be adversely impacted.

Subdivision of land will not be utilized to increase the intensity of land uses in
the Conservation District:

The subject project does not involve the subdivision of land nor does the applicant
intend on subdividing the parcel in the future.

The proposed land use will not be materially detrimental te public health,

safety, and welfare:

The proposed action is intended to maintain the functional integrity of the
WKWWRF. No adverse impacts to public health, safety, and welfare are anticipated
to result from the proposed project. The proposed shoreline protection will create a
public benefit in protecting the capability of the WKWWREF to meet Central Maui’s
wastewater needs and safely contain wastewater before it is treated and disposed of.
BMPs will be utilized to avoid or minimize potential impacts to neighboring
properties.

HAWAII STATE PLAN

Chapter 226, HRS, also known as the Hawaii State Plan, is a long-range comprehensive plan
which serves as a guide for the future long-term development of the State by identifying

goals, objectives, policies, and priorities, as well as implementation mechanisms. The

proposed action is in keeping with the following Hawaii State Plan objectives and policies:

SECTION 226-11 OBJECTIVES AND POLICIES FOR THE PHYSICAL

ENVIRONMENT - LAND-BASED, SHORELINE, AND MARINE RESOURCES

Objectives

e Prudent use of Hawaii’s land-based, shoreline, and marine
resources.

Page %1



o Effective protection of Hawaii's unique and fragile environmental

resources.
Policies
o Take into account the physical attributes of areas when planning and

designing activities and facilities.

. Manage natural resources and environs to encourage their beneficial
and multiple use without generating costly or irreparable
environmental damage.

o Promote increased accessibility and prudent use of inland and
shoreline areas for public recreational, educational, and scientific
purposes.

The decision to pursue the proposed new alignment of a partially covered rock mound
revetment alternative further inland in lieu of the exposed rock mound revetment alternative
proposed in the EA/EISPN provides additional protection of shoreline and marine resources.
Aligning the revetment in the WKWWREF site will preserve beach resources and lateral
shoreline access.

SECTION 226-13 PHYSICAL, ENVIRONMENT — LAND, AIR, AND WATER
QUALITY

Objective

1 Maintenance and pursuit of improved quality in Hawaii’s land, air,
and water resources.

Policy

o Reduce the threat to life and property from erosion, flooding,
tsunamis, hurricanes, earthquakes, volcanic eruptions, and other
natural or man-induced hazards and disasters.

The proposed project will protect the WKWWRF from coastal erosion and the
accompanying threat to the facility’s ability to provide wastewater treatment services for
Central Maui. It improves the reliability and safety of the facility, especially in the event of
strong storm events or relative sea level rise which would increase the rate of erosion.

Page 92




D. MAUI COUNTY GENERAL PLAN

As stated in the Maui County Charter the purpose of the general plan shall be to:

...indicate desired population and physical development patterns for each
island within the county, shall address the unique problems and needs of
each island and region within the county; shall explain the opportunities and
the social, economic, and environmental consequences related to potential
developments; and shall set forth the desired sequence, patterns, and
characteristics of future developments. The general plan shall identify
objectives to be achieved, and priorities, policies and implementing actions
to be pursued with respect to population density, land use maps, land use
regulations, iransportation systems, public and community facility locations,
water and sewage systems, visitor destinations, urban design and other

matters related to development.

Ordinance No. 3732 adopting the General Plan’s Countywide Policy Plan 2030 took effect
on March 24, 2010. The following analysis of the project is provided in relationship to the
Countywide Policy Plan 2030:

With regard to the Countywide Policy Plan, Section 2.80B.030 of the Maui County Code
states the following:

The countywide policy plan shall provide broad policies and objectives which

poriray the desired direction of the County’s future. The countywide policy
plan shall include.

L A vision for the County,
2. A Statement of core themes or principles for the county, and

3. A list of countywide objectives and policies for population, land use,
the environment, the economy, and housing.

Core principles set forth in the Countywide Policy Plan are listed as follows:

L Excellence in the stewardship of the natural environment and cultural
resources,
2. Compassion for and understanding of others;

3. Respect for diversity;

Page 93



4. Engagement and empowerment of Maui County residents;
5. Honor for all cultural traditions and histories;

6. Consideration of the contributions of past generations as well as the
needs of future generations,

7. Commitment to self-sufficiency,
8. Wisdom and balance in decision making;
9. Thoughtful, island-appropriate innovation; and

10.  Nurturance of the health and well-being of our families and our
communities.

Congruent with these core principles, the Countywide Policy Plan identifies goals,

objectives, policies and implementing actions for pertinent functional planning categories,
which are identified as follows:

1. Natural environment

2. Local cultures and traditions

3. Education

4. Social and healthcare services

3. Housing opportunities for residents
6. Local economy

7. Parks and public facilities

8. Transportation options

9 Physical infrastructure

10. Sustainable land use and growth management
11 Good governance

With respect to the Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection
Extension Project, the following goals, objectives, policies and implementing actions are

Page 94



illustrative of the project’s compliance with the Countywide Policy Plan:

PROTECT THE NATURAL ENVIRONMENT
Goal:

Maui County’s natural environment and distinctive open spaces will be
preserved, managed, and cared for in perpetuity.

Objective:

Improve the stewardship of the natural environment.
Policies:

Preserve and protect natural resources with significant scenic, economic,
cultural, environmental, or recreational value.

Evaluate development to assess potential short-term and long-term impacts
onm land, air, aquatic, and marine environments.

Improve efforts 1o mitigate and plan for the impact of natural disasters,
human-influenced emergencies, and global warming.

Provide public access to beaches and shorelines for recreational and cultural
purposes where appropriate.

While public use of the shoreline fronting the WKWWRF is limited, the beach system is still
interconnected with the neighboring natural areas. The implementation of the new alignment
of the rock mound revetment alternative for the WKWWRF will provide protection to a
major infrastructure facility while also preserving the beach in front of the treatment facility
and maintaining lateral access for the public along the beach and the proposed stairway will
provide access to the beach.

PRESERVE LOCAL CULTURES AND TRADITIONS
Goal:

Maui County will foster a spirit of pono and protect, perpetuate, and
reinvigorate its residents’ multi-cultural values and traditions to ensure that
current and future generations will enjoy the benefits of their rich island
heritage.

Page 95



Objective:

Protect and preserve access to mountain, ocean, and island resources for
traditional Hawaiian cultural practices.

Policy:

Protect and preserve access to mountain, ocean, and island resources for
traditional Hawaiian cultural practices.

The new alignment of the partially covered rock mound revetment alternative further inland
will preserve access to ocean resources for traditional Hawaiian cultural practices while still
protecting the WK'WWRE.

IMPROVE PHYSICAL INFRASTRUCTURE

Goal:
Maui County’s physical infrastructure will be maintained in optimum

condition and will provide for and effectively serve the needs of the County
through clean and sustainable technologies.

Objective:

Improve waste-disposal practices and systems to be efficient, safe, and as
environmentally sound as possible.

Policy:

Pursue improvements and upgrades to existing wastewater and solid-waste systems
consistent with current and future plans and the County’s Capital Improvement
Program.

Objective:

Improve the planning and management of infrastructure systems.
Policies:

Ensure that basic infrastructure needs can be met during a disaster.

The extension of the shoreline revetment will protect an existing major infrastructure facility
from shoreline erosion and potential wave-generated hazards from storms and tsunamis to
ensure the continued operation of waste-disposal services for the Central Maui region.

Page 96



In summary, the Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection
Extension Project is consistent with the theme and principles of the Countywide Policy Plan.

WAILUKU-KAHULUI COMMUNITY PLAN

The project site is located in the Wailuku-Kahului Community Plan region which is one (1)
of nine (9) Community Plan regions established in the County of Maui. Planning for each
region is guided by the respective Community Plans, which are designed to implement the
Maui County General Plan. Each Community Plan contains recommendations and standards
which guide the sequencing, patterns, and characteristics of future development in the region.

Land use guidelines are set forth by the existing Wailuku-Kahului Community Plan Land
Use Map. The WKWWREF site is designated for “Public/Quasi-Public” use by the
Community Plan Land Use Map. The strip of land fronting the project site along the
shoreline is designated for “Park™ use. Refer to Figure 17. The proposed revetment would
be constructed on the WKW WRF property, except where the extension will connect to the
existing revetment, and will be similar to the existing revetment.

The proposed action is in keeping with the following Wailuku-Kahului Community Plan
(2002) objectives and policies:

INFRASTRUCTURE

Goal

Timely and environmentally sound planning, development, and maintenance
of infrastructure systems which serve to protect and preserve the safety and
health of the region’s residents, commuters, and visitors through the
provision of clean water, effective waste disposal and drainage systems, and
efficient transportation systems which meet the needs of the community.

LIQUID AND SOLID WASTE

Objective and Policy

1 Coordinate sewer system improvement plans with future growth
requirements, as defined in the Community Plan.

Implementing Action

3 Investigate the feasibility of constructing a wastewater freatment

Page 97



facility for the Central Maui area to service the future needs of
population growth. Locations to be investigated include the airport
area, the Puunene sugar mill area, and other areas east of Kuihelani
Highway. Site conditions to be evaluated shall include, but not be
limited to, potential odor problems with surrounding neighborhoods,

corrosive environments, effluent disposal, groundwater
contamination and project cosis.

The Central Maui Wastewater Reclamation Facility Study recommended the use of the
existing facility, taking measures to protect it from tsunamis and erosion after extensive
review and investigation of the feasibility to relocate the facility. The proposed action is in
keeping with this implementing action based on Maui County Council Resolution No. 06-12,
“ACCEPTING THE CENTRAL MAUI WASTEWATER RECLAMATION FACILITY
STUDY AND CONCURRING RECOMMENDATIONS AND LONG TERM PLAN”.
Refer to Appendix “E”.

COUNTY ZONING

As previously mentioned, the subject property is zoned “AP, Airport” district. However, the
subject property also falls within the State Land Use Conservation District. Lands within the
Conservation District fall within the purview of the DLNR. In this context, County zoning
is not considered an active land use designation at the property. As previously mentioned,
the proposed improvements will require a CDUP approval by the BLNR.

COASTAL ZONE MANAGEMENT CONSIDERATIONS

The subject property is located within the County of Maui’s Special Management Area
(SMA). Pursuant to Chapter 205A, HRS, and the Rules and Regulations of the Maui
Planning Commission, actions proposed within the SMA are evaluated with respect to SMA
objectives, policies, and guidelines. This section addresses the project’s relationship to
applicable coastal zone management considerations, as set forth in Chapter 205A, HRS and
the Rules and Regulations of the Maui Planning Commission.

Chapter 205A, HRS
1. Recreational Resources
Objective

Provide coastal recreational opportunities accessible to the public.

Page 58



Policies

(4)

(B}

Improve coordination and funding of coastal recreational planning
and management, and

Provide adequate, accessible, and diverse recreational opportunities
in the coastal zone management area by:

()

(iy)

(iii)

(iv)

)

vi)

(vii)

(viii)

Protecting coastal resources uniguely suited for recreational
activities that cannot be provided in other areas,;

Requiring replacement of coastal resources having significant
recreational value, including but not limited to surfing sites,
fishponds, and sand beaches, when such resources will be
unavoidably damaged by development; or requiring
reasonable monetary compensation to the state for recreation
when replacement is not feasible or desirable;

Providing and managing adequate public access, consistent
with conservation of natural resources, to and along
shorelines with recreational value,

Providing an adequate supply of shoreline parks and other
recreational facilities suitable for public recreation;

Ensuring public recreational use of county, state, and
federally owned or controlled shoreline lands and waters
having recreational value consistent with public safety
standards and conservation of natural resources;

Adopting water quality standards and regulating point and
non-point sources of pollution to protect, and where feasible,
restore the recreational value of coastal waters;

Developing new shoreline recreational opportunities, where
appropriate, such as artificial lagoons, artificial beaches, and
artificial reefs for surfing and fishing; and

Encouraging reasonable dedication of shoreline areas with
recreational value for public use as part of discretionary
approvals or permits by the land use commission, board of

Page 99



land and natural resources, and county authorities; and crediting
such dedication against the requirements of Section 46-6, HRS.

Response: There is public shoreline access to the east of the subject property, but
the beach directly seaward of the facility is not heavily used. The existing revetment
itself'is used for fishing. In order to preserve the beach fronting the WKWWRF, the
new alignment of the partially covered rock mound revetment alternative, located
further inland, has been adopted. The access to the beach and to the revetment for
fishing will not be impacted by the proposed project. Beach loss between the
structure and the ocean is expected to continue due to ongoing shoreline erosion at
the rate of -2.4 feet per year. On shorelines that experience net long-term erosion or
are subject to relative sea level rise, the shorelines adjacent to hard structures can
migrate landward, resulting in “passive erosion”, which can limit lateral access to
adjacent beaches (Griggs, 2005). However, the earthen cap covering a portion of the
revetment and the crest above the exposed portion of the revetment will allow for
continued lateral access fronting the WKWWRF and the proposed stairway will
provide access to the beach.

Historical/Cultural Resources

Objective

Protect, preserve, and, where desirable, restore those natural and manmade
historic and prehistoric resources in the coastal zone management area that
are significant in Hawaiian and American history and culture.

Policies
(A)  Identify and analyze significant archaeological resources;

(B)  Maximize information retention through preservation of remains and
artifacts or salvage operations; and

(C)  Support state goals for protection, restoration, interpretation, and
display of historic resources.

Response: Archaeological surveys and a cultural impact assessment were carried out
to assess the potential impacts of the proposed action on cultural and historic
properties and practices in the vicinity. No significant historic remains were
identified, however, precautionary monitoring is recommended due to the presence

Page 100



of intact marine sand deposits in portions of all test trenches excavated on the project
site. Further, should any archaeological remains be encountered during construction,
work in the vicinity of the find will be stopped and the SHPD contacted to establish
appropriate mitigation.

In order to mitigate potential impacts from passive erosion, the new alignment of the
partially covered rock mound revetment alternative further inland, in lieu of the
exposed rock mound revetment alternative presented in the EA/EISPN has been
selected in order to stave off the effects of passive erosion. A portion of the
revetment will be covered with the excess excavated sand and lateral public access
will be provided along the top of the earthen cap and on top of the exposed portion
of the revetment to maintain access along the coastline. The proposed revetment
would provide new opportunities for fishing in the area which would be a positive
cultural benefit for fishers.

No significant adverse impacts on historic and cultural resources are anticipated.

Scenic and Open Space Resources

Objective

Protect, preserve, and, where desirable, restore or improve the quality of
coastal scenic and open space resources.

Policies

(4)  Identify valued scenic resources in the coastal zone management
area;

(B)  Ensure that new developments are compatible with their visual
environment by designing and locating such developments to
minimize the alteration of natural landforms and existing public
views to and along the shoreline;

(C) Preserve, maintain, and, where desirable, improve and restore
shoreline open space and scenic resources; and

(D) Encourage those developments which are not coastal dependent to
locate in inland areas.

Response: The extension of the existing revetment is anticipated to have minimal

Page 101



adverse impacts to scenic and open space resources in the area. The proposed project
site is bounded to the west by an industrial area and to the east by the existing
revetment which will be extended landward, not laterally along the shoreline.
Extension of the existing revetment is not anticipated to visually impair viewscapes
and open space resources.

The beach area, currently designated as “Park” land on the Wailuku-Kahului
Community Plan seaward of the project site, is experiencing long-term net erosion.
The proposed revetment would halt further erosion of land inland of the revetment
structure. The new alignment, located further inland of the exposed rock mound
revetment alternative will help to reduce impacts on the beach and will provide
lateral access along the shoreline and a proposed stairway will provide access to the
beach. A portion of the revetment will be covered with the excess excavated sand,
maintaining a natural appearance along the shoreline.

Coastal Ecosystem

Objective

Protect valuable coastal ecosystems, including reefs, from disruption and
minimize adverse impacts on all coastal ecosystems.

Policies

(4)  Exercise an overall conservation ethic, and practice stewardship in
the protection, use, and development of marine and coastal
resources;

(B)  Improve the technical basis for natural resource management;

(C)  Preserve valuable coastal ecosystems, including reefs, of significant
biological or economic importance,

(D) Minimize disruption or degradation of coastal water ecosystems by
effective regulation of stream diversions, channelization, and similar
land and walter uses, recognizing competing water needs; and

(E)  Promote water quantity and quality planning and management
practices that reflect the tolerance of fresh water and marine
ecosystems and maintain and enhance water quality through the
development and implementation of point and nonpoint source water
pollution control measures.

Page 102



Response: The revetment is designed to protect the WKWWRF from erosion and
storm damage, reducing the risk of point source sewage discharges to the marine
ecosystem. During construction, there is the potential for limited, temporary
increases in turbidity in the nearshore waters, similar to that seen on windy days or
during small storms. The area fronting the WKW WREF contains some scattered coral
and rock formations, as well as carbonate rock pavement and sand. A BMP plan will
be developed to avoid or minimize adverse impacts to coastal resources.
Additionally, the revetment can provide valuable nearshore hard-bottom habitat and
has the potential to encourage juvenile fish recruitment offshore.

Economic Use

Objective

Provide public or private facilities and improvements important to the State’s
economy in suitable locations.

Policies
{4) Concentrate coastal dependent development in appropriate areas,

(B)  Ensure that coastal dependent development such as harbors and
ports, and coastal related development such as visitor facilities and
energy generating facilities, are located, designed, and constructed
to minimize adverse social, visual, and environmental impacts in the
coastal zone management area; and

(C)  Direct the location and expansion of coastal dependent developments
to areas presently designated and used for such developments and
permit reasonable long-term growth at such areas, and permit
coastal dependent development outside of presently designated areas
when:

(i) Use of presently designated locations is not feasible;
(ii)  Adverse environmental effects are minimized, and
(iii}  The development is important to the State’s economy.

Response: The proposed action to protect the shoreline fronting the WKWWRF
enables the continuing use of the site for wastewater treatment purposes. Plant
relocation costs have been estimated to range between $350 million and $475 million

Page 103



(in 2005 dollars). Shoreline protection measures at the existing facility, in contrast,
have been estimated to range between $4.2 million and $13.1 million (in 2008
dollars). Investing in measures to protect the existing facility from tsunamis and
shoreline erosion threats is much more cost-effective and places significantly less
burden on taxpayers and rate payers than relocating the plant.

Coastal Hazards

Objective

Reduce hazard to life and property from tsunami, storm waves, stream
Sflooding, erosion, subsidence, and pollution.

Policies

(A)  Develop and communicate adequate information about storm wave,
tsunami, flood, erosion, subsidence, and point and nonpoint source
pollution hazards;

(B)  Control development in areas subject to storm wave, tsunami, flood,
erosion, hurricane, wind, subsidence, and point and nonpoint
pollution hazards;

(C)  Ensure that developments comply with requirements of the Federal
Flood Insurance Program, and

(D)  Prevent coastal flooding from inland projects.

Response: The purpose of the proposed action is to protect the WKWWRE from
shoreline erosion and storm damage. The project site is located within Zone VE, an
area of flooding due to wave velocity. It is also located in an area where severe
erosion has been occurring over at least the past 100 years. Along the project site,
the AEHR is -2.4 ft./yr. Review of historic shoreline surveys indicates that the
shoreline west of the existing revetment is eroding at a rate of up to -6.0 ft./yr. Refer
to Appendix “C”. The revetment would also provide a degree of protection against
tsunamis and designed to accommodate sea level rise. New construction shall
comply with applicable provisions of Chapter 19.62, Flood Hazard Areas, of the
Maui County Code.

Page 104



Managing Development

Objective

Improve the development review process, communication, and public
participation in the management of coastal resources and hazards.

Policies

(A)  Use, implement, and enforce existing law effectively to the maximum
extent possible in managing present and future coastal zone
development;

(B)  Facilitate timely processing of applications for development permits
and resolve overlapping of conflicting permit requirements; and

(C)  Communicate the potential short and long-term impacts of proposed
significant coastal developments early in their life cycle and in terms
understandable to the public to facilitate public participation in the
planning and review process.

Response: The proposed project involves the development of a new alignment for
a partially covered rock mound revetment structure, located further inland of the
alignment originally proposed in the EA/EISPN, in order to protect an existing land
use and major infrastructure facility from shoreline encroachment. As to provide a
balance between costs and potential impacts, the new alignment inland is proposed
with a portion of the revetment to be covered with the excess excavated sand. This
alternative will provide additional protection of the beach resources and will allow
for the continued use of an existing facility as opposed to the development of a new
facility at a cost of between $350 and $475 million (in 2005 dollars).

Through the EA/EISPN and EIS review processes, the proposed project is under
public review and comment pursuant to Chapter 343, HRS. A public meeting was
held on February 16, 2011 to review and receive comments on the EA/EISPN.
Comments received have been incorporated into this Draft EIS. See ChapterIX. The
project is also subject to a public hearing at the Maui County Planning Commission
in connection with the project’s SMA Use Permit and Shoreline Setback Variance
(SSV) applications review and approval process, as well as a public notified review
of the CDUP before the BLNR.

Page 105



Public Participation

Objective

Stimulate public awareness, education, and participation in coastal
management.

Policies

(4)
(B)

©

Response: As discussed above, public awareness and participation for the project
are facilitated through the Chapter 343, HRS, SMA Use Permit, SSV, and CDUP
approval processes. In addition, there was an extensive public involvement element
in the original Central Maui Wastewater Reclamation Facility Study in 2005 and a
public informational meeting held on February 16, 2011 to review and receive

Promote public involvement in coastal zone management processes;

Disseminate information on coastal management issues by means of
educational materials, published reports, staff contact, and public
workshops for persons and organizations concerned with coastal
issues, developments, and government activities; and

Organize workshops, policy dialogues, and site-specific mediations
fo respond to coastal issues and conflicts.

comments on the EA/EISPN.

Beach Protection

Objective

Protect beaches for public use and recreation.

Policies

(4)

(B)

Locate new structures inland from the shoreline setback to conserve
open space, minimize inlerference with natural shoreline processes,
and minimize loss of improvements due to erosion,

Prohibit construction of private erosion-protection structures
seaward of the shoreline, except when they result in improved
aesthetic and engineering solutions to erosion at the sites and do not
interfere with existing recreational and waterline activities; and

Page 106



10.

(C)  Minimize the construction of public erosion-protection siructures
seaward of the shoreline.

Response: The beach fronting the project site is designated as “Park” land on the
Wailuku-Kahului Community Plan. The shoreline in this area is characterized by
long-term net loss and the land seaward of the WK'WWRF will disappear due to
erosion without any additional measures. The shoreline protection project is
proposed so that no damage occurs to the WKWWREF and there is no loss of the
“Public/Quasi-Public” land on which it is built. Beach loss and loss of lateral access
will oceur with or without the project. In order to stave off the effects of passive
erosion and prolong the life of the beach fronting the WKWWRE, the revetment
alternative, which consists of a partially covered rock mound revetment further
inland similar to the preferred alternative presented in the EA/EISPN is proposed.
The revetment will be partially covered with excess excavated sand.

Marine Resources

Objective

Promote the protection, use, and development of marine and coastal
resources to assure their sustainability.

Policies

(A)  Ensure that the use and development of marine and coastal resources
are ecologically and environmentally sound and economically
beneficial;

(B)  Coordinate the management of marine and coastal resources and
activities to improve effectiveness and efficiency;

(C)  Assert and articulate the interests of the State as a partner with
federal agencies in the sound management of ocean resources within
the United States exclusive economic zone;

(D)  Promote research, study, and understanding of ocean processes,
marine life, and other ocean resources in order to acquire and
inventory information necessary to undersiand how ocean
development activities relate to and impact upon ocean and coastal
resources; and

Page 107



(E)  Encourageresearchand development of new, innovative fechnologies
Jfor exploring, using, or protecting marine and coastal resources.

Response: The revetment is designed to protect the WKWWREF from erosion and
future storm damage, which reduces the risk of point source sewage discharges that
would have a negative impact on marine resources. During construction, there is the
potential for limited, temporary increases in turbidity in the nearshore waters, similar
to that seen on windy days or during small storms. A BMP plan will be developed
as a part of the design plans and specifications to mitigate potential adverse impacts
1o coastal and marine resources during construction.

In addition to the foregoing objectives and policies, HRS, Section 205A-30.5 Prohibitions,
provides specifications for the limitation of lighting in coastal shoreline areas in relation to
granting of SMA permits.

No special management area use permit or special management area minor
permit shall be granted for structures that allow artificial light from
foodlights, uplights, or spotlights used for decorative or aesthetic purposes
when the light:

(1) Directly illuminates the shoreline and ocean waters; or

(2) Is directed to travel across property boundaries toward the shoreline
and ocean waters.

(b) Subsection (a) shall not apply to special management area
use permit for structures with:

(3)  Artificial lighting provided by a government agency or its authorized
users for government operations, security, public safety, or
navigational needs; provided that a government agency or its
authorized users shall make reasonable efforts to properly position
or shield lights to minimize adverse impacts.

Response: The proposed shoreline protection improvements will not involve or result in
direct illumination of the shoreline or ocean waters, nor direct light across property
boundaries toward the shoreline.

Page 108



RULES AND REGULATIONS OF THE MAUI PLANNING COMMISSION,
SPECIAL MANAGEMENT AREA RULES

The Rules and Regulations of the Maui Planning Commission, Chapter 202 were established
in order to implement Hawaii Revised Statues, Chapter 205A relating to Coastal Zone
Management and Special Management Areas. In addition to establishing procedures for
processing of Special Management Area applications and procurement of related permits,
the rules assist the Commission in giving consideration to state policy regarding coastal
Zones,

This section addresses the project’s relationship to applicable coastal zone management
considerations as set forth in the Maui Planning Commission Rules and Regulations, Chapter
202, “Special Management Area Permit Procedures,” which are provided for considering the
significance of potential environmental and ecological effects of a proposed action. The
criteria have been reviewed and analyzed with respect to the proposed shoreline protection
extension at the WKWWRF project as follows.

1. Involves an irrevocable commitment to loss or destruction of any natural or
cultural resources.

Asmentioned in Chapter II, appropriate archacological surveys and a cultaral impact
assessment were conducted to address natural and cultural resources. No significant
historic remains were identified, however, precautionary monitoring is recommended
due to the presence of intact marine sand deposits in portions of the project site.
Further, should any archaeological remains be encountered during construction, work
in the vicinity of the find will be stopped and the SHPD contacted to establish
appropriate mitigation.

A portion of the shoreline revetment extension will be covered with the excess
excavated sand. Lateral public access will be provided along the top of the earthen
cap and on top of the exposed portion of the revetment and a proposed stairway will
provide access to the beach. The proposed shoreline revetment extension would
provide new opportunities for fishing in the area which would be a possible cultural
benefit for fishers.

Page 109



Significantly curtails the range of beneficial uses of the environment.

The proposed project will not curtail the range of beneficial uses of the environment.
Development of detailed engineering plans will allow for the identification of
applicable BMPs to minimize any construction-related impacts. The proposed project
will protect a significant County of Maui infrastructure and ensure continued reliable
wastewater services to Central Maui residents.

Conflicts with the county’s or the state’s long-term environmental policies or
goals.

The proposed project does not conflict with the State’s Environmental Policy and
Guidelines such as those established in Chapter 344, HRS. The proposed project is
consistent with the property’s underlying land use designations, which were
established to guide development patterns, limiting the land uses considered to be
compatible with the regional context and suitable for the regional environment.

Substantially affects the economic or social welfare and activities of the

community, county, or state,

On a short-term basis, the project will support construction and construction-related
industries, thereby increasing employment opportunities to result in a beneficial
impact on the local economy during the period of construction. The proposed
development is located within the Wailuku-Kahului Community Plan region and
designated for “Public/Quasi-Public” use. The proposed shoreline revetment
extension will protect a significant public infrastructure and ensure continued reliable
wastewater services to Central Maui residents.

Involves substantial secondary impacts, such as population changes and
increased effects on_public facilities, streets, drainage, sewage, and water
systems, and pedestrian walkways.

The population in the Wailuku-Kahului region has seen steady growth over the Jast
20 years and the population is projected to increase through 2030. The proposed
shoreline revetment extension will protect a significant public infrastructure for
existing and future Central Maui residents and ensure continued reliable wastewater
services. The proposed project is not a population generator and will not cause a
significant change in the population. As such, secondary impacts, on other public
facilities, streets, drainage, and water is not anticipated.

Page 110



In itself has no significant adverse effects but cumulatively has considerable
effect upon the environment or involves a commitment for larger actions.

The development of the proposed project is not anticipated to create or contribute to
any significant adverse long-term environmental effects. As noted above, the
proposed shoreline revetment extension will protect a significant public
infrastructure.

Substantially affects a rare, threatened, or endangered species of animal or
plant, or its habitat.

A biological survey was conducted to insure that any sensitive biological resources
within the project site and surrounding areas would be identified and provided
adequate protection. Refer to Appendix “I”. The assessment determined that the
proposed project would not significantly impact native botanical resources. Although
not observed during the marine surveys, green sea turtles are known to frequent the
waters fronting the WKWWRYF. The BMPs recommended in Chapter II, Section 5
include monitoring of the beach during the nesting period of the green sea turtles and
if necessary implementation of appropriate measures to protect their nests, as well as
measures to prevent degradation of the near shore waters.

Is contrary to the state plan, county’s general plan, appropriate community
plans, zoning and subdivision ordinances.

Although in the State Conservation District, the WKWWRF has been in existence
since the early 1970°s and by Council Resolution No. 06-12 will continue at the
project site. The resolution also directs the DEM to fortify and protect the
WKWWREF. Further, the Wailuku-Kahului Community Plan designates the subject
property for “Public/Quasi-Public” use recognizing the WKWWRF. The proposed
revetment extension is consistent with the State Plan and County land use plans.

Detrimentally affects air or water guality or ambient noise levels.

Construction activities will result in short-term air quality and noise impacts. Dust
control measures, such as regular watering and sprinkling and the installation of dust
screens, will be implemented to minimize wind-blown emissions. In the short term,
noise impacts will occur primarily from construction equipment. Equipment
mufflers or other noise attenuating equipment as well as proper vehicle maintenance

Page 111



10.

11,

12.

will be used during construction activities. Construction noise impacts will be
mitigated through compliance with the provisions of the State of Hawaii, Department
of Health Administrative Rules Title 11, Chapter 46, “Community Noise Control.”
These rules require a noise permit if the noise levels from construction activities are
expected to exceed the allowable levels set forth in Chapter 46. In the long term, the
shoreline revetment extension is not anticipated to significantly impact ambient air
or noise levels.

A water quality report was prepared for the project. Refer to Appendix “I”.
Temporary increases in turbidity due to construction activities will cease once the
project is completed and will be mitigated through proposed BMPs. 1t is further
recommended that a water quality monitoring program be implemented for the
project to monitor any long term degradation of water quality. The revetment is
being designed to prevent erosion and damage to the facility to prevent a larger scale
release of sewage and/or treatment by products into the marine environment.

Affects an environmentally sensitive area. such as flood plains, shoreline,
tsunami zone, erosion-prone area, geologically hazardous land, estuary, fresh
waters, or coastal waters.

As a shoreline protection measure, it will be located within the shoreline setback area
and tsunami inundation zone. However, the shoreline revetment extension is being
designed to prevent shoreline erosion and damage to the WKWWRF to prevent a
larger scale release of sewage and/or treatment by products into the marine
environment.

Substantially alters natural land forms and existing public views to and along

the shoreline.

A portion of the shoreline revetment extension will be covered with the excess
excavated sand, which will match the existing topography and appearance. The
exposed portion of the revetment will essentially match the existing grade. As such,
the revetment will not impact public views to and along the shoreline.

Is contrary to the objectives and policies of chapter 205A, HRS.

A review of the objectives and policies of chapter 205A, HRS, is provided in its
entirety in the previous part of this section. Therein, it addresses the project’s

Page 112



relationship to the Coastal Zone Management considerations. Based on the foregoing
analysis, the project will appropriately and adequately mitigate impacts to SMA-
relevant areas of interest. Accordingly, therc are no anticipated significant
environmental and ecological effects attributed to the proposed action.

SHORELINE SETBACK VARIANCE

A Shoreline Setback Variance (SSV) from the County of Maui will also be required as part
of project implementation, as portions of the proposed revetment structure will be located
within the Shoreline Setback Area. See Figure 18. A separate SSV application will be
prepared and filed with the County of Maui, Department of Planning for review and approval
by the Maui Planning Commission.

The following improvements are proposed within the shoreline setback:

L. Minor grading to prepare an even surface for the placement of the shoreline
protection base material.

2. Placement of smaller rocks and geotextile fabric to prevent leaching of the backfill
through the voids between the large boulders.

3. Placement of armor stone to stabilize the shoreline slope.

Application and approval criteria required for a SSV are set forth in the “Shoreline Rules for
the Maui Planning Commission”, Chapter 203, Sections 14 and 15. The mostrecent certified
shoreline survey (August 2011) is included in Appendix “L”. The proposed actions within
the shoreline setback have been analyzed with respect to these criteria, as discussed below.

1. A shoreline area variance may be granted for a structure or activity, if the
commission finds that the proposed structure or activity is necessary for or
ancillary to certain uses.

Response: The placement of the revetment along the shoreline to protect the
functional integrity of the WKWWRF is deemed to be in the interest of the public.
The proposed revetment and related improvements will stabilize shoreline conditions
to ensure the continued long-term functional integrity of the WKWWRYE. The
proposed action has been chosen after extensive study of the feasibility of different

Page 113



POST—TSUNAMI
CERTIFIED SHORELINE
MAY 2011(RED)

—
EXISTING REVETMENT
e EXSTNG
JECTIOS
WELL 45
i %97 ik
KISTING ACCESS ROAD
w
" - | ~
it efll 6 || &
B 5 B8 B & B
EE BB € B ERIE EXSTNG
& & 14 4 4 & ¢ AR 1S 5 { I 3
3 313 g Sislaiiklli e & el b d WELL #4
o o o 1] b3 -4 y
> % > > > B o> > & W « WELL #3
S 813151515313 q
gellglslzliglg|s
b 8 a 8 & X3 !
& gisisiigigle
@ n B @ " @ @ |
eleleleligle ls
x87 21l 1818!llg12 g | =L
o] ] ] Gi & [a] 8] /
5.9 oy
U
>
Wk 2
! (@]
m
x59 X585 f % ,_
/ - : 134 FT SHORELINE >
{ & EXISTING
a7 { / // /A& | ‘ l ” 1 SETBACK LINE B e ’
i L
| z Z 3 7
7 = a
xet ’/ = WM[ 3 l l g l \ =
%85 (R 2} @
i - x82 4 28
/ "7:5 S EEPTAGE 7, % / B < ]
/ ECEIVING STATION Z //‘Lt P ©
h — ; i 7 HIH
N T & & EXISTHG
& & y ADMINISTRATION
/ o BULDOING ]
S St
54 ’ EXSTNG
& x48 /437/ (‘\ A PUNPING ™
a %ﬁ l I STATION -
£ P 4 4
=———s e
X85 i LS| S | T { x5 X656 e
&7
xAT
X
"’}f 0 To Kono i
i 53 s i
%58 TO KANAHA
i BEACH PARK
e,

Source;: Moffatt & Nichol 2012

Figure 18

Proposed Shoreline Protection Extension NOT TO SCALE

at Wailuku-Kahului Wastewater Reclamation Facility
Site and Revetment with Shoreline and Shoreline Setback

" G
MUNEKIYO

Prepared for: County of Maui, Department of Environmental Management

MoffattNicho\WK WWRF\DraftEIS\Site andR« ithShoreli dShorelineSetb




options to meet Central Maui’s long-term wastewater needs. Refer to Appendix
“C”, The proposed shoreline protection is essential for maintaining public health
and safety, and is the most cost-effective option.

A structure or activity may be granted to a variance upon grounds of hardship
if:

a, The applicant would be deprived of reasonable use of land if required
to fully comply with the shoreline setback rules.

Response: The proposed action within the shoreline setback area is needed
to protect the functional operations of the existing WKWWRF. The
shoreline fronting the WKW WRE site is eroding at an annual average rate of
-2.4 ft./yr. Leaving the shoreline unprotected would deprive the County of
the long-term use of the property. The proposed action will provide
protection to the shoreline and the WKWWRF from erosion, as well as an
additional degree of protection from tsunamis. The Central Maui Wastewater
Reclamation Facility Study concluded after much analysis that the best option
to meet Central Maui’s wastewater needs is to strengthen the existing facility
to protect against tsunamis and shoreline erosion, and to expand it in the
future for additional capacity. Given the existing critical infrastructure
system being impacted and the threat to the shoreline within the shoreline
setback, the applicant would be deprived of reasonable use of the land if these
actions could not be implemented. Refer to Appendix “C”.

b. The applicant’s proposal is due to unigue circumstances and does not
draw into question the reasonableness of the shoreline setback rules.

Response: The existing conditions of the property pose a unique
circumstance which warrants the need for the proposed action. The original
erosion control revetment for the facility in 1979 was not fully completed due
to financial constraints. The proposed revetment is necessary to maintain the
functional viability of the WKWWRF. The existing land use is aesthetically
compatible with the nearby industrial area and the proposed structure will be
functionally compatible with the existing revetment on the east side of the
WKWWREF property. The proposed development plans have been altered
since the EA/EISPN and the proposed revetment will be aligned further
inland with a portion of the revetment covered with the excess excavated
sand, resulting at time of project completion in similar aesthetic

Page 115



characteristics to that of pre-development conditions. In summary, the
unique circumstances of rapid shoreline erosion affecting the subject property
do not draw into question the reasonableness of the shoreline setback rules.

c. The proposal is the practical alternative which best conforms to the
purpose of the shoreline setback rules.

Response: The existing portion of the revetment has demonstrated
favorable performance over its 30 year life and the rock mound revetment
alternative further inland proves to be a conservative yet economical
alternative to meet required standards. Therefore, the proposed action
represents a practical alternative which best conforms to the purpose of the
shoreline setback rules. In particular, the proposed work will stabilize the
location of the shoreline to enable continued functional operations of the
WKWWRE; the proposed action will ensure public health and welfare; and
the proposed action will maintain the quality of scenic and open space
resources fronting the subject property. The rock mound revetment
alternative, located further inland and partially covered with the excess
excavated sand will help preserve the existing characteristics of the shoreline
area and will allow for continued public lateral access along the shoreline.

Before granting a hardship variance, the commission must determine that the
applicant’s proposal is a reasonable use of the land.

Response: The proposed actions are an extension of an existing erosion control
revetment designed to stabilize conditions along the shoreline at the WKWWREF.
The actions do not intensify the use of the shoreline with respect to the current
conditions, nor do they pose a risk to individuals or to the public health and safety.
The proposed actions arc essential elements in allowing the WKWWRF to be
functionally viable, while maintaining a context of reasonableness, as prescribed by
the shoreline rules.

For purposes of the shoreline rules, hardship shall not include economic
hardship te the applicant; county zoning changes, planned development
permits, cluster permits or subdivision approvals after June 16, 1989; any other
permit or approval which may have been issued by the commission.

Response: The proposed action is not being sought as relief to economic hardship
to the applicant but is proposed to ensure public health and safety to the residents of

Page 116



Central Maui. The action is intended to stabilize conditions along the shoreline while
ensuring the continued functional integrity of the WKWWRE.

5. No variance shall be granted unless appropriate conditions are imposed.

Response: The proposed actions comply with conditions relating to the provision
of safe lateral access; minimization of risk to beach processes; minimization of risk
relating to structural failure and loose rock and rubble; and minimization of impacts
on public views to, from, and along the shoreline. The need for lateral access over
the revetment structure and to the beach will be provided for in the design of the
improvement. The revetment will be designed by a professional engineer licensed
in the State of Hawaii to ensure its structural integrity and structural soundness. The
top of the revetment will be set at +13 ft. MLLW and is not anticipated to adversely
impact views and scenic resources.

In summary, the proposed actions within the shoreline setback are considered necessary for
the viable operation of the WKWWRF and the protection of the adjacent shoreline. The
actions are in keeping with the purpose and criteria set forth in the shoreline rules.

OTHER REGULATORY REQUIREMENTS

As described in Chapter I, the proposed action will require a Department of the Army Permit,
a Section 401 Water Quality Certification, and a Coastal Zone Management Consistency
Approval. Coordination will be undertaken with the Department of the Army, Department
of Health, and Office of Planning, respectively, to prepare and submit the required
application submittals.

Additionally, the Office of Environmental Quality Control (OEQC) has published a
Shoreline Hardening Policy and Environmental Assessment Guidelines. The Guidelines list
thirteen (13) items that should be included with “any Environmental Assessment prepared
in conjunction with an application to construct a seawall, revetment, or similar structure, or
an activity that will alter in any way littoral processes affecting the shoreline” (OEQC, 1998).
These items are listed below with a description of how they are addressed in this Draft EIS.

1. Historical Shoreline Analysis of Coastal Erosion and Accretion Rates

A historical shoreline analysis is included in the Shoreline Evaluation Report, found

Page 117



in Appendix “C”. This analysis includes long-term changes over the past 100 years
as well as an analysis of changes over shorter periods of time.

Shoreline Type

A description of the nature of the affected shoreline, types of sand located on the
shoreline, relationship between the shoreline and the reef, and historical information
about the area are included in the WKWWRF Preliminary Engineering Report,
Shoreline Erosion Control. Refer to Appendix “D”.

Site Maps

Aerial photographs of the project site and surrounding land uses, as well as erosion
rate maps, property location maps, and site plans can be found in Chapter I of this
Draft EIS report.

Beach Profiles

USGS beach profile data is included in the WKWWRT Preliminary Engineering
Report, Shoreline Erosion Control. Refer to Appendix “D”. The profile location
closest to the project site is called “VKHL” and it is located near the western property
line of the WKWWREF, close to Station 72 in the County Erosion Maps.

Existing Walls

There is an existing 450-ft revetment on the eastern side of the WKW WRF property,
protecting the WKW WRF holding pond. This revetment was built by the USACE
in 1979 under the authority of Section 14, Emergency Flood Control Act of 1946, as
amended.

Description of Improvements

The description of the proposed improvement is found in Chapter I of this document
and in Appendix “D”, the Preliminary Engineering Report. Tt discusses the
structures on the WK WWREF property, including their location, an estimation of time
until they are threatened by erosion, and the feasibility of relocating them.

Page 118



10.

11.

12.

Coastal Hazard History

A description of coastal hazards in the vicinity of the WKWWREF is contained in
Chapter II of this document, as well as the Preliminary Engineering Report, found in
Appendix “D”.

Waves and Currents

A summary of the wave climate that affects the WKWWRE is contained in the
Shoreline Evaluation Report found in Appendix “C”.

Sediment Movement

A Sediment Budget Analysis is included in the WKW WREF Preliminary Engineering
Report, Shoreline Erosion Control. Refer to Appendix “D”.

Thirty-year Erosion Hazard

The Maui Shoreline Erosion Maps used aerial photography and historic T-sheets to
assess the extent of erosion over 100 years in and around the project site. Refer to
Figure 5. The determination of the annual rate of erosion was based on this data.

Photographs

Photographs of the existing revetment and the site of the proposed revetment, an
aerial map of erosion in the area, and an aerial rendering of the proposed revetment
are included in Chapter I of this document. Photographs of the shoreline and historic
aerial photographs are provided in the WKWWRF Preliminary Engineering Report
Shoreline Erosion Control and Addendum No. 1 Report. Refer to Appendix “D”
and Appendix “D-17, respectively.

Alternatives

The alternatives to both the relocation of the wastewater treatment facility and
shoreline protection measures at the existing facility are detailed in Chapter V of this
document. They arc further detailed in the Preliminary Engineering Report found in
Appendix “D”,

Page 119




13. Professional Engineer Seal

The coastal engineering firm Moffatt & Nichel will prepare the project design
drawings with the required Professional Engineer (P.E.) seal.

Page 120



IV. SUMMARY OF
UNAVOIDABLE
ENVIRONMENTAL
IMPACTS



IV. SUMMARY OF UNAVOIDABLE
ENVIRONMENTAL IMPACTS

The proposed project will result in certain unavoidable construction-related environmental impacts
as outlined in Chapter II.

In the short-term, construction associated with the project will generate noise impacts. These
impacts will be limited to the immediate vicinity of the project construction areas. Sound attenuating
devices will be used on construction equipment where practicable to mitigate noise impacts caused
by construction.

Unavoidable temporary air and water quality impacts will also arise as a result of construction
activities, such as the generation of dust and other airborne pollutants. Appropriaie Best
Management Practices (BMPs) will be incorporated in the construction process to mitigate adverse
construction-related impacts.

In the long term, the proposed project will protect the Wailuku-Kahului Wastewater Reclamation
Facility (WKWWRF), but it will not prevent the existing beach loss and the related effect of passive
erosion on lateral access along the shoreline. Should the revetment extension limit the transfer of
sand from the kite beach area to the beach west of the WKWWREF, there is the potential for a
reduced supply of sand for beaches downdrift from the project site. It is estimated that
approximately 1,300 to 4,000 cubic yards of sand per year is lost each year and is likely to continue
in the future. Measures to mitigate potential impacts to lateral access along the shoreline are
provided for on the exposed crest of the proposed shoreline revetment extension and through the
incorporation of a stairway to the beach.

Page 121



V. ALTERNATIVES TO
THE PROPOSED ACTION



V. ALTERNATIVES TO THE PROPOSED
ACTION

ALTERNATIVES FOR CENTRAL MAUI’S WASTEWATER NEEDS

The County of Maui, Department of Environmental Management (DEM) has looked at a
variety of options in providing for the wastewater needs of Central Maui for the next 20 to
30 years (Austin, Tsutsumi and Associates, 2006).

1. Preferred Alternative

The proposed development plan, as outlined in Chapter 1, Project Overview,
represents the Preferred Alternative. It should be noted that the preferred alternative
has been revised from the preferred alternative presented in the EA/EISPN in
response to agency comments. This new preferred alternative involves a new
alignment for the revetment further inland. This alternative, was ranked Number 1
in the alternatives considered and entails shoreline protection to the existing
Wailuku-Kahului Wastewater Reclamation Facility (WK WWREF), presents a viable
alternative since the capital infrastructure is already existent onsite. Even though
various components of the WKW WRF will require upgrading as they approach the
design capacity of 7.9 MGD by the year 2029, the proposed shoreline revetment
extension plan was deemed to be the most cost-effective at a cost of approximately
$4.2 million (in 2008 dollars).

2. Alternatives Considered

The Central Maui Wastewater Reclamation Facility Study (May 2006) identified five
(5) core wastewater treatment facility concepts as a basis for project alternatives with
multiple effluent disposal options resulting in 11 alternatives for initial consideration.
The five (3) core wastewater treatment facility concepts studied included the
following.

a. Expand the existing WKWWREF and fortify facility to protect against
tsunamis and shoreline erosion.

Page 122



Maintain the existing WKWWRF at its current capacity; fortify facility to
protect against tsunamis and shoreline erosion and construct satellite
WWRE(s) to meet future wastewater capacity demands.

Maintain the existing WKWWREF at its current capacity, fortify facility to
protect against tsunamis and shoreline erosion and require new development
to install individual wastewater systems.

Construct 2 new Central Maui WWRF to treat existing and future wastewater
flows. Phase out existing WKWWRF.

Construct a new Central Maui WWRF to meet future wastewater treatment
demands and relocate the existing WKWWRF away from tsunami and
shoreline erosion impacts.

The direct and indirect effluent disposal options selected for consideration included

the following.

1.

2.

3.

4.

Injection wells
Deep ocean outfalls
Brackish groundwater recharge

Water recycling

The resulting evaluation ranking of the 11 alternatives studied are summarized in
Table 7, below.

Page 123



Table 7. Wastewater Treatment Concept Alternatives

Expand the existing WKWWRF and fortify facility to protect
against tsunamis and shoreline erosion.

Injection wells

Construct a new Central Maui WWRF to treat existing and

Brackish groundwater recharge

2 future wastewater flows. Phase out existing WKWWRF,

3 Construct a new Central Maui WWREF to treat existing and Water recvelin
future wastewater flows. Phase out existing WK WWRT. yeins

4 Constract a new Central Maui WWREF to treat existing and Iniection wells
future wastewater flows. Phase out existing WKWWRE. J
Construct a new Central Maui WWRF to meet future

5 wastewater treatment demands and relocate the existing Brackish groundwater recharge
WKWWRF away from tsunami and shoreline erosion zones.
Construct a new Central Maui WWRF to meet future

6 wastewater treatment demands and relocate the existing Water recycling
WKWWRF away from tsunami and shoreline erosion zones.

isting WKWWRF i ili .

7 Expand the existing W ‘ anfi fortify facility to protect Brackish groundwater recharge
against tsunamis and shoreline erosion.

8 Construct a new Central Maui WWRF to treat existing and Ocean outfall
future wastewater flows. Phase out existing WKWWRF,

9 Expand the ex1§t1ng WKW\_NRF anfi fortify facility to protect Ocean outfall
against tsunamis and shoreline erosion.
Construct a new Central Maui WWRF to meet future

10 wastewater treatment needs and relocate the existing Injection wells
WKWWRF away from tsunami and shoreline erosion zones.

1 Expand the existing WK'WWRF and fortify facility to protect Water recycling

against tsunamis and shoreline erosion.

Source: Austin, Tsutsumi & Associates, Inc. 2006.

3.

Site Location Options

Potential new site options considered in the study for a new Central Maui WWRF

included the following:

a. Keopuolani County Park

b. South of Kuihelani Highway, in the vicinity of Kuihelani Highway and Maui

Lani Parkway in existing agricultural lands

Page 124




c. Puunene Sugar Mill site

d. South of Kahului Airport, in the vicinity south of Old Haleakala Highway and
Hana Highway approximately 0.5 mile from the WKWWREF.

e. Old Puunene Airport Site

The sites were selected based on proximity to developed lands, adjacent land uses,
and potential for water recycling and/or brackish groundwater recharge. The costs
of developing a new facility at these alternative site locations ranged from $350
million to $475 million (in 2005 dollars).

Non-Structural Alternative

In addition to the new capacity alternatives, three (3) water and wastewater demand
management alternatives were considered as a means to provide additional
wastewater system capacity through managing potable water usage or reducing
Infiltration/Inflow (1) into the wastewater system. The three (3) non-structural
alternatives included:

L Initiate a water conservation program
] Replace existing high-use water fixtures (toilets, showerheads)
] Expand the existing I/ reduction program

These alternatives have all been implemented by the County to some extent.
However, they do not eliminate the long-term need to increase wastewater treatment
capacity in the Central Maui region.

ALTERNATIVES FOR SHORELINE PROTECTION AT THE

EXISTING FACILITY

The following discussion provides an evaluation of alternatives considered for shoreline
protection at the WKWWRF,

Preferred Alternative

The proposed alternative, outlined in Chapter I, entails developing an approximate

Page 125



1,200-ft. rock mound revetment extending west from the existing 450-ft. revetment
with improvements to the existing revetment to bring its cap to the same +13 feet
MLLW and a 150-foot extension of the east flank to provide long-term protection to
the facility in the case of continued erosion. This alternative represents a
modification from the preferred alternative as presented in the EA/EISPN, which is
presented immediately below. In response to comments during the EA/EISPN
comment period, the proposed rock mound revetment has been realigned inland from
the beachface and will be partialty buried with the excess excavated sand. This
alternative minimizes impacts to the beach fronting the WKWWRF. The partially
covered rock mound revetment alternative provides a viable solution that makes use
of the capital infrastructure already in existence, minimizing the burden placed on
taxpayers, balancing costs and environmental impacts.

Rock Mound Revetment Aliernative

Approximately 1,200 feet of exposed rock mound revetment extending from the
existing revetment west along the beach scarp was identified as the preferred
alternative in the EA/EISPN. While the financial costs associated with an exposed
rock mound revetment are less than the preferred alternative above, the previously
proposed development plans with a seaward alignment would result in a larger
footprint on the beach.

Beach Nourishment Alternatives

Two (2) alternatives utilizing beach nourishment were considered: a longer section
covering 4,000 feet, and a shorter section covering 2,650 feet (Based on approximate
measurements). The 4,000-ft. alternative would require an initial 215,000 cubic
yards of sand fill to create an 80-ft. wide berm, followed by an additional 85,000
cubic yards every ten years. This longer alternative is estimated to cost between $8.1
and $13.1 million (in 2005 dollars). The 2,650-ft. alternative would require an initial
145,000 cubic yards of sand fill to create an 80-ft. wide berm, followed by an
additional 55,000 cubic yards every eight years. This shorter alternative is estimated
to cost between $5.5 and $10.4 million (in 2005 dollars). Both projects would
require replenishment of the sand over the entire life of the project. Smaller beach
nourishment projects typically have less success with retaining beach area over time.
Both projects presented a higher cost and a continued financial obligation in the sand
replacement for the foreseeable life of the plant. In addition, the availability of a

Page 126



viable source of beach quality sand on Maui is presently very limited, and looks to
be even more limited in the future as demand increases.

Rock Mound Revetment with Beach Nourishment

An alternative that combined the rock mound revetment and the shorter, 2,400-foot
beach nourishment alternative was considered. As with the other beach nourishment
alternatives, this alternative would require replenishment of the sand over the entire
life of the project. With total costs ranging from $7.2 million to $11.2 million, this
alternative provided an alternative that would be more economically feasible than the
long beach nourishment alternative, however, as with the nourishment alternatives,
this project has higher costs of initial construction and continued financial obligations
for the foreseeable life of the plant as a result of the sand replacement.

Onsite Strategic Retreat of Facilities Alternative

Relocating the facilities at risk to other areas of the WKWWREF site was also
considered as an alternative. Due to the land requirements and costs of relocation,
this alternative was deemed to be not feasible. Structures currently at the highest risk
due to shoreline erosion, such as the existing injection Well No. 2, access road, and
existing sludge holding tanks, could possibly be relocated. However, it is not
feasible to relocate the chlorine contact tank and effluent meter, due to the size of the
structure and its position in the wastewater treatment process. The cost of relocating
the operations building is also prohibitive. Even if the most threatened structures
were to be relocated, other parts of the facility would soon become threatened by
erosion. Thus, relocation is not a cost-effective or a reasonable long-term solution.

Other Alternatives

The use of coral rubble fill as beach nourishment was considered. It was deemed
impractical and undesirable due to the lack of a sufficient source for the material
locally. This method is also discouraged because coral rubble is a littoral material
and should remain in the littoral zone.

The use of rock or geotextile groins was also considered. These devices were
deemed ineffective due to the high cost and low net longshore transport rates in the
WEKWWREF littoral cell. Shore-perpendicular structures such as groins are best used

Page 127



in locations with high rates of net longshore transport.

A vertical seawall and hybrid structure was considered as another option. It was not
pursued by DEM, however, because this type of structure is significantly more
expensive. There is limited public use of the beach fronting the facility, and this type
of structure is more beneficial where the public benefits of retaining beach space
outweigh the costs of construction and maintenance.

No Action Alternative

The “no action” alternative would maintain the facility’s exposure to shoreline
erosion, which poses a threat to the integrity of the facility and its ability to keep
operating. In addition, this alternative presents the highest environmental and
financial risk to the County. This alternative would not address the purpose and need
for this project. Out of twenty-one (21) alternatives for meeting Central Maui’s
wastewater needs for the next 20 to 30 years, this option was ranked last and rejected
by DEM.

Deferred Action Alternative
The “deferred action” alternative would have similar consequences to the “no action”

alternative in terms of the near-term safety of the facility and its ability to provide for
Central Maui’s wastewater needs. As aresult, this option was also rejected by DEM.

Page 128



V1. IRREVERSIBLE AND
IRRETRIEVABLE
COMMITMENTS OF
RESOURCES



VI. IRREVERSIBLE AND IRRETRIEVABLE
COMMITMENTS OF RESOURCES

The development of the proposed project would involve the commitment of County lands and funds
to protect the Wailuku-Kahului Wastewater Reclamation Facility (WKWWRF). In addition, labor
and material resources would be expended as part of the project’s construction phase. Commitments
of these resources are considered irreversible and irretrievable. These commitments, however, are
also considered appropriate in the context of providing sufficient protection for the WKWWRF to
satisfy the current and future wastewater treatment demands of the Central Maui Region. Beach loss
without beach nourishment would result in an irretrievable commitment of recreational resources.
In order to address this potential loss, the Department of Environmental Management (DEM) has
modified the project alignment inland from the beach scarp to retain existing beach areas for use by
the public. Lateral shoreline access over the proposed shoreline revetment extension structure and
a proposed stairway to the beach will also be provided as part of the design of the project.

Page 129



VII. RELATIONSHIP
BETWEEN THE SHORT-
TERM USES OF THE
ENVIRONMENT AND THE
MAINTENANCE AND
ENHANCEMENT OF
LONG-TERM
PRODUCTIVITY



VII. RELATIONSHIP BETWEEN THE SHORT-
TERM USES OF THE ENVIRONMENT AND THE
MAINTENANCE AND ENHANCEMENT OF
LONG-TERM PRODUCTIVITY

The functional integrity of the Wailuku-Kahului Wastewater Reclamation Facility (WKWWRF) is
currently threatened by erosion of the shoreline fronting the facility. The alternatives to build a new
Central Maui wastewater reclamation facility further inland were estimated to cost in the range of
$350 million to $475 million (in 2005 dollars). With an estimated cost of approximately $4.5
million (in 2012 dollars), the proposed shoreline protection extension places less burden on the
taxpayers. The proposed shoreline protection is considered a more balanced solution to provide
reliable wastewater treatment capacity for the Central Maui service area into the future.

Page 130



VIII. UNRESOLVED
ISSUES



VIII. UNRESOLVED ISSUES

The evaluation of the proposed action has provided a thorough analysis of the potential
environmental impacts. The following section summaries the issues that remain unresolved at the
time of writing the Draft EIS for the proposed shoreline revetment extension at the WKWWRE'"

A.

WATER QUALITY AND MARINE RESOURCES

Permits from the U.S. Department of the Army (DA) and the State of Hawaii, Department
of Health (DOH) will be required prior to project implementation. Technical review during
the DA permit and DOH Section 401 Water Quality Certification (WQC) process may
identify additional impacts as well as proposed mitigation measures to protect water quality
and marine resources. However, as previously stated, a water quality monitoring program
will be implemented for the project in order to measure any degradation of water quality.

BEACH EROSION

Construction of the shoreline revetment extension will protect the WKW WRF but it will not
prevent ongoing beach erosion along the shoreline fronting the facility. Beach erosion is
expected to continue at the typical average rate of approximately -2.4 ft./yr. until such time
the erosion reaches the proposed revetment extension and landward flanking of the facility
will further continue.

Page 131



IX. PUBLIC
INFORMATIONAL
MEETING



IX. PUBLIC INFORMATIONAL MEETING

PUBLIC INFORMATIONAL MEETING TO REVIEW
ENVIRONMENTAL ASSESSMENT/ENVIRONMENTAL IMPACT
PREPARATION NOTICE

The County of Maui Department of Environment Management (DEM) held a public
informational meeting on February 16, 2011 at the Maui Waena Intermediate School in
Kahului to review the EA/EISPN. The EA/EISPN was published in the Environmental
Notice on January 23, 2011. The public meeting was held during the 30 day comment period
to solicit comments from the public on the project as part of the EIS process. The project
environmental consultant and coastal engineering consultant gave a powerpoint presentation
which provided information on the project need, the proposed action and scope of the
environmental review that will be carried out in the Draft EIS and to invite comments from
members of the public attending the meeting. A summary of the comments and questions
received during the public informational meeting and the responses given are summarized
as follows.

1. A comment was made that the beach fronting the Wailuku-Kahului Wastewater
Reclamation Facility (WKWWRF) is a place of safe refuge for kite surfers and it is
important that the beach remains available for kite surfers into the future.

2. It was noted that the beach has been used in the past by local families for fishing and
limu gathering and continues to be regarded as a local beach. The existing beach
should be valued in the historical context as important for local families. Beach
nourishment should not be carried out at another beach or put into a beach
nourishment bank, but should take place at the beach fronting the WKWWRF. The
beach nourishment mitigation should be kept local.

3. A question was asked if the revetment would accelerate erosion down stream of the
WKWWREF?

Response: The coastal engineer responded that the revetment will not accelerate erosion
downstream. The erosion of the shoreline is happening already. The Kahului Harbor hies

Page 132



downstream to the northwest of the WK W WRF site and there is a break water extending from
the harbor which protects the area from erosion.

4, If the beach nourishment is implemented, how far cut will the beach sand be
extended?

Response: The coastal engineer responded that the beach nourishment will extend
approximately 40 to 50 feet into the water from the shoreline.

5. A question was asked how much beach would be lost without the revetment?

Response: The coastal engineer responded that the erosion will cause approximately 40 feet
of the beach to be lost and this loss would extend along the entire 1200 feet length of the
beach fronting the WKWWRF property.

Page 133



X. LIST OF PERMITS
AND APPROVALS



X. LIST OF PERMITS AND APPROVALS

The following permits and approvals are anticipated to be needed for project implementation:

Federal Government

I. Section 404 of the Clean Water Act, U.S. Department of the Army Permit

State of Hawaii

1. Hawaii Revised Statutes, Chapter 343 Environmental Impact Statement
2. Conservation District Use Permit (BLNR Permit)

3. Section 401 of the Clean Water Act, Water Quality Certification

4. National Pollutant Discharge Elimination System Permit

5. Coastal Zone Management Consistency Approval

6. Easement from Board of Land and Natural Resources

County of Maui

1. Special Management Area Use Permit
2. Shoreline Setback Variance

3. Flood Hazard Area Development Permit
4. Construction Permits

Page 134



XI. AGENCIES AND
ORGANIZATIONS
CONSULTED IN THE
PREPARATION OF THE
DRAFT EIS



XL

AGENCIES AND ORGANIZATIONS
CONSULTED IN THE PREPARATION OF THE

DRAFT EIS

Larry Yamamoto, State Conservationist
U.S. Department of Agriculture

Natural Resources Conservation Service
P.O. Box 50004

Honolulu, Hawaii 96350-0001

Ranae Ganske-Cerizo, Soil Conservationist
Natural Resources Conservation Service
U.S. Department of Agriculture

77 Hookele Street, Suite 202

Kahului, Hawaii 96732

Lt. Doug Jannusch, Commander
U. 8. Coast Guard

Fourteenth Coast Guard District
300 Ala Moana Boulevard
Honolulu, Hawaii 96850-4982

George Young

Chief, Regulatory Branch

U.S. Department of the Army

U.S. Army Engineer District, Honelulu
Regulatory Branch

Building 230

Fort Shafter, Hawaii 96858-544(

cc: Dan Meyers

Wayne Nastri, Regional Administrator

U. 8. Environmesntal Protection Agency
Region 9

75 Hawthorne Street

San Francisco, California 94105

Loyal Mehrhoff

Field Supervisor

U. S. Fish and Wildlife Service
300 Ala Moana Blvd., Rm. 3-122
Box 50088

Honolulu, Hawaii 96813

10.

Il

12.

13,

State Comptroller

Department of Accounting and General
Services

1151 Punchbowl Street, #426

Honolulu, Hawaii 96813

Karen Seddon
Executive Director

Hawaii Housing Finance and Development

Corporation
677 Queen Street
Honolulu, Hawaii 96813

Director

State of Hawaii

Department of Business, Economic
Development & Tourism

P.O. Box 2359

Honolulu, Hawaii 96804

Superintendent

State of Hawaii
Department of Education
P.O. Box 2360

Honolulu, Hawaii 96804

Chairman

Department of Hawaiian Home Lands
P. 0. Box 1879

Honolul, Hawaii 96805

Director

State of Hawaii

Department of Health

919 Ala Moana Blvd., Room 300
Honolulu, Hawaii 96814

Alec Wong, P.E., Chief

Clean Water Branch

State of Hawaii

Department of Health

919 Ala Moana Blvd., Room 300
Honolulu, Hawaii 96814

Page 135



14.

15.

16.

17.

18.

19,

20,

21

Patti Kitkowski

Acting District Environmental Health
Program Chief

State of Hawaii

Department of Health

54 High Street

Wailuku, Hawaii 96793

Chairperson

State of Hawaii

Department of Land and Natural
Resources

P.O.Box 621

Honolulu, Hawaii 96809

Administrator

State of Hawaii

Department of Land and Natural
Resources

State Historic Preservation Division

601 Kamokila Blvd., Room 555

Kapolei, Hawaii 96707

Hinane Rodrigues

Department of Land and Natural
Resources

State Historic Preservation Division

130 Mahalani Street

Wailuku, Hawaii 96793

Director

State of Hawaii

Department of Transportation
869 Punchbowl Street
Honoluly, Hawaii 96813

cc: Fred Cajigal

Major General Robert G.S. Lee, Director
Hawaii State Civil Defense

3949 Diamond Head Road

Honolulu, Hawaii $6816-4495

Director

Office Of Environmental Quality Control
235 5. Beretania Street, Suite 702
Honolulu, Hawaii 96813

Administrator

Office of Hawaiian Affairs

711 Kapiolani Boulevard, Suite 500
Honoluly, Hawaii 96813

22,

23.

24,

25.

26.

27.

28.

29,

30.

Director

State of Hawaii

Office of Planning

P.O. Box 2359

Honolulu, Hawaii 96804

Dan Davidson, Executive Officer
State of Hawaii

State Land Use Commission
P.0O. Box 2359

Hoenolulu, Hawaili 96804

Mayor

County of Maui

200 South High Street
Wailuku, Hawaii 96793

Director

County of Maui

Office of Economic Development
2200 Main Street, Suite 305
Wailuku, Hawail 96793

Administrator

Maui Civil Defense Agency
200 South High Street
Wailuku, Hawaii 96793

Jeffrey A. Murray, Fire Chief
County of Maui
Department of Fire
and Public Safety
200 Dairy Road
Kahului, Hawaii 96732

Director

County of Maui

Department of Housing and
Human Concerns

One Main Plaza

2200 Main Street, Suite 546

Wailuku, Hawaii 96793

Director
County of Maui

Department of Parks and Recreation

700 Halia Nakoa Street, Unit 2
Wailuku, Hawaii 96793

Director

County of Maui
Department of Planning
250 South High Street
Wailuku, Hawaii 96793

Page 136



31.

32.

33.

34.

35.

36.

37.

38.

39.

40.

Chairperson, Maui Planning Commission
c/0 Department of Planning

County of Maui

250 South High Street

Wailuku, Hawaii 96793

Gary Yabuta, Chief
County of Maui

Police Department

55 Mahalani Street
Wailuku, Hawaii 96793

Director

County of Maui

Department of Public Works
200 South High Street
Wailuku, Hawaii 96793

Director

County of Maui

Department of Transportation
200 South High Street

Wailuku, Hawaii 96793

Director

County of Maui

Department of Water Supply
200 South High Street
Wailuky, Hawaii 96793

Danny Mateo, Council Chair
Maui County Council

200 South High Street
Wailuku, Hawaii 96793

Councilmember Joseph Pontanilla
Maui County Council

200 South High Strect

Wailuku, Hawaii 96793

Councilmember Mike Victorino
Maui County Council

200 South High Street
Wailukn, Hawaii 96793

Hawaiian Telcom
60 South Church Street
Wailuku, Hawaii 96793

Greg Kauhi, Manager, Customer Operations
Maui Electric Company, Ltd.

P.O. Box 398

Kahului, Hawaii 96733

41.

42.

43.

44,

Kahului Regional Library
90 School Street
Kahului, Hawaii 96732

Wailuku Regional Library
251 High Street
Wailuku, Hawaii 96793

The Maui News
100 Mahalani Street
Wailuku, Hawaii 96793

UH Environmental Center
Krauss Annex 19

2500 Dole Street

Honoluly, Hawaii 96822

Page 137



DEPARTMENT OF THE ARMY FEB 22 201
U.S. ARMY ENGINEER DISTRICT, HONGLULU
FORT SHAFTER, HAWAI| 96858-5440

February 16, 2011

Regulatory Branch File Number POH-2011-00033

County of Maui-Department of Environmental Management
Attention: Kyle Ginoza |

One Main Plaza
2200 Main Street, Suite 100
Wailuku, Hawaii 96793
APPROVED JURISDICTIONAL DETERMINATION
PERMIT REQUIRED
Dear Mr. Ginoza:

This is in response to your letter dated January 21, 2011 requesting a Department of the Army
(DA) review and comment on the Environmental Impact Statement Preparation Notice (EISPN) for
the proposed Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001:188, Kahului, Island of Maui, Hawaii. We have assigned the project the reference
number POH-2011-00035. Please cite the reference number in any future correspondence
concerning this project. :

We completed our review of the submitted documents pursuant to Section 10 of the Rivers and
Harbors Act of 1899 (Section 10) and Section 404 of the Clean Water Act (Section 404) and have
determined that the submitted documents, accurately identify waters under the regulatory jurisdiction
of U.S. Army Corps of Engineers (the Corps).

Section 10 requires that a DA permit be obtained from the Corps prior to undertaking any
construction, dredging, or other activity occurring in, over, or under or affecting navigable waters
of the U.S. For tidal waters, the shoreward limit of the Corps’ jurisdiction extends to the Mean
High Water Mark. Section 404 requires thata DA permit be obtained for the discharge
(placement) of dredged and/or fill material into waters of the U.S., including wetlands. For
tidalty influenced waters, in the absence of adjacent wetlands, the shoreward limit of the Corps®
jurisdiction extends to the High Tide Line, which in Hawai‘i may be approximated by reference to
the Mean Higher High Water Mark. For non-tidal waters, the lateral limits of the Corps’ jurisdiction
extend to the Ordinary High Water Mark or the approved delineated boundary of any adjacent
wetlands. '

The Pacific Ocean is a navigable water of the U.S., subject to Corps jurisdiction. The
submitted documents indicated that the shoreline protection extension including site clearing,
- grubbing, excavating and grading along the shoreline of the Pacific Ocean. Therefore, in accordance
with Section 10, a DA permit will be required prior to commencement of work activity in, ever or
ander or affecting a navigable water of the U.S. '



22

The information you have submitted indicates that the proposed construction of the 1,200-foot
long rock mound revetment will require placement of approximately 15,000 tons of filter fabric,
bedding stone, underlayer stone and armor stone between the elevations of +10 to +13 Mean Lower
Low Water (MLL W) at its crest and -3 MLLW at its toe. Therefore, in accordance with Section 404,
a DA permit will be required prior to commencement of work activity resulting in the discharge of
fill material waterward of the High Tide Line of this water of the U.S.

We advise your client to submit a DA Permit application and associated drawings that meet our
drawing recommendations found at http://www.poh.usace.army.mil/EC-R/EC-R.htm to the Corps.
We advise that your client conduct and include a thorough aquatic resource survey of the review
area, describing any adjacent wetlands and/or estuarine wetlands and/or additional streams, etc., on-
site, especially those that may be impacted by any of the proposed project components. In addition,
supporting information submitted with the permit application should include sufficient information
concerning the scope of work, including the use of Best Management Practices, i.e. silt fences and
sandbag berms within the vicinity and in close proximity to potentially regulated bodies of water.
The Corps will at that time review the application to ensure it complies with all necessary federal
laws and regulations. Be advised, if the fill results in either temporary or permanent loss of waters of
the U.S. and/or associated function, your client may be required to provide compensatory mitigation
for any unavoidable impacts to the aquatic environment.

This letter contains an approved JD for the property in question and is valid for a period of five
(5) years unless new information warrants revision of the determination before the expiration date,
If you object to this determination, you may request an Administrative Appeal under Corps
regulations at 33 Code of Federal Regulations (CFR} Part 331. We have enclosed a Notification of
Appeal Process and Request For Appeal (NAP/RFA) form. If you request to appeal this
determination you must submit a completed RFA form, according to instructions in the RFA, to the
Corps® Pacific Ocean Division office at the following address:

Thom Lichte, Appeals Review Officer

U.S. Army Corps of Engineers

Pacific Ocean Division, ATTN: CEPOD-PDC
Building 525

Fort Shafter, H! 96858-5440

We noted that the proposed shoreline protection will require placement of additional armor stone
on top of the existing 450-foot long revetment, increasing the crest elevation by 3 feet to match the
proposed revetment, accounting for sca level rise. The existing revetment was constructed by the
Corps in 1979 and as such, will require approval from the Corps Chief of Engincers in accordance
with 33 USC 408 prior to commencement of a work activity resulting in the significant modification
or alteration to a locally or federally maintained Corps project. Please contact Mr. Derek Chow,
Chief of the Honolulu District Corps Civil and Public Works Branch at 808.438.7009 or via email at
Derek.J. Chow@usace.army.mil requesting review of the proposed shoreline protection extension.
Required documents for your submittal are enclosed.

Thank you for contacting us regarding this project and providing us with the opportunity to
comment. Should you have any questions, please contact Ms. Jessie Pa‘ahana at 808.438.0391 or
via email at Jessie. K. Paghana@usace.army.mil. 'You are encouraged to provide comments on your



-3

experience with the Honolulu District Regulatory Branch by accessing our web-based customer
survey form at http://www.per2.nwp.usace.army.mil/survey.himi. :

Sincerely,
Al

George P. Young, P.E.

Chief, Regulatory Branch

Enclosures

Copy furnished (w/out enclosures): .

Munekiyo & Hiraga, Inc., Colleen Suyama, 305 High St., Suite 104, Wailuku, HI 96793

US Army Engineer District, Honolulu, Derek Chow, Chief, Civil & Public Works Branch, Bidg. 230,
Ft. Shafter, HI 96858-5440 , :

US Army Engineer District, Honolulu, Michael F. Wong, Chief, Civil Works Technical Branch,
Bldg. 223, Ft. Shafter, Hl 96858-5440



APPROVED JURISDICTIONAL DETERMINATION FORM
U.S. Army Corps of Engineers

This form should be completed by following the instructions provided in Section I'V of the JD Form Instructional Guidebook.

SECTION I: BACKGROUND INFORMATION
A. REPORT COMPLETION DATE FOR APPROVED JURISDICTIONAL DETERMINATION (JD): 15 Feb 11

B. DISTRICT OFFICE, FILE NAME, AND NUMBER: CEPOH-EC-R Wailuku-Kahului WWRF Shoreline Protection Extension
POH-2611-06035

C. PROJECT LOCATION AND BACKGROUND INFORMATION:
State:Hawaii County/parish/borough: Maui County  City: Kahulut )
Center coordinates of site (lat/long in degree decimal format): Lat. 20.89686° N, Long. -156.45535° W.
Universal Transverse Mercator: UTM Zone 4 North NAD 83
Name of nearest waterbody: Pacific Ocean
Name of nearest Traditional Navigable Water (TNW) into which the aquatic resource flows; Pacific Qcean
Name of watershed or Hydrologic Unit Code (HUC):
Check if map/diagram of review area and/or potential jurisdictional areas is/are available upon request.
Check if other sites {e.g., offsite mitigation sites, disposal sites, etc...) are associated with this action and are recorded on a
different JI form.

D. REVIEW PERFORMED FOR SITE EYALUATION (CHECK ALL THAT APPLY}):
B Office (Desk) Determination, Date: 15 Feb 11
Field Determination. Date(s):

SECTION 1I: SUMMARY OF FINDINGS
A, RHA SECTION 10 DETERMINATION OF JURISDICTION.

There Aré “navigable waters of the U.S.” within Rivers and Harbors Act {RHA) jurisdiction (as defined by 33 CFR part 329} in the review
area. [Required]

Waters subject to the ebb and flow of the tide.

[ Waters are presently used, or have been used in the past, or may be susceptible for use to transpott interstate or foreign commerce.

Explain:
B. CWA SECTION 404 DETERMINATION OF JURISDICTION.
There Are “waters of the U.S.” within Clean Water Act (CWA) jurisdiction (as defined by 33 CFR part 328) in the review area. [Required]

1. Waters of the U.S,
a. Indicate presence of waters of U.S. in review area {check all that apply): '
TNWSs, including territorial seas
Wetlands adjacent to TNWs

Relatively permanent waters® (RPWs) that flow direetly or indirectly into TNWs
Non-RPWs that flow directly or indirectly into TNWs
Wetlands directly abutting RPWs that flow directly or indirectly into TNWs
Wetlands adjacent to but not directly abutting RPWs that flow directly or indirectly into TNWs
Wetlands adjacent 10 non-RPWs that flow directly or indirectly into TNWs
Impoundments of jurisdictional waters
[sclated (interstate or intrastate) waters, including isolated wetlands
b. Tdentify (estimate) size of waters of the U.S. in the review area:
Non-wetland waters: linear feet: width () and/or 0.33 acres.
Wetlands: acres.

¢. Limits (boundaries} of jurisdiction based on: W
Elevation of established OHWM (if known):

2. Non-regulated waters/wetlands (check if applicable):’
Potentially jurisdictional waters and/or wetlands were assessed within the review area and determined to be not jurisdictional.

Explain:

' Boxes checked below shali be supported by completing the appropriate sections in Section 11T below.

? For purpases of this form, an RPW is defined as a tributary that is not a TNW and that typically flows year-round or has continuous flow at least “seasonally”™

(e.g., typically 3 months).
? Supporting documentation is presented in Section [ILF.



SECTION III: CWA ANALYSIS

A. TNWs AND WETLANDS ADJACENT TO TNWs

The agencies will assert jurisdiction over TNWs and wetlands adjacent to TNWs. If the aquatic resource is a TNW, complete
Section I1LA.1 and Section I1L.D.1. only; if the aguatic resource is a wetland adjacent to a TNW, complete Sections I11L.A.1 and 2
and Section I1L.D.1.; otherwise, see Section IILB below.

I. TNW
Identify TNW: Pacific Ocean.

Summarize rationale supporting determination: Navigable water subject to ebb and flow of tide.

2.  Wetland adjacent to TNW
Summarize rationale supporting conclusion that wetland is “adjacent™.

B. CHARACTERISTICS OF TRIBUTARY (THAT I8 NOT A TNW) AND ITS ADJACENT WETLANDS (IF ANY):

This section summarizes information regarding characteristics of the tributary and its adjacent wetlands, if any, and it helps
determine whether or not the standards for jurisdiction established under Rapanos have been met.

The agencies will assert jurisdiction over non-navigable tributaries of TNWs where the tributaries are “relatively permanent
waters” (RPWSs), i.e, tributaries that typically flow year-round or have continuous flow at least seasonally (e.g., typicaily 3
months). A wetland that directly abuts an RPW is also jurisdictional. If the aquatic resource is not a TNW, but has year-round
(perennial} flow, skip to Section ITLD.2. If the aquatic resource is a wetland directly abutting a tributary with perennial flow,
skip to Section 111.D.4,

A wetland that is adjacent to but that does not directly abut an RPW requires a significant nexus evaluation, Corps districts and
EPA regions will include in the record any available information that documents the existence of a significant nexus between a
relatively permanent tributary that is not perennial (and its adjacent wetlands if any) and a traditional navigable water, even
though a significant nexus finding is not required as a matter of law.

' If the waterbody* is not an RPW, or a wetland directly abutting an RPW, a JD will require additional data to determine if the
waterbody has a significant nexus with a TNW. If the tributary has adjacent wetlands, the significant nexus evaluation must

| consider the tributary in combination with all of its adjacent wetlands, This significant nexus evaluation that combines, for

: analytical purposes, the tributary and all of its adjacent wetlands is used whether the review area identified in the JD request is
the tributary, or its adjacent wetlands, or both. If the JD covers a tributary with adjacent wetlands, complete Section ITLB.1 for
the tributary, Section LIL.B.2 for any onsite wetlands, and Section 111.B.3 for all wetlands adjacent to that tributary, both onsite
and offsite. The determination whether a significant nexus exists is determined in Section II1.C below.

1. Characteristics of non-TNWs that flow directly or indirectly into TNW

(i} General Arca Conditions:
Watershed size: Pick Eis
Drainage area: P
Average annual rainfall:
Average annual snowfall:

(i) Physical Characteristies:
(a) Relationship with TNW:
[ Tributary flows directly into TNW,
[ Tributary flows through Pick List tributaries before entering TNW.

Project waters are Pick List river miles from TNW.

Project waters are | ist river miles from RPW.

Project waters arc P aerial (straight) miles from TNW.
Project waters are Pick:List aerial (straight) miles from RPW.
Projecl waters cross or serve as state boundaries. Explain:

Identify flow route to TNW®:
Tributary stream order, if known:

4 Note that the Instructional Guidebook contains additional information regarding swales, ditches, washes, and erosional features generatly and in the arid
West.
S Flow route can be described by identifying, e.g.. tributary a, which flows through the review area, to flow into tributary b, which then flows into TNW.



(b} General Tributary Characteristics (check all that apply):
Tributary is: [] Natural
[ Artificial (man-made). Explain;
7] Manipulated (man-altered). Explain:

Tributary properties with respect to top of bank {estimate):
Average width: feet
Average depth: fec
Average side slopes: Pi¢

Primary tributary substrate composition (check all that apply):

[ Silts ] Sands ] Concrete
[ Cobbles 7] Gravel ] Muck
[ Bedrock [0 vegetation, Type/% cover:

{1 Other. Explain:

Tributary condition/stability [e.g., highly eroding, sloughing banks]. Explain:
Presence of run/riffle/pool complexes. Explain;

Tributary geometry: Pick:Lis
Tributary gradient (approximate average slope): %

(c) Flow: s
Tributary provides for: PiekEist
Estimate average number of flow events in review area/year: PickList
Describe flow regime: .
Qther information on duration and volume:

Surface flow is: Pick'Eist. Characteristics:

Subsurface flow: Pick'List. Explain findings:
[} Dye (or other) test performed:

Tributary has (check all that apply):
[} Bed and banks
] OHWMS® (check all indicators that apply):
[T} clear, natural line impressed on the bank [] the presence of litter and debris
[ changes in the character of seil [] destruction of terrestrial vegetation
7] shelving [[] the presence of wrack line
] vegetation matted down, bent, or absent [] sediment sorting
[] leaf litter disturbed or washed away [J scour
[] sediment deposition [} multiple observed or predicted flow events
[J water staining [0 abrupt change in plant community
[ other Qist):
[] Discontinuous OHWM.” Explain:

If factors other than the OHWM were used to determine lateral extent of CWA jurisdiction {check ail that apply):

High Tide Line indicated by: Mean High Water Mark indicated by:
[ oit or scum line along shore objects "1 survey to available datum;
] fine shelf or debris deposits (foreshore) [ ] physical markings;
[J physical markings/characteristics [ vegetation lines/changes in vegetation types.

(1 tidal gauges
[ other (list):

(iii} Chemical Characteristics:
Characterize tributary (e.g., water color is clear, discolored, oily film; water quality; general watershed characteristics, etc.).
Explain: .
Identify specific pollutants, if known:

®A natural or man-made discontinuity in the OHWM does not necessarily sever jurisdiction (e.g., where the stream temporarily flows underground, or where
the OH'WM has been removed by development or agricultural practices). Where there is a break in the OHWM that is unrelated o the waterbody’s flow
regime (e.g., flow over a rock outcrop or through a culvert), the agencies will look for indicators of flow above and below the break.

o

Ibid.



(iv) Biological Characteristics. Channel supports (check all that apply)

Riparian corridor. Characteristics (type, average width):

[ Wetland fringe. Characteristics:

[J Habitat for:
[] Federally Listed species. Explain findings:
[] Fisk/spawn areas. Explain findings:
[] Other environmentally-sensitive species. Explain findings:
[J Aquatic/wildlife diversity. Explain findings:

Characteristics of wetlands adjacent to non-TNW that flow directly or indirectly into TNW

(i) Physical Characteristics:
{a) General Wetland Characteristics:
Properties:
Wetland size: acres
Wetland type. Explain:
Wetland quality. Explain:
Project wetlands cross or serve as state boundaries. Explain:

(b} General Flow Relatlonshlg with Non-TNW:
Flow is: Pick List. Explain:

Surface flow is: Pic
Characteristics:

Subsurface flow: Explain findings:
(] Dye (or other) test performed:

{c) Wetland Adjacency Determination with Non-TNW;
[] Directly abutting
] Not direcily abutting
[C] Discrete wetland hydrologic connection. Explain:
[] Ecological connection. Explain:
[} Separated by berm/barrier. Explain:

{d) Proximity (Relationship) to TNW
Project wetlands are
Project waters are
Flow is from: Pick:
Estimate appro

ate location of wetland as within the Pi

(ify Chemical Characteristics:
Characterize wetland system (e.g., water color is clear, brown, oil film on surface; water quality; general watershed
characteristics; ete.). Explain:
Identify specific pollutants, if known:

(iii) Biological Characteristics. Wetland supports (check all that apply):
{1 Riparian buffer. Characteristics (type, average width): .
[l Vegetation type/percent cover. Explain:
[ Habitat for:
[] Federally Listed species. Explain findings:
{1 Fish/spawn areas. Explain findings:
] Other environmentally-sensitive species. Explain findings:
[ Aquatic/wildlife diversity. Explain findings:

Characteristics of all wetlands adjacent to the tributary (ifany)
All wetland(s) being considered in the cumulative analysis: Pick List
Approximately { } acres in total are being considered in the cumulative analysis.




For each wetland, specify the following:

Directly abuts? (Y/N) Size (in acres) Directly abuts? {(Y/N} Size (in acres)

Summarize overall biological, chemical and physical functions being performed:

SIGNIFICANT NEXUS DETERMINATION

A significant nexus analysis will assess the flow characteristics and functions of the tributary itself and the functions performed
by any wetlands adjacent to the tributary to determine if they significantly affect the chemical, physical, and biological integrity
of a TNW. For each of the following situations, a significant nexus exists if the tributary, in combination with all of its adjacent
wetlands, has more than a speculative or insubstantial effect on the chemical, physical and/or biclogical integrity of a TNW,
Considerations when evaluating significant nexus inclade, but are ot limited to the volume, duration, ang frequency of the fiow
of water in the tributary and its proximity to a TNW, and the functions performed by the tributary and all its adjacent
wetlands. It is not appropriate to determine significant nexus based solely on any specific threshold of distance (e.g. between a
tributary and its adjacent wetland or between a tributary and the TNW), Similarly, the fact an adjacent wetland lies within or
outside of a floodplain is not solely determinative of significant nexus.

Draw connections between the features documented and the effects on the TNW, as identified in the Repanos Guidance and

discussed in the Instructional Guidebook. Factors to consider include, for example:

o Does the tributary, in combination with its adjacent wetlands (if any), have the capacity to carry pollutants or flood waters to
TNWSs, or to reduce the amount of pollutants or flood waters reaching a TNW?

+  Does the tributary, in combination with its adjacent wetlands (if any), provide habitat and lifecycle support functions for fish and
other species, such as feeding, nesting, spawning, or rearing young for species that are present in the TNW?

e Does the tributary, in combination with its adjacent wetlands (if any), have the capacity to transfer nutrients and organic carbon that
support downstream foodwebs?

e Does the tributary, in combination with its adjacent wetlands (if any), have other relationships to the physical, chemical, or
biolagical integrity of the TNW?

Note: the above list of considerations is not inclusive and other functions observed or known to oceur should be documented
below:

1. Significant nexus findings for non-RP'W that has no adjacent wetlands and flows directly or indirectly into TNWs. Explain
findings of presence or absence of significant nexus betow, based on the tributary itself, then go to Section IIL.D:

2. Significant nexus findings for nen-RPW and its adjacent wetlands, where the non-RPW flows directly or indirectly into
TNWs. Explain findings of presence or absence of significant nexus below, based on the tributary in combination with all of its
adjacent wetlands, then go to Section 1ILD;

3. Significant nexus findings for wetlands adjacent to an RPW but that do not directly abut the RPW, Explain findings of
presence or absence of significant nexus below, based on the tributary in combination with all of its adjacent wetlands, then go to
Section [H.D:

DETERMINATIONS OF JURISDICTIONAL FINDINGS, THE SUBJECT WATERS/WETLANDS ARE (CHECK ALL
THAT APPLY):

1. TNWs and Adjacent Wetlands. Check all that apply and provide size estimates in review area:
X TNWs: linear feet width (i), Or, acres.
Wetlands adjacent to TN'Ws: acres.

2. RPWs that flow directly or indirectly into TNWs.
Tributaries of TN'Ws where tributaries typically flow year-round are jurisdictional. Provide data and rationale indicating that
tributary is perennial: .
[[] Tributaries of TNW where tributaries have continuous flow “seasonally” {e.g., typically three months each year) are
jurisdictional, Data supporting this conclusion is provided at Section ITLB. Provide rationale indicating that tributary flows
seasonally:



Provide estimates for jurisdictional waters in the review area (check all that apply):
Tributary waters: linear feet width {ft).
Other non-wetland waters: acres.

Identify type(s) of waters:

3.  Non-RPWSs® that flow directly or indirectly into TNWs.
Waterbody that is not a TNW or an RPW, but flows directly or indirectly into a TNW, and it has a significant nexus with a
TNW is jurisdictional. Data supporting this conclusion is provided at Section 1IL.C.

Provide estimates for jurisdictional waters within the review area (check all that apply):
[Z] Tributary waters: linear feet width (ft).
Other non-wetland waters: acres.
Identify type(s) of waters:

4, Wetlands directly abutting an RPW that flow divectly or indirectly into TNWSs.
Wetlands directly abut RPW and thus are jurisdictional as adjacent wetlands.
Wetlands dircctly abutting an RPW where tributaries typically flow year-round. Provide data and rationale
indicating that tributary is perennial in Section I1L.D.2, above. Provide rationale indicating that wetland is
directly abutting an RPW:

[1 Wetlands directly abutting an RPW where tributaries typically flow “seasonally.” Provide data indicating that tributary is
seasonal in Section T11.B and rationale in Section 111.D.2, above. Provide rationale indicating that wetland is directly
abutting an RPW:

Provide acreage estimates for jurisdictional wetlands in the review area: acres.

5, Wetlands adjacent to but not directly abutting an RFW that flow directly or indirectly into TNWs.
Wetlands that do not directly abut an RPW, but when considered in combination with the tributary to which they are adjacent
and with similarly situated adjacent wetlands, have a significant nexus with a TNW are jurisidictional. Data supporting this
conclusion is provided at Section II1.C.

Provide acreage estimates for jurisdictional wetlands in the review area: acres,

6. Wetlands adjacent to non-RPWs that flow directly or indirectly into TNWs.
Wetlands adjacent to such waters, and have when considered in combination with the tributary to which they are adjacent and
with similarly situated adjacent wetlands, have a significant nexus with a TNW are jurisdictional. Data supporting this
conclusion is provided at Section IILC.

Provide estimates for jurisdictional wetlands in the review area: acres,

7.  Impoundments of jurisdictional waters.”
As a general rule, the impoundment of a jurisdictional tributary remains jurisdictional.
Demeonstrate that impoundment was created from “waters of the 1.5.,” or
7 Demonstrate that water meets the criteria for one of the categories presented above (1-6), or
Demonstrate that water is isolated with a nexus to commerce (see E below).

E. ISOLATED [INTERSTATE OR INTRA-STATE] WATERS, INCLUDING ISOLATED WETLANDS, THE USE,
DEGRADATION OR DESTRUCTION OF WHICH COULD AFFECT INTERSTATE COMMERCE, INCLUDING ANY
SUCH WATERS (CHECK ALL THAT APPLY):"

] which are or could be used by interstate or foreign travelers for recreational or other purposes.

[C] from which fish or shellfish are or could be taken and sold in interstate or foreign commerce.

which are or could be used for industrial purposes by industries in interstate commerce.

Intersiate isolated waters. Explain:

Other factors. Explain:

Identify water body and summarize rationale supporting determination:

#See Footnote # 3.

" To complete the analysis refer to the key in Section 1116 of the Instructional Guidebook.

19 prior to asserting or declining CWA jurisdiction based solely on this category, Corps Districts will elevate the action te Corps and EPA HQ for
review consistent with the process described in the Corps/EPA Memorandum Regarding CWA Act Jurisdiction Following Rapanos,



Provide estimates for jurisdictional waters in the review area (check all that apply}):
Tributary waters: linear feet width (ft).
Other non-wetland waters: acres.
Identify type(s) of waters:
Wetlands:  acres.

NON-JURISDICTIONAL WATERS, INCLUDING WETLANDS (CHECK ALL THAT APFPLY):

If potential wetlands were assessed within the review area, these areas did not meet the criteria in the 1987 Corps of Engineers
Wetland Delineation Manual and/or appropriate Regional Supplements.

[Z] Review area included isolated waters with no substantial nexus to interstate (or foreign) commerce.
[ Prior to the Jan 2001 Supreme Court decision in “SWANCC,” the review area would have been regulated based solely on the

“Migratory Bird Rule” (MBR).
Walers do not meet the “Significant Nexus™ standard, where such a finding is required for jurisdiction. Explain:
[] Other: (explain, if not covered above):

Provide acreage estimates for non-jurisdictional waters in the review area, where the sole potential basis of jurisdiction is the MBR
factors (i.c., presence of migratory birds, presence of endangered species, use of water for irrigated agriculture), using best professional
judgment (check all that apply):

Non-wetland waters (i.e., rivers, streams): linear feet width (ft).

Lakes/ponds: acres.
Other non-wetland waters: acres. List type of aquatic resource:
Wetlands: acres.

Provide acreage estimates for non-jurisdictional waters in the review area that do not meet the “Significant Nexus™ standard, where such
a finding is required for jurisdiction (check all that apply):

[Z] Non-wetland waters (i.e., rivers, streams): linear feet, width (ft).
7] Lakes/ponds: acres.

£ Other non-wetland waters: acres. List type of aquatic resource:

[[] Wetlands: acres.

SECTION 1V: DATA SOURCES.

A. SUPPORTING DATA. Data reviewed for JD (check all that apply - checked items shall be included in case file and, where checked

and requested, appropriately reference sources below):
Maps, plans, plots or plat submitted by or on behalf of the applicant/consultant:EISPN rev'd 21 Jan 11
7] Data sheets prepared/submitted by or on behalf of the applicant/consultant.
[ Office concurs with data sheets/delineation report.
[] Office does not concur with data sheets/delineation report.
Data sheets prepared by the Corps:
Corps navigable waters® study: .
U.S. Geological Survey Hydrologic Atlas:
[ USGS NHD data.
[ USGS 8 and 12 digit HUC maps.
U.S. Geological Survey map(s). Cite scale & quad name:1:24000 (ORM websile, retv'd 15 Feb 11).
USDA Natural Resources Conservation Service Soil Survey. Citation:NRCS Web Soil Survey conducted 31 Dec 2006.
National wetlands inventory map(s). Cite name:ORM website per USFWS-NWI overlay, retv'd 15 Feb 11,
State/Local wetland inventory map(s):
FEMA/FIRM maps: .
100-year Floodplain Elevation is: {(National Geodectic Vertical Datum of 1929}
Photographs: (<] Aerial (Name & Date);Aerial Satellite Image (ORM website, retv'd 15 Feb 11).
or [] Other (Name & Date):
Previous determination(s). File no. and date of response letter:
Applicable/supporting case law:
Applicable/supporting scientific literature:
] Other information {please specify):

I

FIRIERE

B4

B. ADDITIONAL COMMENTS TO SUPPORT JD: Shoreline protection abutting Pacific Ocean (TNW). Sect 10 for work, Sect 404 for
fill. Extension of existing Corps project thus Sectiond08-404 integration req'd. Reference data located in physical file POH-2011-00035.

0




Administrative Appeal Process for
Approved Jurisdictional Determinations

Diatrict issues appraved

p| Jurisdidional Determination (JD)
o applicantAandowner with MAP .,

Approved JD valid

Goes applicentAandoswner

for 5 years. Yes socept approved Jo7
Max. 5O
days
Distri k
: a;ztrg\;deanew AoplicantAandownsr
) Yes provides nevw informalion?
Applicant decidesto appesl approved JD.
Applicant submits RF A to division engineer
within 60 days of date ot NAP .
Comps reviews RF A and notifies Max. 30
appellant wihin 30 days of receipt. days
To continue with appeal
process, appellant must
revise RFA. IsRF A acceptable?
See AppendixD.
Optional JO Appeats Meeting andfor
p| steinvestigation,
RO reviewerecord and the division engineer Max, 90
(or designee) renders & decision on the merite davys
oithe appeal within S0 days ofreceipt of an
acceptable RFA,
Division engineer or designee
remands decision to district,
with sp;csﬂc_lnstrudluns, for Doesthe appeal have ment?
reconsideration; appesal
process completed.
Didlrict's decision is upheld; v

Appendix C

appes process completed.

i



Applicant:
County of Maui, Dept of Environmental Management POH-2011-00035 February 16, 2011
Attached is: See Section below
INITIAL PROFFERED PERMIT (Standard Permit or Letter of permission) A
PROFFERED PERMIT (Standard Permit or Letter of permission) B
PERMIT DENIAL C
XX APPROVED JURISDICTIONAL DETERMINATION D
E

PRELIMINARY JURISDICTIONAL DETERMINATION

“SECTION T - The follg ifies his and optio
Additional information mi 14 :
Corps regulations at 33 CFR Part 331

A: INITIAL PROFFERED PERMIT: You may accept or object to the permit.

e ACCEPT: If you received a Standard Permit, you may sign the permit document and return it to the district engineer for final
authorization. If you received a Letter of Permission (LOP), you may accept the LOP and your work is authorized. Your
signature on the Standard Permit or acceptance of the LOP means that you accept the permit in its entirety, and waive all rights
to appeal the permit, including its terms and conditions, and approved jurisdictional determinations associated with the permit.

e OBJECT: If you object to the permit (Standard or LOP) because of certain terms and conditions therein, you may request that
the permit be modified accordingly. You must complete Section II of this form and return the form to the district engineer.
Your objections must be received by the district engineer within 60 days of the date of this notice, or you will forfeit your right
to appeal the permit in the future. Upon receipt of your letter, the district engineer will evaluate your objections and may: (a)
modify the permit to address all of your concerns, (b} modify the permit to address some of your objections, or (c) not modify
the permit having determined that the permit should be issued as previously written. After evaluating your objections, the
district engineer will send you a proffered permit for your reconsideration, as indicated in Section B beiow.

B: PROFFERED PERMIT: You may accept or appeal the permit.

¢ ACCEPT: If you received a Standard Permit, you may sign the permit document and return it to the district engineer for {inal
authorization, If you received a Letter of Permission (LOP), you may accept the LOP and your work is authorized. Your
signature on the Standard Permit or acceptance of the LOP means that you accept the permit in its entirety, and waive all rights
to appeal the permit, including its terms and conditions, and approved jurisdictional determinations associated with the permit.

e APPEAL: ifyou choose to decline the proffered permit (Standard or LOP) because of certain terms and conditions therein, you
may appeal the declined permit under the Corps of Engineers Administrative Appeal Process by completing Section II of this
form and sending the form to the division engineer. This form must be received by the division engineer within 60 days of the
date of this notice.

C: PERMIT DENIAL: You may appeal the denial of a permit under the Corps of Engineers Administrative Appeal Process
by completing Section {1 of this form and sending the form to the division engineer. This form must be received by the division
engineer within 60 days of the date of this notice.

D: APPROVED JURISDICTIONAL DETERMINATION: You may accept or appeal the approved JD or provide new

information,

¢ ACCEPT: You do not need to notify the Corps to accept an approved JD. Failure to notify the Corps within 60 days of the
date of this notice, means that you accept the approved JIJ in its entirety, and waive all rights to appeal the approved JD.

e APPEAL: If you disagree with the approved JD, you may appeal the approved JD under the Corps of Engineers Administrative
Appeal Process by completing Section [1 of this form and sending the form to the division engineer. This form must be
received by the division engineer within 60 days of the date of this notice.

/2



-6-

E: PRELIMINARY JURISDICTIONAL DETERMINATION: You do not need to respond to the Corps regarding the
preliminary JD. The Preliminary JD is not appealable. If you wish, you may request an approved JD (which may be appealed), by
contacting the Corps district for further instruction. Also you may provide new information for further consideration by the Corps
to reevalvate the JD.

'SECTION H- REQUEST FOR APPEAL or OBJECTIONS TO AN INITIA

REASONS FOR APPEAL OR OBJECTIONS: (Describe your reasons for appealing thé decision OI‘HyOIIIJ.I’ objections to an

initial proffered permit in clear concise statements. You may attach additional information to this form to clarify where your reasons
or objections are addressed in the administrative record.)

ADDITIONAL INFORMATION: The appeal is limited to a review of the administrative record, the Corps memorandum for the
record of the appeal conference or meeting, and any supplemental information that the review officer has determined is needed to
clarify the administrative record. Neither the appellant nor the Corps may add new information or analyses to the record. However,
rovide additional information to clarify the location of information that is already in the adm;mstratwe record

[ POINT OF CONTACT FOR QUESTIONS OR INFORMATION:

if you have questions regarding this decision and/or the appeal If you only have questions regarding the appeal process you may
process you may contact: also contact:

Jessie K. Paahana, Project Manager Thom Lichte, Appeal Review Officer

1JS Army Corps of Engineers, Honolulu District US Army Corps of Engineers, Pacific Ocean Division

ATTN: CEPOH-EC-R ATTN: CEPOD-PDC

Building 214 Building 525

Fort Shafter, HI 96858-5440 Fort Shafter, HI 96858-5440

Ph: (808) 438-0391 Tel. (808) 438-0397

RIGHT OF ENTRY: Your signature below grants the right of entry to Corps of Engineers personnel, and any government
consultants, to conduct investigations of the project site during the course of the appeal process. You will be provided a 15 day
notice of any site investigation, and will have the opportunity o participate in all site investigations.

Date: Telephone number:

Signature of appellant or agent,

13



CECW-P
Final
11/12/08

Section 408 Submittal Package Guide

This guide is intended to ensure a complete submittal, aid the review process and serve as a guide for
sponsors/applicants requesting approval of significant modifications or alterations to a locally or
federally maintained Corps project requiring Chief of Engineers approval under 33 USC 408.
Incomplete submittals will delay processing of applicant requests. This information will be submitted to
the MSC for quality assurance review prior to making any recommendations to HQUSACE.

Applicant {(Normally the Non-Federal Sponsor) Prepared Documents

1. Written request for approval of the project modification
e A detailed description of the proposed modification
o The purpose/need for the modification
» An appropriate map or drawing

2. Technical Analysis and Adequacy of Design. All necessary technical analysis should be provided.
The list below is only a guide for typical items that would routinely be expected and is not intended to
list every item that could be needed to make this determination.

+ Geotechnical Evaluation.
o Stability
Under seepage
Erosion Control
Vegetation
Material usage/borrow/waste/transport/hauling

O C ¢ 0

s Structural

Bridges and related abutments

Pier penetrations of levee embankments
Diaphragm walls

Other structural components integral to the project
Gates or other operable features

c Q¢

o0

+ Hydraulic and Hydrology

Changes in inflow

o Changes in water surface profiles and flow distribution

o Assessment of local and system wide resultant impacts

o Upstream and downstream impacts of the proposed alterations, including
Sediment transport analysis as needed

Impacts to existing floodplain management

o

e}

Eho’OSUQ{_:

1



s Operation and Maintenance Requirements

o Applicant facilities
»  Pre flood preparation
=  Post flood clean up
¢ Sediment removal

o Water control management plan
* Impacts to other Federal projects within the basin
*  Corps facilities

3. Real Estate Analysis

o Reference ER 405-1-12, Chapter 12, Sections I and I1.
e Include:

» Description of all Lands, Easements and Rights of Way required for
the modification, including proposed estates

» Description of all Lands, Easements and Rights of Way owned asa
part of the authorized project

= Maps clearly depicting both required real estate and existing real estate
limits

= Navigational servitude, facility relocations, relocation housing
assistance and any other relevant factors

4. Discussion of Residual Risk. Discuss the changes to the existing level of risk to life, property as a
result of the modification. Will the project incur damages more frequently as a result of flooding that
will require Federal assistance under PL. 84-997 Risk analysis will be used as the method for
communicating residual risk.

5. Administrative record for key decisions for related actions for applicants proposed modification such
as environmental reports, judges’ decisions, permits, etc.

6. Discussion of Executive Order 11988 Considerations
e Justification to construct in the floodplain
» No practicable alternative determination, if Federal agency, Agency determination.
Public Notice Notifications

7. Environmental Protection Compliance. All 408 actions must be in full compliance with all applicable
Public laws, executive orders, rules and regulations, treaties, and other policy statements of the Federal
government and all plans and constitutions, laws, directives, resolutions, gubernatorial directives, and
other policy statements of States with jurisdiction in the planning area. Examples are State water and air
quality regulations; State historic preservation plans; State lists of rare, threatened, or endangered
species; and State comprehensive fish and wildlife management plans. The District must maintain full
documentation of compliance as part of the administrative record. The submittal package provided to
HQUSACE will documnent considerations with significant bearing on decisions regarding the 408
request. Typically the minimum submission will include the following:

¢ National Environmental Policy Act. The appropriate NEPA process will be determined by the
district in consultation with agencies that regulate resources that may be affected by the proposed
action. All resources listed in Section 122 of the Rivers and Harbors Act 1970 must be
considered. The evaluation will include a description and analysis of project alternatives, the

2

I°)



significance of the effects of each alternative on significant resources. Direct, indirect, and
cumulative effects of all reasonably foreseeable actions including the actions of others and
natural succession must be considered and documented. A risk analysis must be completed to
determine the significance of risks to human life & safety, and property. Mitigation plans must
be well described. If Federal funds are or may be involved the mitigation plan must be
incrementaily justified. NEPA documents will be consistent with 33 CFR 230.

Endangered Species Act. Coordination/consultation with the US Fish and Wildlife Service
and/or NOAA Marine Fisheries Service must be complete. Each agency with jurisdiction over a
species that may be affected by the proposed action must provide a letter/memo indicating
completion of ESA coordination. This documentation may range from a memo saying no ESA
protected species or habitats are in the project impact area through a Biological Opinion.

Fish and Wildlife Coordination Act. Either a Final FWCA Report or a letter from the USFWS
stating that a FWCA Report is not required must be included.

Marine Protection, Research and Sanctuaries Act For projects involving ocean disposal, or
dredged material disposal within the territorial seas, the discharge will be evaluated under
Section 103 of the MPRSA. The disposal must meet the criteria established by the EPA (40
C.F.R. 227 and 228). The submittal will document that that materials to be discharged are
consistent with the current criteria and the disposal site is suitable,

Wild and Scenic Rivers Act. The submittal will document efforts to identify designated rivers or
river reaches (including potential rivers) in the vicinity of the project, and describe follow-up
coordination with the agency having management responsibility for the particular river. Ifa
designated river reach is affected, a letter indicating completed coordination is required from the
managing agency.

Coastal Zone Management Act. If the proposed action is in a coastal zone documentation of a
"determination of consistency” with the state coastal zone management program the appropriate
State agency (16 U.S.C 1456) must be included.

Clean Air Act. This is a two-part compliance process. First, the submittal must include a
determination that the proposed action is consistent with the Implementation Plan of the affected
jurisdiction(s), and concurrence of the appropriate regulatory agency, or a conditional permit.
Second, the submittal must include a letter from the USEPA that they have reviewed and
commented on the environmental impact evaluations including the NEPA documents.

HTRW. HTRW includes but is not limited to the Comprehensive Environmental Response,
Compensation and Liability Act, the Resource Conservation and Recovery Act, and the Toxic
Substances Control Act. The submittal package must include documentation that the USEPA
and appropriate State and Tribal agencies with jurisdiction or expertise have been given
reasonable opportunity to comment on the proposed action and that their input has been fully
considered. The Corps will not incur additional liability related to HTRW.

National Historic Preservation Act. This includes all other applicable historic and cultural
protection statutes. The submittal package will include documentation that the Advisory Council
on Historic Preservation, and appropriate State and Tribal agencies with jurisdiction or expertise
has been given a reasonable opportunity to comment on the proposed action and that their input

3

o



has been fully considered. It is not expected that actual mitigation will be completed but
appropriate letters indicating completed Consultation determination of significance must be
provided.

« Noise Control Act. Documentation of the significance of noise likely to be generated during
construction of the proposed project and the noise that may result due to implementation must be
provided. If significant noise may result, 4 noise mitigation plan must be provided.

District Prepared Documents and Analysis of Applicants Request to be submitted to
MSC

1. Transmittal letter to MSC Commander with district’s determination of technical soundness and
environmental acceptability.

a. A physical and functional description of the existing project

Name of authorized project

authorizing document

Law/Section/Date of project authorization

[.aw Sections/Dates of any post-authorization modifications
Non-Federal sponsor

Congressional Interests (Senator(s), Representative(s) and District(s))

e e e

b. Project Documents:
1. Type of Decision Document:
2. Agency Technical Review (ATR} approval Date
3. Independent External Peer Review (IEPR) approval date

c. Policy, Legal and Technical Analysis:
1. Is the original project authority adequate to complete the project as proposed?
2. Has the District Counsel reviewed and approved the decision document for legal sufficiency?
3. Have all aspects of ATR been completed with no unresolved issues remaining?
4. Have the District Commander documented policy/legal/technical compliance of the decision
document?

d. Written request for approval of the project modification (applicant prepared)

1. A detailed description of the proposed modification
2. The purpose/need/rationale for the modification

e. A description of any related, ongoing Corps studies and studies by others within the watershed
f. A description and listing of other Corps projects, ongoing and completed, in the watershed

g. A description of any projected/anticipated credit (section 215/104, etc.) for project modification
work and date credit agreement(s) signed

h. Sponsor letter of understanding of their responsibility to perform all required OMRR&R for project
modifications. For approved alterations/modifications, the non-Federal sponsor shall revise/update the

4

/7



April 6, 2011

George P. Young, Chief
Regulatory Branch

Department of the Army

Army Engineer District, Honolulu
Fort Shafter, Hawaii 96858-5440

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii (POH-2011-00035)

Dear Mr. Young:

Thank you for your letter of February 16, 2011, providing comments on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension. We
offer the following information, which addresses your comments in the order listed in
your letter.

1. We acknowl-édge a Depgﬁment of_;ﬂ\rmy (DA) permit is required prior to the
commencement of work within the waters of the U.S. A DA permit will be filed
with your agency.

2. We acknowledge receipt of the Jurisdictional Determination (JD) for the property
which is valid for a period of five (5) years.

3. As advised, prior to work on the existing revetment approval from Mr. Derek
Chow, Chief of the Honolulu District Corps Civil and Public Works Branch will be
obtained.

i e
‘. proce )
305 High Streer, Suite 104 Wailubu, Hureaii 96793 - ph: (808)244-2015 « fux: (808) 29418729 planning@mhplanning.com « wewew mhplanning.com

manhagemeni lf

S



George P. Young, Chief
Aprit 6, 2011
Page 2

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at (808) 244-2015.

Very truly yours,

(o S

Colleen Suyama
Senior Associate
CSwyp
Cc:  Derek Chow, Chief, Civil & Public Works Branch
Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol
Rob Sloop, Moffat Nichol

KADATAWMOoffatiNichohWK WWRFIEISPN Response\DOA EISPNres.doc

1%



FEB 10 201

NEIL ABERCROMBIE

GOVERNOA BRUCE A. COPPA

COMPTROLLER

RYAN T, QRAHARA
GEPUTY COMPTROLLER

STATE OF HAWAII
DEPARTMENT OF ACCOUNTING AND GENERAL SERVICES

£.0. BOX 119, HONOLULU, HAWAII 960810-0119

(P)1020.1

FEB 9 20

Ms. Colleen Suyama, Senior Associate
Munekiyo & Hiraga, Inc.

305 High Street, Suite 104

Wailuku, Maui, Hawai'i 96793

Dear Ms. Suyama:

Subject: Environmental Impact Statement Preparation Notice for
Proposed Wailuku-Kahului Wastewater Reclamation Facility
Shoreline Protection Extension
Kahului, Maui
TMK: (2) 3-8-001: 188

Thank you for the opportunity to provide comments for the subject document. The subject
documents do not impact any of the Department of Accounting and General Services’ projects

or existing facilities, and we have no comments.to offer at this time.

If you have any questions, please call me at 586-0400 or have your staff call Ms. Gayle
Takasaki of the Planning Branch at 586-0584.

Sincerely,

ERNEST Y. W. LAU
Public Works Ad::ninistrator

GT:mo

VAL,



tialt T

Foombdi ey Floe vgrs,.

[ I SO A N B R Tl R S

April 6, 2011

Emest Y. W. Lau, Public Works
Administrator
Department of Accounting and
General Services
P.O.Box 119
Honolulu, Hawaii 96810-0119

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Mr Lau:

Thank you for your letter of February 9, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and your confirmation that the
Department has no comment at this time.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to con tact me at (808) 244-2015.

Very truly yours,

s

Colleen Suyama
Senior Associate

CS:yp
cC: Kyle Ginoza, Director, Department of Enwronmental Management '

Russ Boudreau Moffat Nichol
KADATAWMOofattNichoWK WWRAEISPN Responsa\l)AGS PWA EISPNres.doc

£y
FETTO T R .
DA G-I B R \f -

f’f LR

' oRatv] CZ &8s

305 High Street, Suire 104 - Watluku, Hazucm 96793 « ph: (806} 744 2045 fz.r (8(16)’44 8779 « plenning@mhplanning.c
P

- "“é-?f‘* R IRT -
s?ﬂ‘{ 'Eiwkagx..féb'i

- - Givviit Drmasidt Hioss
MUNEKIYO PHIRAGA, INC. Mrrsen AR Fie e

=
b

om + wwreomhplanning.com

.VS_}

izb

St § A



FEB 11 ZUN

KATHRYN §. MATAYOSHI
SUPERINTENDENT

NEIL ABERCROMBIE
GOVERNOR

STATE OF HAWAT'|

DEPARTMENT OF EDUCATION
P.0. BOX 2360
HONOLULU, HAWAI'| 96804

OFFICE OF THE SUPERINTENDENT

February 9, 2011

Ms. Colleen Suyama, Senior Associate
Munekiyo & Hiraga, Inc.

305 High Street, Suite 104

Wailuku, Hawaii 96793

Dear Ms. Suyama:
Subject:  Environmental Impact Statement Preparation Notice (EISPN)

Proposed Wailuku-Kahului Wastewater Reclamation Facility Shoreline
Protection Extension, TMK (2) 3-8-001:188, Kahului, Maui, Hawaii

The Department of Education (DOE) has reviewed the EISPN for the proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension.

The DOE has no comment regarding this project.

Thanok you for the opportunity to provide comments. If you have any questions, please call Jeremy
Kwock of the Facilities Development Branch at (808) 377-8301.

KSM:jmb

c: Randolph Moore, Asst. Supt., OSFSS
Bruce Anderson, CAS, Baldwin/Kekaulike/Maui Complex Areas
Kyle Ginoza, Director, Department of Environmental Management

AN AFFIRMATIVE ACTION AND EQUAL OPPORTUNITY EMPLOYER
22



oty Fooroogr o

Niitetars T i e
) _— G DIrasims Frineron
MUNEKTEYOQ % H I RAGA, INC. MITSUL MIisH" o teas,.

R ATee ALE simifal i 0d

April 6, 2011

Kathryn S. Matayoshi, Superintendent
Department of Education

P. O. Box 2360

Honolulu, Hawaii 96804

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Ms. Matayoshi:

Thank you for your letter of February 9, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and conveying the Department has
no comment at this time.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at (808) 244-2015.

Very truly yours,

o S5

Colleen Suyama
Senior Associate
CS:yp
cc.  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAWMOoffattNicholWK WWRREISPN ResponseA\DOE EISPNres.doc

,-,‘ y«“

\}éu..—"\.»'t...:

305 High Street, Suite 104 - Wailuku, Hcm wair 96793 - ph: (606) ’-’H‘ 2005 - ﬁfx (b()b) 744&5779 p[:mnmgc‘mbp[rmrm;gcam e, mhp!anmng com

managenm

e

. R
-'?3}\ Cfffitfﬁx

LR

i

-

23



FEB 17 201

NEIL ABERCROMBIE LORETTA J, FUDDY, ACSW., MPH.
ACTING DIRECTOR OF HEALTH
NSRS LORRIN W. PANG, M.D,, M.P.H.
DISTRICT HEALTH OFFICER
STATE OF HAWAII
DEPARTMENT OF HEALTH L e
54 HIGH STREET '
WAILUKU, MAUL, HAWAY 96793-2102
February 16, 2011
Mr. Kyle Ginoza
Director
Department of Environmental Management
County of Maui :
One Main Plaza

2230 Maii Street, Sutic 100

Wailuku, Hawai'i 96793
Dear Mr. Ginoza:

Subject:  Environmental Impact Statement Preparation Notice for
Proposed Wailuku-Kahului Wastewater Reclamation Facility
Shoreline Protection Extension, Kahului, Hawai'i
TMXK: (2) 3-8-001:188

Thank you for the opportunity to review this project. We have the following comments
to offer:

1. National Pollutant Discharge Elimination System (NPDES) permit
coverage maybe required for this project. The Clean Water Branch should
be contacted at 808 586-4309.

2. The U.S. Army Corp of Engineers should be consulted.

3. A Section 401 Water Quahﬁcatlon Certification (WQC) maybe required.

s o ne 13X e Then ey o aono
LGT \.Aﬁau T Tuu-..... u,lmxuh au(}unu 1Cw Cvn.tguted at JG EQ& J'J-n(,\

4, The noise created during the construction phase of the project may exceed
the maximum allowable levels as set forth in Hawaii Administrative Rules
(HAR), Chapter 11-46, “Community Noise Control.” A noise permit may
be required and should be obtained before the commencement of work.

It is strongly recommended that the Standard Comments found at the Department’s
website: hitp://hawaii.gov/health/environmental/env-planning/landuse/landuse html be
reviewed, and any comments specifically applicable to this project should be adhered to.




Mr. Kyle Ginoza
February 16, 2011
Page 2

Should you have any questions, please call me at 808 984-8230 or E-mail me at
patricia.kitkowski@doh.hawaii.gov.

Sincerely,

Patti Kitkowski
District Environmenta) Health Program Chief

¢ Colleen Suyama
EPO

25



R RE SN S B N S8 R I
- Guwirny Otasim Hl.fh:';;-.
MUNEKIYO ¥EF HIRAGA, INC. MITSLIRW MM MO

Koardbs Nt Flomezte..

Mafe, ALIAAMNIIIG Qoo

April 6, 2011

Patti Kitkowski

District Environmental Health Program Chief
Department of Health

Maui District

54 South High Street

Wailuku, Hawaii 96793

SUBJECT: Response to Environmental impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Ms. Kitkowski:

Thank you for your letter of February 16, 2011, providing comments on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension. We
offer the following information, which addresses your comments in the order listed in
your letter.

1. As required, a National Pollutant Discharge Elimination System (NPDES) permit
coverage will be obtained prior to initiation of construction.

2. The U.S. Army Corp of Engineers has been consulted regarding the project.

3. As required, a Section 401 Water Qualification Certification (WQC) will be
obtained prior to initiation of construction.

4. Noise from construction activity will comply with Hawaii Administrative Rules
(HAR), Chapter 11-46, “Community Noise Control”. As may be required, a noise
permit will be obtained prior to the initiation of construction.

Further, the design consultants have been advised to review the standard comments
~ found on the Department of Health website. :

. -
ellence in

{1 Z*

.- “\ . &
roCess -
305 High Strect, Suite 104+ Watluku, Hawrm 96793+ ph: {SOSJ 74-} 205 . ﬁtr {808) 744—‘:5?79 ,Dlammrg@mhplrmnmgmm weve, m/'rp[cmmngmm § s

Nandagaermen 2



Patti Kitkowski
April 6, 2011
Page 2

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very truly yours,

Colleen Suyama
Senior Associate
CS:yp
cc:  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAWoffatiNichol WK WWRREISPN Response\DOH Maui EISPNres.doc

27



NEIL ABERCROMBIE
GOVERNOR

MAR 07 2011

GLENN M. OKIMOTO
DIRECTOR

Qapuly Dicactors
Ford N. Fuchigami
Jan S. Gouveia

Randy Grune
Jadine Urasaki
STATE OF HAWAI! IN REPLY REFER TO:
DEPARTMENT OF TRANSPORTATION
869 PUNCHBOWL STREET STP 8.0365

HONOLULY, HAWAII 96813-5097

February 28, 2011

Ms. Colleen Suyama
Senior Associate
Munekiyo & Hiraga, Inc.
305 High Street, Suite 104
Wailuku, Hawaii 96793

Dear Ms. Suyama:

Subject: Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
Environmental Impact Statement Preparation Notice (EISPN)

Thank you for requesting the Department of Transportation’s (DOT) review of the subject Maui
County project. DOT’s comments are as follows:

1. The project will not significantly impact any State highway facilities.

2. If cranes are planned to be used for the construction of the revetment, the County may be
required to submit a completed Federal Aviation Administration (FAA) Form 7460-1
(Notice of Proposed Construction or Alternation) to the FAA Hawaii Airport District
Office in Honolulu with copies to the DOT Airports Division Planning Section and Maui
District Manager. The DOT recommends that the County consult with the FAA on the
matter due to the proximity of the project site to Kahului Airport. FAA will determine
whether any construction work, materials or improvements will create interference (e.g.
light reflection emissions, etc.) with aircraft flights.

DOT appreciates the opportunity to provide comments.

Very truly yours,

GLENN M. OKIMOTO, Ph.D.
Director of Transportation

Cl

Kyle Ginoza, Department of Environmental Management

25



B HALL T S s s

o g Giwbita Ormanidl Fodiacia
MUNEKIYDO HIRAGA, IND. MIT SR M Haean

KoAFRI YN Fraw il
Plafre A U xaNT i By
April 8, 2011

Glenn M. Okimoto, Director
Department of Transportation
869 Punchbow! Street
Honolulu, Hawaii 96813-5097

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii (STP 8.0365)

Dear Mr. Okimoto:

Thank you for your letter of February 28, 2011, providing comments on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension. We
offer the following information, which addresses your comments in the order listed in
your letter.

1. We appreciate your conveying confirmation that the project will not significantly
impact State highway facilities.

2. As advised, if cranes are used for construction of the revetment, the Federal
Aviation Administration (FAA), Department of Transportation Airports Division
Planning Section and Maui District Manager will be contacted to determine
whether a FAA Form 7460-1 is required for the project. If required, Form 7460-1
will be filed with the appropriate agencies.

[
t Poa 3 * s -
6..;{5?151’“1{;'\:3 e

()

SRARvReN § 8

305 High Strcet, Suite 104- Wailuka, H{!wﬂu 9679? « ph: (606)744 2005 - ﬁ:x (808) 244 877G pz'mmrrzg@mbpl'mmmgmm ttwwn:'/'?[)[mming.cjmn ¢ 2?

managemen i

£



Glenn M. Okimote, Director
Aprit 6, 2011
Page 2

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact

Statement. In the meantime, if there are any questions or if additional information is -

needed, please feel free to contact me at (808) 244-2015.

Very truly yours,

Py -

Colleen Suyama
Senior Associate
CS:yp
cc.  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAMMoffattNichoWK WWRFEISPN Rasponse\SDOT EISPNres.doc

50



FEB 18 200

NEIL ABERCROMBIE
GOVERNOR

MAJOR GENERAL DARRYLL D. M. WONG
DIRECTOR OF CIVIL DEFENSE

EDWARD T, TEXEIRA Nl PHONE (808) 733-4300
VICE DIRECTOR OF CIVIL DEFENSE S FAX (608) 733-4267

STATE OF HAWAII

DEPARTMENT OF DEFENSE
OFFICE OF THE DIRECTOR OF CIVIL DEFENSE
3949 DIAMOND HEAD RCAD
HONOLULY, HAWAI 96816-4495

February 16, 2011

Ms. Colleen Suyama, Senior Associate
Munekiyo & Hiraga, Inc.

305 High Street, Suite 104

Wailuku, Hawaii 96793

Dear Ms. Suyama:
Environmental Impact Statement Preparation Notice for Proposed

Wailuku-Kahului Wastewater Reclamation Facility (WKWWREF) Shoreline
Protection Extension at TMK (2)3-8-001:188, Kahului, Maui, Hawaii

Thank you for the opportunity to comment on this Environmental Impact Statement Preparation
Notice.

We concur that mitigation measures must be taken to protect this critical facility. As the
WKWWRF is located within Flood Zone VE, we strongly recommend that dry and/or wet
floodproofing mitigation measures be taken as appropriate. Additionally, Maui County is
recognized as a TsunamiReady community and therefore, we recommend tsunami evacuation
zone signage.

We will anticipate reviewing the Environmental Impact Statement when it is completed and will
submit appropriate comments at that time.

If you have any questions, please call Ms. Havinne Okamura, Hazard Mitigation Planner, at
(808) 733-4300, extension 556.

Sincerely,

=" EDWARD T. TEIXEIRA

Vice Director of Civil Defense

o Kyle Ginbza, Director, Department of Environmental Management



Mriurat b T s el o0z,
Guovend DIrasisms e

MUNEKIYOD HIRAG A, 1N C. MITSUy MILHT Husasit,

Kosiityvmn

[ AR R

PAAr AL it e B

April 6, 2011

Edward T. Teixeira, Vice Director of Civil Defense
Department of Defense

Office of the Director of Civil Defense

3949 Diamond Head Road

Honolulu, Hawaii 96816-4495

SUBJECT: Response to Environmenta! Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Vice Director Teixeira:

Thank you for your letter of February 16, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and your concurrence that the
mitigation measures must be taken to protect this critical facility. Further, your
recommendation that dry and/or wet floodproofing mitigation measures be taken as
appropriate has been forwarded to the Department of Environmental Management for
consideration.

e X <~°;3 SHale
iu % Q ¢ ’i i:} 5

305 High Street, Suite 104 Wailukn, Hfum.‘f 96793 « ph: (8()8}744 20§5 - ﬁax {806) 744 6779 plzmrzmg@m/'r[)[:mmngc’om wmu m/'rp!armmgmm

WN ’3 iﬂﬁ';'A rr‘%t i:::] . S:p‘% \nJ !"Yﬂ

J'.



Edward T. Teixeira, Vice Director of Civil Defense
April 6, 2011
Page 2

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at (808) 244-2015.

Very truly yours,

S @é/—\

Colleen Suyama
Senior Associate
CSwyp
cc:  Kyle Ginoza, Director, Departiment of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAWMOoffattNichotWHK WWRREISPN Response\CivilDefense EiSPNres.doc



PHONE (B08) 594-1888

FEB 25 2011

FAX (B08) 594-1865

OFFICE OF HAWAIAN AFFAIRS
711 KAPI'OLANI BOULEVARD, SUITE 500
HONOLULU, HAWAT'I 96813

HRD11/0063E

February 17, 2011

Colleen Suyama, Senior Associate
Munekiyo & Hiraga, Inc.

305 High Street, Suite 104
Wailuku, Hawai’i 96793

Re: Environmental Impact Statement Preparation Notice
Wailuku-Kahului Wastewater Reclamation Facility Project
Kahului, Island of Maui

Aloha e Colleen Suyama,

The Office of Hawaiian Affairs (OHA) is in receipt of your January 21, 2011 letter
seeking comments on an environmental impact statement preparation notice (EISPN) for the
proposed Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
Project (project) proposed by the County of Maui-Department of Environmental Management
(County). The need for shoreline protection was initially identified upon the completion of the
Wailuku-Kahului Wastewater Reclamation Facility (facility) in 1976. The U.S. Army Corps of
Engineers completed 450 feet of a planned 1,500 foot revetment fronting the facility in 1979,
Funding limitations prevented the completion of the remainder of the revetment.

The project proposes the construction of an additional 1,200 foot extension of a rock
mound revetment (extension) to the west of the existing revetment (EISPN, figure 7).
Approximately 15,000 tons of armor and under rock will be required. Excavations and import of
fill material along the extension alignment will also be required. Upon completion of the project,
the sand beach fronting the facility will be “armored” and protected from erosion. A draft
environmenta) assessment (DEIS) will be prepared to support the use of County lands and funds
and certain County and State of Hawai’i permits and approvals. In accordance with the Rivers
and Harbors Act and the Clean Water Act, a U.S. Army Corps of Engineers Permit wili also be
required for the project, which is expected to begin in 2012 and take twelve months to complete.

The facility is located on the shoreline east of Kahului Harbor. Because of this location,
the facility is threatened by beach erosion which is believed to be cansed by both man-made and
natural events. Large scale sand mining circa 1900-1970 along the north coast of Maui (where
the facility is located) for cement aggregate and lime production changed beach configurations
significantly. The construction of Kahului Harbor and other man-made structures along the
shoreline and the destruction of sand dunes combined with natural events such as sea level rise
are also believed to be contributing to beach erosion.

S



Colleen Suyama, Senior Associate
Munekiyo & Hiraga, Inc.
February 18,2011

Page 2 of 3

The facility serves the growing population of Central Maui and is expected to reach
capacity in 2029 (EISPN, page 4). This project intends to protect the existing facility and
planned upgrades to increase capacity in order to meet the infrastructure needs of the Central
Maui Community. OHA understands that the County has assessed options for the long-term
wastewater treatment requirements for Central Maui and we recognize that protecting and
upgrading the existing facility as opposed to building a new facility might be the most realistic
and economically feasible option at this time. Tsunami protection improvements arc already
occurring at the facility to protect operations and structures in the everit of a major natural
disaster.

OHA looks forward to seeing the potential impacts of this project on natural and cultural
resources carefully assessed in the DEIS and if necessary, appropriate mitigation measures
implemented. We note that Kanaha Pond State Wildlife Sanctuary is located immediately south
of the facility and project are and we recommend consultation with the Department of Land and
Natural Resources- Division of Forestry and Wildlife and the U.S. Fish and Wildlife Service.

The secondary and cumulative impacts of “armoring” the shoreline should also be
comprehensively studied with the results detailed in the DEIS. OHA recognizes that projects 1o
protect essential facilities and infrastructure from shoreline erosion are becoming a necessary
reality throughout the State of Hawai’i. We hope that the information and possible mitigation
which will be explored in the DEIS will contribute to larger efforts to address beach loss, sand
accretion and the overall adverse impacts to the near-shore marine ecosystem caused by these
types of projects. OHA also anticipates this issue as being one which is carefully assessed by the
Department of Land and natural Resources-Office of Conservation and Coastal Lands (OCCL) in
their review of the Conservation District Use Application (CDUA) which the project requires.

This project will require excavations within sand dunes and beach sand along the
shoreline. OHA is concerned that there is a possibility for encountering Native Hawaiian burials.
Appendix H of the EISPN is a “letter report” of what is defined as an “archaeological field
inspection” (inspection). It is noted in this report that the project area is situated within a general
“area which is known to contain both isolated and clusters of Native Hawaiian burials and/or
habitation sites”. Based on the information available to us at this time, OHA believes that this
inspection seems to have only consisted of a «walk-over” of the project area which resulted in
observations of beach erosion and a “wave cut-bank” with “previously disturbed sand” which
resulted in the conclusion that “no significant material cultural remains noted’. OHA is
concerned that the scope of this inspection may not have been adequate to determine the extent
of disturbed sand in the project area and the absence of burials. We would like to see additional
discussion of this issue in the DEIS.

An archaeological monitoring plan (plan) has been prepared for the project (EISPN,
Appendix H-1) and reviewed and approved by the Department of Land and Natural Resources-
State Historic Preservation Division (SHPD). There seems to be some confusion within the plan
over the process required by Chapter §6E-43.6, Hawaii Revised Statutes (HRS). In the event
human skeletal remains are inadvertently discovered, any activity in the immediate area must
immediately cease pursuant fo §6E-43.6(a) and the appropriate agencies notified pursuant to
86E-43.6 (b and c). The plan sugges(s (page 4) that the SHPD will make “recommendations™ on
appropriate mitigation for inadvertently discovered human remains. To be clear, the SHPD has

the statutory authority to render determinations of preservation in place or relocation of



Colleen Suyama, Senior Associate
Munekiyo & Hiraga, Inc.
February 18, 2011

Page 3 of 3

inadvertently discovered human skeletal remains and shall subsequently approve required
mitigation plans.

Thank you for initiating consultation. We look forward to reviewing the DEIS and
providing additional comments at that time. Should you have any questions or concerns, please
contact Keola Lindsey at 594-0244 or keolal @oha.org.

‘O wau iho nd me ka ‘oia‘i‘o,

. Namu‘o
Chief Executive Officer

C: OHA- Maui Community Qutreach Coordinator



e

MU N

iz ELAIL, L MU EIZIYER
PRESIDEMT

. s . AR NN FUKIDA
. S : TMNERLUTIVE VIRE PRESIDENT
EKIYO HIRAGA, 1 NLD.
EwiEnt D-ASHT FRAGA
SENIGR VIGE PRISIDENT

MITSLRM FRMICHT MIRAND

SEMIDR VICE PRESIDENT

PRI ALERANMOER ROY

MIDE FRESHDEMNT

July 2, 2012

Clyde W. Namu'‘o, Chief Executive Officer
Office of Hawaiian Affairs

711 Kapiolani Boulevard, Stuite 500
Honolulu, Hawaii 96813

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii (HRD11/0063E)

Dear Mr. Namu‘o:

Thank you for your letter of February 17, 2011, providing comments on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension. Our
response letter sent on April 6, 2011 had a numbering discrepancy which we would like
to correct. We, therefore, offer the following information, which addresses your
comments in the order listed in your letter.

1. We confirm that the Draft Environmental impact Statement (DEIS) will include the
potential impacts of the project on natural and cultural resources and appropriate
mitigation measures.

2. The DEIS will include several alternatives, as well as an assessment of the
secondary and cumulative impacts of “armoring” the shoreline.

3. In response to your concern regarding cuftural remains, an archaeological
inventory survey will be prepared and included in the DEIS.

4, A new archaeological monitoring plan will be prepared for the project that reflect- -~ o

that the State Historic Preservation Division has the statutory authority to. render

determinations of preservation in place or relocate on inadvertently discovered

human skeletal remains and shall subsequently apprqve»-required mitigation
plans.

305 High Street, Suite 104- Wailuku, H{fwﬂii 96793+ ph: (808) 2‘5‘4-201.'5 Jax: 808)244.—8729' p.’mming@;}rlfzphmn.fng-.ﬂo}ii . wewmhiplanning.com

FRY

Ry

37



Clyde W. Namu'o, Chief Executive Officer
July 2, 2012
Page 2

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. [n the meantime, if there are any gquestions or if additional information is
needed, please feel free to contact me at (808) 244-2015.

Very truly yours,

L !3,\

Colleen Suyama
Senior Associate
CSyp :
cc:  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAWOofattNichohWK WWRAEISPN Response\QOHA EISPNres.doc

34



FEB 01 201

JEFFREY A. MURRAY
CHIEF

ALAN M. ARAKAWA
MAYOR

ROBERT M. SHIMADA
DEFPUTY CHIEF

COUNTY OF MAUI

DEPARTMENT OF FIRE AND PUBLIC SAFETY
FIRE PREVENT!ION BUREAU

313 MANEA PLACE = WAILUKU, HAWAII 96793
(808) 244-9161 » FAX (B0O8) 244-1363

January 25, 2011

Colleen Suyama, Project Manager
Munekiyo & Hiraga, Inc.

305 High St.

Wailuku, HI 96793

Re : EISPN for proposed Wailuku - Kahului Wastewater Reclamation
Facility Shoreline Protection Extention
(2) 3-8-001:188
Kahului, Maui, HI

Dear Ms. Suyama,
Thank you for the opportunity to comment on EISPN for the proposed project. At this time our

office does not have any comment and reserve the right to comment during the building permit
Process.

I£ there are any questions or comments, please feel free to contact me by phone at 244-9161 ext.
25.

Sincerely,

L0 Dt~

Kono Davis

Lieutenant, Fire Prevention Bureau
313 Manea Place

Wailuku, HI 96793

J7



| gl 5 sl
MUNEKIYO 4 1RAGA, INC. PALT S0 N LT R ieat i
Koaaie v nen: )
P AT AL S e
April 6, 2011

Lieutenant Kono Davis
Fire Prevention Bureau
313 Manea Place

Wailuku, Hawaii 96793

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Lieutenant Davis:

Thank you for your letter of January 25, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and conveying the Department has
no comment at this time.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very truly yours,

lor by

Colleen Suyama
Senior Associate
CS:yp
cc:  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAWMoffaltNicheWVK WWRFEISPN ResponselFire EISPNres.doc

Lo H
NI S B e

g ',-w» R
DG oess

305 High Streer, Suite 109 « Warluku, Hcm ;96793 - ph: (806} ’44 2005 - fax (b()c\) 2445 9?79 pl‘urmmgOmﬁpl'amr.wgmm wevsmhplanning.co com
A

““,t"‘\ {“ 7 —‘3- LSRN
- o f .uJ g e BOF O
¥

Trovins

A

L TUSE P SR SR L T B

Gt m Beta G bHopiaris

[



_ yip=1"
DEPARTMENT OF

ALAN M. ARAKAWA

HOUSING AND HUMAN CONCERNS AN Noae
HOUSING DIVISION AN SHDG
COUNTY OF MAUI Deputy Ditector

35 LUNALILO STREET, SUITE 102 » WAILUKU, HAWAII 96793 * PHONE (808) 270-7351 'IFAX (SWQH

February 18, 2011 DEPT.OF = .

ENVIRONMENTAL x g g

MANAGEMENT §_ A

pirecTort 7 AL %Z %

DEPUTY DIR. |

pERS. . LU E 3]
Ms. Colleen Suyama WWR - E ....E HE E
Senior Associate SwW = =
Munekiyo & Hiraga, Inc. SECTY. H E H“E
305 High Street, Suite 104 - I:] = E ] ] E
Wailuku, Hawaii 96793 — —

Ratumn to, VR
Dear Ms. Suyama: W’

Subject: Environmental Impact Statement Preparation Notice For

Proposed Wailuku-Kahului Wastewater Reclamation Facility
Shoreline Protection Extension located at Kahului, Maui, HI.
TMK (2) 3-8-001:188

The Department has reviewed the Environmental Impact Statement Preparation
Notice for the above subject project. Based on our review, we have determined that the
subject project is not subject to chapter 2.96, Maui County Code. At the present time,
the-Deparfiment has no additional comments to offer.

a o sk | N |
W S Please call Mr. Buddy Almeida of our Housing Division at 270-7356 if you have
> any’éque%ti@ns.
a3 om z
L(}_)uj g %% Sincerely,
Le -]
og
c gz 2 )@,{c J. Coboto
H WAYDE T. OSHIRO
Housing Administrator L] RU%S H -
£, A
i 2
cc:  Director of Housing and Human Concerns Wwro E533283
Kyle Ginoza, Department of Environmental Management - Toooogd
=yl 3 tﬂg}:}
pES v .0
ac JQ[[;{

|

3
'E%_ i

Relurn i _ |, .

To SUPPORT AND EMPOWER QUR CoMMUNITY To REACH Irs FULLEST POTENTIAL
For PERSONAL WELL-BEING AND SELF-RELIANCE

FRINTED ON RECVELED PAPER &

Y



) & N Gt Do
MUWMNEKIY QO Y H I RAG A, INC. BT SRR R

Kot Fror wpr -

i
Fhifeoce i,

Pt s mes AL L moardtsg o

April 6, 2011

Wayde T. Oshiro, Housing Administrator
Department of Housing and
Human Concerns
35 Lunalilo Street, Suite 102
Wailuku, Hawaii 96793

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Mr. Young:

Thank you for your letter of February 18, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and acknowledge that the project
is not subject to Chapter 2.96, Maui County Code.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very fruly yours,

b L

Colleen Suyama
Senior Associate
CS:yp
cc:  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAMOoffatiNicho WK WWRAEISPN Response\DHHC EISPNres.doc

305 High Street, Suite 104 Wailuku, Hawm.' 96793 - ph: {606)744 2005 - fax (608) 24418 3779 - p!:mmﬂg@m!;plrmnmg com e e, mﬁplcmmﬂg <o

B vy g AR Ty g

H
e

Pires e 1 R D

,'ffi\',a}- QMAM\.ini‘x,.-r';:



FEB 2§ 201

GLENN T. CORREA

ALAN M. ARAKAWA Director

Mayor
PATRICK T. MATSUI

Deputy Director

(808) 270-7230
FAX (808) 270-7934

DEPARTMENT OF PARKS & RECREATION
700 Hali'a Nakoa Street, Unit 2, Wailuku, Hawaii 96793

February 18, 2011

Ms. Colleen Suyama, Senior Associate
Munekiyo & Hiraga, Inc.

305 High Street, Suite 104

Wailuku, Hawaii 96793

Dear Ms. Suyama:

SUBJECT: WAILUKU-KAHULUI WASTEWATER RECLAMATION FACILITY
SHORELINE PROTECTION EXTENSION, TMK: (2) 3-8-001:188,
KAHULUIL, MAUI, HAWAII
Environmental Impact Statement Preparation Notice

Thank you for the opportunity to review and comment on the subject project. We
are in support of the proposed action and would like to be kept informed as the project
plans are finalized.

Please feel free to contact me or Karla Peters, Parks Project Manager, at (808) 270-
7981, if there are any questions.

Sincerely,

GLENN T. CORREA
Director

GTC:RH:kp

o Kyle Ginoza, Department of Environmental Management
Robert Halvorson, Acting Chief of Parks Planning and Development



PAeap L, T Nl

Gyt DA Hoareos

MUNEKIYD € HIRAGA, INDE. MITELRI SNIEHT B

Koarieyms~ Fiiriiti..

M AR, AL Y

April 8, 2011

Glenn T. Correa, Director
Department of Parks & Recreation
700 Hali'a Nakoa Street, Unit 2
Wailuku, Hawaii 96793

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Mr. Correa:

Thank you for your letter of February 18, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and conveying the Department has
no comment at this time.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very truly yours,

Colleen Suyama
Senior Associate
CSwyp
cc:  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAWMoHaiiNicholWK WWRFEISPHN Response\DPR EISPNres.doc

P B e e ES T
:3‘:) 2.";._,“ L ot S ant

305 High Street, Suite 104« Warluku, H.uwru'i G6793 - ph: (808)244-201 5. Jax: ( 808)244;‘8 77G- plz.'nning@rﬁhp[mmi_ng;r‘obr. s e nrhplanning.com

managem

o

F R

by 2
PoElox

M



7184
ALAN M. ARAKAWA
Mayor

WILLIAM R. SPENCE_

Director RECE [VED

MICHELE CHOUTEAU McLEAN RECEIVED D RUSH
Deputy Director ) P 29 110 04 e 20” MAR DEPT. OF
Sb Al : . '
COUNTY OF MAUI 29 PH 1 J4vRONMENTAL 5 u §
couNIY OF TMEN PLANNING T:R MANAGEMENT £ § v § % =
ENVIRONMENTAL ~ DERAR A kit e &n - =
< N DisiogRecTor  (ALILICIL
JOUNTY OF mayr peputyor 7 D%EE_
PERS. il ik
we - AAHHH
swW L __I
SECTY EBF"‘ _@
Mr. Kyle Ginoza, Director tj '
Department of Environmental Management 0]
One Main Plaza Returnto_ Due
2200 Main Street, Suite 100 By Date.

Wailuku, Hawaii 96793
Dear Mr. Gincza:

SUBJECT: COMMENTS REGARDING ENVIRONMENTAL IMPACT STATEMENT (EIS)
PREPARATION NOTICE FOR PROPOSED WAILUKU-KAHULUI
WASTEWATER RECLAMATION FACILITY SHORELINE PROTECTION
EXTENSION, AT MAUI, HAWAN; TMK: (2) 3-8-001:188 (RFC 2011/0013)

The Department of Planning (Department) has the following comments regarding the subject
EIS Preparation Notice received on January 21, 2011. In addition, the Department's Coastal
Resources Planner James Buika attended a presentation on the project on February 15, 2011, with
the consultants and members of your staff. The Department understands that the project will
harden the shoreline to protect the Gounty of Maui critical facility from continued chronic erosion.
The Department will contribute additional comments during review of the Draft EIS.

From the information provided and from the presentation on February 15, 2011, the
Department offers the following comments:

1. The County agrees that the Department of Environmental Management is the accepting
authority for this EIS;

2. Please ensure that the Maui Planning Commission (Commission), as a body, is allowed to
comment on the Draft EIS;

3 Piease ensure that the University of Hawaii, Sea Grant Agency, is allowed to comment on
the Draft EIS;

4. The property affected is within the Special Management Area (SMA) and Shoreline Setback
Area and is subjected to the Special Management Area Rules for the Maui Planning
Commission and the Shoreline Rules for the Maui Planning Commission,

5. The project will require 2 SMA Major Use Permit and a Shaoreline Setback Variance Permit
from the Commission;

6. The property is within the Tsunami Hazard area and is within the Flood Hazard Zone. Thus,
a flood hazard development permit is required,

250 SOUTH HIGH STREET, WAILUKU, MAUI, HAWAII 86793
MAIN LINE (808) 270-7735; FACSIMILE (808) 270-7634
CURRENT DIVISION (808) 270-8205; LONG RANGE DIVISION (808) 270-7214; ZONING DIVISION (808) 270-7253



Mr. Kyle Ginoza, Director
February 21, 2011
Page 2

7. Erosion maps for the shoreline along the property indicate that the shoreline is
subject to annual erosion, varying along the parcel, ranging from 0.0feet peryearto
2.9 feet per year, as shown on the Maui Shoreline Aflas;

8. Clearly define the known environmental impacts from the project which appear to
include the loss of the beach park fronting the facility and proposed revetment

9. As shown in Figure 1, Aerial Photograph, and as explained in the presentation,
coastal processes generally move sand laterally from east to west along this
shoreline system. Just beyond the western boundary of the property is the Kahului
Harbor breakwater that prevents any further lateral transport of the beach sand. At
this location, most of the sand appears to be lost to the beach system by moving off
shore to deeper waters. As a mitigation option, to mitigate against the loss of the
beach park, consider understanding where this lost sand goes offshore and consider
methods to capture the beach sand, as it reaches the subject parcel, before the
beach sand is lost off shore, and consider methods to move the captured sand back
into the system, along a shoreline location farther east within the fittoral system;

10. Understand and document use by the public of the beach park fronting the parcel,

11. In the revetment design, incorporate lateral access into the revetment design,
through a walkway across the top of the revetment; and

12. Consider input from local fisherman.

Thank you for your cooperation. [f you require further clarification, please contact
Coastal Resources Planner James Buika at iames.buika@mauicounty.gov or at (808) 270-6271.

Sincerely,
Y s
WILLIAM SPENCE
Planning Director
XC: Clayton |. Yoshida, AICP, Planning Program Administrator
James A. Buika, Coastal Resources Planner
Tara Owens, University of Hawaii Sea Grant Agency
DLNR-OCCL
RFC File
General File
WRS:JAB:sa

KAWP_DOCS\PLANNINGIRFCI2011\001 3__ElSPN__WaiiukuKahu!uiWWTFRevetment\Comment.doc



MIDHAEL T. MUNEKIYO
SBwen DriagH HIRAGA

I NC. MiTsuURU “MicH? HirANO
KARLYMNMN FURKUOA

MARK ALEXANMOER ROY

April 9, 2012

Mr. William Spence, Director
Department of Planning
250 South High Street
Wailuku, Hawaii 96793

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Mr. Spence:

Thank you for your letter of February 21, 2011, providing comments on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension. We
offer the following information, which addresses your comments in the order listed in
your letter.

1. We acknowledge that the Department of Environmental Management is the
~accepting authority for the Environmental Impact Statement (EIS).

2. The Draft EIS will be forwarded to the Maui Planning Department (Depariment)
for distribution to the Maui Planning Commission (Commission) for review and
comment.

3. The Draft EiS will be forwarded to the University of Hawaii, Sea Grant agency for
review and comment.

4. Special Management Area (SMA} and Shoreline Setback Variance applications
will be filed with the Department for action by the Commission.

5. As required, a Flood Hazard Development Permit will be filed With the""'
Department. : :
6. ‘We acknowledge the erosion maps indicate the annual- erosmn rate for ‘the :

shoreline varies from 0.0 feet per year {0 2.9 feet per year.

/\‘ fraes f& P

-‘,-‘3 s ‘.w it (:.; e
305 High Street, Swize 104 - Waititku, Haw(m 96793 - ph: (é()&) 744 2015 - fr.'x {608)744 6779 plzmmng@mfrp!mmmgrom e, m/'rpz'umm]gmm
: SV i




Mr. William Spence, Director
April 8, 2012
Page 2

7. The Draft EIS will include a discussion of the environmental impacts on the
adjacent beach fronting the facility and proposed revetment.

8. Your comments on sand transport and possible measures to capture sand before
it is lost to deeper waters will be included in the Draft EIS.

9. The Draft EIS will identify the public use of the beach fronting the parcel.

10. Depending on the alternative selected for the project, consideration will be given
to lateral access across the top of the revetment.

11.  We will investigate the use of the area by local fishermen.
Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes

review process. A copy of your letter will be included in the Draft Environmental Impact
Statement.

In the meantime, if there are any questions or if additional information is needed, please

feel free to con tact me at 244-2015.

Very truly yours,

blhs S—

Colleen Suyama
Senior Associate
CS:yp
cc:  Kyle Ginoza, Director, Department of Environmental Management

Russ Boudreau, Moffat Nichol
KADATAWMOoffattNicho WK WWRAEISPN RespenseiPlanningDept EISPNres.doc

ys



POLICE DEPARTMENT
COUNTY OF MAUI

ALAN M. ARAKAWA

MAYOR 55 MAHALANI STREET
WAILUKU, HAWAII 96793
OUR REFERENCE (808) 244-6400

YOUR REFERENCE FAX (808) 244-6411

February 16, 2011

Ms. Colleen Suyama
Senior Associate
Munekiyo & Hiraga, Inc.
305 High Street, Suite 104
Wailuku, HI 96793

Dear Ms. Suyama:

GARY A. YABUTA
CHIEF OF POLICE

CLAYTON N.Y.W. TOM
DEPUTY CHIEF OF POLICE

SUBJECT: EIS Preparation Notice for Proposed Wailuku-Kahului Wastewater

Reclamation Facility Shoreline Protection Extension

TMK (2) 3-8-001

This is in response to the request for comments on the above subject.

We have reviewed the information submitted for this project and have submitted our
comments and/or recommendations. Thank you for giving us the opportunity to comment

on this project.
Very truly yours,

te D Al eTsoee

Assistant Chief Danny Matsuura

for:  Gary A. Yabuta
Chief of Police

o William Spence, Planning Department



TO . GARY YABUTA, CHIEF OF P%E%g\l? OF %AUI
VIA : CHANNELS ’ : C iy // J-/ /

FROM : LAWRENCE PAGADUAN, SERGEANT, PATROL DIVISION-WAILUKU
DISTRICT
SUBJECT : RESPONSE FOR COMMENTS REGARDING THE ENVIRONMENTAL

IMPACT STATEMENT PREPARATION NOTICE (EISPN) FOR
PROPOSED WAILUKU-KAHULUt WASTEWATER RECLAMATION
FACILITY SHORELINE PROTECTION EXTENSION PROJECT

This communication is submitted as a response to a request for comments by
Munekiyo & Hiraga, Inc., Senior Associate, Colleen SUYAMA, regarding the
Environmental Impact Statement Preparation Notice for the following project;

PROJECT ' : WAILUKU-KAHULUI WASTEWATER FACILITY
SHORELINE PROTECTION EXTENSION PROJECT

TMK # : (2) 2-3-001: 188

APPLICANT : MUNEKIYO & HIRAGA, INC.

LOCATION : Kahului, Hawaii

PROJECT AREA : APROXIMATELY 1,200-ft. AREA AT

TMK (2) 2-3-001: 188
RESPONSE:

In review of the submitted documents, concerns from the police perspective are upon the
safety of pedestrian and vehicular movement,

This proposed project consists of the construction of an approximately 1,200-ft. rock
mound revetment extension to the west of the existing revetment with short landward
returns to prevent flanking erosion This is a preventative measure against erosion to the
shoreline at the Wailuku-Kahului Wastewater Reclamation Facility (WKWWRF)

EXISTING ROADWAY CONDITION:
The Wailuku-Kahului region is served by a roadway network which includes arterial,
collector, and local roads. Major roadways in the vicinity of the project site include Hana

Highway, Dairy Road, Keolani Place, and Hobron Avenue.

Access to the project site is provided by Amala Place via Hana Highway and Hobron
Avenue through the Kahului Harbor industriai area.

In proximity of the project site, Hana Highway has an east-west orientation and functions
as a four-lane, major divided State arterial highway which links East Maui to Central

Y,



Maui. The posted speed limit on Hana Highway is 45 miles per hour (MPH) at the
approaches to Dairy Road and Hobron Avenue intersections.

Amala Place is a two-lane, east-west County road that provides access to the Kanaha
Pons State Wildlife Sanctuary and Kanaha Beach Park. The posted speed limit on Amala
Place is 30 mph. The project site is located to the north of Amala Place.

POTENTIAL IMPACTS AND MITIGATION MEASURES:

Traffic to and from the WKWWREF will, for the most part, be limited to vehicles of
operations personnel and employees. Traffic resulting from these sources will be
intermittent and is not anticipated to significantly impact existing traffic conditions along
Hobron Avenue, Amala Place, or other area roadways. A construction traffic
management plan will be prepared and submitted to the Department of Public Works for
review-and approval during the permitting process, as applicable. Increased construction
traffic will be short term and mitigated by the construction management plan. The
proposed shoreline protection measures are not anticipated to increase traffic at the
WHKWWREF in the long term. The proposed project would provide a benefit in protecting
Amala Place from wave overtopping.

CONCLUSION:

There are no immediate concerns or objections to the progression of this project at this
time, from the police standpoint, in regards to pedestrian and vehicular movement. The
location of the project is located within the WKWWRF on the shoreline. The construction
itself is not anticipated to affect vehicular or pedestrian traffic on Amala Place.

tespectfylly submitted,

ence PAGADUAN E#10218
Patrecl Division, District |
February 11, 2011 at 1030 hrs.

Sl



AMittrisale T S

G Dlresiar

MUNEKIYO 5‘ HIRAGA, INEC. BMITE L0 NI s T

Kompagree Faibiintes

e N N O A LA BT A B

April 6, 2011

Chief Gary A. Yabuta
Police Department

55 Mahalani Street
Wailuku, Hawaii 96793

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahulu
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Chief Yabuta:

Thank you for your letter of February 16, 2011, responding to our request for comments
on the Environmental impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and conveying the Department has
no immediate concemns or objections to the project with regards to pedestrian and
vehicular movement.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very truly yours,

o Ly

Colieen Suyama

Senior Associate
CSiyp L
cc: Kyle Ginoza, Director, Department of Environmental Management -~ '

Russ Boudreau, Moffat Nichol e
OBKADAT AW oifattNichcWWK WWRAEISPN ResponseWPD EISPNres.dec R

e
i

[

| I

.‘.;..\ ; -~ =N 1oy e
m Y ooetlan oo

P R N Nl
L4 8 E:} b ot wd wd

305 High Sireet, Suite 109 - Wailuku, H.uwm}' 96793« ph: (8()8}2{{—2()]‘5. - fax: (808)2443_8739'- [Jlunm'f:g@ri:lrpr’mm{ng;c'ob:. v e snhplans

7ing.co

PR U P P I T
SRR ER R RS S

] i
o, Lo
) ;



FEB 09 201

RALPH NAGAMINE, L.S., PE.
Development Services Administration

ALAN M. ARAKAWA
Mayor

DAVID C. GOODE
Director

CARY YAMASHITA, P.E.
Engineering Division

ROWENA M. DAGDAG-ANDAYA COUNTY OF MAUI BRIAN HASHIRO, PE.
Deputy Direct i ivisi
s DEPARTMENT OF PUBLIC WORKS rioese Bheen
Telephone: (808) 27 0e 200 SOUTH HIGH STREET, ROOM NO. 434

Fax: (808) 270-7955

WAILUKU, MAUI, HAWAII 96793

February 7, 2011

Ms. Colleen Suyama
MUNEKIYO & HIRAGA, INC.
305 High Street, Suite 104
Wailuku, Maui, Hawaii 96793

Dear Ms. Suyama:

SUBJECT: ENVIRONMENTAL IMPACT STATEMENT PREPARATION
NOTICE FOR PROPOSED WAILUKU-KAHULUI
WASTEWATER RECLAMATION FACILITY SHORELINE
PROTECTION EXTENSION; TMK: (2) 3-8-001:188

We reviewed the subject application and have the following comment.
1. Building Permit Nos. B 2008/1072 and B2008/1073 are open and
have not had any inspections. Please call Ernie Takitani at

270-7375 regarding inspections for these expired permits.

Please call Rowena M. Dagdag-Andaya at 270-7845 if you have any questions
regarding this letter. '

&/ Director of Public Works

DCG:RMDAjso
xc.  Highways Division

Engineering Division

Kyle Ginoza, Director of Environmental Management
SALUCA\CZMprop_wailuku_kahului_wwr_facillty_eis_38001188_ls.wpd

53



INC. RSN EEMERT PSS L 0f SR of B RN
Bty P
BA AR e AL Lox il i W
April 6, 2011

David Goode, Director
Department of Public Works

200 South High Street, Room 434
Wailuku, Hawaii 96793

SUBJECT: Response to Environmental impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Mr. Goode:

Thank you for your letter of February 7, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document. As requested, the Department of
Environmental Management is working with Deputy Director Rowena Dagdag-Andaya
regarding the inspections related to Building Permit Nos. B 2008/1072 and B
2008/1073.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very truly yours,

(i, dé/—

Colleen Suyama
Senior Associate
CS:yp R
cc:  Rowena Dagdag-Andaya, Deputy Director, Department of Public Works
Kyle Ginoza, Director, Department of Environmental Management .-
Russ Boudreau, Moffat Nichol IR

KADATAWMoffatiNicho WK WWRREISPN Response\DPW EISPNres.doc

ey

W

| O Cess
305 High Strees, Swite 104 Wailuku, Hawail 96793 - ph: (808)244-2005 - fux: (8()8)244;87.79- planning @b planning.com - wiwwmhplanming.com
- - A G et e

N B W N



FEB 09 201

ALAN M. ARAKAWA JO ANNE JOHNSON
Mayor Director
MARC I. TAKAMORI
Deputy Director
Telephone (808) 270-7511

DEPARTMENT OF TRANSPORTATION

COUNTY OF MAUI
200 South High Street
Wailuku, Hawaii, USA 96793-2155

February 1, 2011

Ms. Colleen Suyama
Munekiyo & Hiraga Inc.

305 High Street, Suite 104
Wailuku, Maui, Hawaii 96793

Subject: EIS for Proposed Wailuku-Kahului Wastewater Reclamation Facility Shoreline
Protection

Dear Ms. SuYama,

Thank you for the opportunity to comment on this project. We have no comments to
make at this time.

Please feel free to contact me if you have any questions.

Sincerely,

Anne Johnso
Director _ '

S5



G DM aEe

Boamgain dime Flipriln

Mo AtboxoNEiie Ry

April 6, 2011

Jo Anne Johnson, Director
Department of Transportation
County of Maui

200 South High Street
Wailuku, Hawaii 96804

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Ms. Johnson:

Thank you for your letter of February 1, 2011, responding to our request for comments
on the Environmental impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and conveying the Department has
no comment at this time.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very truly yours,

Colleen Suyama
Senior Associate
CS:yp
cc:  Kyle Ginoza, Director, Department of Environmental Management. o
Russ Boudreau, Moffat Nichol :

KADATAWMOoffaltNicho WK WWRRAEISPN Res;:cnse\MDOT EISPNres.doc

g oo

~
b*J\_f‘-,-'{}-::

305 High Street, Suite 104« Wailtku, Hawrm 96793 - ph: {606)’44 2005 - fux (6()6)7442:’;’9 plmmmg@m/t[rl«rmmgmm v, ml:plam:.urgcnm
. ?‘"‘{"} “i“ \.«’ﬁ;"{fi.%\

"x.,.r

(RSN

: ;
. .. - f - - -, -
K GG FeE oo

Miutreent: T 40 e
| I EP TN
I NC. MIT S =™

¥
T



MAR 15 201t

DAVID TAYLOR, P.E.
Director

ALAN M. ARAKAWA
Mayor

PAUL J. MEYER
Deputy Director

DEPARTMENT OF WATER SUPPLY
COUNTY OF MAUI
200 SOUTH HIGH STREET
WAILUKU, MAUI, HAWAI] 96793-2155
www.mauiwater.org

March 8, 2011

Mr. Kyle Ginoza

Department of Environmental Management
235 South Beretania Street, 702

Honolulu, Hawaii 96813

Re: Wailuku-Kahului  Wastewater Reclamation Facility Shoreline  Protection
Extension Environmental Impact Statement Preparation Notice (EISPN)
TMK: (2) 3-8-001:188

Dear Mr. Ginoza:
Thank you for the opportunity to comment on this EISPN. We offer the following comments.

Infrastructure

An 8 water line runs along Amala Street fronting the Wastewater Treatment Plant. Hydrant
#742 is located along Amala Street approximately 100 feet from the southwest corner of the
Wailuku-Kahului Wastewater Reclamation Facility. The DWS requires that construction plans
be reviewed by the Engineering Division (270-7835).

Conservation

The EISPN should discuss the project’s landscaping and irrigation plans, if any are anticipated.
To alleviate demand on the Central Maui system, we recommend that the applicant implement
the following conservation measures:

1. Dust Control; Reclaimed water for dust control is available from the Kihei and Kahului
sewage treatment plants; this should be considered as an alternative source of water for dust
control during construction.

2. Use climate-adapted native plants if applicable: Native plants adapted to the natural rainfall
of the area conserve water and protect the watershed from degradation due to the spread of
invasive alien species. Please consider the use of native Hawaiian plants adapted to the
natural rainfall of the area for decorative borders and other landscaping features, if
applicable. The subject project is located in Plant Zone 5. We have attached a native plant
brochure to assist with appropriate plant selection.

‘Ky ?/{/afer _/4// jéingd jmc[ oﬁ/g ”

Printed on recycled paper



Mr. Kyle Ginoza
Page 2

3. Prevent Over Watering:

In the event the project will be landscaped, we recommend:

a. Equip all irrigated areas with smart controllers capable of self-adjusting to account for
moisture conditions.

b. Arrange irrigation valves and circuits such that plants with different water requirements
are watered separately and appropriately (hydrozones).

¢. Provide rain sensors and shut-offs on all automated irrigation controllers.

d. If weather or moisture sensing controllers are not used, at the very minimum check and
reset controllers at least once a month to reflect the monthly changes in evapo
transpiration rates at the site.

Should you have any questions, please contact our Water Resources and Planning Division at
808-244-8550.

Sincerely,

0 e
David Taylor, P.E.

Director
bab

cc: engineering division
Attachments:

1. A Checklist of Water Conservation Ideas for Industrial and Large Landscapes
2. Plant Brochure: "Saving Water in the Yard"

S



A Checklist of Water Conservation ldeas For

This checkiist provides water COnsenvation tps successiully implemernted Dy industrial and commercial Users.
This list has beer revised from the original copy first published and distributed by the Los Angeles
Departrment of Water and Power and the Water Efficiency Manual by the North Carolina Department of

Envirorimientt Snd Natura! Resources.

@+ START A WATER CONSERVATION
PROGRAM

e [noease employee awareness of water
conservation

® install sigrs encouraging water conservation in
employee and Customer restromms

& \When cieaning with water IS necessary, use
budgeted amounts.

® Read water meler weekly (O monitor success of
water conservation efforts

®  Assign an empioyee to monitor water use and
WASLE.

®  Seek employee suggestions on water
consenvation, put sUggestion Doxes In prominent
areas.

®  Determine the quantity and purpose of water
2ing used.

® Determine other methiods of water conservaton.

®  (Conduct contests for employees (e.q., posters,
siogans, OF conservation ideas).

+ PLANNING AND DESIGN
e (Consider the following:
= Physical conditions {drainage, soil type,
sun/shiade, etc ) and the use of the site [foot
traffic, recreation, viewing, etc)

Creating shade areas, which cain be 20
degrees cooler than nor-shaded areas,
decreasing evaporation.

Grass areas only where needed; avoid smali
areas under 10 feet wide.

Permeable
materials such
S Porous
concrete or
permeable
paving
melhiods.

Grading and directing surface run-oif and
rainfall gutters to landscaped areas as opposed
to drainageways that exit the property

Incorporate high water demanding plants at the
bottom of siepes, and maintain the use of existing
trees, plan:s, and wildlife ir the area during
planning.

Minimize the use of impermeable surfaces to
lessen runoff and resulting stormwater pollution
lcentify water source points.

Develop a schematic of all water entry points
(kriow winere your faucets, time clocks, solenoids,
Dooster pumps, sprinklers and bubblers are
located).



® [denlify capacily of each water-Carying unit and
frequency of Lse

e [etermine specific use for each entry source

-+ ANALYZE AND IMPROVE SOIL
CONDITIONS

e  Testthe soil quality, rutrients ard absorplive
capacity, and ters select piants based on indings.
Adjust the pH level if necessary

® s organic matter {compost, mulch or manure|
to ircrease the soil's water holding capacity. This
Felps improve water distribution and lowers levels
of evaporalion.

e When mproving the soli of a given arca,
remember (o treat a larger area around the
planting to allow ample space for root systems.

e Prevent heavy Construction equipment from
compacting sollin areas around trees or other
sensitive Mabitats.

- PLANT SELECTION
® (hoose native, climate-appropriaie species

® (onsider plants” water demand, pest tolerance,
soil nutrient and drainage reqguirerments,

w INTERIOR AREAS

& Discontinue contnuous flow.
e {jse ponded water wihere available.
e Adiust flows o reduce discharge of waler.

® nstall waler-
saving devices 1o
decrease water
consumplion -
restrooms [tollet
dams and
flappers), faucets
[aerators), cooling
SYSIErs.

*  Retrofit toilets with high efficiency
medels that use 1.28 gallons per
flush or fess.

»  Regofit urinals wath Righ efficiency
viodels that use 0.5 gallons per
flish

= nstail showerheadds with a fow
rate of 15 gprm at 60 psi or less i
alf Linits,

 Retrofl Dathroony sirk faucets wilh
fixtures that do nor exceed T apm
at 60 pst.

Use recycling systerms for chillers and cooling
[OWESS.

Consider instaling energy-and-waterefficient air
CONCAINOMITE equipment.

@+ MAINTENANCE PROCEDURES

Sweep materials from floor instead of washing
down wiienever possible.

IMSIrUCt clean-up crews [0 use less water where
appropriate

Check water supply system for feaks

Repalr dripping faucets and contnuousiy-running
or leaking odets.

-+ DESIGN CRITERIA FOR TURF AND

LANDSCAPE AREAS

Contact the Department of Water Resources or
vour local water supplier about possibie landscape
water audiror classes for managers.

Hire & lancscape architect with water
Consenation and xeriscape experience.

Use turf onty where actually necessary immediate
picnic areas/outside lunch areas and gold course
target areas [greens, tees, landing areas).

Turfgrass should be cut to the maximum
recommended height for its type { generally a
mirtimum of two inches to a maximun of four
inches) for most efficient water use.

Use only low-water use plant matenal in non-turt
areas.

e

i.eﬂ
s
o



@ EXTERIOR AREAS

Dip rrigation and microsprays place wiler at the ® [/ake sure rotons or spray heads are mounted

Dase of the plant This reduces evaporation and correctly  Replace witls proper urit for the Job.
saves water Dy ol soaking (he entire ground

. T & [Posra current controlier schiedule inside the door
surface, This works for rees, siruhis, and o ‘

Of Ihe controlier,
CrOLnCcovers.

®  Check for leaking valves,

Use

automiatic & Adjust the operating time (runtimes) of the
Imganon sprinklers to meet approprigte seasondl or monthily
SYSIEITS requirements.

monitored
Ly moisture
Drobes fie.
tersiomerer

o (heck plant leaves and take soif sam
confirm proper system furnchioning

® ook Into alternative scurces for migaton water

s}, and rain ' o e the use of wells as opposed to ity water,
siuroff devices to cut power off during rein. wWater rewse Qperalions o air Conaitioning

condensate, storm water retention ponds, or

Design duat watering systerns with sprinklers for _ .
_ e _
- cisterns, NoN-cantact cooing water).

urf and iow-volume irigation for plants, trees, and

shrubs. Operate sprinkler systeiti before sunrise e | se dedicated water meters to monitor
and after sunsel. Amount of Frigation can be landscaping waler use.

determiined Dy the evapolranspiration rate, which

o o Have g carchment/distribution uniformity test
DWR can help you determine, - ) / Vet

performed on-site 1o determiine how evenly water
Lse property-treated waste water for irigation is applied when sprinklers dre in use.

where available.

For more information, contact:

Maui County Department of Water Supply
Water Resources and Planning Division
Regular aeration of clay soils will improve water 59 Kanoa Street Wailulu, HI 96793
holding capabilities and prevent runoff, Telephone: (808) 244-8550

FAX: (808) 244-6701

RS

SR

Discontinte using weater to cean sidewaiks, tennis
courts, pool decks, driveways, and parking lots.

R

S

5

Make sure irrigation water does not run onto
streets or into alleys. Adjust sprinklers to water
orly plants and not sidewalks or roads.

Lse the same size nozzle when replacerment is
needed. Sprinklers shouid be replaced with the
same brand of sprinklers. Spray heads are aligned
withy grade.

Replace
WO spray
nozzles,

Reguiate
pressure
properly for
Syster
demands.




ofi7 purs; sBumyz, i s, b
Aiddng so1epp 0 UBUNIRDRQ AIUNOD) INBlY BY | WO sdi}

U4 Sunuelg AJUnOT) e at |

W paldepy dej suoy ey

sauoy Aeadg 3|eg |eIseo?) vgmévc_gﬁ__

SUIBILNO| JBBN SERUY MOT J9NIBAA
SUOIIBAD{] MO I0H O WIBAA €

suoneas)y Jaddn Augg jooD @.

SESJY PABMPUIAA IDAA




| 9UO7Z

1op O) wnipay | ,000'g O} Bes auIp gjiew SILLICAIIO BIXA]Y A
o gl 000'L o) ess G2 GE _{(1s131vH) eleund ‘ejey $NLOJ08) Snuepued i
1om o1 Aigll 000'L o) ees Gl 0z juou ‘Auegnw ueipu " eljojuo epuUoO J
1M 0} Aig 000" O} Bas GZ cZ enys| e yof eydydosoew “Jea eydiowfjod mohmu_mobms_ JL

B ajpy-ney ‘ejeyone, SnjejasINy SNosIgH i

ol Aigl 000t cyess SZ 0F noy Blepioagns e|plogy 1

Gl ejeAoqo eseguadieyn i

19AA 0] Wnipayy 000'c 0} 89S 0y 09 |eJnej UBLIpUEXD|E 'JUBLUBY winpAydou wingAydoen N
19A4 01 wipa | 000'€ 0} eSS 08 0% INYNY ‘jnus|pued BUEJONjOW SBjLINSY I

wnpe|y 03 Al ,000'7 ©1.008°L ] .08-.0v) 001 -.0G ey BOY BIOBDY 11

wnipapy 03 AiQ 000'L 01 ees 9 4 Auaqginu Jaded ‘aynem eiajlAded eyauossnaoig 14 -4

1ep 0t gl 000'E 01,000') Z £ oyd ‘ne "dds syofpay

9 [V B5001}nJ) aUApIoT) yg

wpm ol Aigl]  .000') 01 ees 2 1) nejo.oxo.0y|  eueipueigajiy ‘dss eueipuesga)jly suapig ys

winipaw 03 A ,000'L 01 eos 80 20 eme nye, 'ssaidAo ysiew snoiueAel snosuep g

180 01 AiQ 000'L o) ess G1 N T4 wyed uej ‘nin,oj lipuesqaiy eipJeyoliy n_

Sl nyn,oj eueisaqIo) empeyojlid o

19p8. 01 A2 ]| .Q00'E O1 0001 0} o __auemey *nin,o| BUIB.E BIDJEYOlId d

lemor gl ,000's 0} ees s 001 Ny JNUoooD BJBJI2NU S0207) d

lepor Mgy 000} o) eas g Z ayau gjuanoons ejpeysodill  ysg - i

n W EBLWE ‘neiue, s5aploal)eio BUSIPES 4

1em o Mg ,000'E 0} eas Wb A4 ejny eow ‘eow wnpnu wnjojisd 4

‘hal 1ejep uonessd|3 peaudg wbey BwenN UoWwLwWo) awWeN JunuaINg adA i |
auIA A eaa) 41 obpeg § wed d aqniys ys JOAOD punoIg) 19 | ssels) o wad 4 AdAL

AJUNGTY) ey 10} Sjue[d UelSauA[0od pue sAnjeN dijioads-auo7

x



7 3U07Z

1apA 03 Mg 000"} 0] eas 52 67 enys| eyo m___Enome “JeA m;&oEzoa S0J2pISONBIy J
Aall  ,p000'L o) eas 0z 0z LM . SISUSIIMpURS euLAI Il
: Sk , gjeaoqo eisnuadieyn il
wnipaly o1 A jl 000y 01,0061 08-.0vd .00t - .06 20y €0 Bl0edY i1
wpapy 0y A1l 19yBiy o) ees a ) ee, BSOQOSIA BaBUOpPCQ il-ys
wnipapy o) A1l .000'E 0} eas 9 8 LNy asuampues WNYoHIOION| 11 - Ysg
wnipspy 0} AiQ k.EmE 0} eas 0ol 0l poomjepues esiej ‘'oeu bsuaompues wniodoAwl 1} -ug
wnipe 91 Q) .000'} ©) ees b £ eulyeuyod BI|OJLPUNJOs XSYA ys
wnipajy 03 Aiq [l 1eubiy 01,000 9 9 amepnd aelawelewe) eaydAg ys
wnipapy 03 A1l ,000Q'€ O} eas G S BUBLWO|0Y irpneyaipnet euuag ys
wmnipapy 0} A1Q | _000'E O} €8S 9 ¥ aysnje ‘19n, BlOJIPAYIUE S9JaW0BISO
winipapy 0} Aigl 000'S 03 BBS € £ ayau wneae; ejaeysodi
wnipey 03 Aig | soybiy 0} ,000'F kd Z £, siIsuasImpLes ejjsuer(
wnipay 0} gl Jeybiy o) eas 0 OOMOAME, ‘eayeaye, asuanyeo wnipodouayn
wripapy o} Al 1oyby 0} ,000'}4 £ Z BUIYBUILE, .noo‘sEp_o; inepy ESNYIp "JEA SISUBINEL BISIWaLY yg
wnipajy o1 Ag 000'c 0] ess 2 £ eley end suaidpsap “sea eone|h suowably
wnipapy 0} Aiq ,000'c 0} BOS 2z Z ayau {004 Bjaeyodi] ug -4
wnipep o) A 000'E 0] BBS Z £  SNAsIqIY S0y ‘alay ney o.ew snyAydAjes snosigiH i Yg - !
A 2,3il, esuejAaz obequinid J1a)
wnipay 01 A ,000'€ 0} e9S @ .l Inu-em-ejeele, ehyoejsolde) elwosadad 16y
wnipsiy 0} Aig .000'E 0l eBS QL 1 EjEn, "JOMO} UODW UeiemeH seplogn} eaowod| 1y
| wnpapyy oy Mgl ,000'¢ 0} e8s 4 ! ojeweey g|oofuow sysoiBeis 9
:.mEP.mEm ‘nelwe, sapioayjeio eyajpes 4
emorAgll  000'c o) Bes b ! Bjn) Bou: ‘eow WNPNU Wnjojisd d
‘bal 181BpA uoneas|3 peoaidg wbeH SWEN UOUNLOYD awep dypuaNs adA 1] B
SUIA A ael] 11 ofipeg § wied d qnys us JOA0D pUnoIS) 19 sselo 9 ued o OdAL

UBISOUAJOd puUe SANfeN onioads-suoz



19MA O) wnipsiyi 000’9 O} eas QUIA apeuw SILLIOJAHD BIXAlY A
wnipa il .000'E 03,000} Sl St auewew gjfydosiiya eioydog m
wnipapy 0} A1Q 000’ o) eas B 8 IJe-1ji, ‘POOM|EPUES |BJSBOD wnoidijje wnejueg 1]
wnipapy o} A1Q) 000'¢ 0} eas Sl 02 oey SISU3AMPUES BllOANEY i1
07 adedeey sisusiyemne ajawog)d 1

wnpa o} A1a| .000's 01.000'L St St ~ endojo sisusompues sibajsoN a1
‘bas Joyepn B uojjeas|q vmoaw.T En._|mﬁ SlUEN UOLWOT) AWeN dynuaig adA L

7 9U07

AJUnoy Tepy 10] SJued UBISOUA|Od pUe oAlleN oBioods-auoy




L&

wnipapy 03 AQ ,000'L 0] eas .80 S0 eme,nue, ‘ssesdio ysiew snoiueael snasuep S
oot gy 000’} o) ees S S2Z wied uej ‘nin,o| IpueIgafiy e1pseyoliid d
1 o Aig J0Q0'| o) ess 0t .00} niy ‘INUosos B248}1oNnu S0300 d

wipey 0} £iQ ,000'L 0] eas 7 Z oe e, 'ley-oyo, asuasmpues Wwnoi] yg -1
1M 01 Al 000t 0] eBS C z ayau Bjus(noons egeydodiyll  ys -1

wnipepy o) A4g | ,000°C 03 eas 4 Z ayau 14004 eyeyoodr] | Ys - 19

wnipajpy o) Aig ,000'€ 03 e9S Z £ SNOSIQIY S300} ‘9joY Ney oew snjfydAjes snosigiy yg - 19

winipapy 03 g 000’ | 0] Eas i 2z nyryne, eaindind "rea eandind eisosyda] 15

wnpapy 03 4Q)l 000"} O} €8S £ S0 B, xe|je} epig 19
190 01 A ,000'} 0] eas Z 80 auejsind-eas 'INyiNYe, wruisesenuod wniansag i[3]

A 2,94, golugjhaz obequin|d 19

wnipap o} Ag ,000'E 0} BOS 1 K Inu-lem-g|e Bje, gAyoe)solds| enuosadag 19

wnipay 6} A1g 00'4 0} eas S 1 aysu eijoyisbau ejpeysodi] 19

wnipapy o) £1Q 000'} O} e9s 9 S0 exeiy o ned sisusompues “dss eljopeno ejuowanboer 19

wnipey oy A1g | 00Q'E 0 eas Ol 1 BlEN ‘JOMO|) UOOW Ueiemen sapiogn) eaowody 5

wnipaiy 01 Aig ,000°} O} ess A Wb 1EXEUEY NY BUlyBLIY wnajuable “Jea Wnjewoue Wwndoljona i5

wnipapw 03 Aaqli__ 000} o) ees 4 g0 25592 SISUB|IIXNI) BSSAIT) 15

wnipsyy 03 A1Qj[ 000’} 0) BOS £ 2 o)oye, | SISUBIYSE] ‘JeA SaploJjse|ad adlsaewey) 0

wmipapy o} A1Qll ,000'} 9) e3s ¥ S0 eus(e susda) elIARYI20g 19

wnipapy o) A1Qg 000} 01 eas 1 £0 SIFAISLQUIY iYe e N New gaoeyeds ‘dss esowio siAisuquil4 3]

wimpspy o3 il .000'€ 0} ess Z 0 BOJ-OWUD, sijiqenea sisoibesy [3)

wmpay 03 &3  Q0Q'E Of ess 4 N ojgwe|ey gjoonuow sisosbely 13}
Mmoo Aigl ,000't 0} eas 01 £ edeuedeue, eajBISe EULGN|OD) )
1MoL &gl ,000'E O eas o A 2N EOW ‘BOW WNpNU Wmoysd 4

“bau ssjep uoiieas| peaidg Wbl awWeN UOWWOoD aWweN JuuaINg adAi |

auIA A e8] 4} ofipeg g wied d qniys ys 1anoD) puncicy J9 SSeln) © wad 4 TdAL

¢ auo0Z

ATUNOY) INBN 10} SJUE[d UBISOUA[OG PUB OANEN Dijioads-auo7



rL_p

¢ 9U0Z

| 1B o Ag]  ,000't O) eSS 8z .me _enya) eyl ejAydosoew sea eydiowAjod SOIBPISOLSN
Aiql _,00Q'L ©) B8S 0z 07 M ‘ Ew:mo_au:mm euufiy i
wnipayy 03 AQ ,000'¢ O} e8S Sk Zb BLUB| sisuaompues soJAdsoiq 1
1epr 01 fagl ,000') O} B8S SZ 0g noy £]EPJOOQNS BIPIOD) m
wnipapy 03 A1Q4 _000'€ O) BSS 8 2L a.auelem ‘9.5Up, '8 Byey WNjeJopo wniyuen Ay
19AA O WNIDay 000'c, 0) eas Or 09 }9Jne| UBLPUEXBIE ‘JUBLLEY wnyAydou wnydydojed i
1o oL wnipeiyll _,000'¢ 03 B8S 05 05 INXN3 Jnuaipues 2UBJINOW SBjLN3YY 1
wnipayy oy &gl _+eybiy o eas 8 9 Lee B5098IA BEIRUOPO(Q 1i-us
wnipayy 0} Aig ,000'E o1 ess 8 8 ENNY 2SUSDIMPUES WNIYOLOION 1] -ug
wmpapy 0 AQ 1aybiy o) eas 0l 0L PoOM{BPUES BS|E) ‘OlBU ‘asuaompues wniodoApy i} -ys
wmpap o1 Mg ,000't 0} eas 9 8 Auseqinus Jaded ‘aynem esajuided egauossnoigll 4] - Y
SMIUEWSO IBYO[O "ENiE, | SISUBIENE)Y SISUSienBy {Sin-eAn BULIBOASHIAA y
wripapy o3 &gl 000’} O} ees N4 £ eulyeulyod e110JIPUN}0I XaUA ys
wmpapy 0} Jag ki 1oybiy 03,000} 9 9 emepynd selowelewe) eyaydllg ys
whtpa 0} A1Q) 00’4 0} e8s £ £l WNUB(OS Y2Beq ‘BNje, (UOS[OU WNUBIOS
wnipepy 01 A0l .000'€ O3 BSS g S BUEBLIO|OY ipneyoipneb euuag ug
wnipepy 0y Ag -,000'1 0} EBS B 9 1exeyey-exedneu ‘exedney . EA0I19S BJOADEDIQ ug
WNIpajy 0} Bn ,000°¢€ 0] eas 9 R ayane "1a|n, BI|0jIPIjAYjue SOI0dlSO ys
winipayy 0y Ak 000’ O3 ees £ £ ayau wnieae| ejaeysodi] y
121 01 A1 .000'E 03 ,.000° 2 £ oyd ‘ne -dds syoApay us
Wnipay 0} Agh 000} 0} 898 8 S UOp0o uBliemMeH ‘oBw LUNSOJUBWO) WNIdASSOD ys
wupapy 0) A [ 1eybiy 03,000} Z 2 N, m_m:mo_aucmw gyoueiq us
wnipapy 01 &gl 1eybiy o) ess 9 osmoame, ‘eayesye, asuanyec wnipodouay?) ug
£ J NEej0,0%0,0) ByjueIOIl "dSS BUIUBIOIW SUBPIG ug
, £ .4 Nejo,040,0% 1soIZUgWl “dss iseizuaw suaplg ys
_ wnipap 0} Aig )l ,000') O ees £ i N sisUSMew SuepIg "
wnipa ¢} A1all 000t O} eas 2 £ ejey end susjdioep “tea eonejd suowabiy us
, ‘bai Jajepp Jo_w_m}w_w vmmam MBieH aweN uowwoD alwieN SyRuang adAy

x. JUNG7) ey 10} Sjue[d UBISoUA[Od pue SANeN oiioads-8uoy




19p 03 Mg ,000°¢ 0} eas D¢ J(E opu eouindod ejsadsey | i
wnipapy 0} Ad|  .000'¢ o} ess 8 8 iye-1ji, ‘poomjepues _Emm.ou wnondiie wnjejues m
Al 000'¢ 01,000} 0z 0z ie)ew ayo, SISUSDIMPUES BISPiouAay m
wnipaly 0} A1 ,L000°E 0} eas Gl 02 oey SISUADIMPUES mEo>=m_ ]
0Z adadejey SISUBIYEMNE B(BLLI03|d m
wmor gl 000’ ojess Rer4 ge (1SIN3TYH) eleynd ‘ejey $NLICJ0B) SAUepUBY m
wnpepy 03 A | ,000°E 03 000’} 1) Sl “endo(o SISUDIMPUES m_mmummi i
Aig ,00'¢ O} eas St St iyeay wnseuijod eLwn|oseN m
jom 0y gl 000"} O ees St 02 ol ‘AuBqinw ueipuy ENOJUID EPULIOW 1
‘bau Jajep { uonessig peasdg wbeH BB UOWWOD i - awen dyuss ‘adk) ]

¢ 9UO0Z

———

ATUNOY e 10} SiU ch_m UBISBUA[Og pue SATIeN J1108ds-8usy

b5



wnipaiy o1 Al .000'¢ o) ess £ A BUILBUYE, s||e]sne eisiapy ys
wnipspy 0} &g 000'¢ 0} €3S 7 £l gjey end susidioap “1ea eonelf auowably us
Ez_ums_ oy &g ,000'L O} E®S S0 S0 eme,nye, ‘sseidAo yssew snoweaef snosuep S
| _1emo kgl 000} ojees Gl G7 wyed uey ‘nin,oj IpUBIgBiY BIpJeyOd d
_ Sl nyn.oj eueiseqJo}) eIpJeydjiid d
1o 01 Ay || ,000'E 03,0001 0l oF ouemey ‘nin,o| eufoase elpJeyoilug d
1oa 01 Agll 000’ o) ess Of 001 niu "JNUO203 B19/I0NU $000) d
1op 0 Aig 000"} o} eBas g 4 _ ayau ejuajnaons ejseysodi yg - 19
wmpay 0} Aiqll .000'c o} eas Z 7 ayau (004 eloeyooditl  yg - 19
wnipeiy 03 A1g i 000'g 0} B8S Z £ SNasIgy 8420y 'sjey ney oeil . snjAydAjes snosigiH |  ug -1
wnipoiy o} A ,000'} 0} eas A Z : : | nynyne, eaindind "1ea eaindind eisoiydaj J
wnipapy 0} AQ|,000°) 0} BOS £ S0 ew, | xe|[e} epIg 19
_ 1 . 8.9l mu_cm_b.wN oBequinid 1
Es_uws_ ol Mgl 000'c o) eas 1 L inu-iIem-gje eje, eAyoejsoida) enuciadag 1)
wnipa 0 Aig 00’} 0} eas . S L aysu eljojubajul ejoeydodr] i
En_vm_\.,_ 0} Al .oob. | O} ES3S 9 mc eyeLly o nedfi sisusompues ‘dss elojijeac equowanboep i3]
wmpewy 91 Mg ,000'E 0} e9s 0L L g[en, ‘1omojj UcowWw uelemeH sepiogn} Baowod) 15
wnipsy o &gl ,000') 0} eas £ 2 oxoxe ! sisusiyae] JeA SOpI0NSE|30 BIASRRWEYD J
wmpapy o3 A ,000'] 9} ess 3 S0 sifisuquiy e e nnew eooeyjeds *dss esowio syA)suquiy (3]
wrnipspy 03 1| ,000'€ 0} e8S Z A ‘ , B0j-0WD, m_mam_._m> sysolfely 2}
wnipa o) Aiqll  .000'€ 9} eoas A A ofewe|ey gloonuow siscibess (3]
12 01 Aig 000°} 0) eos 0F £ edeuedeue, BoRISE BULIGNIOD [2)
“newingwe ‘newe, sep|oayjeio eusipes 4
1m0l Aigll 000 0 eos A J . BjnY EOW ‘eou WNpNU WNRojISd 4
‘bes Jejepp uoyena;3y peaJds wbeH auiey UoWwwioy swieN J|jjue|og | edA m.ﬂﬁ
aUIA A @ei] 1y ofipeg s wed d gnys ys 1BAOD PUNCIS) 4O sseIs) 9 wed 4 TdAL

v U077

AJUNCD e 0] Sjue] UB[SSUAIO4 pUE SANleN J1j10ads-suo7



1ean 0) g 000'] 01 eas Gl 0z uou *Ausqnw ueipul eljojupd 2PULIOIY 1
1o 01 A 000" O} Eas Kot GZ enys| ejyo a__@aowa “1BA mnahoEzoa S030pISOBN 1
.8 sjay-ney ‘ejeyone, Snje)|esin SNOsIqH T
wnipapy o) 0 ._ooo.n 0} eas Ry . Zl ewe| sisuadimpues sosAdsoig 1
lepmorAqll 000} o) ees 52 0¢ ' noy ]Ep0oogns eIpoD) i
cl BleAOqO Blanuadieyn '
E:ﬁmE_ o} A1Q 000'c 0] B8S 8 21 m.mcﬂ_@s ‘2,840, ‘a.94ely . winjeJopo wnien 1
19 0) WNIPay ,000°¢ 0} €as Or 09 [2ine] UBLIpUBXBE ‘Iuewe)) wnyAydour wnjAydojen 1
um:s O} tunmipeiy .oco.m. 0} eas 0S ,0% nyny ‘nuajpued BUEION[OW SIILNAY i
wnipayy 03 Al 000’y 01 .00G°LY ,08-.0¥| 001 -.0G 20y BO)Y BI0BDY 14
wnipayy 0) Asg . Jaybiy o) eas el .,w 4e.B, BS00SIA BaRUOpPOQ 11y
wripapy o1 A1 ,000'E 0} Bas ) 8 L,nInY ASUBIMPUES WNIYILOION J -ysg
wnipapy o} Aiq | 18ybiy o} eas 0} Kol poom|epues asje;} ‘oleu asuasmpues wniodoAyy 1] -Ug
wnipapy 0y &Qll  ,000°) 0y ess 9 2 Aueqinuw jeded ‘ajnem eigjuided egauossnoag|| il - ys
SNUJUELWSO IBYOIO} ‘Bije, ISISUBIENEY SISUBIENE) [SIN-BAN BILIBOJISHIA 4ys
wnipap 0} AQ ,00Q'} 0} BOS F £ m:Em:an | BHOLPUN}0] XBJIA ug
__wnipapy 0} &g 1aubiy 03 000"t 9 9 amenind aepwelswe) eyoydAlg ug
wnipayy o} Aig ,00'L 0) eas £ £ wnuejos yoeaq 'Bixe, HUOS[aL WNUBIDS us
wnipapy o Aig 000'} ©) eas 8 9 1ejeyey-exedneu ‘exedneu 2921198 BJOAIEDS ys
tpapy 0) Aig ,000'c 0} ess g v ayanie 19|, elyo)pijAyue SaIBWIoaISO yg
wripspy o) A1GH 000'€ O) eas £ £ ayau wnieae| ejseyoodi] yg
wnipaiy 0) /g 18ybiy 0} ,00Q’L L 2 R, SISUBJIMPUES EjjaueBI(] yg
, 9 )] es004ny suidpio] yg
£ J Ne|o.o%0,03 BYJUBIOIM “dSS BUYjURIOIW SUBDIY ys
. £ L Nejo.o40.0Yy ysarzuaw 'dss yseizusw suapig ug
1spmor gl 000°) 01 eas A BN | nejo,ojo,0y| eueipueigajiy "dss eueipueigaly suapig yg
wnpay o Aa ] seybiy 03 000°L | £ Z BUIYBUILE, 'POOMULIOM INEW ESNYIP “IBA SISUSINEL BISILBUY ys
‘bal Je1eM uaneAa|3 vmwaqu 61y SWeN Uowwo?) ‘BLMEN JHIUAING _ adA)
ﬁ 92U ON AJuno) e JoJ Sjuefd UBISSUA[O PUE SANEN Ji08dS-aU07

0



19AA O) WNIPay ,000'9 0} ees LA ajew SHLIOJAHO BIXAty A
e o Aigl .000'c ©) Bes 0F 0¢ ofitu eaujndod eisadsaty] i
wnipay  .000°€ 03,000'L Sl Sl auewew | eykydosAiyo eioydog m
winipapy 0} ?_.n_ ,D00'E 0} ees B 8 1ye-iji, ‘poomjepues [ejseod winandi|je wiees 1
wnipapy 0] £4Q |~ 000'E O) eas Sl 0z oey SISUBDIMpUES BljjoANEY il
_ 07 adadejey S{SUBJYBMNE 9|3WO0d|d J

lemor gl ,000°} o) eas 52 GE (1S137vH) efeynd ‘ejey SNL0JI8) SNUBpUB N
wnipepy ot A1a | ,000'€ 01 .000'L Sl St ~ endojo sisusompuEs siBojsoN T
[ pesidg Em_m_H SLIEN UOWWOD QWEN OYRUBING ad4 h

AJUNoOH ey 10} Sjue[d UeISauA[od vc_mlm%mz o158ds-suoy7

9



A%

R b

o

PERATS,

i
) :
SR




]
Cail

e8s

w.v..

g

I R

i

oy

T
ol
s

i




egaoeiaqibuiz SUBDSBARY WNIYIApeH JaBuib moypad
aeadelt] sisuaueiedod sndienoiay omoE 3ym
eeadeIagibury wneuood WniybApay 19bulb ajym
8e80e1doIdan Bljojsniqo BIG0ITD) owruenb a3l jaduinl]
aeeleqnosewis eluissiie snyjuelyy uaAeay Jo sal
8E8JED WNEJOPO WNYILEXOYILY SSEID|EUIOA JoOMS
SBE30BUIERSE)) eonejl eUENSeEN | poomuodl jeajbuol "ysJelijjes yeo dUIEMS
aeadei wnueBes Wnipisq BABND ALIDQMENS
8B3DE8J0Id BISNq0J Ba[|IABID) }EO JBAIS 'jeo Ay|is|
aeaoejny euelajielq eisjapuid ajdew puejsuaany) 'poOOMY|IS
aesoejodeg awJoyalo.wnyAydosAiyn oj[uied ‘jes) unes
aeedrIgny suzsagnd euoyouln) 2aJ) auiuinb
EE RN wniAisulduigns UoAUa20J8)8H hmao_ﬁ liead ]l
EEERE eijojwed euejag SSEIDUE
SEdIEINE] JJUBULING LUNUOWEUUID eissed bueped
eeadeloydoziyy eziyIoullAb erainbnig aAoIbUBW (BJUSII0
eeaoeubeee|q e)ejequin snubeaely 19j5e9j0
8B8JE0 SNI[0JISS)) SNAoUOXY sseJbjadied PRAES|-MOJIBU
SBaJE]JEWO]SE|B N SUIISDAIED BIUODIA 123 JaA9A "BlUCDIL
| QEGIBUAN eiasuanbuinb eonsieay eongjejpw
BEBJBO saplodys epeiIyy sse16e01 mopeaw
9E30ES0Y esiuodet eAjogqou yenbo
geaoeludiesse) wnuenjasdwed UojAXojeWwaeH 9al} poomMpoo|q 'POOMO0|
aealesoLiy BUBISSUJE] BIOBDY oeuidod 'njy
aeadeolo.d iisyueq ea||iAsic) JOMOL} _m_mmw_
9880BUBJISA winjepnes wniAxaseyjn) A11aq 13diun
agsde|qInINg sipuelb Bluno0) pinoB pajinui-japess psnob AAl
auadeqey 2|E|d8000n8] eUSEINaT g0y ajoey
aeajeiolsy ejeoipe) suaoydodAy 810lUS0D 'Jea s el Aley
8eadeUsqJan wn3Jiuode| WnpudpoIal) JamogAiol
aes0edlAp ehe) oA 231 ele| '@aJ) all
oraJeUsqIap wnsoulds wnjAxeseyin) pooms|ppl
aealteod snjeui| sndjoH Doj 21iysRIoA 'SSEID J9AIPA UOWILIOD
eeaveuIENsSE) eijojijasinba guuensen POOMUON UOWLIOD
geaoe|uldesae) e|ejadenap enidiesaen jg-e-iem 'Lioy} sI0SAp ‘Mejd sjed
eesdelgppng siSusliessebepew ele|ppng ysnq 8xouls "ysnq m__%wm:m
288080 SUeID SNIYILeD sseibjaynqg |
aBadteo SnoIIBJIA U0BOdOIpUY wadjseniq mojiek "ebpaswooiq]
asaoseuibelog eiqelh eipion) BIpJOD paARS|-pEOI]
eeaorIereded SUS0S9)NJ} BIUO2D0Y e1u02994
eeadepA sningob snicAjeon3y wnb an(q
2Bea0esoy sSNINbJe sNgQny Aiaqyoe|q
CEEREECINTT TEEERER 2jpem yoe|q
EE& jueld aleu JYRUBIDg aWey Jowwoo)

ili SINV1d 3S3HL LNVd LON Od|

7



ejod eueueq

oeaoBIolissey BLUISSIIOW BIOYISSEd
aeadeuUISIAN B05d|8 eisiphy eIsipJe uoyngaoys
EEERENEY BOoNSe}s eojiseQl 88. Jaqqn) uedixaly '8s4) Jaqgn) eweued
2E90B0 ejeqn( eapepo) sselb sedwed
sealeLAN wniegoss wnuwiedsoda B3] pue|es7 MeN
seadedieoouiio] snjebjaee] SNdJed0uAI0N) JuUBieyesey '|2ine| pueesz md
seadenelely E}j28A9 si19)doibuy UuJa} 98] Jeasebepe 100} Sajny
seedeIoAeded BljQjiewn] eiuuglusuuny Addod din} ueoixapy
8E80E3|0 [apyn snuixeiq |se 1e21doJj ‘yse uedixaiy
aeadeAeDy BP0} Baeloin dway snuunen
EEEREERTEIN BIELIED EUBUE euejuET]
SB0IB]EUI0)SERN BUI elwapin 95N § J3IS0Y
aeadelojuden exuodel 8JadiuoT] apjonsAauoy asaueder
aealeaIsy SapIoIURYIL OPauag AN UBWIIBE)
9BAVESOWIYN eSNjuog elneay _ eoy UBSOULO
oEA‘BIpIEIBUY SNIOHUYINGaIB] SNUIYIS 19ddad uepzelg ‘Auagseunsuyn
9EaJBYjuBDY eoijabueb eisejsAsy 19|0IA BS8UIYD
2BIDEION edJeD0JILI SN2 uoAueq uelejfep 'uoAueq asaul
geaoeod BN BLeiyoe.g ssell eiuioje
apalelajsy eso[id susapig s|peau ysiuedsg "yoj sJebbag
aeadeayjein Lsdooa siejdoiaeyds uJaj 931} UelesSny
CEEREEDI L) 1iadood esyjein ure} 924) uelessny
CEEREETT UQjAXOUBAW BIDBDY RoOMOB[] Ueliensny
9e80BLAN soquiel WNIDAZAS
gealelely e||Aydounoe eisjeyog
2eADEUAN esojuello] snuAwopoyy
aeaoB)BUIoISE[DN ejeIswolb sidejosald
oealeqe epljjed sidosold
aeadeuld epae) snuid
9ES0BAEDY XBUs) Wiioyd
ogagelojissed SHnpa Biojssed
aBsIe0d 12|iAIN wnjedsed
8£8080d wnwixew wnaive4
aesdejeuio]se9aN ejenoiued ejodsixQ
eoedoine esj0)
aeadeod B0 INUI SiUIBN
aeadejeloise9 iy WNRIPUe) eulojsesiy
e R E Y BSOUSA BJjIUIpay
2EaYB)EUI0ISE[BIN eoylubew e|jiuipaly
aeadeleuwo)seldp nbuLING Bjjivipay
SeadEUAIN SNLI34U03 UOWA)SoYdo]
geajedunp snyopued snoung
geooelaqibulz7 uinueyaupled wniydsApsy
aeelelAN g)snqoJ snjdAjeany
CECREIEI snuesuiAiey uoJablg
EEEREI M EEE gljojipun}ol SJossiq
agedejellolse|e WNeID ews)Soiy Yy
aeaes| asuaLiLNy wnunuser

Apwuey ue|d

QLB SYRUBIDS

auweu uotwwa)
— =

iii SLNV1d 3S3HL LNVd LON OQ

13



Selection

As a general rule, it is best to select the largest and healthiest specimens. However, be sure to
note that they are not pot-bound. Smaller, younger plants may result in a low rate of plant
survival.! When selecting native species, consider the site they are to be pianted in, and the
space that you have to plant. For example: Mountain species such as koa and maiie will not
grow well in hot coastal areas exposed to strong ocean breezes. Lowland and coastal species
such as wiliwili and Kou require abundant sunshine and porus soil. They will not grow well with
frequent cloud cover, high rainfall and heavy soil.

Consider too, the size that the species will grow to be. It is not wise 10 plant trees that will grow
too large.? Overplanting tends to be a big problem in the landscape due to the underestimation of
a species’ height, width or spread.

A large, dense canopied tree such as the kukui is a good shade tree for a lawn. However, it's
canopy size and density of shade will limit what can be planted in the surrounding area. Shade
cast by a koa and ohia lehua is relatively light and will not inhibit growth beneath it.

Keep seasons in mind when you are selecting your plants. Not ail plants look good year round,
some plants such as ilima will look scraggly after they have flowered and formed seeds. Avoid
planting large areas with only one native plant. Mixing plants which naturally grow together will
ensure the garden will look good all year round.® Looking at naturai habitats helps to show how
plants grow naturally in the landscape.

When planting an area with a mixed-ecosystem, keep in mind the size and ecological
requirements of each plant. Start with the hardiest and most easily grown species, but allow
~ space for fragile ones in subsequent plantings.

Plants in their wild habitat must be protected and maintained. It is best and easiest to get your

plants from nurseries (see list), or friend's gardens. Obtain proper permits from landowners and
make sure you follow a few common sense rules:

collect sparingly from each plant or area.
some plants are on the state or Federal Endangered Species list. Make sure you get
permits (see app. A,B) '

! K. Nagata, P.6
? K. Nagata, P.9

3 Nagata P.9

7@



Soil

Once you have selected your site and the plants you wish to establish there, you must look at the
soil conditions on the site. Proper soil is necessary for the successful growth of most native
plants, which preform poorly in hard pan, clay or adobe soils. If natives are to be planted in
these types of soil, it would be wise to dig planting holes several times the size of the rootball and
backfill with 50-75% compost.* A large planting hole ensures the development of a strong root
system. The plant will have a headstart before the roots penetrate the surrounding poor soil.?

It is recommended that native plants not be planted in ground that is more dense than potting soil.
If there is no alternative, dig a hole in 2 mound of soil mixed with volcanic cinder which
encourages maximum root development. Fill the hole with water, if the water tends to puddle or
drain too slowly, dig a deeper hole until the water does not puddie longer than 1 or 2 minutes.®
Well-drained soil is one of the most important things when planting natives as you will see in the
next section.

Imisation

Most natives do very poorly in waterlogged conditions. Do not water if the soil is damp. Water
when the soil is dry and the plants are wilting. Once established, a good soaking twice a week
should suffice. Deep soaking encourages the development of stronger, and deeper root systems.
This is better than frequent and shallow watering which encourage weaker, more shallow root
systems.

The following is a watering schedule from Kenneth Nagata's Booklet, How To Plant A Native
Hawaiian Garden: '

WATER REOQUIREMENT ' WATERING FREQUENCY
Heavy 3x/ week
Moderate , 2x / week
Light : Ix / week

Red clay soils held more water for a longer period of timé than sandy soils do. If your area is

very sunny or near a beach, things will dry out faster. Even in the area of one garden, there are
parts that will need more or less water. Soils can vary and amount of shade and wind differ.
After plants are established (a month or two for most plants, up to a year for some trees), you
can back off watering.

* Nagata, p. 6.
* Nagata, p. 8

¢ Nagata, p. 8

77



Automatic sprinkler systems are expensive to install and must be checked and adjusted regularly.
Above-ground systems allow you to monitor how much water is being put out, but you lose a lot
due to matfunctioning of sprinkler heads and wind. The most efficient way to save water and
make sure your plants get enough water, is to hand-water. This way you are getting our precious
water to the right places in the right amounts.”

Fertili

‘An all-purpose fertilizer 10-10-10 is adequate for most species. They should be applied at

planting time, 3 months later, and 6 months thereafter. Use half the dosage recommended for
omamentals and pay special attention to native ferns which are sensitive to strong fertilizers. Use
of organic composts and aged animal manures is suggested instead of chemical fertilizers. In
addition, use of cinders for providing trace minerais is strongly recommended.®

Natives are plants which were here hundreds of years before the polynesians inhabited the
Hawaiian Islands. They were brought here by birds, or survived the harsh ocean conditions to
float here. They are well-adapted to Hawaii’s varying soil and environmental conditions. This is
why they make prime specimens for a xeriscape garden. However, natives will not thrive on their
own, especially under harsh conditions. On the other hand, like any other plant, if you over-water
and over-fertilize them, they will die. Follow the instructions given to you by the nursery you buy
the plant from, or from this booklet. Better yet, buy a book (suggested readings can be found in
the bibliography in the back of this pamphlet), read it, and learn more about native plants. I
guarantee that you will be pleased with the results.

7 Bomnhorst, p. 19-20

* Nagata, p. 6



Propagation

There are many ways to propagate and plant-out native Hawaiian species. One of the most
thourough and helpful book is Heidi Bornhorst’s book, Growing Native Hawaiian Plants. The
easiest, and best way to obtain natives for the novice gardener is to get them from a reputable
nursery (see appendix ¢). That way all you will have to do is know how to transplant (if
necessary) and plant-out when you are ready. These are the two methods I have listed here.

Transplanting

1. Use pots that are one size bigger than the potted plant is in

2. Get your potting medium ready
Good potting medium is a %%, % mixture of peat moss and perlite. If the plant is from a dry or
coastal area, add chunks of cinder or extra perlite. If it is a wet forest species, add more peat
moss oF compost. Be aware that peat moss is very acidic and certain plants react severely to
acidity.

If the plant is to eventually be pianted into the ground, make a mix of equal parts peat moss,

perlite, and soil from the area in which the plant is to be planted. Slow-release fertilizer can be
mixed into the potting medium.

3. Once pots, potting mediurn, fertilizer and water are ready, you can begin re-potting.
Keep the plant stem at the same depth it was in the original pot. Avoid putting the plant in too

large a pot, as the plant may not be able to soak up all the water in the soil and the roots may
‘drown and rot.

Mix potting medium and add slow-release fertilizer at this time. Pre-wet the medium to keep dust
down and lessen shock to the plant. Put medium in bottom of pot. Measure for the correct depth
in the new pot. Make sure there is from ' to 2 inches from the top of the pot so the plant can get
adequate water. Try to stand the plant upright and center the stem in the middle of the pot.

Water the plant thoroughly after transplanting. A vitamin B-1 transplanting solution can help to
lessen the transplant shock. Keep the plant in the same type of environment as it was before, sun
or shade. If roots were broken, trimm off some of the leaves to compensate for the loss.’

Planting out

1. Plant most native Hawaiian plants in a sunny location in soil that is well-drained.
2. Make the planting hole twice as wide as the root ball or present pot, and just as deep.
If the soil is clay-like, and drains slowly, mix in some coarse red or bland cinder, coarse periite or

® Bornhorst, p.20-21



coarse compost. Place some siow-release fertilizer at the bottom of the hole.

3. Carefully remove the plant from the container and place it in the hole.
The top of the soil should be at the same level as the top of the hole, if it is too high or too low,
adjust the soil level so that the plant is at the right depth.

4. Water thoroughly after you transplant.

Mulch

Most natives cannot compete with weeds, and therefore must be weeded around constantly in
order to thrive. Mulch is a practical alternative, which discourages and prevents weeds from
growing.

Hawaii’s hot, humid climate leads to the breaking down of organic mulches. Thick organic
mulches such as wood chips and leaves, may also be hiding places for pests.

Stone muiches are attractive, permanent and can help to improve soil quality. Red or black
cinder, blue rock chips, smooth river rocks and coral chips are some natural choices.'
Macadamia nut hulls are also easy to find and can make a nice mulch."

Never pile up mulch right next to the stem or trunk of a plant, keep it a few inches away.

' Bomhorst, p. 24

1 Nagata, p. 7

&0



ZONES

The Maui County Planting Plan has compiled a system of 5 zones of plant growth for Maui
County. The descriptions of zones and maps for these zones are as follows:

Zone 1:
Wet areas on the windward side of the island. More than 40 inches of rain per year.
Higher than 3,000 feet.

Zone 2:
Cool, dry areas in higher elevations (above 1,000 feet). 20 to 40 inches of rain per year.

Zone 3:
Low, drier areas, warm to hot. Less than 20 inches of rain per year. Ses level to 1,000
feet.

Zone 4:

Lower elevations which are wetter due to proximity of mountains. 1,000 to 3,000 feet.

Zone 5

Salt spray zones in coastal areas on the windward side.

These zones are to be used as a general guide to planting for Maui County. In addition to looking
at the maps, read the descriptions of the zones and decide which zone best fits your area. Plants
can be listed in more than one zone and can be planted in a variety of conditions. For best results,
take notes on the rainfall, wind, sun and salt conditions of your site. Use the zones as a general

guide for selection and read about the plants to decide which best fits your needs as far as care
and or function.



PLACES TO SEE NATIVES ON MAUI:

The following places propagate native Hawaiian plants from seeds and/or cuttings. Their purpose
is to protect and preserve these native plants. Please contact them before going to view the sites,
they can provide valuable information and referral to other sources.

1. Hoolawa Farms 575-5099
P OBox 731
Haiku HI 96708

2. The Hawaiian Collection 878-1701
1127 Manu Street
Kula HI 96790

3. Kula Botanical Gardens 878-1715
RR4, Box 228
Kula HI 96790

4. Maui Botanical Gardens 249-2798
Kanaloa Avenue, Kahului
across from stadium

5. Kula Forest Reserve

access road at the end of Waipoli Rd

Call the Maui District Office 984-8100
6. Wailea Point, Private Condominium residence 875-9557

4000 Wailea Alanui, Kihei
public access points at Four Seasons Resort or

Polo Beach

7. Kahanu Gardens, National Tropical Botanical Garden 248-8912
Alau Place, Hana HI 96713

8. Kahului Library Courtyard 873-3097
20 School Street

Kahului HI 96732



PLACES TO BUY NATIVE PLANTS ON MAUI

Ho'olawa Farms
Anna Palomino
P O Box 731
Haiku HI 96708
575-5099

* The largest and best
collection of natives in the
state. They will deliver, but
worth the drive to go and see!
Will propagate upon request

Kahanu Gardens

National Tropical Botanical
Garden

Alau Place, Hana
248-8912

Kihana Nursery

1708 South Kihei Road
Kihei HI 96753
879-1165

Kihei Garden and Landscape
Waiko Road, Wailuku

P O Box 1058

Puunene HI 96784
244-3804

Kula Ace Hardware and

Nursery

3600 Lower Kula Road

Kula HI 96790

876-0734

* many natives in stock

* get most of their plants from
Ho'olawa Farms

* they take special requests

10.

11.

12.

Kulamanu Farms - Ann Carter
Kula HI 96790
878-1801

Maui Nui Botanical Gardens
Kanaloa Avenue

(Across from stadium)
Kahului Hi 86732

249-2798

Native Gardenscapes
Robin McMillan

1330 Lower Kimo Drive
Kula HI 86730
870-1421

* grows native plants and installs
landscapes including irrigation.

Native Hawaiian Tree Source
1630 Piiholo Road

Makawao HI 96768
572-6180

Native Nursery, LLC
Jonathan Keyser
250-3341

New Moon Enterprises - Pat Bily
47 Kahoea Place

Kula HI 96790

878-2441

Waiakoa Tree Farm - Kua Rogoff
Pukalani HI 96768
Cell - 264-4166

=4



MitCiraaei To Bgraresai.

: Gkt Dreagid: kBl s
MUNEKIYO HIiRAGA, INC. MITEURL MIDHT Hireass;

KoLy rirg Feerbila..

PR AL g n it b [

April 6, 2011

David Taylor, Director
Department of Water Supply
200 S. High Street

Waituku, Hawaii 96793-2155

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii (HRD11/0063E)

Dear Mr. Taylor:

Thank you for your letter of March 8, 2011, responding to our request for comments on
the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility (WK WWRF) Shoreline Protection
Extension project. We offer the following information, which addresses your comments
in the order listed in your letter. '

Infrastructure:

1. The information provided on the existing water system along Amala Street will be
included in the Draft EIS. We also acknowledge that, if required, the construction
plans for the project will be submitted to the Department of Water Supply’s
(DWS) Engineering Division for review.

Conservation:

2. Dust Control: The Department of Environmental Management (DEM) will use
reclaimed water from the WK WWRF for dust control during construction.

3. Use climate-adapted native plants, if applicable: Landscaping is Iimited_to.-""-'
planting of grass to stabilize the soil once construction has been completed. As
recommended, the DEM will consider a native grass species such as‘aki‘aki. = ... .

4. Prevent Over Watering: The WK WWREF is irrigated wifh.feclaimed_ water from
the facility which conserves the County's po_ta.bl-e'Water resources. :

e x cellence in

: . crocess o .

305 High Street, Suite 104 Wailuku, Haswaii 96793 - ph: (808)244-2015 - fux: (808) 2448779 - planning@mhplanningcom + wwsnmhplanningoom 3,
f A R Ggemen (84



David Taylor, Director
April 6, 2011
Page 2

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very truly yours,

Ut F—

Colleen Suyama
Senior Associate
CSyp
cc:  Kyle Ginoza, Director, Department of Environmental Management

Russ Boudreau, Moffat Nichol
KADATA\MoffatiNichoWK WWRFEISPN Response\DWS EISPNres.doc



|

FEB 03 201

Council Chair Director of Council Services

Danny A. Mateo K.en Fukuoka
. Vice-Chair

Joseph Pontanilla

Councit Members

Gladys C. Baisa COU N I Y COU NC“—

Robert Carroll UNTY MA

Elle Cochran CO OF UI

Donald G. Couch, Ir. 200 S. HIGH STREET

G. Riki Hokama WAILUKU, MAUL, HAWAII 96793

Michael P. Victorino www.maticounty.gov/icouncil

Mike White

February 1, 2011

Department of Environmental Management
Attn: Kyle Ginoza, Director

2200 Main Street, Suite 100

Wailuku, HI 96793

Munekiyo and Hiraga, Inc.

Atin: Colleen Suyama, Senior Associate
305 High Street, Suite 104

Wailuku, HI 96793

Dear Mr. Ginoza and Ms.Suyama:

SUBJECT: Enviro‘bmental Impact Statement Preparation Notice For Proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline
Protection Extension At TMK (2)3-8-001:188, Kahului, Maui,Hawaii

Thank you for the opportunity to provide review and comments for the proposed -
action.

After review of the information presented, | have no comments at the present time.

Sincerely,

JOSEPH PONTANILLA,
COUNCIL. MEMBER

S



LT
| Gawvior Baties rdosi. ..
MUNEKILY 4 HIRAGA, INC. MU0 = MG H e

Moot Ly Frreitos .
F P P - N I R

April 8, 2011

Joseph Pontanilla, Council Vice Chair
Maui County Council

County of Maui

200 South High Street

Wailuku, Hawaii 96793

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Council Vice Chair Pontanilla:

Thank you for your letter of February 1, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and conveying you have no
comment at this time.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental iImpact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very truly yours,

Gt T

Colleen Suyama
Senior Associate
CS:yp L
cc.  Kyle Ginoza, Director, Department of Environmental Management. .-~
Russ Boudreau, Moffat Nichol DR

KADATAWMOoffattNicholWK WWRREISPN Response\Pontanilla EISP Nres.doc

. i
T SR B R
S }{ ’\,a- VI T e

nrocess o

305 High Street, Suite 194 - Wailuku, Hﬁ:w{di 96793 - ph: (808)34_4‘-_701"5. « fax: (808)244:?8739.- pl:.'nm'::g@rh/";/}[mm{.-rg;c"dm - e mhplaning.com ; .
- - | managermen gy



JAN 272011

Maul Electric Company, Ltd. » 210 West Kamehameha Avenue « PO Box 398 » Kahulul, Maui, HI 96733-6898 = (808) 871-8461

January 26, 2011

Ms. Colleen Suyama, Senior Associate
Munekiyo & Hiraga, Inc.

305 South High Street, Suite 104
Wailuku, Maui, Hawaii, 86793

Subject: Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection
Extension — Environmental Impact Statement Preparation Notice
Kahului, Maui, Hawaii
Tax Map Key: (2) 3-8-001:188

Dear Ms. Suyama,

Thank you for allowing us to comment on the Environmental Impact Statement Preparation
Notice for the subject project.

In reviewing our records and the information received, Maui Electric Company has no objection
to the subject project at this time.

Should you have any questions or concerns, please call me at 871-2341.

Sincerely,

Kyle Tamori
Staff Engineer

c. Department of Environmental Management — Mr. Kyle Ginoza

£



R A L TR o Pl P

MUNEKIYO HtRAGA, I1NDEC. BT Crprers s NMED e Ho s

KoLyt Frorsstya

Blafde AL aAmitIs Fily

April 6, 2011

Kyle Tamori, Staff Engineer

Maui Electric Company, Ltd.
P. O. Box 398

Kahului, Hawaii 96733-6898

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Mr. Tamori:

Thank you for your letter of January 26, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and your confirmation that Maui
Electric Company, Ltd. has no objections to the project.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at 244-2015.

Very fruly yours,

/%""‘?D/

Colleen Suyama
Senior Associate

CS.yp -
cc.  Kyle Ginoza, Director, Department of Environmental Management .+ N
Russ Boudreau, Moffat Nichol e B

IKCA\DATAMOoffattNichol WK WWRRAEISPN Response\MECO EISPNres doc

P

e e
7. nrocess |
305 High Streer, Suite 104+ Waishu, Hawaii 96793 - ph: (808)244-2015 - fax: (80)8) 29438729 - planning@mbplanning.com » wawpihplanning.com 1
, TN OO oe e 169

PR had We 1R



JAN 31 201

9

&

Hawaiian Telcom §

January 27, 2011

County of Maui

Department of Environmental Management
One Main Plaza

2200 Main Street, Suite 100

Wailuku, HI 96793

Attention: Kyle Ginoza, Director

Subject: EISPN for the Proposed Wailuku-Kahului Wastewater Reclamation Facility
Shoreline Protection Extension Project

Dear Sir,

Thank you for allowing us fo review and comment on the subject project. Your plans have
been received and put on file.

Hawaiian Telcom, Inc. has no comment, nor do we require any additional information at this
time.

Should you require further assistance, please call me at 242-5107.

Sincerely,

' Tom HLEfchison
OSP Engineer

cc.  Colleen Suyama, Munekiyo & Hiraga

Lynette Yoshida, Network Engineering Senior Manager

BICS File # 0803-026 (3030)

PO Box 2200 - Honoluiu « i 96841 g@



RO T rory

Mare At D>l [

April 6, 2011

Tom Hutchison, OSP Engineer
Hawaiian Telicom

P. O. Box 2200

Honolulu, Hawaii 96841

SUBJECT: Response to Environmental Impact Statement Preparation Notice
(EISPN)} Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Ms. Hutchison:

Thank you for your letter of January 27, 2011, responding to our request for comments
on the Environmental Impact Statement Preparation Notice (EISPN) on the proposed
Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
project. We appreciate your review of the document and conveying Hawaiian Telcom
has no comment at this time.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. [n the meantime, if there are any questions or if additional information is
needed, please feel free to contact me at (808) 244-2015.

Very truly yours,

lho &

Colleen Suyama
Senior Associate
CS:yp
cc:.  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol

KADATAMeffatiNicholWWK WWRPEISPN ResponsetHawaiianTelcom EISPNres.doc

‘vﬁ“'\ -**.:"*I.:;w
oDroCcess

305 High Street, Suite 104 - Weatluly, szzumi 96793+ ph: {8()6) ’44 2005 - ﬁ:.r (808) 74436779 planmrzg@m/'rplmmmgcom e, mkplmrmngmm
N ‘i} "agernen

. ’-.),,J"

DA e LT N e
o e Gyl DIear Py
MUNEKIYD HIRAGA, INC. MIT UL MUt Hoivasg,
F



Protecting Maul's Future

Feb. 25, 2011

Munekiyo & Hiraga, Inc.
305 High Street, Suite 104
Wailuku, Hawaii 96793

Email: planning@mhplanning.com

RE: Wailuku-Kahului Wastewater Reclamation Facility Shoreline Protection Extension
(EA/EISPN})

Aloha, | am writing today to offer comments from Maui Tomorrow Foundation on the
EA/EISPN for the planned shoreline extension of the Wailuku-Kahului Wastewater
Reclamation Facility.

Maui Tomorrow has many concerns regarding the Wailuku-Kahului Wastewater
Reclamation Facility. By placing an extension of the revetment at the plant the life of the
facility will be extended. With the growing population in Central Maui an extension of the
facility’s life expands the amount of effluent going through the plant’s eight injection
wells. Maui Tomorrow feels it is imperative that water recycling by way of an R1
waterline be developed congruent with this action in order to lessen the amount of
wastewater entering into Kahului Bay. The cost of this accompanying action, especially
if using the two existing 14” lines at the old Maui Land & Pine facility in Kahului, would
stili make this option more economically viable than the cost of moving the entire plant to
a new inland location.

Further comments for consideration:

Page 25 Potential Impacts and Mitigation Measures

If sand is lost the EISPN states that it could be replaced with other sand, most iikely
dredged from a 200 acre site off of Kahului Harbor. In the preliminary Engineering
Report (pg. 47) it states that “Additionally, beach replenishment at another site could be
considered as mitigation for any potential environmental effects associated with
Alternative 3A, the revetment extension.” At the public scoping meeting it was
mentioned that a more “popular” beach might be the site for such replenishment. Please
state clearly in the DEIS the process to be followed in order to determine how a more
“popular” beach would be chosen.

Page 31 Flora and Fauna, A. Existing Conditions

The document states that “no known rare, threatened, or endangered species” are found
in the area surrounding the Wailuku-Kahului WWRF yet endangered green sea turtles
live year round in the waters surrounding this area and frequently come onshore. Other

FEB 28 201

92



turtle species occasionally seen in nearby waters include the highly endangered
hawksbill turtle. Please address in the DEIS how these species will be effected by the
proposed action.

Page 45, Public Services, 1. Recreational Facilities, a. Existing Conditions.

“in the vicinity of the project site, a wide range of shoreline and ocean recreation
activities such as boating, fishing, diving, surfing, canoeing, kayaking, picnicking,
kitesurfing, and windsurfing are available at the Kahului Harbor and nearby beach
parks.” Please expand in the DEIS on current water quality findings that may affect the
health of ocean recreation users in the area as these findings will also reflect ocean
users’ future health issues as this action will extend the life of plant and Central Maui's
growing population will increase the amount of effluent going through the plant’s injection
wells.

Mahalo for considering these comments and please add Maui Tomorrow Foundation,
inc. as a consulted party,

{Proc Boin

Irene Bowie
Executive Director

55 N. Church St. Ste. A5, Wailuku, Hl 96793 808.244.7570 director@maui-tomorrow.org



Gwirn Do

DS TSN T T B I S B

Flaly ot

MUNEKI!IYO \ HIRAGA, INELC. MET B N A

Konm Ly s Fllartiiss

B A AL AN G

April 6, 2011

irene Bowie, Executive Director
Maui Tomorrow

55 North Church Street, Suite AS
Wailuku, Hawaii 96793

SUBJECT: Response to Environmental Impact Statement Preparation Notice . -

(EISPN) Comment Letter Regarding Proposed Wailuku-Kahului
Wastewater Reclamation Facility Shoreline Protection Extension at
TMK (2) 3-8-001, Kahului, Maui, Hawaii

Dear Ms Bowie:

Thank you for your letter of February 25, 2011, providing comments on the proposed
Wailuku-Kahului Wastewater Reclamation Facmty (WK WWRF) Shoreline Protection
Extension. We offer the following information in response to your comments. The
response are in the same order listed in your lefter.

INJECTION WELLS:

1.

The County of Maui County Council through Resolution No. 08-12 accepted the
Central Maui Wastewater Reclamation Facility Study and concurred with the
recommendations and long term plan. The long term plan is to leave the existing

‘WK WWREF at the current site. It also recommended mitigating shoreline erosion

through construction of shoreline erosion structures or beach nourishment. The
proposed shoreline protection extension project is implementation of this
recommendation.

The shoreline protection measure is primarily designed to protect the facility from
erosion which currently threatens injection Well No. 2 and will threaten the
structural integrity of the existing sludge holding tanks in as few as four (4) years.

As noted the shoreline protection will extend the plant life of the facﬂtty The -~

phasing out of injection wells at the facility is part of a county-wide review by the

Wastewater Working Group in 2010. Development of alternatives fo the injection

wells at the facility well need to be addressed through mp]ementat:on of an R-1
irrigation system for Central Maui. This effort is. beyond the scope of the

proposed shoreline protection prOJect and will réquire a pollcy decision by the... - ..

Maui County Council.

'i‘.,a’{:f&’:jg
M amag e m

celisnce

Z&;A
Lot d

305 High Street, Suite 104+ Whtiluku, H:r:uuu 96793 - ph: {é06)744 7(”5 fu— {806) 744—?&779 pz'fmmf}g@m/rp!ammrgmm w tLum;/Jp!mmmg:mn

-



Irene Bowie, Executive Director
April 6, 2011
Page 2

PAGE 25, POTENTIAL IMPACTS AND MITIGATION MEASURES:

2. The Draft Environmental Impact Statement (EIS) will include discussion on beach
replenishment at another “popular” recreational beach site as an alternative to
the beach replenishment fronting the subject property.

PAGE 31, FLORA AND FAUNA, A. EXISTING CONDITIONS:

3. The Draft EIS will include a Biological and Water Quality Report prepared by
AECOS, Inc. The report includes a discussion of the endangered green sea

turtles that are occasionally seen in nearby waters and proposed mitigation will

be addressed in the Draft EIS.

PAGE 45, PUBLIC SERVICES, 1. RECREATIONAL FACILITIES, A. EXISTING
CONDITIONS:

4. As noted in ltem 3, above, a Biological and Water Quality Report has been
prepared by AECOS, Inc., water quality sampling will be carried out and the
results will be included in the Draft EIS.

Thank you again for your participation in the Chapter 343, Hawaii Revised Statutes
review process. A copy of your letter will be included in the Draft Environmental Impact
Statement. In the meantime, if there are any questions or if additional information is
needed, please feel free to con tact me at 244-2015.

Very truly yours,

-

Colleen Suyama
Senior Associate

CSwyp

cc:  Kyle Ginoza, Director, Department of Environmental Management
Russ Boudreau, Moffat Nichol
Snookie Mello, AECOS, Inc.

KADATAWMoffatiNichoWWWK WWRAEISPM Respense\MauiTemarrow EISPNres.doc

95



XII. LIST OF
ENIRONMENTAL
IMPACTS STATEMENT
PREPARERS



XII. LIST OF ENVIRONMENTAL IMPACTS
STATEMENT PREPARERS

Name of Firm Area of Responsibility

Moffat Nichol Russell Boudraux, P.E. - Coastal Engineering

3780 Kilroy Airport Way, Suite 600 Rob Sloop, P.E. - Coastal Engineering

Long Beach, California 0306

SSFM International, Inc. Preliminary Engineering Report

1351 Lower Main Street, Suite 3

Wailuku, Hawaii 96793

Munekiyo & Hiraga, Inc. Mich Hirano, AICP, Colleen Suyama, and Neal Dixon -
305 High Street, Suite 104 Environmental Impact Statement and Cultural
Wailuku, Hawaii 36793 Impact Assessment

AECOS, Inc, Eric Guinther and Katie Laing - Marine Biology and
45-939 Kamehameha Highway, Room 104 Water Quality Survey

Kaneohe, Hawaii 96744

Xamanek Researches, LLC Frik Fredericksen, Archacological Inventory Survey
P.O. Box 880131

Pukalani, Hawaii 96788

R.T. Tanaka Engineers, Inc. Kirk Tanaka, P.E., L.P.L.S. - Certified Shoreline
871 Kolu Street #201 Survey

Wailuku, Hawaii 96793

Page 233



XIII. REFERENCES



XIII. REFERENCES

Austin, Tsutsumi & Associates, Inc. 2006. Central Maui Wastewater Reclamation Facility Study.
Report prepared for the County of Maui, Department of Public Works and Environmental

Management, May 31, 2006.

Brown and Caldwell Consultants. 2002. Sheet 11, Drawing Number G9, from the Phase IIA
Modifications of the Wailuku-Kahului Wastewater Reclamation Facility. Prepared for the County
of Maui, Department of Public Works and Waste Management, Revision dated January 2002.

Burns, Irma. 1991. Maui’s Mittee and the General. Ku Pa’a Inc., Honolulu.

County of Maui, 2030 General Plan - Countywide Policy Plan, March 2010.

County of Maui, Civil Defense Agency, The Maui Multi-Hazard Mitigation Plan Volume I, May
2010.

County of Maui, Office of Economic Development, 2007 Maui County Data Book, December 2007.

County of Maui, Office of Economic Development, 2009 Maui County Data Book, March 2010.
County of Maui, Office of Economic Development, 2010 Maui County Data Book, 2011.

County of Maui, Office of Economic Development, 2011 Maui County Data Book, 2012.

County of Maui, Socio-Economical Forecast, The Economic Projections for the Maui County
General Plan 2030, June 2006.

County of Maui, Maui Shoreline Atlas, Kahului Harbor,
http://www.mauicounty.gov/documents/Planning/ CZMP/Kahului.JPG, 2011.

County of Maui, Wailuku-Kahului Community Plan, 2002.
Federal Emergency Management Agency, Firm No. 1500030403E and 0411E, September 2009.

Fletcher, C.H. 1992. Sea-level trends and physical consequences: applications to the U.S. Shore.
Earth-Science Reviews, 33, 73-109.

Fletcher, C.H. 2008. Sea Level Rise Website. <http://www.soest.hawaii.edu/coasts/sealevel/>.

Fletcher, C.H., E.E. Grossman, B.M. Richmond, and A E. Gibbs. 2002. Atlas of Natural Hazards
in the Hawaiian Coastal Zone, Maui Section. Prepared in cooperation with University of Hawail,

Page i



State of Hawaii Office of Planning, and National Ocean and Atmospheric Administration, U.S.G.S
Geologic Investigations Series [-2761, U.S. Government Printing Office.

Griggs, G.B. 2005. The Impacts of Coastal Armoring. Shore & Beach Vol. 73, No 1, Winter
2005.

Guild, B.Q. 1999. Beach Restoration at Sugar Cove, Maui, Hawaii. Shore & Beach Vol. 67, Nos 2
and 3, April and July 1999, pp 4-18.

Jackson, George E.G. 1881, Map of Kahului Harbor and Adjacent Coast Line, Maui. Hawaiian
Government Survey. September.

Jeon, D. 1995. Sea Level Change and Coastal Erosion in the Pacific Islands. Ph.D. Dissertation,
University of Hawaii, May 1995

Kanai, Warren. “Information Paper: Kanaha Pond Wildlife Sanctuary Restoration, Maui, Hawaii.”
4 Nov. 2003. US Army Corps of Engineers, Honolulu District.
<http://www.poh.usace.army.mil/CW/factsheets/I-HIMa-20031104EW0-Kana.pdf>.

Kennedy, J., P. Brennan, and S. Ireland. 1993. Archaeological Inventory Survey with Subsurface
Testing Report for a Property Located at TMK 3-8-01:119 (por.), Wailuku Ahupua v, Wailuku
District,_Island of Mau, Prepared for Maui County Department of Parks and Recreation.
Archaeological Consultants of Hawaii, Inc., Haleiwa, Hawaii.

Levin, J. 1970, A Literature Review of the Effects of Sand Removal on a Coral Reef Community,

Prepared under the National Science Foundation, Sea Grant Program, Grant No. CH-93, December
1670.

Moberly, R. Et al. 1963, Coastal Geology of Hawaii, Report prepared as part of the Shoreline Plan
of the State of Hawaii, November 1963, HIG Report No. 41.

Monsarratt, M. 1882. Map of a Portion of Wailuku, Maui.

Munekiyo & Hiraga, Inc., Unpublished Project Report for the Wailuku-Kahului Wastewater
Reclamation Facility Tsunami Protection Draft Environmental Assessment, December 2008.

Norcross-Nu'u, Zoe, Charles Fletcher, Matthew Barbee, Ayesha Genz, and Bradley Romine. 2008.
“Bringing Sea-Level Rise into Long-Range Planning Considerations on Maui, Hawaii.”

Oceanit Laboratories, Inc. 1997. Coastal Protection and Beach Restoration Feasibility Study for
Maui County. Prepared for the County of Maui, Planning Department, November 1997.

Shoemaker, H.I. 1910. Map of Sugar Plantation at Puunene, Maui, Owned by Hawaiian Commetcial
& Sugar Co.

Page it



“Shoreline Hardening Policy and Environmental Assessment Guidelines.” Dec. 1998. Office of
Environmental Quality Control.

<http://oeqc.doh.hawaii.gov/Shared%20Documents/Environmental _Assessment_PrepKit/Other_
Guidance Documents/Guidelines-Shoreline-Hardening-Policy-and-Environmental-Assessment.pdf>.

SSFM International, Inc. Drainage Summary for Wailuku Kahului Wastewater Reclamation Facility
Tsunami Protection Project, Unpublished Letter Report, December 16, 2008.

State of Hawaii, Department of Health, Water Quality Standards Map of the Island of Maui, October
1987.

State of Hawaii, Department of Labor and Industrial Relations, Hawaii Workforce Informer,
http://www.hiwi.org, June 2012.

State of Hawaii, HRS Chapter 226, Hawaii State Planning Act.

State of Hawaii, Land Use Commission, State Land Use District Boundaries.

Tomonari-Tuggle, M.J. and D. Welch. 1995. The Archaeology of Kahului Airport, Prepared for
Edward K. Noda and Associates. International Archaeological Research Institute, Inc., Honolulu,

Hawaii.

U.S. Army Engineer District, Honolulu and State of Hawaii, Hawaiian Island Beaches, Cooperative
Beach Study, December 15, 1964.

U.S. Census Bureau, Census 2010 Redistricting Data, Detailed Tables, Table H-1, Maui County and
Maui County Block Groups. Retrieved from: http:/factfinder2.census.gov/main.html.

U. S. Department of Agriculture, Soil Conservation Service, Soil Survey of Islands of Kauai. Oahu,
Maui, Molokai. and Lanai. State of Hawaii, August 1972.

Page iii



APPENDIX A.

Conservation District Use
Application Approval Letter
for Existing Revetment



DHVISIONS:
CONVEYANCES
FIsH AND GAMK
FORESTAY
LANKD MANAGEMENT
ATATE FARKS

STATE OF HAWAI WATKR AND LAND BEVELGPHMENT

GECRGE R. ARIYQSHI
GAOVERNOR OF HAWAI

DEPARTMENT OF LAND AND NATURAL RESOURCES
DIVISION OF LAND MANAGEMENT
£ 0. BOX 621
HOMOLULU, HAWALl 9€809

January 12, 1979

Board of Land and
Natural Resources

state of Hawaii

Honolulu, HI

Gentlemen: . MAUT
County of Maui Department of Public Works

Request for Right of Entry to Construct
Rock Revetment at Kahului, Maui, Hawaii

At its meeting of October 13, 1978 under agenda Item H~7,
the Board approved a County of Maui Department of Public Works
Conservation District Use Application for the construction of
a 450 feet rock revetment on the beach area fronting the Kahului
Wastewater Treatment Plant at Kahului, Maui, Hawaii, Tax Map Key
3-8-0l:por. 19 and storage of construction eguipment on portions
of the adjoining proposed Kanaha Beach Park area in connection
with this erosion control project subject to the following terms
and conditions:

1. The applicant shall comply with applicable provisions
of Section 6 of Departmental Regulation No. 4:

2. Inclusion of hold-harmless condition for all work to be
awarded by contract;

3. That the applicant obtain appropriate authorization
through the Division of Land Management, DLNR., for the
use of sState lands, since this approval is for the use
of conservation lands only:

4. In the event that unanticipated historical or ;
archaeclogical remains are encountered by the
effectuation of the proposed use, the applicant shall
immediately contact the Historic Preservation Office
at 548-6408;

5. Precautionary measures shall be taken te prevent pollution
of coastal waters by accidental spillage of petroleum
products, debris, or other construction related products
during construction:

6. No materials shall be placed on or taken from conservation
districts outside the project area;

ABPEDVED BY THE BOARD OF |
LAND AND NATURAL RESOUS: © |
AT 15 MEETING RELD O | T 3 ¥ r- 7 5

-~ —
/_,.v/’,/__? T T




7. all areas disturbed by work and work related activities
shall be restored to acceptable conditions;

8. Appropriate measures shall be taken to minimize
inconveniences and hazards to neighboring residences
and the public in general; and

e

9, That the studies made for the project be forwarded to
the Division of Water and Land Development for review.

RECOMMENDATION:

J—

That the Board authorize a right of entry to the subject
areas to the County of Maui for construction of rock revetment o
and storage of equipment purposes, respectively, subject to the ' .
foregoing and such other terms and conditions as may be prescribed i
by the Chairman.

Respectfully submitted, e

P - -
- —

S J. DETOR e
nagement Administrator yj

APPROVED FOR SUBMITTAL:

):,'.’—'7 / = ‘J ;
gl Bt ]
SUSUMU ONO, Chairman .




APPENDIX B.

Declaration of Exemption,
January 13, 2009



TRACY TAKAMINE, P.E.

CHARMAIME TAVARES
Solig Waste Division

Mayor

CHERYL K. OKUMA, Esq.
Dirgctor

GREGG KRESGE
Deputy Director

DAVID TAYLOR, P.E.
Wastewater Reclamation Division

COUNTY OF MAU!
DEPARTMENT OF

ENVIRONMENTAL MANAGEMENT
2200 MAIN STREET, SUITE 610
WAILUKU, MAUI, HAWAIl 96793

DECLARATION OF EXEMPTION
from the preparation of an environmental assessment,
under the authority of Chapter 343, Hawail Revised Statutes (HRS),
and Chapter 11-200, Hawaii Administrative Rules (HAR)

Project Name: Wailuku-Kahului Wastewater Reclamation Facility Tsunami Protection
Project, County Job 07-32, TMK (2) 3-8-01:188

Project Description; Thickening and reinforcement of existing walls and foundations at the
Headworks Building, Secondary Clarifier Structure, Chlorine Contact
Chamber and Effluent Meter Structures.

Exemption List: County of Maui, Issued January 10, 2007

APPLICABLE EXEMPTIONS:

CLASS 1. Operations, repairs and maintenance of existing structures, facilities,
equipment or topographical features, involving negligible or no expansion or
change of use beyond that previously existing.

ltem 2: Ove‘rhauling, repairing, repainting, cleaning, polishing, greasing, oiting,
and servicing of the following agency facilities, structures and
equipment:

a. Existing Buildings,
b. Structures, including water and sewage handling and treatment
systems and drainage systems.

CLASS 4; Minor alteration in the conditions of land, water, or vegetation

ltem 1: Minor cut, fill, and grading of County property which does not exceed
one hundred cubic yards of material on any one site and does not
exceed four feet in vertical height at its highest point for work outside
the Special Management Area; and minor cut, fill, and grading of
County property which does not exceed fifty cubic yards of material



on any one site and does not exceed two feet in vertical height at its
highest point within the Special Management Area.

CLASS 6:

{tem 12:

Construction or placement of minor structures accessory to existing
facilities.

Installation of Best Management Practices (BMPs) in accordance with
Chapter 20.08, Maui County Code.

CLASS 7:

ltem 1:

Interior alterations involving such things as partitions, plumbing and
electrical conveyances.

Interior alterations to building or structures that do not increase the
floor area or change the occupancy.

| have considered the potential effects of the above listed projects as provided by Chapter
343, HRS and Chapter 11-200, HAR. | declare that this project will have minimal or no
significant effect on the environment, and is therefore exempt from the preparation of an
environmental assessment.

K e (150

Signed:
Cheryl K. Okuma, Esq.” Date
Director of Environmental Management

ce: Katherine Puana Kealoha, Interim Director, Office of Environmental Quality Control

Jeffrey S. Hunt, Director, Department of Planning



APPENDIX C.

Central Maui Wastewater
Reclamation Facility
Shoreline Evaluation Report



Central Maui Wastewater Reclamation Facility

Shoreline Evaluation Report

Prepared for:

Austin, Tsutsumi & Associates, Inc.
501 Sumner Street, Suite 521
Honolulu, HI 96817
Prepared by:

Moffatt & Nichol
250 W. Wardlow Road
Long Beach, CA 90807

April 2005

M&N File: 5454



Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

TABLE OF CONTENTS

L. INTRODUCGTION ..ottt ree et eae e sas et e resaesr s ame s eeaeesamaeetb e aas e s e s 1
A. BAckGround ......ooviiiectet e e 1

B. PUrpOSE And SCOPE covvirveieerreerieircee ettt s e e 1

II. RELEVANT COASTAL PROCESSES AND CONDITIONS ..., 2
A W ALET LEVEIS oiieeieit e ettt et e e e e 2

B. Y VS, 1ttt ettt ee e et oot e ettt e e s et b e e e aean e e e b e e ek e e ee st aRn e e s e n e st sane e e an 2

1 WAVE SOUITES ...oovviriiiieeeienirie e eiieeee st et sres e s oo aree s s e e s 3

2 Wave Exposure at Maui's North Coast ... 4

C. VAN 1ottt e et e et e e b e e as s ae b an e tan 4

D. Precipitation. ..ot 4

E. Typical Hawaiian Beach Characteristics .o..oovivaiinioiiiniinic e 5

1L SITE DESCRIPTION ..ottt tesee e st cnn s sb b e s s 5
A Kahulut-Wailuku WWRE L. 5

B. Wailuk u Wastewater Pump Station ......ccooviveiiniie e 9

V. WAILUKU-KAHULUI WWRF SHORELINE CHANGES ... 12
A Long-Term Changes .......ccooiviiriiineiesecrccreccee bbb 12

B. Shorter-Term and Current Shoreline Changes.........ooovviiiiiin, 14

1. 1912-1929 and 1929-1960 ...coviviiririeeeieere e 14

2. 1960-1975 and 1975-1987 .uviereiieeieet e e e e 15

3. 1987-1997 and 1997-2002 ....coiivioiie e e 16

4, Recent Profile and Shoreline Survey Data......ooovvececiiiiiiiiiniin, 20

V. WAILUKU WWPS SHORELINE CHANGES ..o 24
Al Long-Term Changes ......ccooeeriiri e e 24

B. Historic and Current Decadal Shoreline Changes ..., 24

1. 1912-1929 and 1929-1960 .......corrirereeeeieeeeseee et e e 26

2. 1960-1975 and 1975-1987 ..oeomeieerree ettt s 26

3. 1987-1997 and 1997-2002 ... cccoi it e 26

VI. POTENTIAL CAUSES OF EROSION ..ottt 30
A. Natural INfIUENCES . .c.ii et e e 30

I. Sea Level RISE. .ottt 30

2. Storms (Wave-induced flooding)......cccoeevviiiminiinnce e 30

3. REEES .ot irert i ereert e s e et e et e e e bbb e e 31

B. Man-Induced INfIUENCES . ....ooiiiiii e e e e 31

1. Kahulul Harbor ... 31

2. SANA MINIIE eveovieteirereeece ettt oot eb e et 31

3. WWII Training EXEICISES ..o.ccvivririiiriieinierireesiececs s 31

4 DUne DeStrUCION «.ovvveieceieeeeeeciner ettt e as e ane e 32




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

VIL

VIIL

s

XL

NO-PROJECT ALTERNATIVE oot ettrses et ettterae s ae s e s v ravarasnrran s ens 32
A Y R et e r e e e e aa e e e e e e e aa e e s et trretaanaerstenaaenranaens 32
B. B P ettt et e e e e e s raseasaae et e et aea e et et err e et trtaaaesaananaaaan 36
POTENTIAL PROJECT ALTERNATIVES ATTHE WWRF ..., 37
A. Alternative | - Beach NOULIShIMIENT ..oovviiieeeee ettt e s aea e e 37
1. Alternative 1A — 4,000-ft Long Beach Nourishment...............l 38
2. Alternative 1 B — 2,650-ft Long Beach Nourishment .........cooovininnnnn 41
3. AT S OUICES o i ieiiiiiieieiet e eeseesetr e ess e ee et aieeeessmaassereesssnesssasnnsseannaesenne 41
B. Alternative 2 - Beach Nourishment Augmented with Sand Retention Structures
(T GIOINS) 1otre ettt a et e st bt e s e e san e e e e er e n et sa s e an e s 42
1. Sources of Armor and Nourishment Material...........ooooovvvvenroriennvcceircnrnnes 43
C. Alternative 3 - Armor Rock RevetmMent ..ottt ee e eenees 45
1. Alternative 3A — Revetment ExXtension oo crians 45
2. Alternative 3B — Buried Revetment. . e 45
D. (05 4 To - N Rt g T L A D S OO P OO OPU SR PR 48
1. COTal RUDDIE FalL. oo e et eee e e r e e e s e e e e s s i e s sim e 48
2. Vertical Seawall and Hybrid Structure ......c.coccccoviiiiinncncincvnnnens 48
E. Potential Environmental Impacts.......coooveriniiniincienin e s 49
F. Regulatory ReqUITEIMENS. ....ccovi ittt e e 50
Q. O To 4 F e L (=T OO U ST UURUURRUURR RNt 51
POTENTIAL PROJECT ALTERNATIVES AT THE WWPS e 53
A. Alternative 1 - New REeVEHTIENT 1oovorr et e e e e etare s eeases s e eataenns 53
B. Alternative 2 - Repair Rubble Revetmient........cccoooi i 54
C. O el AL ITIATIVES it ei et iee e e ee et e e s e e s reeatassasaesbannsessrensrrnsrnrnasssenannnnns 54
l. S EAWALL .. e e e et e et e e e e et iaasaaaasiaaearares 54
2. Beach NOULISHITIENL ...t ee e e e e e ba b ees 54
D. 0SS T AL 1o tveeiieiee et s et teeestereestrn s essernerran s reeeeeetanessessbarinsaneasasnsssnssnnassrraraaranns 54
RN K IING CRIT E R A oot s eerereasessasraraseer s eee et em e aeetmasaansseeananeenen 56
SUMMARY AND CON LU SIONS oottt eetsserasarrs s asstarersreesssesasmseeeeaasarees 60
A, Wailuku Kahulul WW R ettt e e e st eenaaeeeees 60
B. VAL I Y P ettt tr bbbt b e s s e ae e s vbannete e e essnrnaens 60
C. Recommended FUture STUAIES ...ooooveiree e iete et e rees s ersse sassamnrnnns 61
1. Sediment Budget AnalysiS.....cooovieiiiriinecniienrster s 61
2. Investigation of Offshore Sand Sources .......ccooevveivivnceee 62
R E R E N E S oooveoieeeet ettt et s s s e e e ee e eaeseereseesaatans s ae e st et s tsan st smaaeerenrenns 63

APPENDIX A. SITE PHOTOGRAPHS FROM SITE VISIT ON JULY 16, 2004.
APPENDIX B. COST ESTIMATE SUMMARY




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

Figure 1.
Figure 2.
Figure 3.
Figure 4.
Figure 5.
Figure 6.
Figure 7.
Figure 8.

Figure 9.

Figure 10.
Figure 11.
Figure 12.
Figure 13.
Figure 14.
Figure 15.
Figure 16.
Figure 17.
Figure 18.
Figure 19.
Figure 20.
Figure 21.
Figure 22.
Figure 23.
Figure 24.

Figure 25
Figure 26

LIST OF FIGURES

Aerial photograph of the coast from Kahului Harbor to Kaa ..o 7
East flank of the revetment fronting the WailukuKahului WWRE. ... 8
Looking West towards the WailukuKahului WWREF revetment. ... 8
Looking East from the revetment at the Wailukuw-Kahului WWREF ... 9
Aerial photograph of the coast at the Wailuku Wastewater Pump Station................. 10
Large escarpment fronting the WWPS property (fence). ..., 11
Escarpment and shoreline looking northwest from WWPS ... 11
County of Maui Shoreline Erosion Map at the WailukuKahului Wastewater
Reclamation FaCility. ...vusieeee et e 13
Shoreline Change Rate from 1912-1929 and 1929-1960 at the WWREF ...l 17
Shoreline Change Rate from 1960-1975 and 1975-1987 at the WWRF ... 18
Shoreline Change Rate from 1987-1997 and 1997-2002 at the WWRF ... 19
Location of the USGS profile transects on Maui’s North Shore. ... 20
Winter profile data at VKHL from 199510 1999, ... 22
Summer profile data at VIKHL from 1995 t0 1999, ..o 23
County of Maui Shoreline Erosion Map at the Wailuku Wastewater Pump Station. 25
Shoreline Change Rate from 1912-1929 and 1929-1960 at the WWPS. ................. 27
Shoreline Change Rate from 1960-1975 and 1975-1988 at the WWPS. ................... 28
Shoreline Change Rate from 1988-1997 and 1997-2002 at the WWPS. ................. 29
Wailuku-Kahului Wastewater Reclamation Facility......ocoeverneieioce 34
Alt. 1A and 1B - Cross-section of beach nourishment at the WWRF site. .............. 39
Plan view of the beach nourishment alternatives at the WWREF site. ... 40
Details of the T-Groin StIrUCHIIS ...ovveiiereer et ceceren e ee e en e eeee e 43
Plan view of site with T-Groins and Beach Nourishment. ... 44
Plan view of Revetment AISrnative ....coo.ioiiiiiee et e 46
. Typical Revetment Cross-SeCtion ..o 47

. Picture of a cobble nourishment project, City of Ventura in Southern California. .... 49




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

LIST OF TABLES
Table 1. Kahului Harbor Tidal Datums ......c.cocvevoverorinonincnc i 2
Table 2. Average Monthly Rainfall at Kahului ..., 4
Table 3. Calculation of Years until WWRF Structures are Threatened. ... 35
Table 4. Summary of WWREF Structures that may be Threatened. ... 36
Table 5. Approximate Present-Value Cost Estimates for the WWRE Alternatives ...........c........ 52
Table 6. Approximate Annualized Cost Estimates for the WWRF Alternatives ..o 53
Table 7. Approximate Present-Value Cost estimates for the WWPS Alternatives ... 55
Table 8. Approximate Annualized Cost Estimates for the WWRF Alternatives ... 55
Table 9. Weighted Value of Evaluation Criteria.......cocieriieneiiciieeee e 57
Table 10. WWRF Alternative Evaluation.........ccocovoiiiie e, 58
Table 11. WWPS Alternative Evaluation.........cooveveoiincnccniieceiecmeiie i 59




Central Maui Wastewater Reclamation Facility Study

Shoreline Evaluation Report

L.

CENTRAL MAUI WASTEWATER RECLAMATION FACILITY

DRAFT
SHORELINE EVALUATION REPORT

INTRODUCTION

A,

Background

The County of Maui owns and operates the WailukuKahului Wastewater
Reclamation Facility (WWRF). The facility has a design capacity of 7.9 million
gallons per day (MGD) and it is estimated the facility will reach this capacity
sometime in the future. The County will soon be making decisions on how the
wastewater treatment needs can be met for the next 20 to 30 years. Altematives
need to be discussed which will provide for the future wastewater treatment needs
of the County. Alternatives under consideration include relocating the facility,
increasing the capacity of the current facility, or directing some of the future
flows to another facility or facilities.

A critical constraint associated with the alternatives analysis is that many
of the County’s beaches are eroding, including the shoreline fronting the Kahului
WWRE. There are concerns regarding the current erosional trends on the existing

and any future plant expansions.

The Wailuku Wastewater Pump Station (WWPS) is also part of the
County’s wastewater collection system. This pump station is also located close to
the shoreline, on the west side of Kahului Harbor. This shoreline has experienced
historical shoreline recession and needs to be included in the shoreline evaluation.

Purpose and Scope

The purpose of this study is to quantify shoreline erosion trends, assess
potential causes for erosion, and develop preliminary shoreline protection
alternatives for the Kahului WWRF site and also at the WWPS. The study is
based on existing and available data and studies relating to shoreline erosion,
causes of erosion, and potential solutions.

The shoreline evaluation comprises the following tasks:

L. Quantify shoreline erosion;
2. Assess potential causes of erosion;
3. Develop solution alternatives; and

4, Concept development.




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

I1. RELEVANT COASTAL PROCESSES AND CONDITIONS

Understanding the relevant coastal processes and conditions is important in
assessing causes for erosion and shoreline change and also for assessing potential
solutions for shoreline protection. This section outlines water levels, wave conditions,
and climate conditions (wind and precipitation).

A. Water Levels

Tides in the Hawaiian Islands are semi-diumal, with two high waters and
two low waters each tidal day. The tidal range varies from tide to tide, thus the
tides are considered to have a diurnal inequality. The mean tide range is
approximately two feet, and the maximum annual tide range is approximately
four feet. Tide data for Kahului Harbor is presented in Table 1 ',

Table 1. Kahului Harbor Tidal Datums

Highest Observed Water Level (1/9/74) 3.70 feet
Mean Higher High Water (MHHW) 2.35 feet
Mean High Water (MHW) 1.97 feet
Mean Sea Level (MSL) 1.17 feet
Mean Tide Level (MTL) 1.16 feet
Hawaiian Geodetic Vertical Datum (HGVD) 0.90 feet
Mean Low Water (MLW) 0.35 feet
Mean Lower Low Water (MLLW) 0.00 feet
Lowest Observed Water Level (6/20/55) ~-1.40 feet

In addition to normal short-term periodic fluctuations of the sea surface,
there is also a progressive change in sea level. Various projections of future sea
level rise resulting from global warming, given past and projected increases in
atmospheric carbon dioxide and other “greenhouse™ gases have been developed.
There can also be a relative sea level rise that results from combinations of rising
sea level and sinking land. This can be of particular importance in the Hawaiian
Islands due to ongoing geologic and tectonic processes. Relative sea level rise
measured at Kahului Harbor is approximately 1.2 nches per decade (University
of Hawaii 1998).

B. Waves
Ocean waves are the critical driving force in the movement of beach sand

along a shoreline. This section provides a brief summary of the wave climate
along Maui’s North coast.

! Obtained from <<http://co-ops.nos.noaa.gov/benchmarks/1615680.html>>




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

1. Wave Sources

Waves approaching the Hawaiian Islands may be represented by

the following general types:

L.

Northeast Trade Waves — These waves are generated by the
northeasterly trade winds that prevail approximately 75 percent of the
year. Northeast trade waves are characterized in deep water by wave
heights of up to 20 feet and periods ranging from 5 to 12 seconds.
They occur most frequently and are the largest during the months from
April through November,

Kona Storm Waves — During the winter season, Kona winds generate
waves from the southwest with characteristics similar to those of trade
waves. Kona conditions occur most frequently from November
through April. Infrequently, a Kona storm associated with a large low-
pressure system generates large storm waves from the southwest.

North Pacific Swell — The North Pacific swell, for which the large surf
on the north and northwest coasts of Hawaii has become famous, is
due to the waves generated from North Pacitic extra-tropical cyclones.
These large waves have heights i excess of 20 feet and periods
ranging from 10 to 15 seconds. The North Pacific cyclones travel
eastward and generate waves that approach the northwestern exposed
shores of the islands. These waves are most likely to occur from
October through April.

Southern Hemisphere Swell — Southern hemisphere swell that can
reach the Hawaiian Islands is generated in the South Pacific Ocean.
Large, extra-tropical storms generate waves and swell that travel 5,000
miles with breaking wave heights ranging up to 10 to 15 feet annually.
The wave heights in deep water are 3 to 6 feet, with 14 to 18 second
periods. These waves are generally characterized by rather long wave
lengths, distinct wave groups, and are independent of the local wind
system.

Local Storms and Hurricanes — Local storms and hurricanes are
infrequent. Tropical storms generated off the coast of Mexico move
westward through the equatorial region and occasionally deflect
northward toward the Hawaiian Islands. Hurricane Iniki in September
1992, Hurricane Iwa in November 1982, Hurricane Dot in August
1959, and Hurricane Nina in December 1957 are the major hurricanes
that have caused damage to the Hawaiian shoreline in the past
40 years.




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

2. Wave Exposure at Maui’s North Coast

The WailukwKahului Wastewater Reclamation Facility and
Wailuku Wastewater Pump Station are located on Maui’s North Central
Coast, adjacent to Kahului Harbor. The North Central Coast is exposed to
Northeast trade waves and North Pacific swell. The Northeast trade waves
approach the Kahului area from the Northeast and the North Pacific swell
approach from the North to Northwest.

Wind

The predominant winds in the vicinity of the Hawaiian Islands are the
northeast trade winds, which are present approximately 70% to 75% of the year.
The other 25% to 30% of the year produces Kona Winds predominantly from the
south to southwest. Trade winds generally range from 10 to 25 mph, although can
reach 40 to 50 mph during extreme events (Fletcher et al. 2002). On Maui, the
trade winds are strongly influenced by topographic conditions. For example, at
Maalaea and Kihei the wind speeds may be higher than the north shore due to the
trade winds accelerating across the island’s isthmus., At the Kahului site, the
Northeast trade wind direction is unaffected by the island topography, and is
clearly from the unobstructed prevailing northeast direction.

Winter is characterized by a weakening of the northeast trade winds
(Moberly and Chamberlain 1964) and the appearance of southwesterly winds,
known as Kona winds. The Kona winds are characterized by light and variable
winds that persist for a few days to a few weeks at a time. Although Kona storms
are capable of generating wind speeds exceeding 30 knots, the frequency of
occurrence is low.

Precipitation

The average monthly precipitation at Kahului i1s presented in the
table below. The average annual total is estimated to be approximately 19 inches
per year {Western Regional Climate Center website at <<http://www.wrcc.
dri.edu/cgi-bin/cliM AIN.pl?hikahu>>).

Table 2. Average Monthly Rainfall at Kahului

Average Rainfall at Kahului, Maui from 4/1/1954 to 3/31/2004 (in inches)

Jan

Feb | Mar | Apr { May | Jun Jul Aug | Sep | Oct | Nov | Dec | TOTAL

3.73

2659 | 255 144 1067 | 024 | 048|048 | 036 | 1.05| 237 3.13 | 19.08




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

I11.

E. Typical Hawaiian Beach Characteristics

The following provides a general description of Hawaiian beaches
including their formation and composition. Most of the information was derived
from the study Hawaiian Beach Systems by Moberly and Chamberlain (1964),
unless otherwise noted.

Each of the Hawaiian Islands was formed by volcanoes that built up
basaltic lava in intermittent layers from the seafloor. The general succession of
istand formation has been from northwest down the island chain to the southeast,
with Maui being one of the more recent geologic formations. Maui was formed
by the two adjacent volcanoes of Haleakala and West Maui, with an isthmus
connecting the two. Kahului is located on the north side of Maui.

Coral reefs are found along much of the Hawaiian Island shorelines.
These wave-resistant structures are formed by shallow water organisms in warm
water environments. The most common type of reefs found in Hawaiian waters is
fringing reefs. Fringing reefs along the sheltered leeward oasts in Hawaii are
some of the wider and flatter reefs in the islands. Commonly, they have detrital
{originating from the land after weathering and erosion) grains mixed with the
predominantly calcareous sands covering them and their adjacent beaches. These
reefs were the ones most utilized by the ancient Hawaiians for their fish ponds.

Hawaiian beaches mainly consist of medium grain-size sand, although
their sediments actually range from gravel to sandy mud. Many beaches have
coarse sand; most Maut beaches have fine sand. Hawaiian beach sand is
composed of two general types of grains mixed together in proportions that vary
from one locality to another. Light-colored calcareous grains of biochemical
origin, the fragments of skeletal parts of certain marine invertebrate animals and
algae, contrast with dark-colored silicate grains of detrital origin.

SITE DESCRIPTION

A site visit was conducted on July 16, 2004, to the WWRF and the WWPS.
Appendix A contains photographs from the site visit. This section describes each site and
existing conditions, uses, and features.

A. Kahului-Wailuku WWRF

The Kahului-Wailuku WWREF is located on the north shore of the island of
Maui, and approximately one mile east of the Kahului Harbor. Figure | is an
aerial photograph of the site. The area immediately west of the WWRF is
considered to be a heavy industrial area and includes oil tank farms, auto storage
yards, warchouses, and a power plant (Brown and Caldwell 1990). The port
facilities at Kahului Harbor are located approximately %2 mile to the west of the
WWRF., The Kahului Airport is located approximately one mile east of the




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

WWRF and Kanaha Beach Park is located approximately % mile to the east of the
WWREF.

The WWRF site is bounded on the north by approximately
1350 linear feet of shoreline in Kahului Bay. There is a 520-foot existing rock
revetment along this shoreline that was constructed between 1977 and 1978
fronting the WWRF retention pond (Makai Ocean Engimeering and Sea
Engineering 1991). Observations during the site visit on July 16, 2004, indicated
that the east flank of the revetment is being outflanked from recent erosion trends
in the area (see Figure 2 and Figure 3).

The shoreline along this reach has experienced severe erosion as can be
seen by the remnants of an old WWII pill box offshore of the beach (Figure 4).
Also, there are a series of old groins east of the plant that were constructed during
WWII to retard the erosion process (USEPA 1974).

The 13,000-foot long beach that extends east from Kahului Harbor is also
known as Sprecklesville Beach. This reach is broken into a series of pocket
beaches separated by manmade groins and natural beachrock and lava points
(Moberly 1963 and USACE 1971). The beach sand is poorly sorted calcareous
sand, ranging in size from medium-sized grains to cobbles. The beaches along
this reach are backed by &rge sand dunes. The Sprecklesville Beach area 1s
primarily used by locals and visitors for world-class kite surfing and windsurfing,
as well as fishing and regular beach recreation.

There is a large fringe reef just offshore that extends for several miles
along this reach. The reef is characterized by a wide crest (one-half to one mile in
width) that extends from a shallow nearshore toe to depths ranging from 10 to
30 feet (Cox 1954). Closer to the Kahului Harbor, the reef is narrow or absent
(Cox 1954).




[<<uny Arofeutipur[S]/s1Se0d/nPa TEMBYISO0S "MMmM//dNt>> wioly paute)qo]
vey 0] Joqiey inpnyey] woy 1se0d 3y jo ydesSojoyd jeiay *| am3ig

puod MMM
uonuslsy JHAMM e mpnyey-nynjlepn
juswijaasy Bunsixy R i

loqieH Injnyey

1oday uotionipa aulja.L0 Aprig Aj1o0.] HOUDWDIORY A2IDMBISD A INDIY 104UD,
o DA 2Ul2LOYY PRI AJ1OD] ! M IO | J




Shoreline Evaluation Report

East flank of the revetment

2

igure

. @ﬂ%%ﬂv{
g
- E
. =
o4
5
-4
=
]
=
i
an
£
g
=
&

WWRF revetment.

1luleKahului

ing West towards the Wa

Look

3

igure

F

Central Maui Wastewater Reclamation Facility Study

F

o

R

i
A

S




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

Figure 4. Looking East from the revetment at the WailukuKahului WWRF.
(Notice the old “pill box™ offshore.)

Wailuku Wastewater Pump Station

The shoreline along the coast west of the Kahului Harbor is characterized
as a narrow beach of poorly sorted sand and gravel (USACE 1971). Figure 5 is
an aerial photograph of the Wailuku WWPS site. The Waihee Reef extends from
Waihee Point to Kahului Harbor. The width of this reef near the harbor 1s about
500 feet wide.

The Wailuku Wastewater Pump Station is located west of the Kahului
Harbor. Observations during the site visit on July 16, 2004, indicated a rocky
shoreline, which consisted of natural cobbles and boulders, and also concrete
rubble and armor stone. The rocky slope did not appear to be unstable or
erodible. However, there is upland erosion on the site appearing to be from high
water levels and storm waves reaching higher elevations on the beach slope,
causing the upland soil to erode, leaving a high vertical escarpment. This
escarpment can be seen in Figure 6 and Figure 7. Verbal communication with
County staff (Dave Taylor, July 16, 2004) indicated that a large storm in 1993
caused over 10 feet of horizontal upper bank loss in one day. In early February
1993, 25 to 30- foot waves were recorded on the North Shore of Maui (Fletcher et
al. 2002)

Also, the shoreline along this reach does not appear to be generally used
by the public for beach access and/or recreation. North of the site, it appears the
residential area is highly armored with vertical seawalls (Figure 7).




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

Figure 5. Aerial photograph of the coast at the Wailuku Wastewater Pump Station.
[obtained from <<http://www. soest.hawaii.edu/coasts/Isla ndimagery.html>>]

10



Shoreline Evaluation Report

'y

ing the WWPS property (fence)

Large escarpment front

6.

igure

F

ing northwest from WWPS.

ing property to the north)

ine look

Escarpment and shorel

7

igure

F

ice large seawall front

(not

"

Central Maui Wastewater Reclamation Facility Stud

St
Ll

o

S




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

IV. WAILUKU-KAHULUI WWRF SHORELINE CHANGES
A. Long-Term Changes

This section discusses long-term shoreline changes over the last 50 to
100 years. The shoreline reach that is discussed is a 13,000-foot long reach
extending from Kahului Harbor. It is broken into a series of pocket beaches by
manmade groins and natural lava and beachrock points.

Shoreline erosion in the vicinity of the Kahului WWRF has been
documented for over 100 years. Doak Cox (1954) stated the shoreline between
Kahului and Paia had been eroding for at least 50 years, since soon after the tum
of the last century. Cox stated the only portion of the shoreline that was not
eroding was the area east of the Kahului East breakwater where the beach had
been accreting over a length of 2,400 feet. This accretion resulted from the
construction of the Kahului Harbor breakwaters and the longshore transport of
sediment flow from east to west. Cox’s 1954 report does indicate this area
adjacent to the east breakwater was recently receding.

Other reports which outline early erosional trends along the project area
include a report by Moberly (1963), which states that “lines of beachrock awash
at the waterline as much as 800 feet offshore show the historical record of erosion
is merely the latest stage in a process operating over the last few hundred years.”
In the report, Moberly indicates sand mining was being conducted along the
western end of the 5-mile long section of beach that extends east from the Kahului
Harbor. He states this causes changes in the beach configuration because of the
mining and stockpiling operations. Another report by the US Army Corp of
Engineers and the State of Hawaii (1964) describes the beach as having
“moderate to minor erosion in recent years.”

These studies are also complimented by the County of Maui Shoreline
Erosion Maps. These maps were compiled using aerial photography and historic
T-sheets to determine long-term historic trends in shoreline position. The earliest
shoreline position on the County Maps is the 1899 shoreline, followed by 1912,
1929, 1960, 1975, 1987, 1988, 1997, and 2002. The long-term shoreline erosion
rate for the section of coast from Hobron Point to Kaa is indicated in Figure 8.
The red bars indicate the Annual Erosion Hazard Rate (AEHR) in feet per year
(ft/yr). At the western end of the map, the AEHR ranges from -0.5 ft/yr to almost
-3.0 f/yr. TFrom the western edge of the WWRF property line, the AEHR
increases gradually from near 0.0 ft/yr to slightly over -4.0 ft/yr at the eastemn
terminus of the map. Directly fronting the WWREF, the historic long-term AEHR
is shown to be between -1.0 and -2.5 ft/yr. It is noted however, that once a section
of coast is armored, the long-term shoreline erosion rate only consists of the pre-
armored time frame. This may represent a skewed view of the erosion rate
fronting the WWRF revetment, because the structure itself halts further shoreline
retreat and therefore decreases the erosion rate over time.

12



€l

*Ay1oe,{ uonEWR[IIY I91eMAISEA IN[nye-mynjiep) ay) je dejy uoisory surpaioyg mepy Jo Ajuno)) ‘g amsi]

<SOE

. S0y uoIs0I3 PANOOINS

=SS @ o BMEBH ‘Inejy ‘10qJeH Injnyey

10day uoypnag auia.oys ApniS 111o0,] UODWIDIIIY JIIDMIISD Y INDPY [D4JUD))




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

B.

Shorter-Term and Current Shoreline Changes

This section includes analysis of the historic data and summarizes the
changes in shorter (decadal) intervals. This will provide a better understanding of
how the shoreline erosion has changed over time. The data used in the County
of Maui Shoreline Erosion Maps was obtained to determine short-term erosion
rates. Shorter-term erosion rates will provide information as to whether the
erosion is increasing, decreasing, or constant through time and may aide in
assessing potential causes for erosion based on historical events. Also, the data
presented in Sea Engineering (1991) report will be compared to the County of
Mauti shoreline data.

Figure 9 through Figure 11 illustrate shorter-term erosion trends between
the various surveys available for this coast. The shoreline position at each
transect was subtracted from the previous shoreline position and then divided by
the number of years between shoreline surveys. This produces a shoreline change
rate in feet per year (ft/yr). Each Figure shows the shoreline change rate along
each of the transects indicated on the County Shoreline Erosion Maps. For
reference, station 70 of the County Shoreline Erosion Map is located west of the
WWREF property, and Station 134 is located at Kaa, east of the Stream Channel.

1. 1912-1929 and 1929-1960

Figure 9 shows that from 1912 to 1929 (dashed red line), there is a
trend of shoreline advance west of the WWRF and slight erosion
occurring east of the facility. The accretion west of the site is typical for a
westward longshore transport where the littoral sediments move from the
east to the west and are trapped at the East Jetty at Kahului Harbor (East
Jetty construction began in 1906). The rate of accretion decreases to
approximately 0.0 ft/yr along the shoreline just fronting where the
revetment and retention pond is now located. From the location of the
revetment to approximately 400 feet cast, the shoreline has a slight
erosional trend on the order of -0.5 ft/yr. From approximately 400 feet
east of the pond and revetment to the end of the reach, this rate of
shoreline change increases to approximately —4.0 ft/yr.

The next time step shown in Figure 9 represents the shoreline
change rate from 1929 to 1960 (blue solid line). This graph shows the
beach west of the WWRF is advancing at a much lower rate than the
previous time interval (approximately 1.0 ft/yr). East of the facility, the
rate of shoreline recession is slightly less than the 1912-1929 time interval
(approximately 1.0 to 2.0 ft/yr). The shoreline immediately fronting the
location of the WWRF revetment is similar between the two time intervals
(e.g., 0.0 ft/yr).

The reason for change in the rate of shoreline advance is not
known, but it could be speculated that the impoundment area could have
reached its maximum capacity, and thus no further shoreline advance

14



Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

would occur. Another possible scenario is that the sand mining operations
were started in the early part of the century (Guild 1999), which may have
contributed to the erosional trend to the east. In fact, Moberly (1964)
states sand mining was being conducted along the eastern end of reach.
This would cause less sediment available to the longshore transport, and
may contribute to the lower shoreline advance rate west of the WWREF.

Makai Ocean Engineering and Sea Engineering (1991) analyzed
shoreline positions from 1950 and 1964 and determined that the shoreline
change rate ranged from -2.9 ft/yr west of the WWREF, to almost -5 ft/yr
near Kaa. These data are also shown on the Figure (blue triangles). These
crosion rates are slightly higher than the 1929-1960 data. This increase in
erosion may be because of the increased rate of sand mining during the
latter part of this time interval.

2. 1960-1975 and 1975-1987

Figure 10 shows the shoreline change rate trends from 1960 to
1975 (red dashed line) and from 1975 to 1987 (solid blue line) from the
County of Maui Shoreline Erosion Map data. Over the entire reach, the
rate of shoreline erosion from 1960 to 1975 increased substantially, from
about -8.0 ft/yr to the west of the WWRF, to over -16.0 ft/yr at the eastern
bounds of the reach. This correlates to a 120- foot shoreline recession west
of the WWRF to over 240 feet of recession adjacent to Kaa over the
15-year time interval. Data from Makai Ocean Engineering and Sea
Engineering comparing 1964 and 1975 shoreline data are also plotted on
the Figure (red diamonds). These data show close correlation between the
time series with the County’s data.

This dramatic increase in the erosion rate over these 15 years is
most probably due to the sand mining efforts conducted during this time.
Potential causes for shoreline erosion are presented in Section VI of this
report.

The period from 1975 to 1987 (blue solid line) shows the rate of
shoreline erosion is lessening over this time, but it is still significant. For
this 12-year interval, the shoreline west of the WWRF has a change rate of
approximately -2.0 to -4.0 ft/yr (25 to 50 feet of shoreline retreat).
Immediately east of the WWRF revetment, the shoreline change dips to
approximately -9.0 fi/yr (approximately 100 feet of shoreline retreat over
12 years). Along the remainder of the east reach, the shoreline change rate
decreases from this -9.0 ft/yr to a slightly advancing beach (+2.0 ft/yr) at
Kaa. The Makai Ocean Engineering and Sea Engineering data comparing
the 1975 and 1988 shorelines are also plotted below (blue triangles).
These data are very consistent with the County’s data and show the same
trends.

15



Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

The decrease in the rate of shoreline recession could largely be due
to the cessation of the sand mining efforts along this coast in the 1970s.
Large-scale sand mining was prohibited in 1986 (University of Hawaii Sea
Grant Extension Service and County of Maui Planning Department 1997).

3. 1987-1997 and 1997-2002

Figure 11 shows the shoreline change rate trends from 1987 to
1997 (red dashed line) and from 1997 to 2002 (solid blue line) from the
County of Maui Shoreline Erosion Map data. For both data sets, the rate
of shoreline erosion is substantially less than the previous time series, and
in some locations the shoreline is accreting.

From 1987 to 1997, the shoreline west of the WWRF revetment
has a change rate of approximately +2.0 ft/yr. This equates to a shoreline
advance of approximately 20 feet. At the revetment, the shoreline change
rate is 0.0 fi/yr. This is because the revetment is a fixed structure and does
not change in time. East of the revetment, the shoreline shows a slightly
erosional trend, on the order of 0.0 to -2.0 ft/yr.

The next time series compares the 1997 shoreline to the 2002
shoreline. This is shown on the Figure (blue solid line) and appears to
have an opposite trend as the earlier time series. From 1997 to 2002, the
shoreline west of the revetment has been eroding at a rate of -4.0 to
-6.0 ft/yr (approximately 30 feet of recession). East of the revetment, the
shoreline change rate is approximately +6.0 ft/yr and decreases to 0.0 ft/yr
towards the eastern end of the reach. This change in trends from
1987-1997 to 1997-2002 suggests that the revetment at the WWRF is
acting like a groin and causing accretion on the updrift side (east) and
erosion on the downdrift side (west).

Both of these data sets represent more current trends in the
shoreline. It appears that the beach is more stable now than it was in the
1960 to 1987 time intervals in that the rate of @osion is much less
(maximum of -6 ft/yr compared to over -14 ft/yr) and is showing signs of
accretion along some sections that has not been noted in the previous time
intervals.

16



[(1661) Sunaurduy eag 2 SureourSug ueas( 1Eye pue gjep depy UoISOLy SUIBIOYS e JO Auno)) pue H[) woiy]
"TAMAM. O 18 0961-6261 PUB 6761-7161 WOI ajey 28uey) JUl2I0YS "6 231y

JquIny toess

SEl oct 1A oclL 51l oLl S0l 0ol g6 06 g8 08 Gl 0L
PR S 1 PN SO W | F VR T T | PR S T 1 L4 1 2.0 DY TR T Y Y S '} PR R T I T WO PO T T ) D.oNl

L 0'8L-

¥e3 « f—>» fisom [
L 0'9)-

- O'pL-

L 0Tl

L 001~

- 0'8-

- 0'0-

~ X o

. Lt L 0'g-

(14/y) aBuey) aulzioyg

......ll%..w 4n /hl v A 00
B 02

- - - o-v
¥961-0661 BunasuiBug eag w \ [
e S s 09

0961/01-6261 [
U0, !
puod 09

626L-ZI6L = = = g "Ezsq ) .
L 0°0L

140day oA 2U12.40YS ApryS Q0] UOLIDWDIIFY AIDMIISD 4| INDPY (DU




gl

[(1661) Suussuiduy vog » SumdauSuy uras 1ye pue ejep dejy uoisorq aurjaIoys MmMe Jo Auno)) pue [ woij]
‘TAMM 29118 L861-SL61 PUC SL61-0961 WOy ey dFuey) auraroys ‘[ 2m3ig

toquinN uoners
141 el Sel oct 143 Okl S0L 0ot 56 08 g8 08 GL 0L
P W T PRI S PR T PR PR R R Y PR ST Y Hnrntrrrrberenl P S PR T S O.ONI

seg « L—» jsom E

' SAARSARS
5
(44A/4) ebueyo auljaioysg

~/

ap61L-G/6L bunesuibugess v
186L/8-G/6L/E
G/6L-bogL Busssuibugeas ¢ puod [ v

EL [
G/61/e-0961/0F = = = _ :
0oL

- 0'9

140day uoyONIDAT ULF2I0YS Apnis QIf1o0 . UOHDWDIIZY JOIDMIISD 4| INDPY IDAUID)




61

jerep depy uoisoiyg surpIoys BN Jo Auno)) pue H) wog]
"THMAM Y1 18 T00T-L661 PUB L661-L861 WOl ey dSuey) surotoys i1 smdLg

Jaquiny uonels

Sgt ocl 1A% A Sii oLt S01 0oL 56 06 g8 oe 1274 0L
PR R U 1 Lt P T P T PR PE | PR T Y Q.QNI

[ 0'81-

jseg « —> hsem

L 0'91-

L 0'pl-

3

ezl

00l

pARS
Y
(1Ay) aBueys auljpioys

-’ .\,r.b/\ o- \\ ., .. /..._.h-\./ .~ mo.w
[1 T N~ LN

Z00Z/Z- 166 1/5 —n L~ / i

puog

iy hp— -
L661/5-L9BL/8 - - - "Ej / ;
001

140d2y uoHDRIPATT U1 240YS APHIS 31190, UOLIDUIDIIBY JIIDMIISD A INDJY (D4TUD))




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

4. Recent Profile and Shoreline Survey Data

USGS profile data:  Profile data from 1995 to 1999 were
obtained from the USGS website (<<http://geopubs. wr.usgs.gov/open
file/of01-308/HTML1/Mnorth.html>>). A copy of the map indicating the
locations of the profile stations is shown in Figure 12. For this study, the
profile data at VKHL were reviewed to determine any current short-term
trends in shoreline position near the WWRF. It is important to compare
data from the same seasons (winter to winter) to obtain an accurate picture
of the shoreline trends without the seasonal fluctuations.

Figure 12. Location of the USGS profile transects on Maui’s North Shore.

At VKHL, the winter profile data (Figure 13) show that from
January 1995 (purple) to February 1996 (blue), the 0-meter depth contour
receded approximately 12 meters. The shoreline position remained
constant at this position through January 1998 (yellow). The January 1999
(black) data indicate that the shoreline had recovered (advanced)
approximately 10 feet.

The summer profiles show a similar trend (Figure14). The
shoreline recedes approximately 10 feet between September 1995 (yellow)
and August 1996 (red). By June 1997 (blue), the shoreline receded an
additional 7 to 8 feet. The following two years, the shoreline advances,
such that by July 1999 (black) the shoreline position is almost at the same

20



Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

position as the 1995 shoreline. These data indicate that the shoreline
erosion trends along this reach are similar to those discussed in the
previous section; the shoreline is fairly stable with trends of recession and
accretion. Just comparing the 1995 and 1999 profile data at this location,
it is seen there is a slight erosional trend, at least for this short time
interval.

21



[44

6661 01 S661 WOL THIA e eyep ajyoid soury g1 amBig

0se

(w) asoysyo asueysiq
002 0s1 00l 0S 0 0s-
m $
jr
. 0
o
3
&ES_O> .................... ] lw\
[ 6661-uop ,
|| 8661-uoL
€
L661-uol
- 9661-924 al\ 1’
Gg661-uol ]
: 3 S
I-T THIA

110day uonpnpag aut)a.Loys

Apnig A11190,] UOUDWIDIIIY JIIDMIISD Y INDPY [DAIUD))




€2

‘6661 01 S661 WOl THIA Je erep d[yoid tourung 41 smsig

(w) a10ysyo asueysig
0sc 002 0si 001 0s 0 0s-
T T T T T - T T T - + T T - T - } T - T T + T ™ T ; €-
m— = je
/ ,f, 1
AN .
,,,/ 1o
\ 1 g
\ e 2
] 2
B AWN|OA e . (4
6661-InL m
i 8661-InL 1¢
,661-unp :
[ 9661-bny —— 3
G661-das m
- S
I-T THAA

110day uonvnipag autja.oys Apnig A11190,] UOYDUID]IDY A2IDMIISD Y INDJN [D4UD))




Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

V. WAILUKU WWPS SHORELINE CHANGES
A. Long-Term Changes

This section discusses long-term shoreline changes over the last 50 fo
100 years at the WWPS. The section of coast from one-half mile northwest of
Waihee, south to Kahului Harbor is generally characterized as a depositional coast
(Moberly 1963) due to the Waihee Reef and Iao Stream. The delta of the [ao
Stream is located at Nehe Point, about one-half mile north of the WWPS. The
Waihee Reef extends along the coast, with its width narrowing towards the
Kahului Harbor. The south section of this reach, including the location of the
WWPS, is characterized as a “low, eroding sandy coast™ (Moberly 1963).

The County of Maui Shoreline Erosion Maps' were obtained for the
Waichu reach, which includes the location of the WWPS (see Figure 15). The
earliest shoreline position on the County Maps is the 1899 shoreline, followed by
1912, 1929, 1960, 1975, 1987, 1988, 1997, and 2002. The long-term shoreline
erosion rate for the section of coast from Nehe Point to the Kahului Harbor west
jetty is indicated on the below figure. The red bars indicate the Annual Erosion
Hazard Rate (AEHR) in feet per year (ft/yr). Along the entire reach, the AEHR
ranges from 0.0 ft/yr to -1.0 ft/yr. Directly fronting the WWPS, the historic long-
term AEHR is approximately -0.3 ft/yr.

B. Historic and Current Decadal Shoreline Changes

Similarly to Section IV.B, this section will look at the historic data and
summarize the changes in shorter (decadal) intervals. This will provide a better
understanding of how the shoreline erosion has changed over time.  The data
used in the County of Maui Shoreline Erosion Maps was obtained to determine
short-term erosion rates. Shorter-term erosion rates will provide information as to
whether the erosion is increasing, decreasing, or constant through time and may
aide in assessing potential causes for erosion based on historical events.

Figure 16 through Figure 18 illustrate shorter-term erosion trends between
the various surveys available for this coast. The shoreline position at each
transect was subtracted from the previous shoreline position and then divided by
the number of years between shoreline surveys. This produces a shoreline change
rate 1 feet per year (f/yr). Each Figure shows the shoreline change rate along
each of transect indicated on the County Shoreline Erosion Maps. For reference,
station 135 of the County Shoreline Erosion Map is located south of Nehe Point
and Station 197 is located adjacent to the west jetty at Kahului Harbor.

24



Central Maui Wastewater Reclamation Facility Study Shoreline Evaluation Report

Waiehu, Maui, Hawaii

43

42

a9
30
a0
3
s
20
a7
a6 WWPS
5
10"
aa
A3
By
.\
""% ‘ \
3.
%, RV
’% "
i &
2y \‘ -
<

400 Matars

1200 Fesat :ﬂ : 3 V i ' Imi “':'m 2312900m M
sk 2 i ¥ o e *
15 S I 752200m E

I
107 156'29' 156°28'50" W

Figure 15. County of Maui Shoreline Erosion Map at the Wailuku
Wastewater Pump Station.

25



Central Maui Wastewater Reclamation Facility Study - Shoreline Evaluation Report

1. 1912-1929 and 1929-1960

Figure 16 shows that from 1912 to 1929 (dashed red line), there is
a trend of shoreline advance along most of the shoreline reach. The rate of
change varies from 0.0 ft/yr to +2.0 ft/yr. Directly fronting the WWPS,
the rate of change is approximately +1.0 ft/yr.

The next time step shown on Figure 16 represents the shoreline
change rate from 1929 to 1960 (blue solid line). During this time interval,
the shoreline trend reverses to slightly erosional over the entire reach. The
Figure